YANMAR PARTS CATALOG

0CT10-M21400EN

Last update Mar., 2015




Classification of Painting Colors

Service parts differ in their painting color according to model, specification and destination.
YANMAR has been classifying painting colors by the following part numbers:
Accordingly, it is important to place your order of required service parts by the following part
numbers to prevent a misshipment from occuring.
(1) Ordinary Part No.: xxxxxx-xxxxx (ordinary color)
(2} Color classified Part No.:  XXXXXX-XXXXX-®

° YANMAR terms ® part of Part No. shown above as “Specification Classification

Code”. As this Specification Classification Code is prefixed to an ordinary Part No., it

will take up the following meaning on painting color of part in question:

Spec. Class. Code Painting Color
K Metallic calm green
M Silver
P Green
a Cream
R Red
w Frosted black
X Black
Y Yellow

Classification of specification code

A : America,Canada, South Africa,Australia & New Zealand
F : France,Bergium & Holland

U : England,Switzerland, Denmark & Norway

P : Portugal & Greece

Scan : Scandinavia (Norway & Denmark)

E : Europe (Bergium & Holland)

Stan : Standard (Other country)



Directions for the Parts Catalog.

1.This Parts Catalog shows both standard and optional parts.

2.Parts may change without prior notice.

3.The following is an example of the Parts Catalog format.

0CF10-G21601 29 FUEL INJECTION PUMP(W/BOOST)
(A)=4JH-DT (D)=4JH-DTZA
(B)=4JH-DTZ (E)=4JH-DTZY }3} }5}
(C)=4JH-DTZP (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
(A) B) () (B (E) (F)
1 1 729595-51390 FUEL INJECTION PUMP 1 1 1 1 1 1
1-1 v 729595-51391 FUEL INJECTION PUMP 1 1 1 1 1 N 1
(A=E00185) (B=E00200) 4
3 é 2 26022-060162 SCREW M 6X 16 9 9 9 9 9
3-1 2 26022-060162 SCREW M 6X 16 4 4 4 4 4 K
(A=E00156) (B=E00156) (C=E00156) (D=E00156) (E=E00156)
4 2 129470-51040 CAMSHAFT 1 1 1 1 1
5 2 122710-51050 BEARING, ROLLER 2 2 2 2 2
6 2 129470-51060 RETAINER 1 1 1 1 1

Remarks
(1) BOOST COMPEMSATOR TYPE. OPTIONAL
4 PART, TO E00155,(4JH-DT, 4JH-DTZ

(@ Ref. No.
The Ref. No. listed may not be in accordance with the illustration Ref. No.
(Ex.) lllustration No. List Ref No.

1 1__(Before change) (After change)

For interchangeable symbols N, R and K, illustrations for new parts may be abbreviated.

@Lev. (Level)
Level indication
The numbers below indicate the level of relativity towards the main part.
Main parts (Assembly parts)
2 - Sub component included in " 1.
Sub component included in ” 2 “.
Note) Parts that are not for sale are partially illustrated but not listed.

(®Interchangeability Symbol
When a part change takes place, one of the following interchangeability symbols is indicated beside the part.

Symbol Interchangeability Contents note
Yes New Part is interchangeable for Old Part but Old Part is not interchangeable
<« 9 9
N Old N > New | for New Part.
«—No New Part is not interchangeable for Old Part but Old Part is interchangeable
Q old — Ves > New for New Part.
R Old 4%) New | New/ Old Parts are both interchangeable.
es
No .
S Old «<——— New | New/ Old Parts are both not interchangeable.
No g
W Part newly added.
Z Part discontinued.
F Not interchangeable by a single part but interchangeable together with related
parts.
K Changes only for used parts quantities.
(@ Effective Machine No.
When a part changes, the effective Machine No. will be indicated in the (A)-(F) column.
Product Symbol Product No. Product Symbol Product No.
C Clutch No. Compressor No. F Machine No. (Agricultural Equip.)
D Drive No. M Machine No.
E Engine No.

Note 1) A date may follow the symbol. (Ex.) 1996.01

Note 2) * XXXXX ” and ” ZZZZZ ” are for parts that could not be predicted or for engine models that could
not be identified.

Note 3) (A=E00185) is the E (Engine Serial Number) for the column (A) model (in this case 4JH-DT) after
the parts design change.

(5 Remarks
Figures or alphabets (symbols) are entered in the remarks column.
The comments (remarks) on parts that are indicated at the bottom of the illustration are the same symbols as
those stated above.



REGULATOR CASE
GEAR SHIFT COVER

v

CLUTCH DISC ASS'Y.

FORK SHAFT
GEAR SHIFT FORK

GEAR SHIFT LEVER
VALVE SPOOL

CONTROL COVER
CONTROL. LEVER
RANGE SHIFT LEVER

H

/£

L-CLUTCH GEAR Z=43
CLUTCH CYLINDER ASS'Y.
CLUTCH REVERSE GEAR Z2=131

SLIDING GEAR
Z=34 & Z=50

COLLAR
\ SLIDING GEAR Z=20
LLOWER COVER

L-ONE WAY CLAW
L~ REAR AXLE HOUSING

<>
-PRESSURE PLATE ASS'Y. {.’ MAIN GEAR LUB. OIL FEEDER
. N\ O\ 2=125 FORK
N D MAIN GEAR HOUSING COVER
\ POWER SHIFT \ O\& =28 COUNTER GEAR
ASS'Y. \ LMAIN GEAR
\ bl 2=338 e Y
o\ MAIN REVERSE Gy MAIN SHAFT
i a8 /
or Y Aok
- ,———) L8 - / CONNECTING SHAFT
; - ‘=s.. | = varA
® ° '-'u?ipu ; g P.T.0. PINION SHAFT
i TIATLLEP! i VA o= I
7 % 2
‘f\ / i i
H / ‘"ir" ‘ | ~PTO.
LE ST S — = R T == B SHAFT
~E T | «\ §
;_i 8 7 2. ? \
5 I / CF \J—‘. l Yol e Hfl \ :
! \4‘ . 143 i 2 2 ) —3 B3R -
= j =
} § ; H ;: - , ‘ | ! =~ / l
z / Ml , | \ -
L [ o P 2N J
— - ! / 1 // /'\\‘LJ S~ . PTO.
“ l/’ / | = = | i CovER
£-MAIN DRIVE SHAFT . ‘L_,.__Ei ) R A
OVER RUNNING / JAN [ ]
CLUTCH HOUSING ‘GEAR B 4 ————
TRANSMISSION OIL STRAINER LP P.T.0. GEAR
AL CASE ASS ! HOUSING ASS'Y. L COUNTER SHAFT T.0. SLIDING GEAR
/L uTcH CYLINDER
Z ASS'Y.
j CLUTCH GEAR Z=139

(1) M3IA TYNOILD3S NOISSINSNVYL ONITTIIAVYHL SEEWA



_— REGULATOR CASE

\——GEAR SHIFT COVER
FORK SHAFT

GEAR SHIFT FORK

CLUTCH DISC ASS'Y.

PRESSURE PLATE ASS'Y.
POWER SHIFT
PUMP ASS'Y.
MAIN REVERSE

BEARING \ GEAR
SLEEVE
ASS'Y.

VALVE SPOOL

CENTER

GEAR SHIFT LEVER{_
N\,

_~CONTROL. COVER

MAIN GEAR
Z2=25

MAIN GEAR

/ .';
\ &
\ GEAR 357
: ] h
L_CLUTCH HOUSING ‘ TRANSMISSION : Y
HOUSING ASS'Y. | s
CLUTCH CYLINDER: FRONT DR'VE\
hedh GEAR
SEAL CASE ASS'Y. CLUTCH GEAR Z =139 FRONT IDLE GEAR

L—-—CLUTCH GEAR Z2=43
CLUTCH CYLINDER ASS'Y.
CLUTC REVERSE GEAR Z=32

L— FRONT DRIVE PINION
SLIDING GEAR Z=20

- FRONT DRIVE CASE
FRONT DRIVE SHAFT

/CONTROL. LEVER
RANGE SHIFT LEVER

LUB. OIL FEEDER
FORK

HOUSING COVER
COUNTER GEAR

MAIN SHAFT

CONNECTING SHAFT
P.T.0. PINION SHAFT

—P.T.0.
l—i SHAFT
1=}
t
i
H’ - P-T.o.
SHAFT
' COVER

\ -pTo GEAR

P.T.0. SLIDING GEAR
OIL STRAINER ONE WAY CLAW
COUNTER SHAFT REAR AXLE HOUSING

SLIDING GEAR
Z2=34 & Z2=50

- IDLE GEAR SHAFT

(z) MIIA TYNOILDIS NOISSINSNVYL ONITIIAVYL Q9CEWA

v



7

CLUTCH HOUSING \

REGULATOR CASE
\ SHIFT FORK
POWER SHIFT COVER

CLUTCH DISC ASS'Y. |

-PRESSURE PLATE ASS'Y.

POWER SHIFT
PUMP ASS'Y.

MAIN REVERSE

- BEARING \ GEAR 2=23
' \| SLEEVE
W ASS'Y. CENTER

PLATE

T

- /

/RANGE SHIFT LEVER

cFORK SHAFT N
SHIFT ARM MAIN GEAR LuUB. OIL FEEDER
\ VALVE SPOOL N FORK
/ N\ MAIN GEAR HOUSING COVER
N2 =2
/——— COUNTER GEAR
~MAIN GEAR v/,
7S z=3 /
A (e /——MAIN SHAFT
@] M4

SEAL CASE ASS’ Y.X

CLUTCH REVERSE GEAR Z=32-

CLUTCH CYLINDER ASS'Y.

/ CONNECTING SHAFT

P.T.0. PINION SHAFT

~P.T.0.
SHAFT

OVER RUNNING

.

“—TRANSMISSION
HOUSING ASS'Y.

CLUTCH CYLINDER
ASS'Y. | OWER COVER
/ CLUTCH GEAR Z=39

|

PTO.

SHAFT
COVER

N . B

e

. AN
ZoIL STRAINER |
l
|

-

L COUNTER SHAFT
SLIDING GEAR
Z=34 & 2=50
COLLAR
SLIDING GEAR Z=20

LCLUTCH GEAR
Z=43

~

M FRONT DRI
L-FRONT DRIVE SHA

—FRONT DRIVE PINION Z=26

FRONT DRIVE
GEAR Z2=23

FOR MODEL

YM336 D

e ——

IDLE GEAR SHAFT
—FRONT IDLE GEAR Z=21

VE CASE
FT

/ L _pT0 GEAR Z:486
L—PTO SLIDING GEAR
L-ONE WAY CLAW 239
REAR AXLE HOUSING

'/

(€£) M3IA TYNOILD3S NOISSINSNY YL DONITTIIAVEL QIEEWA/IEEWA



GEAR SHIFT COVER—, ——FORK SHAFT

REGULATOR CASE — \ \ T GEAR SHIFT FORK
\}\ —GEAR SHIFT LEVER /
CLUTCH DISC ASS'Y. .

CONTROL. COVER
CONTROL LEVER
RANGE SHIFT LEVER

YVALVE SPOOL / —MAIN GEAR
/ z2=123
\ PRESSURE PLATE ASS'Y. \\ P MAIN GEAR  —LUB.OIL FEEDER
\ : z=29
\ / ,—FORK
-. —POWER SHIFT A v
N PUMP ASS'Y. / 7 /—CREEP LOCK LEVER
N MAIN GEAR /
f \ /
: . = A 4 — COVER
. MAIN REVERSE A\ Z=38 vy HOUSING ~—MAIN SHAFT
1) r8eARING GEAR Z 26 . \ ' / : © T /
70\ SLEEVE \ ) ' i , —CONNECTING SHAFT
SRR ASS'Y. . CENTER e 25w 04 ‘
, " PLATE '\ . @ YIRL= KRV / / —P.T.0.PINION SHAFT
t 1 I A T TN St Favay H i O iy - . :
, - < ' y (- 7/ !
! ‘ ; PT.O.
f! I\ B / SHAFT
_ ’ - |
r ! i / \
4y / &
S - \
lg | ! /‘/ 3 a o ° = i r
¥,' L / X T
/ d_u { ; N i
i , \ \ AL HERN / R '

i /" / : ; - : i
s \ L - ) g SHAFT
/ |[ l/ /,/ \ - e — COVER
g / :; ! ) !

P.TO.

L —MAIN DRIVE SHAFT \ LT ,_.é [ o 1
S K f i 7 T T T
: / 7/ OVER RUNNING ; JU i

¢ ~CLUTCH HOUSING a / /;/ [_/ GEAR 2=131 [ - = :

: I L’gﬁgf,’;"gsfgg% . L—oIL STRAINER | bt} pTO GE“’;E .

. ; , i L--pPT.0. SLIDING GEA

SEAL CASE ASS'Y.— // ElS‘gTYCH CYLINDER — COUNTER SHAFT | ONE :IYOCLAW
L CLUTCH GEAR Z=39 SLIDING GEAR Z =139

/L—cLuTCH GEAR

L—CLUTCH CYLINDER ASS'Y.
‘—CLUTCH REVERSE GEAR Z=37

2248 REAR AXLE HOUSING

SLIDING GEAR Z=120
LOWER COVER

FRONT DRIVE PINION Z2=33

IDLE GEAR SHAFT
FRONT IDLE GEAR
FRONT ORIVE

GEAR  FQR MODEL

FRONT ORIVE CASE
FRONT ORIVE SHAFT YM336D

(#) M3IA TVYNOILD3S NOISSIWSNVYL ONITIIAVYHL QEEWA/IEEWA

=



COUNTER SHAFT
DIFFERENTIAL PINION
DIFFERENTIAL PINION SHAFT

DIFFERENTIAL GEAR. FREE

FINAL REDUCTION PINION, LEFT

BRAKE CASE—

—— DIFFERENTIAL LOCK
FORK SHAFT

/—— DIFFERENTIAL
/" LocK PEDAL \

gg\v/ \

FINAL REDUCTION
PINION, RIGHT

BRAKE CASE

REAR TIRE. RIGHT

- —

COVER.LEFT COVER. RIGHT \
BRAKE DRUM ? BRAKE DRUM
P— I»—”:—. l ;
— =
e =
N 1 | %
@: N LI A
8 ="
REAR AXLE i@ IPRNIO)
SHAFT __..,_.__ ~ i ] \ 1
== I = |
[ omne—
REAR AXLE | LN E=a
SPACER ———[—__——— DIFFERENTIALI NS \ \
NG
RING GEAR - ~
—
%
— -~ FINAL REDUCTION
i TRANSMISSION| | ===
= Z CASE = GEAR, RIGHT
== H

FINAL REDUCTION GEAR, LEFT—

DIFFERENTIAL GEAR. LOCK

B

L
REAR AXLE SHAFT

REAR AXLE SPACER

REAR AXLE HOUSING

(S) MIIA TVYNOILD3IS NOISSINSNVHL ONITI3AVYEL QIEEWASBIEEWA



DIFFERENTIAL PINION SHAFT

FRONT AXLE CASE (R)

CASE

KNUCKLE ARM ASS'Y. (L)

DIFFERENTIAL PINION

OiL LEVEL
GAUGE PLUG

FRONT AXLE

(L)

DIFFERENTIAL SIDE GEAR

/FRON$ DRIVING

SHAF

CENTER BOX

—SPIRAL RING GEAR

DIFFERENTIAL GEAR CASE

TIE-ROD —

FRONT SHAFT PINION

FRONT GEAR CACE

FRONT SHAFT

FINAL PINION Z=14

FRONT WHEEL TIRE

BEVEL GEAR

FRONT GEAR
HOUSING (L.}

BEARING CASE.
" FRONT

FRONT AXLE
" SHAFT

FINAL. GEAR Z=39

M3IA TVYNOILD3S ONIAIYA LNOY4



Fig. No

. Fig. Name

ENGINE 3T84A-N/F/P/S

1

H W

10.

11.

12.

13.

14.

15.

16.

17.

18.

19.

20.

. CYLINDER BLOCK
. GEAR HOUSING

. CYLINDER HEAD

. AIR CLEANER(WITH PRE-CLEANER)

. SILENCER

. CAMSHAFT

. MAIN BEARING & CRANKSHAFT

. PISTON & CONNECTING ROD

. LUBRICATING OIL SYSTEM

COOLING WATER SYSTEM

FUEL INJECTION PUMP

FUEL INJECTION VALVE

FUEL OIL SYSTEM

GOVERNOR EQUIPMENT

ELECTRIC STARTER & THERMO.DEV.
LABELS (FOR ENGINE)

STARTER 12V-1.8KW(TYPE S12-77)
AC GENERATOR 12V-15A (LT115-52
REPAIR KIT (A) (FOR ENGINE)

GASKET KIT (A) (FOR ENGINE)

CHASSIS YM336(D)

21

22. THROTTLE(COLUMN:EXCEPT U&SCAN)

. THROTTLE(FLOOR SHIFT TYPE)

Contents

Fig. No.
23.
24.
25.
26.
27.
28.
29.
30.
31.
32.
33.
34.
35.
36.
37.
38.
39.
40.
41.
42.
43.
44.
45.
46.

47.

Fig. Name
THROTTLE(COLUMN SHIFT:U & SCAN
FUEL TANK (EXCEPT PORTUGAL)
FUEL TANK (FOR PORTUGAL)
FRONT AXLE(1) (YM336:EXCEPT U)
FRONT AXLE (1) (YM336:FOR U)
FRONT AXLE (2) (FOR YM336)
FRONT AXLE (A) (FOR YM336D)
FRONT AXLE (B) (FOR YM336D)
FRONT AXLE (C) (FOR YM336D)
POWER STEERING (EXCEPT SCAN)
POWER STEERING (COLUMN : SCAN)
POWER STEERING VALVE
CLUTCH (EXCEPT SCAN)
CLUTCH (COLUMN : SCAN)
POWER SHIFT PUMP (FOR A(OLD))
POWER SHIFT PUMP(A-NEW&F&STAN)
TRANSMISSION HOUSING (FLOOR:A)
TRANSMISSION HOUSING (FLOOR:F)
TRANSMISSION HOUSING (FLOOR:A)
TRANSMISSION HOUSING (FLOOR:F)
TRANSMISSION HOUSING (COLUMN)
TRANSMISSION HOUSING (COLUMN)
TRANSMISSION HOUSING (COLUMN)
TRANSMISSION HOUSING (COLUMN)

TRANSMISSION GEARS (1) :A(OLD)

0CT10-M21400



Fig. No.
48.
49.
50.
51.
52.
53.
54.
55.
56.
57.
58.
59.
60.
61.
62.
63.
64.
65.
66.
67.
68.
69.
70.
71.

72.

Fig. Name
TRANSMISSION GEARS (1)
TRANSMISSION GEARS (2) :A(OLD)
TRANSMISSION GEARS (2)
FRONT DRIVE & SHIFT(FOR A(OLD)
FRONT DRIVE & SHIFT (A(NEW)&F)
FRONT DRIVE & SHIFT(COLUMN:SCA
FLOOR SHIFT & SHIFT LEVER
COLUMN SHIFT
RANGE SHIFT LEVER (FOR A(OLD))
RANGE SHIFT LEVER(A(NEW)&F&STA
REAR HOUSING
P.T.O. DRIVING SHAFT
P.T.O.SHIFT LEVER (FLOOR SHIFT
P.T.O.SHIFT(COLUMN:EXCEPT SCAN
P.T.O.SHIFT LEVER(COLUMN:SCAN)
REAR AXLE (FOR A(OLD))
REAR AXLE (FOR A(NEW)&F&STAN)
REAR AXLE HOUSING (FOR A(OLD))
REAR AXLE HOUSING(A(NEW)&F&STA
BRAKE
BRAKE PEDAL (FLOOR SHIFT TYPE)
BRAKE PEDAL(COLUMN:EXCEPT SCAN
BRAKE PEDAL (COLUMN : SCAN.)
TIRES (FRONT&REAR:FOR A&STAN)

TIRES (FRONT & REAR : FOR F)

Contents

Fig. No.
73.
74.
75.
76.
77.
78.
79.
80.
81.
82.
83.
84.
85.
86.
87.
88.
89.
90.
91.
92.
93.
94,
95.
96.

97.

Fig. Name
HYDRAULIC CYLINDER
HYDRAULIC LIFT
OIL PRESSURE CONTROL
DRAFT CONTROL
HYDRAULIC PIPES
ELECTRIC PARTS (1) (FLOOR : A)
ELECTRIC PARTS (1) (FLOOR : F)
ELECTRIC PARTS (2) (FLOOR : A)
ELECTRIC PARTS (2) (FLOOR : F)
ELECTRIC PARTS (1) (COLUMN: A)
ELECTRIC PARTS(2)(COLUMN:STAN)
ELECTRIC PARTS (2) (COLUMN: U)
ELECTRIC PARTS(2)(COLUMN:P&S.A
HOOD (FLOOR SHIFT : A)
HOOD (FLOOR SHIFT : FRENCH)
HOOD (COLUMN SHIFT : A)
HOOD (COLUMN SHIFT : U)
HOOD (COLUMN:P & SOUTH AFRICA)
FENDER & SEAT (FLOOR SHIFT :A)
FENDER & SEAT (FLOOR SHIFT :F)
FENDER & SEAT (COLUMN SHIFT:A)
FENDER & SEAT (COLUMN : U)
FENDER & SEAT (COLUMN :FRENCH)
FENDER & SEAT(COLUMN:PORTUGAL)

FENDER & SEAT(COLUMN:S.AFRICA)

0CT10-M21400



Fig. No.

98

99

100.
101.
102.
103.
104.
105.
106.
107.
108.
109.
110.
111.
112.
113.
114.

115.

Fig. Name

. LABELS (FLOOR SHIFT : A)

. LABELS (FLOOR SHIFT : FRENCH)
LABELS (COLUMN SHIFT:A & SCAN)
LABELS (COLUMN SHIFT : FRENCH)
LABELS (COLUMN : EUROPEAN)
LABELS (COLUMN : PORTUGAL)
LABELS (COLUMN : S.AFRICA)
THREE-POINT HITCH

DRAWBAR (EXCEPT U & P)
DRAWBAR (U & P)

TOOLS (COLUMN : PORTUGAL)
TOOLS (EXCEPT PORTUGAL)
TURF-TIRES(FRONT&REAR:A&STAN)
TURF-TIRES (FRONT & REAR : F)
HEATER (U.S.A. ONLY)

FRONT POWER TAKE OFF

FRONT & REAR WHEEL WEIGHT

ROLL BAR (FOR USA)

Contents

Fig. No.

Fig. Name

0CT10-M21400



0CT10-M21400 ENGINE 3T84A-N/F/P/S 0CT10-M21400 Fig.1

i A)=3T84A-N D)=3T84A-NS
Fig.1. CYLINDER BLOCK (=sToann_ o
(C)=3T84A-LPP (F)=
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
1 1 721253-01560 BLOCK ASSY, CYLINDER 1 1
1-1 1 721253-01561 BLOCK ASSY, CYLINDER 1 1 1 1 N
Fig.1 CYLINDER BLOCK D21254-03110 (A=*1982.08) (B=*1982.08)
3 2 124450-01210 BOLT, HEAD 1 1 1 1
4 2 124450-01211 BOLT, HEAD 6 6 6 6
5 2 121252-01230 BOLT, HEAD 2 2 2 2
6 2 124450-01230 BOLT, HEAD 1 1 1 1
7 2 124450-01250 NUT, CYLINDER HEAD 2 2
7-1 2 124450-01250 NUT, CYLINDER HEAD 8 8 8 8 K
(A=*1982.) (B=*1982.)
8 2 124450-01240 WASHER 2 2
8-1 2 124450-01240  WASHER 8 8 8 8 K
(A=*1982.) (B=*1982.)
9 2 124550-01900 BUSH 1 1
9-1 2 124450-01901 BUSH 1 1 1 1 N
(A=*1982.) (B=*1982.)
10 2 124060-01050 PLUG, PT1/8 2 2 2 2
11 2 22312-080200 PIN, PARALLEL M8X20 2 2 2 2
12 2 22312-080160 PIN, PARALLEL M8X16 2 2 2 2
13 2 27231-400000 PLUG 40 1 1 1 1
14 2 23887-100002 PLUG, 10 3 3 3 3
15 2 124160-01910 PLUG, PT1/4 1 1 1 1
16 2 22312-040100 PARALLEL PIN 4X10 1 1 1 1
17 2 121250-01990  GASKET 3 3 3 3
18 2 43400-500410  SEAL WASHER 8 2 2
18-1 2 22217-080000 WASHER, SPRING 8 2 2 2 2 S
(A=*1980.04) (B=*1980.04)
19 2 26216-080222 STUD, M8X 22 2 2
19-1 2 121450-01560  STUD, M8X22 2 2 F
(A=*1980.04) (B=*1980.04)
19-2 2 26216-080222 STUD, M8X 22 2 2 2 2 N
(A=%) (B=%)
20 2 26716-080002 NUT, M8 2 2 2 2
21 2 121750-01920 PLUG, NPTF1 1 1
21-1 2 171051-01921 PLUG, NPTF1 1 1 1 1 N

(A=*1981.10) (B=*1981.10)

22 2 124160-49480  JOINT, PIPE 1 1 1 1

23 2 27241300000  PLUG 30 2 2 2 2

XMARK PARTS : NOT SOLD SEPARATELY 24 1 721250-01900  LINERASSY, CYLINDER 3 3 3 3

26 2 124550-01300  GASKET, LINER 6 6 6 6

27 1 721253-01540 COVER ASSY 101 1 1

29 2 124060-01640  PLUG, M12 1 1 1 1

30 2 24311-000140  O-RING, 1AP14.0 1 01 1 1

31 1 121250-01751  GASKET, OIL SUMP 101 1 1

32 1 121250-01850  COVER 11 1 1

33 1 124160-01863  GASKET 1 1 1 1

- 34 1 121250-01600 FLANGE, MOUNTING 101 1 1

(STAa/{RSKED PARTS CHANGED FROM APRIL, 35 1 124450:01610 STUD 2 2 2 2

1080, INTERCHANGLABLE PROVIDED 36 1  121250-01951  SHIM SET, ADJUSTING 1 1 1 1

SPRING WASHER 8 37 1 121250-01522  FLANGE 1 1 1 1

(P1# 22217-080000) IS REPLACED TO 38 1 124160-34844  GASKET 1 1 1 1
THE ORIGINAL TYPE. Yes Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 ENGINE 3T84A-N/F/P/S
Fig.1. CYLINDER BLOCK

D21254-03110

Fig.1 CYLINDER BLOCK

XMARK PARTS : NOT SOLD SEPARATELY

0CT10-M21400 Fig.1

(A)=3T84AN (D)=3T84A-NS

(B)=3T84A-NF
(C)=3T84A-LPP

(E)=
(F)=

No. Lewv. Parts No. Description
A (B (C) D)
39 1 121250-01791 COVERASSY 1 1 1 1
40 1  24321-000350 O-RING, 1AG35.0 1 1 1 1
41 1 124160-01650 CLAMP, PIPE 1 1 1 1
42 1 26116-100282 BOLT M10X 28 PLATED 9 9
42-1 1 26206-100282 BOLT, M10X 28 PLATED 9 9 9 9
(A=*1983.) (B=*1983.)
43 1 121250-01710  BOLT, SUMP M8X14 20 20
43-1 1 26106-080142 BOLT, M8X 14 PLATED 20 20 20 20
(A=*1983.01) (B=*1983.01)
44 1 26116-060142 BOLT, M6X 14 PLATED 4 4
44-1 1 26106-060162 BOLT, M6X 16 PLATED 4 4 4 4
(A=*1982.) (B=*1982.)
45 1 26116-060162 BOLT, M6X 16 PLATED 2 2
45-1 1 26106-060162 BOLT, M6X 16 PLATED 2 2 2 2
(A=*1982.) (B=*1982.)
46 1 26116-080352 BOLT, M8X 35 PLATED 2 2
46-1 1 26106-080352 BOLT, M8X 35 PLATED 2 2 2 2
(A=*1982.) (B=*1982.)
47 1 26716-120002 NUT, M12 2 2 2 2
48 1 22117-060000 WASHER, 6 4 4
(A=*1982.) (B=*1982.)
49 1 23065-090560  PIPE, 9X 560 1
49-1 1 23065-090500  PIPE, 9X 500 1 1 1 1
(A=)
50 1 26116-080222 BOLT, M8X 22 PLATED 2 2
50-1 1 26013-080222 BOLT, M8X 22 2 2 2 2 N
(A=*1982.) (B=*1982.)
51 1 22217-080000 WASHER, SPRING 8 2 2
51-1 1 43400-500410  SEAL WASHER 8 2 2 2 2 S
(A=*1982.) (B=*1982.)
52 1 121252-01330 GASKET, HEAD 1 1
52-1 1 121250-01331 GASKET, HEAD 1 1 1 1 N
(A=E/# A1786) (B=E/# A1786)
53 1  194440-51620 CLAMP 1 1 1 1 W

(A=E/# ADBO7)

(B=E/# A0B0T7)

Remarks

(1).MARKED PARTS CHANGED FROM APRIL,
1980. INTERCHANGLABLE PROVIDED
SPRING WASHER 8
(P/# 22217-080000) IS REPLACED TO
THE ORIGINAL TYPE.

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 ENGINE 3T84A-N/F/P/S
Fig.2. GEAR HOUSING

0CT10-M21400 Fig.2
(D)=3T84A-NS
(E)=
=

(A)=3T84AN
(B)=3T84A-NF
(C)=3T84A-LPP

No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 721253-01610 CASE ASSY, GEAR 1 1
o21250-01201 2 1 721253-01611 CASE ASSY, GEAR 1
D21253-01250 3 1 724160-01610 CASE ASSY, GEAR 1
Fig.2 GEAR HOUSING PE 6 2 121250-01550 COVER 1 1 1 1
g;:::::;g:gg 7 2 124160-01532 GASKET 1 1 1 1
D24764-91100 8 2 26116-080122 BOLT, M8X 12 PLATED 1 1
8-1 2 26106-080102 BOLT, M8X 10 PLATED 1 1 1 N
(A=*1982.) (B=*1982.)
9 2 26116-080162 BOLT, M8X 16 PLATED 1 1
9-1 2  26106-080162 BOLT, M8X 16 PLATED 1 1 2 N
(A=*1982.) (B=*1982.)
CAMSHAFT GEAR 10 2 26716-080002 NUT, M8 4 4
10-1 2  26366-080002 NUT, M8 2 2 2 2 N
o, PuMP GEAR (A=*1982.) (B=+1982.)
CAANKSHAFT OEAR 11 2 22117-080000 WASHER, 8 7 7 V4
(A=*1982.) (B=*1982.)
LUB. OiL PUMP GEAR 12 2 26216-080142 STUD, M8X 14 2 2 2 2
13 2 26106-080142 BOLT, M8X 14 PLATED 1
14 1 124450-01512 GASKET, GEAR CASE 1 1 1 1
15 1  124450-01800 SEAL, HTC588012 1 1 1 1
@—41 . 16 1 124950-26021 GASKET 1 1 1
8,9-1,13"" 17 1 26116-081002 BOLT, M8X100 PLATED 5 5
! 17-1 1 26106-081002 BOLT, M8X100 PLATED 5 5 5 5 N
(A=*1982.) (B=*1982.)
18 1 26116-080602 BOLT, M8X 60 PLATED 2 2
18-1 1 26106-080602 BOLT, M8X 60 PLATED 2 2 2 2 N
(A=*1982.) (B=*1982.)
19 1 26116-080502 BOLT, M8X 50 PLATED 2 2
19-1 1 26106-080502 BOLT, M8X 50 PLATED 2 2 2 2 N
(A=*1982.) (B=*1982.)
20 1 26116-081052 BOLT, M8X105 PLATED 2 2
20-1 1 26106-081052 BOLT, M8X105 PLATED 2 2 2 N
(A=*1983.) (B=*1983.)
21 1 26216-080222  STUD, M8X 22 2 2
21-1 1 26014-080252 BOLT, M8X 25 2 2 4 2 S
(A=E/# 96693) (B=E/# 96693)
22 1 22117-080000 WASHER, 8 4 4 z
(A=E/#96693) (B=E/# 96693)
23 1 22217-080000 WASHER, SPRING 8 4 4 Z
(A=E/#96693) (B=E/#96693)
24 1 22117-080000 WASHER, 8 9 9 z
(A=*1982.) (B=*1982.)
25 1 121250-26201 GEAR, PUMP 1 1 1 1
26 1 121250-26400 SHAFT 1 1 1 1
%MARK PARTS : NOT SOLD SEPARATELY 27 1 124450-26410 WASHER 1 1 1 1
28 1 121250-26210 SPACER 1 1 1 1
29 1 121258-26160 JOINT 1 1 1
30 1 24101-060044 BEARING, BALL 6004 2 2 2 2
31 1 22252-000420 RING, 42 1 1 1 1
32 1 26116-120652 BOLT, M12X 65 PLATED 1 1 1 1
33 1  124450-07300 POINTER 1 1 1 1

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
++ CONTINUE ++

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 ENGINE 3T84A-N/F/P/S
Fig.2. GEAR HOUSING

D21250-01201
D21253-01250
D21258-01250
D21250-26101
D21258-26100
D24450-07100
D24764-91100

Fig.2 GEAR HOUSING

CAMSHAFT GEAR

H.0. PUMP GEAR

CRANKSHAFT GEAR

LUB. OIL PUMP GEAR

O

8,9-1,13""
1

%MARK PARTS : NOT SOLD SEPARATELY

0CT10-M21400 Fig.2

(A)=3T84A-N (D)=3T84ANS
(B)=3T84A-NF )=
(C)=3T84A-LPP (F)=
No. Lev. Parts No. Description Qty
A B () O (E) R
34 1 26557-060102 SCREW, M6X10 2 2 2 2
35 1 124250-91400 GEAR 1 1 1 1
36 1 124250-91412 GASKET 1 1 1 1
37 1 26116-060162 BOLT, M6X 16 PLATED 2 2
37-1 1 26106-060162 BOLT, M6X 16 PLATED 2 2 2 2
(A=*1982.) (B=+1982.)
38 1 26116-060326  BOLT, M6X 32 PLATED 101 1 1
39 1 23414-060000 GASKET, 6X1.0 3 3 3 3
40 1 124240-01882 GASKET 1
41 1 121250-26160 JOINT 1

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 ENGINE 3T84A-N/F/P/S

Fig.3. CYLINDER HEAD

D21250-11120
D21250-03211

Fig.3 CYLINDER HEAD D21254-03200

(A)=3T84AN
(B)=3T84A-NF
(C)=3T84A-LPP

0CT10-M21400 Fig.3
(D)=3T84A-NS
(E)=
=

58 73

oLD NEW

From Jan., 1980 From June, 1980

Up to June, 1980
63

*MARK PARTS : NOT SOLD SEPARATELY

Remarks

(1): CHANGED FROM JUNE,1980.
NOT INTERCHANGEABLE TO THE
ORIGINAL TYPE. INTERCHANGEABLE
PROVIDED SNAP RING 6(REFER.NO.
3-64 P/# 22272-000060)1 PCE IS
REPLACED TOGETHER.

(M): MISPRINT.

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 721253-11700 HEAD ASSY, CYLINDER 1 1
1-1 1 721253-11701 HEAD ASSY, CYLINDER 1 1 1 1 N
(A=E/# 97472) (B=E/# 97472)
3 2 104600-11100 VALVE, INTAKE 3 3 3 3
4 2 104600-11110 VALVE, EXHAUST 3 3 3 3
5 2  124450-11161 GUIDE, VALVE 3 3
5-1 2 124450-11800 GUIDE, VALVE 3 3 R
(A=*1980.)
5-2 2 120130-11160 GUIDE, VALVE 3 3 3 3 N
(A=E/# A0675) (B=E/# A0675)
6 2 124450-11171 GUIDE, VALVE 3 3
6-1 2 124450-11810 GUIDE, VALVE 3 3 R
(A=*1980.)
6-2 2 129150-11170 GUIDE, VALVE 3 3 3 3 N
(A=E/# 97472) (B=E/# 97472)
7 2 124460-11340 SEAL, VALVE STEM 6 6 6 6
8 2 104511-11120 SPRING, VALVE 6 6 6 6
9 2 103338-11180 RETAINER, SPRING 6 6 6 6
10 2 27310-080001 COTTER, 8 6 6
10-1 2 103338-11190 COTTER 6 6 6 6 R
(A=E/# 99573) (B=E/# 99573)
11 2 104700-11350 STUD 3 3 3 3
12 2 124450-11671 COVER, CYLINDER HEAD 1 1 1 1
13 2 124450-11681 GASKET 1 1 1 1
14 2 23871-040000 PLUG, R04 2 2 2 2
15 2 23871-020000 PLUG, R02 3 3 3 3
16 2 121250-11550 BOLT 2 2 2 2
17 2 26116-080122 BOLT, M8X 12 PLATED 4 4
17-1 2 26106-080122 BOLT, M8X 12 PLATED 4 4 4 4 N
(A=*1982.) (B=*1982.)
18 2 26216-080502  STUD, M8X 50 6 6 6 6
19 2 121250-13530 BOLT 6 6 6 6
20 2 26716-080002 NUT, M8 6 6
20-1 2 26366-080002 NUT, M8 6 6 6 6 N
(A=*1982.) (B=*1982.)
21 2 22217-080000  WASHER, SPRING 8 6 6 z
(A=*1982.) (B=*1982.)
22 2 121120-49260 CONNECTOR 1 1
22-1 2 121120-49261 CONNECTOR 1 1 1 N
(A=E/#98462) (B=E/# 98462)
23 2 23414-270035  GASKET, 27X1.0 1 1 z
(A=E/# 98462) (B=E/# 98462)
24 2 124460-11270 NUT, M12 3 3 3 3
25 2 26716-080002 NUT, M8 8 8
25-1 2 121465-11950 NUT 6 6 6 6 N
(A=*1983.) (B=*1983.)
26 2 22137-080000 WASHER, 8 2 2 z
(A=*1982.) (B=*1982.)
27 2 22351-060014  PIN, SPRING 6.0X14 3
27-1 2 22351-060012 PIN, SPRING 6.0X12 3 3 3 3 R

(A=%)

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 ENGINE 3T84A-N/F/P/S

Fig.3. CYLINDER HEAD

D21250-11120
D21250-03211

Fig.3 CYLINDER HEAD D21254-03200

No. Lev. Parts No.

(A)=3T84AN
(B)=3T84A-NF
(C)=3T84A-LPP

Description

0CT10-M21400 Fig.3
(D)=3T84A-NS
(E)=
=

58 73

oLD NEW

From Jan., 1980 From June, 1980

Up to June, 1980
63

*MARK PARTS : NOT SOLD SEPARATELY

Remarks

(1): CHANGED FROM JUNE,1980.
NOT INTERCHANGEABLE TO THE
ORIGINAL TYPE. INTERCHANGEABLE
PROVIDED SNAP RING 6(REFER.NO.
3-64 P/# 22272-000060)1 PCE IS
REPLACED TOGETHER.

(M): MISPRINT.

A B () DO () (A
28 2 121370-11080 SEAT, INTAKE VALVE 3 3
28-1 2  121420-11080 SEAT, INTAKE VALVE 3 3 3 3 N
(A=E/# 97472) (B=E/# 97472)
29 2 121750-11090  SEAT, EXHAUST VALVE 3 3
29-1 2 121422-11090  SEAT, EXHAUST VALVE 3 3 3 3 N
(A=E/# 97472) (B=E/# 97472)
30 2  26366-080002 NUT, M8 2 2 2 2 w
(A=*1982.) (B=*1982.)
31 1 121252-11260 SUPPORT, ROCKER ARM 3 3 3 3
32 1 721252-11650 ARM ASSY, ROCKER 2 2 2 2
34 2 101158-11230 SCREW, VALVE ADJUST 2 2
34-1 2 111100-11230 SCREW, VALVE ADJUST 2 2 2 2 N
(A=*) (B=%)
35 2  26756-080002 NUT, LOCK M8 2 2 2 2
36 1 721252-11680 ARM ASSY, ROCKER 1 1 1 1
38 2 101158-11230 SCREW, VALVE ADJUST 1 1
38-1 2 111100-11230 SCREW, VALVE ADJUST 1 1 1 1 N
(A=4) (B=%)
39 2 26756-080002 NUT, LOCK M8 1 1 1 1
40 1 721252-11660  ARM ASSY, ROCKER 2 2 2 2
42 2 101158-11230  SCREW, VALVE ADJUST 2 2
42-1 2 111100-11230 SCREW, VALVE ADJUST 2 2 2 2 N
(A=) (B=)
43 2  26756-080002 NUT, LOCK M8 2 2 2 2
44 1 721252-11670 ARM ASSY, ROCKER 1 1 1 1
46 2 101158-11230 SCREW, VALVE ADJUST 1 1
46-1 2 111100-11230 SCREW, VALVE ADJUST 1 1 1 1 N
(A=*) (B=%)
47 2  26756-080002 NUT, LOCK M8 1 1 1 1
48 1 124160-11290 WASHER 6 6
48-1 1 124060-11290  WASHER 6 6 6 6 R
(A=*1982.) (B=*1982.)
49 1 26116-060082 BOLT, M6X 8 PLATED 6 6
49-1 1 26106-060082 BOLT, M6X 8 PLATED 6 6 6 6 N
(A=*1982.) (B=*1982.)
50 1 721253-11520  BONNET ASSY, HEAD 1 1 1 1
52 2 121370-11310 GASKET, BONNET 1 1 z
(A=) (B=)
53 2  26756-050002 NUT, LOCK M5 6 6 6 6
54 2 121250-03610 SHAFT, DECOMPRESSION 3 3 3 3
55 2 121250-03751 LEVER, DECOMPRESSION 2 2
55-1 2 121462-03740 LEVER, DECOMPRESSION 2 2 2 2 S
(A=E/# A1819) (B=E/# A1819)
56 2 121250-03761 CONNECTOR 1 1 1 1
57 2 121250-03770 COLLAR 3 3 3 3
58 2 121250-03782  RETAINER, WIRE 1
58-1 2 121250-03783  RETAINER, INNER WIRE 1 1 1 1 F
(A=*1980.06)
59 2 104200-03641 SPRING,DECOMPRESSION 3 3 3 3
60 2 120220-03660 SCREW 3 3 3 3
61 2 26716-060002 NUT, M6 4

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 ENGINE 3T84A-N/F/P/S 0CT10-M21400 Fig.3

; (A)=3T84AN (D)=3T84A-NS

Fig.3. CYLINDER HEAD (sTannN o

(C)=3T84A-LPP (F)=
No. Lev. Parts No. Description Qty |

A (B) () O (B ¢
61-1 2  26716-060002 NUT, M6 3 3 K
(A=9)
Dot 61-2 2 26366-060002  NUT, M6 3 3 3 3 N
Fig.3 CYLINDER HEAD D21254-03200
(A=*1982.) (B=*1982.)
— = 62 2 22117-060000  WASHER, 6 4

5873 from e eso 58 -], From w1980 62-1 2  22117-060000 WASHER, 6 3 3 K

63 (A=¥)
62-2 2 22117-060000 WASHER, 6 3 3 Z
(A=*1982.) (B=*1982.)
63 2 160260-01800 NUT, M6 1 w
(A=)
63-1 2 160260-01800 NUT, M6 1 V4
(A=*)
64 2 22272-000060 RING, E- 6 1 1 1 1 w
(A=*1980.06)
65 2  26557-050122 SCREW, M5X12 3 3 3 3
66 2 24311-000070 O-RING, 1AP7.0 3 3 3 3
67 2  124250-03640 SCREW 3 3 3 3
68 2 124160-01751  COVER, FILLER 1 1 1 1
69 2 24321-000350 O-RING, 1AG35.0 1
69-1 2 121420-01760  O-RING 11 N
(A=*1980.)
69-2 2  24311-000320 O-RING, 1AP32.0 1 1 1 1 R
(A=E/# 99193) (B=E/# 99193)
70 2 124460-03650 COVER 2 2 2 2
71 2  124460-03663 GASKET 2 2 2 2
72 2 26116-060102 BOLT, M6X 10 PLATED 4 4
72-1 2  26106-060102 BOLT, M6X 10 PLATED 4 4 4 4 N
(A=*1982.) (B=*1982.)
73 2 121250-03740 LEVER, DECOMPRESSION 1 1 1 1
74 1 173400-11900 FLANGE 3 3 3 3
75 1  124450-11420 CHAMBER 3
75-1 1  124450-11401 CHAMBER 3 3 3 3 R

*MARK PARTS : NOT SOLD SEPARATELY 76 124450-11410 CHAMBER
77 104900-11450 GASKET, CHAMBER

79-1 124460-11360 CAP

1
1
78 1 103854-11490 INSULATOR
1
80 1 24311-000140 O-RING, 1AP14.0

W wWwwo w
W wWwwo w
W wWwwo w
W wWwwo w

Remarks

(1): CHANGED FROM JUNE,1980.
NOT INTERCHANGEABLE TO THE
ORIGINAL TYPE. INTERCHANGEABLE

PROVIDED SNAP RING 6(REFER.NO.
3-64 P/# 22272-000060)1 PCE IS
REPLACED TOGETHER.

(M): MISPRINT. ves No ves No
N:Old ‘T>TNew, Q:0ld *— New, R:0ld <=5 New, S:0ld <ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CT10-M21400 ENGINE 3T84A-N/F/P/S
Fig.4. AIR CLEANER(WITH PRE-CLEANER)

33,34,37\@‘219/ l 4

oLo

Fig.4 AIR CLEANER(WITH PRE-CLEANER)

X-MARK PARTS 1 NOT SOLD SEPARATELY

D21283-12100
D21285-12100
D21253-12100

(A)=3T84AN
(B)=3T84A-NF
(C)=3T84A-LPP

0CT10-M21400 Fig.4
(D)=3T84A-NS
E)=
(F)=

Remarks
(M): MISPRINT.

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 121253-12500 CLEANER ASSY, AIR 1 1 1 1
3-1 2 121253-12530  PAN ASSY, DUST 1 1 1 1
4-1 2 121120-12540 RETAINER, ELEMENT 1 1 1 1
5-1 2 121253-12510 ELEMENT 1 1 1 1
6 2 121120-12560 BOLT 1 1 1 1
7 2 121120-12570 WASHER, SEAL 1 1 1 1
8 2 124064-12400 CLEANER ASSY, PRE 1 1 1 1
10 3 124064-12420 TUBE 1 1 1 1
11 3 124064-12470  CASE 1 1 1 1
12 3  124064-12440 COVER 1 1 1 1
13 3  124064-12430  GASKET 2 2 2 2
14 3 101147-12550 NUT 1 1
14-1 3 124450-12560 NUT 1 1 1 1 N
(A=%) (B=%)
15-1 3 124450-12571  WASHER 1 1 1 1
16 3  124064-12450 CLAMP 1 1 1 1
17 3  124064-12460 BOLT 1 1 1 1
18-1 1 121454-12600  LABEL, PRE-CLEANER 1
18-2 1 121454-12520 LABEL, AIR-CLEANER 1 1 N
(A=*1980.)
19 1 121440-12480 LABEL, AIR CLEANER(F 1
20 1 121257-12100 BRACKET, AIR CLEANER 1 1 1 1
21 1 124767-12050  GASKET 1 1 1 1
22 1 121250-12710  GASKET, MANIFOLD 1 1 z
(A=%) (B=%)
23 1 121253-12110 BRACKET 1 1 1 1
24 1  124764-12560  SUPPORT 1 1 1 1
25 1 124764-12570  SEAT 2 2 2 2
26 1 124764-12580  SEAT 1 1 1 1
27-1 1  26116-080252 BOLT, M8X 25 PLATED 2 2
27-2 1 26106-080222 BOLT, M8X 22 PLATED 2 2 2 2 N
(A=*1982.) (B=*1982.)
28 1 26116-080202 BOLT, M8X 20 PLATED 2
28-1 1 26116-080252 BOLT, M8X 25 PLATED 2 2 N
(A=)
28-2 1 26106-080252 BOLT, M8X 25 PLATED 2 2 2 2 N
(A=*1982.) (B=*1982.)
29-1 1 26116-080202 BOLT, M8X 20 PLATED 2 2
29-2 1 26106-080182 BOLT, M8X 18 PLATED 2 2 2 2 N
(A=*1982.) (B=*1982.)
30 1 22137-080000 WASHER, 8 2
30-1 1 22137-080000  WASHER, 8 2 z
(A=)
31 1 22217-080000 WASHER, SPRING 8 6
31-1 1 22217-080000 WASHER, SPRING 8 4 4 K
(A=%)
31-2 1 22217-080000 WASHER, SPRING 8 4 4 z
(A=*1982.) (B=*1982.)
32 1  124450-11320 PLUG 1 1 z
(A=%) (B=*)
33 1 121454-12480  LABEL, PRE-CLEANER 1 1 W

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes
Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 ENGINE 3T84A-N/F/P/S 0CT10-M21400 Fig.4

Fig.4. AIR CLEANER(WITH PRE-CLEANER) (BaToaA N o eans
(C)=3T84A-LPP (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
(A=*1980.)
D21243-12100 34 1 121440-12520 LABEL, PRE-CLEANER(F 1
-121
Fig.4 AIR CLEANER(WITH PRE-CLEANER) Dhas 12100 35 1 194990-22050  NUT, M8 2 2 2 2 w
(A=*)
36 1 124742-12480 LABEL (PORTUGAL 1
37 1 124742-12520 LABEL (PORTUGAL 1
14 1
33,34.37\f>b/‘5 4
oLo
X-MARK PARTS : NOT SOLD SEPARATELY
Remarks Yes No Yes No
(M): MISPRINT. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 ENGINE 3T84A-N/F/P/S 0CT10-M21400 Fig.5

; A)=3T84A-N D)=3T84A-NS
Fig.5. SILENCER (T o
(C)=3T84A-LPP (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 721120-13700 SILENCER ASSY 1
1-1 1 721254-13700 SILENCER ASSY 1 N
D21281-13100
D21253-13100 (A=*)
Fig.5 SILENCER D2gssu- 13100 12 1 12935413490  SILENCER ASSY 1 N
(A=E/# 00247)
2 1 721241-13700 SILENCER ASSY 1
3 1 121253-13490 SILENCER ASSY 1
6 2 121120-13570 PIPE 1 1
6-1 2  124465-13652 PIPE 1 N
(A=9)
\ 7 2 121120-13580 CLAMP 1 1
8 2 26116-100652 BOLT, M10X 65 PLATED 1 1
1,2,3 8-1 2  26106-100652 BOLT, M10X 65 PLATED 1 1 N
) ] (A=*1982.) (B=+1982.)
i 9 2 26716-100002 NUT, M10 1 1
9-1 2  26706-100002 NUT, M10 1 1 N
6—r (A=*1982.) (B=*1982.)
10 2 22217-100000 WASHER, SPRING 10 1 1 V4
(B=*1982.)
11 2 22117-100000 WASHER, 10 1 1 W
(A=*1980.05)
11-1 2 22117-100000 WASHER, 10 1 1 Z
(A=%) (B=*1982.)
12 1 721420-13501 MANIFOLD ASSY 1 1 1 1
14 2 27231-350000 PLUG 35 1 1 1 1
15 2  26216-080222 STUD, M8X 22 4 4 4 4
16 2 26716-080002 NUT, M8 4 4 4 4
17 2 22217-080000 WASHER, SPRING 8 4 4 4 4
X4,%X5 18 1 121250-13520 GASKET 3 3 3 3
19 1  124450-11900 GASKET 1 1 1 1

X-MARK PARTS : NOT SOLD SEPARATELY

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 ENGINE 3T84A-N/F/P/S 0CT10-M21400 Fig.6

i (A)=3T84A-N (D)=3T84A-NS
Fig.6. CAMSHAFT (sTannN o
(C)=3T84A-LPP (F)=
No. Lev. Parts No. Description Qty |

AW B € O E @

1 1 721250-14580 CAMSHAFT ASSY 1 1 1 1
3 2 124450-14120  NUT 1 1 1 1
D21250-02200 4 2 22512-070180  KEY, 7X 18 1 01 1 1
Fig.6 CAMSHAFT D21250- 14101 5 1 121250-14100 GEAR, CAMSHAFT 1 1 1 1
6 1 103338-14200  TAPPET 6 6 6 6
7 1  124450-14400 ROD, PUSH 6 6 6 6
8 1 24101-062064 BEARING, BALL 6206 11
81 1 172400-02410  BEARING, BALL 6206 1 1 1 1 N
(A= (B=Y
9 1 121250-02450 RETAINER, BEARING 1 1 1 1
10 1 26587-080122  SCREW, M8X12 1 1 1 1

X-MARK PARTS : NOT SOLD SEPARATELY

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 ENGINE 3T84A-N/F/P/S 0CT10-M21400 Fig.7

Fig.7. MAIN BEARING & CRANKSHAFT B aTaaA N (G TeaAnS
(C)=3T84A-LPP (F)=
No. Lev. Parts No. Description Qty |
A (B (©) O (B @
1 1 721250-21700 CRANKSHAFT ASSY 1 1
p21250-02101 1-1 1 721423-21700  CRANKSHAFT ASSY 1 1 1 N
Fig.7 MAIN BEARINGECRANKSHAFT Diseatiao (A=+1982) (B="1982.)
2 1 721423-21701  CRANKSHAFT ASSY 1
4 2 22512-070240  KEY, 7X 24 1 1 1
5 2 22512-070242  KEY, 7X 24 1
N 6 2 22512-070280  KEY, 7X 28 1 1 1
12,13 v 7 2 22512-070282  KEY, 7X 28 1
18 x14.X15 8 2 124227-21920  PIN, PARALLEL 1 1 1 1
10-1 1 721258-21560 FLYWHEEL ASSY 1 1 1
1 1 721240-21560  FLYWHEEL ASSY 1
N T 12 2 121258-21590  FLYWHEEL ASSY 11 1
13 2 121240-21590  FLYWHEEL ASSY 1
16 3 124550-21600 GEAR, RING 1 1 1 1
17 2 124450-21230  BUSH 1 1 1
18 1 121253-21650  V-PULLEY 1 1 1
19 1 124060-21660 WASHER 1 1 1 1
20 1 12422021130  BOLT 6 6 6 6
21 1 121250-21200 GEAR, CRANKSHAFT 1 1 1 1
22 1 124160-21700  DISC, OIL SHIELD 11 1 1
23 1 26156-120302  BOLT, M12X 30 PLATED 1 1 1 1
24 1 22217-120000 WASHER, SPRING 12 1 1 1 1
25 1 721250-02500 HOUSING ASSY, METAL 1 1 1 1
27 2 121250-02110  BEARING, MAIN 1 1 1 1
28 2 121250-02220  SEAL, OIL 1 1 1 1
29 1 721250-02611  HOUSING ASSY, METAL 1 1 1 1
31 2 121250-02120  BEARING, MAIN 2 2 2 2
32 2 121250-02070  BOLT 2 2 2 2
33 1 721250-02621  HOUSING ASSY, METAL 1 1 1 1
35 2 121250-02130  BEARING, MAIN 2 2 2 2
36 2 121250-02070  BOLT 2 2 2 2
37 1 124460-02150  GASKET 1 1 1 1
38 1 121250-02100  BEARING, MAIN 1 1 1 1
39 1 121150-02300  BOLT 2 2 2 2
40 1 26116-100252  BOLT, M10X 25 PLATED 5 5
40-1 1  26013-100252  BOLT, M10X 25 5 5 5 5 N
(A=*1983.) (B=*1983.)
41 1 22217-100000 WASHER, SPRING 10 5 5 z
(A=*1983.) (B=*1983.)
42 1 121250-21650  V-PULLEY 1
XMARK PARTS : NOT SOLD SEPARATELY 43 1 121820-21690  BEARING, 6203DDUC4 1
44 1  121254-02140  BEARING, 0.25 US 1 1 1 1
45 1 121254-02160 BEARING, 0.25 US 1 1
451 1 121254-02370  BEARING, 0.25 US 2 2 2 2 N
(A=4) (B=%)
46 1 121254-02180  BEARING, 0.25 US 1 1
46-1 1 121254-02380 BEARING, 0.25 US 2 2 2 2 N
(A=) (B=")
47 1 124764-02130  BEARING, 0.25 US 1 1 1 1

Remarks
(1).EXCLUSIVE SPARE PARTS

(UNDER-SIZE BEARING)
(M).MISPRINT. N:Old %New, O:OIdL‘L» New, R:Oldé» New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 ENGINE 3T84A-N/F/P/S
Fig.8. PISTON & CONNECTING ROD

Fig.8 PISTONECONNECTING ROD

D21259-22100
b 24458-23100

X-MARK PARTS : NOT SOLD SEPARATELY

0CT10-M21400 Fig.8

(A)=3T84AN (D)=3T84A-NS

(B)=3T84A-NF
(C)=3T84A-LPP

(E)=
(F)=

No. Lev. Parts No. Description Qty
(A (B) (©) (D)
1 1 121252-22090 PISTON ASSY 3 3
1-1 1 121250-22090 PISTON ASSY 3 3 3 3
(A=*) (B=%)
3 2 721250-22500 RING SET, PISTON 3
3-1 2 721252-22500 RING SET, PISTON 3 3
(A=9)
3-2 2 721250-22500 RING SET, PISTON 3 3 3 3
(A=9) (B=9)
7 1 101704-22300 PIN, PISTON 3 3 3 3
8 1  104600-22400 CIRCLIP 6 6 6 6
9 1  724450-23100 ROD ASSY, CONNECTING 3 3 3 3
11 2  124450-23200 BOLT, CONNECTING ROD 6 6 6 6
12 2 124450-23100 BEARING, PISTON PIN 3 3 3 3
13 2 124450-23300 BEARING, CRANK PIN 6 6 6 6
14 1  124450-23350 BEARING, 0.25 US 6 6 6 6

Remarks
(1).EXCLUSIVE SPARE PARTS
(UNDER-SIZE BEARING)

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes

Yes
Yes' Yes'



0CT10-M21400 ENGINE 3T84A-N/F/P/S
Fig.9. LUBRICATING OIL SYSTEM

D21252-32100
D21420-35100

Fig.9 LUBRICATING OIL SYSTEM D21258-39100

X-MARK PARTS : NOT SOLD SEPARATELY

(A)=3T84AN
(B)=3T84A-NF
(C)=3T84A-LPP

0CT10-M21400 Fig.9
(D)=3T84A-NS
(E)=
=

Remarks

(1) MARKED PARTS CHANGED FROM
DECEMBER.1980.INTERCHANGEABLE
BETWEEN NEW TYPE AND OLD TYPE
BY LUB.OIL PUMP ASS'Y.

No. Lewv. Parts No. Description |
AW B © © E @
1 1 721390-32000  PUMP ASSY, OIL 1
1-1 1 121390-32001  PUMP ASSY, OIL 1 N
(A=)
1-2 1 721252-32100  PUMP ASSY, OIL 1 1 1 1 N
(A=*1980.12)
9 2 121390-32200  GEAR, OIL PUMP 1
9-1 2 121252-32200  GEAR, OIL PUMP 1 1 1 1 S
(A=*1980.12)
10 2 26116-060222  BOLT, M6X 22 PLATED 3 3
10-1 2 26106-060222  BOLT, M6X 22 PLATED 3 3 3 3 N
(A=) (8=")
11 2 22351-040012  PIN, SPRING 4.0X12 11 1 1
12 2 22217-080000  WASHER, SPRING 8 1 1 1 1
13 2 26716-080002  NUT, M8 1
13-1 2 26756-080002  NUT, LOCK M8 11 1 1 N
(A=*1980.12)
14 2 22522-030100  KEY, WOODRUFF 3X10 1 1 1 1
15 1 124450-32020  GASKET 11 1 1
16 1 121250-35090  PIPE, OIL INLET 1 1 1 1
17 1 124450-35070  NUT, PF1/4 1 1 1 1
18 1 124550-35110  ELEMENT 11 1 1
19 2 124450-35110  O-RING 1 1 1 1
20 1 121250-35300  VALVE ASSY, CONTROL 1
20-1 1 124085-35300  VALVE ASSY, CONTROL 11 1 1 N
(A=*1981.06)
22 2 24190-100001  BALL, STEEL 5/16 1 1 1 1
26 1 124450-35350  NUT, LOCK 11
26-1 1 124085-35350  NUT, M20 1 1 1 1 R
(A=*1981.) (B=*1981.)
27 1 121252-39200  PIPE ASSY, OIL 11 1 1
28 1 124160-39140  BOLT, PIPE JOINT M10 1 1 1 1
29 1  101147-59810  BOLT, PIPE JOINT M8 3 3 3 3
30 1 124450-39240  RETAINER, PIPE 11 1 1
31 1 121252-39450  SWITCH, 0.5KG 1 1 1 1
32 1 23414-100000  GASKET, 10X1.0 2 2 2 2
33 1 23414-080000  GASKET, 8X1.0 6 6 6 6
34 1 26557-080102  SCREW, M8X10 1 1 1 1
35 1 22137-080000  WASHER, 8 1 1 z
(A=9) (B=9
N:Old $=5 New, Q:0ld *725 New, R:0ld $=5 New, S:0ld ¥ New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change

S’

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 ENGINE 3T84A-N/F/P/S
Fig.10. COOLING WATER SYSTEM

D21230-42101
D21253-42100
D21420-42110
D21243-84101
D212as-4at00
72 D21253-80100

D21253-49100
68 D21257-49100
D21820-49210

72

e

Fig.10 COOLING WATER SYSTEM

~
355.\ 37

3T84A-NS

X-MARK PARTS ! NOT SOLD SEPARATELY

(A)=3T84AN
(B)=3T84A-NF
(C)=3T84A-LPP

0CT10-M21400 Fig.10
(D)=3T84A-NS
E)=
(F)=

i

Remarks
(M) MISS-PRINT.

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 121252-42000 PUMP ASSY, WATER 1 1
3-1 2 120130-43140  IMPELLER 1 1
4 2 121252-42240  BEARING, SHAFT 1 1
5 2 121252-42260 FLANGE 1 1
6 2 121450-42310 SEAL, MECHANICAL 1 1
7 1  124750-42050 GASKET, WATER PUMP 1 1 1
8 1 121252-42120  BRACKET, PUMP 1 1
8-1 1 121252-42121 BRACKET, PUMP 1 1 R
(A=E/# 99573) (B=E/# 99573)
9 1 121252-42290  V-BELT, A40 1 1 1
10 1 124750-42350  V-PULLEY 1 1 1 1
11 1  124450-44410  GASKET 1 1 1 1
12 1 22117-060000  WASHER, 6 4 4 z
(A=E/# A0101) (B=E/# A0101)
13 1 22117-080000 WASHER, 8 2 2 z
(A=*1983.) (B=*1983.)
14 1 26116-060382 BOLT, M6X 38 PLATED 4 4
14-1 1 26106-060402 BOLT, M6X 40 PLATED 4 4 4 N
(A=E/# A0101) (B=E/# A0101)
15 1 26116-080702 BOLT, M8X 70 PLATED 2 2
15-1 1 26106-080652 BOLT, M8X 65 PLATED 1 1 1 N
(A=*1983.) (B=*1983.)
16 1 26450-080302 BOLT, M8X 30 2 2 2
17 1 121253-44500  RADIATOR 1 1 1
19 2 124450-44590 CAP, RADIATOR 1 1 1
20 2 121250-44570  PIPE, 7X300 1 1 1
21 2 121250-44590 CLAMP 2 2 2
22 2 121253-44610 SHROUD 1 1 1
23 2 22137-080000 WASHER, 8 4 4
23-1 2 22117-080000  WASHER, 8 4 4 4 N
(A=%) (B=*)
24 2 22217-080000 WASHER, SPRING 8 4 4 4
25 2 26116-080162 BOLT, M8X 16 PLATED 4 4
25-1 2 26106-080162 BOLT, M8X 16 PLATED 4 4 4 N
(A=*1982.) (B=*1982.)
26 1  121252-44510 TANK ASSY, SUB 1 1 1 1
28 2 121450-44530 CAP 1 1 1 1
29 2 124450-44560 RETAINER 1 1 1 1
30 2 23061-070230  PIPE, 7X 230 1 1 1 1
31-1 1  121120-44540 BRACKET, TANK 1 1 1 1
32 1 124450-44550 BAND 1 1 1 1
33 1 22137-080000  WASHER, 8 2 2 z
(A=) (B=%)
34 1 26557-080102  SCREW, M8X10 2 2 2 2
35 1 121250-44581  SCREEN, RADIATOR 1 1 1
36 1 121254-44600 BRACKET, RADIATOR 1 1 1
37 1  124450-44610 NUT, LOCK 1 1 1 1
38 1 22217-080000 WASHER, SPRING 8 1 1 Z
(A=%) (B=%)
39 1 26116-080202 BOLT, M8X 20 PLATED 1 1 z

(A=%)

(B=9)

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 ENGINE 3T84A-N/F/P/S
Fig.10. COOLING WATER SYSTEM

D21230-42101
D21253-42100
D21420-42110
D21243-84101
D212as-4at00
72 D21253-80100

D21253-49100
68 D21257-49100
D21820-49210

72

e

Fig.10 COOLING WATER SYSTEM

~
355.\ 37

3T84A-NS

X-MARK PARTS ! NOT SOLD SEPARATELY

(A)=3T84AN
(B)=3T84A-NF
(C)=3T84A-LPP

0CT10-M21400 Fig.10
(D)=3T84A-NS
E)=
(F)=

i

Remarks
(M) MISS-PRINT.

No. Lewv. Parts No. Description I R
A B (€ O (E) (F)
40 1 26716-080002 NUT, M8 1 1 z
(A=) (B=%)
41 1  121252-44740  FAN, COOLING D340 1 1 1
42 1 121252-44760 SPACER 1 1 1
43 1 22217-060000 WASHER, SPRING 6 4 4 z
(A=) (B=%)
44 1 26116-060222 BOLT, M6X 22 PLATED 4 4
44-1 1 26013-060252 BOLT, M6X 25 4 4 4 N
(A=) (B=%)
45 1 121250-44900 SWITCH 1 1
45-1 1 121250-44901  SWITCH, 110 1 1 1 1 R
(A=*1979.) (B=*1979.)
46 1 124465-44950  GASKET, 16 1 1 1 1
47 1 26116-080122 BOLT, M8X 12 PLATED 4 4
47-1 1 26106-080122 BOLT, M8X 12 PLATED 4 4 4 4 N
(A=*1982.) (B=*1982.)
48 1  124764-44800 LABEL, RADIATOR 1 1
49 1  124740-44800  LABEL, RADIATOR 1
50 1 124764-44810 LABEL, RESERVE TANK 1 1
51 1  124740-44810 LABEL, SUB-TANK 1
52 1 124764-44920 LABEL, ANTI-FREEZING 1 1
53 1 124740-44920  LABEL, ANTI-FREEZING 1
54 1 121252-49010  PIPE, WATER 1 1
54-1 1  121120-49011 PIPE, WATER 1 1 R
(A=E/# 99573) (B=E/# 99573)
54-2 1 121422-49011 PIPE, WATER 1 1 1 N
(A=E/# 99681) (B=E/# 99681)
55 1 121253-49020  PIPE, WATER 1 1 1
56 1 121252-49030  PIPE, WATER 1 1 1
57 1 23010-038000 CLAMP, 38 6 6
57-1 1 121267-49500 BAND, 38 6 6 6 6 S
(A=*1982.) (B=*1982.)
58 1 121250-49101 BODY, 3-WAY COCK 1 1 1 1
59 1 121250-49110 JOINT, PIPE 1 1 1 1
60 1 124450-01980  GASKET 1 1 1 1
61 1 121250-49121 PLUG, DRAIN 1 1 1 1
62 1 22117-160000 WASHER, 16 1 1 1 1
63 1 24311-000160 O-RING, 1AP16.0 1 1 1 1
64 1 26776-160002 NUT, LOCK M16 1 1 1 1
65 1 121250-49150  PIPE, WATER DRAIN 1 1 1 1
66 1 121250-49160  PIPE, WATER DRAIN 1 1 1 1
67 1  124766-59050  CLIP, HOSE 12 4 4 4 4
68 1 121252-49250 PIPE 1 1 1
69 1 124732-49531  COVER, THERMOSTAT 1 1 1
70 1 124736-49540  GASKET 1 1 1
71 1 124790-49800 THERMOSTAT 1
71-1 1  129350-49800 THERMOSTAT, 71 1 1 1 R
(A=)
72 1 23000-019000 CLAMP, 19 2 2
72-1 1 23000-013000 CLAMP, 13 2 2 2 N

(A=E/# A1145)

(B=E/# A1145)

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

Yes' Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 ENGINE 3T84A-N/F/P/S 0CT10-M21400 Fig.10

Fig.10. COOLING WATER SYSTEM B aTaaA N (G TeaAnS
(C)=3T84A-LPP (F)=
No. Lev. Parts No. Description Qty I R
(A _(B) ©) (®) (E) (F)
73 1 22137-080000 WASHER, 8 2 2 z
(A=*1982.) (B=*1982.)
F N 74 1 26116-080252  BOLT, M8X 25 PLATED 2 2
Fig.10 COOLING WATER SYSTEM §E§§E§‘;§E 74-1 1 26106-080222  BOLT, M8X 22 PLATED 2 2 2 N
A 151 o) (Boeee)
! 68 21237 v1ce 75 1 121242-42000 PUMP ASSY, WATER 1
77-1 2 120130-43140  IMPELLER 1
o2 78 2 121252-42240  BEARING, SHAFT 1
2 79 2 121252-42260  FLANGE 1
23 80 2 121450-42310  SEAL, MECHANICAL 1
81 2 23871-020000 PLUG, R02 1
82 1 121250-42011  PUMP ASSY, WATER 1
84 2 121252-42260  FLANGE 1
85-1 2 120130-43140  IMPELLER 1
~ 86 2 121252-42240  BEARING, SHAFT 1
Bl ¥ 87 2 121450-42310  SEAL, MECHANICAL 1
gt 88 2 124750-42051  GASKET 1
i 89 2 121250-42121  BRACKET, PUMP 1
90 2 26106-060382  BOLT, M6X 38 PLATED 4
. 91 1 121253-42121  BRACKET, PUMP 1
92 1 124240-42291  V-BELT,A37 1
93 1 26106-080382  BOLT, M8X 38 PLATED 1
2% 94 1 26106-080452  BOLT, M8X 45 PLATED 1
95 1 26106-080702  BOLT, M8X 70 PLATED 2
96 1 26106-080752  BOLT, M8X 75 PLATED 1 1 1 w
(A=*1983.) (B=*1983.)
97 1 121257-44500  RADIATOR 1
98 1 121422-44581  SCREEN, RADIATOR 1
99 1 121257-44600 RETAINER 1
100 1 121422-44740  FAN, COOLING 1
101 1  121257-44760  SPACER 1
ITBRA-NS 102 1  124742-44800 LABEL (PORTUGAL 1
103 1  124742-44810  LABEL (PORTUGAL 1
104 1 124742-44920  LABEL (PORTUGAL 1
105 1  26013-060222  BOLT, M6X 22 4 w
(B=*1982.)
106 1 26106-080202  BOLT, M8X 20 PLATED 1
107 1  26116-060252  BOLT, M6X 25 PLATED 4
X-MARK PARTS : NOT SOLD SEPARATELY 108 1 121257-49010 PIPE, WATER 1
109 1 121257-49022  PIPE, WATER 1
110 1 121250-49030  HOSE, WATER 1
Remarks Yes No Yes No
(M) MISS-PRINT. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 ENGINE 3T84A-N/F/P/S 0CT10-M21400 Fig.11
Fig.11. FUEL INJECTION PUMP B aTaaA N (G TeaAnS

(C)=3T84A-LPP (F)=

No. Lewv. Parts No. Description Qty |

AW B € O E @

1 1 721250-51700 PUMP ASSY, INJECTION 1 1 1 1
3 2 124240-51100 PLUNGER ASSY 3 3 3 3
6 2 124950-51670 PIN 3 3 3 3
Fig.11 FUEL INJECTION PUN 5 2 174075170  RETANER SPRNGA s s o3
9 2 174307-51181 RETAINER, SPRING B 3 3 3 3
10 2 174307-51450 PIECE 3 3 3 3
11 2 121150-51460 PIN, GUIDE 1 1 1 1
12 2 724550-51520 GUIDE, PLUNGER 3 3 3 3
14 3 711100-51540 ROLLER ASSY 3 3 3 3
17 3 174100-54120 PIN 3 3 3 3
18 2 124550-51301 VALVE ASSY, DELIVERY 3 3 3 3
21 2 124550-51320 SPRING, DELIVERY 3 3 3 3
22 2 124550-51341 HOLDER, DELIVERY L43 3 3 3 3
23 2 124550-51370 O-RING 3 3 3 3
24 2 124550-51350 GASKET, DELIVERY 3 3 3 3
25 2 174307-51510 SLEEVE 1 1 1 1
26 2 174307-51550 SLEEVE, PINION 2 2 2 2
27 2 174307-51560 PINION 2 2 2 2
28 2 122117-51560 SCREW 2 2 2 2
29 2 721150-51530 RACK ASSY, CONTROL 1 1 1 1
31 3 124240-51550 PIN 1 1 1 1
32 3 124550-51590 RETAINER 1 1 1 1
33 2 174307-51700 SHIM SET 3 3 3 3
34 2 174307-51270 GASKET 3 3 3 3
2 2 2 2 2

124220-51890 RIVET

X-MARK PARTS ! NOT SOLD SEPARATELY

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 ENGINE 3T84A-N/F/P/S 0CT10-M21400 Fig.12

; A)=3T84A-N D)=3T84A-NS
Fig.12. FUEL INJECTION VALVE y=sTaenn o
(C)=3T84A-LPP (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R

1 1  724770-53100 VALVE ASSY,INJECTION 3 3 3 3

3 2 124770-53000 VALVE ASSY,INJECTION 3 3 3 3

4 2 104900-53080 NUT, NOZZLE 3 3 3 3

Fig.12 FUEL INJECTION VALVE D24770-53100 5 2 11320053110 _ SPINDLE, INTER 3 3 3 3

6 2 103854-53120 SPRING, NOZZLE 3 3 3 3

7 2 113200-53120 RETAINER, SPRING 3 3 3 3

8 2 103854-53180 RETAINER, SPRING 3 3 3 3

9 2 172100-53200 GASKET 3 3 3 3

10 2 110250-53150 PLATE ASSY, ADJUST 3 3 3 3

X2

X-MARK PARTS : NOT SOLD SEPARATELY

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 ENGINE 3T84A-N/F/P/S
Fig.13. FUEL OIL SYSTEM

Fig.13 FUEL OIL SYSTEM

D21254-55100
D21250-59100
D21240-59201
D21253-59201

X-MARK PARTS I NOT SOLD SEPARATELY

(A)=3T84AN
(B)=3T84A-NF
(C)=3T84A-LPP

0CT10-M21400 Fig.13
(D)=3T84A-NS
E)=
(F)=

Remarks

(1).MARKED PART CHANGED FROM AUG.1981
NOT APPLICABLE TO THE ORIGINAL
TYPE.
INTERCHANGEABLE PROVIDED PIPE
(P/#129354-59011)IS REPLACED
TOGETHER.

(M).MISPRINT.

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 121254-55600 STRAINER ASSY, FUEL 1 1 1 1
2 2 721250-55540 COCK ASSY, FUEL 1 1 1 1
4 3 24311-240100 O-RING, 1AP10A 1 1 1 1
5 3 101720-55750  PLUG, 6 2 2 2 2
6 3 104200-55321 VALVE, TAPER 1 1 1 1
7 3 104200-55341 HANDLE 1 1 1 1
8 3 104200-55750  SCREW, M4 1 1 1 1
9 3 104200-55330  SPRING, VALVE 1 1 1 1
10 3 23418-060000  GASKET, 6X1.0 2 2 2 2
11 2 124550-55700  FILTER, FUEL L=90 1 1 1 1
12 2 121254-55510 COVER 1 1 1 1
13 2 102103-55520  O-RING 1 1 1 1
14 2 110250-55610 RING, RETAINING 1 1 1 1
15 2 121250-55620  SPRING 1 1 1 1
16 1 121250-55610  BRACKET, STRAINER 1 1 1 1
17 1 26116-080652 BOLT, M8X 65 PLATED 1 1
17-1 1 26106-080652 BOLT, M8X 65 PLATED 1 1 1 1 N
(A=*1982.) (B=*1982.)
18 1  22117-080000 WASHER, 8 1 1 z
(A=*1982.) (B=*1982.)
19 1 22217-080000 WASHER, SPRING 8 1 1 Z
(A=*1982.) (B=*1982.)
20 1 121250-59810  PIPE ASSY, INJECTION 1 1 1 1
21 1 121250-59820  PIPE ASSY, INJECTION 1 1 1 1
22 1 121250-59830  PIPE ASSY, INJECTION 1 1 1 1
23 1 121250-59850  RETAINER 1 1 1 1
24 1 123325-59100  RETAINER, PIPE 2 2 2 2
25 1 123325-59110 COVER 2 2 2 2
26 1 121250-59860 BRACKET 1 1 1 1
27 1  26116-060102 BOLT, M6X 10 PLATED 2 2
27-1 1 26106-060102 BOLT, M6X 10 PLATED 2 2 2 2 N
(A=%) (B=%)
28 1 26116-060162 BOLT, M6X 16 PLATED 4 4
28-1 1 121465-59950  BOLT, M6X16 4 4 4 4 S
(A=*1982.) (B=*1982.)
29 1 103854-59191 BOLT ASSY, JOINT M12 1 1 1 1
31 2 124060-59380 PLUG, 6 1 1 1 1
32 2 43400-500390  SEAL WASHER 6 1 1 1 1
33 1  124766-59050  CLIP, HOSE 12 1 1 1 1
34 1 121120-59500 PIPE ASSY, RETURN 1 1 1
35 1 121250-59501 PIPE ASSY, RETURN 1
36 2 121120-59560 PIPE, FUEL RETURN 1 1 1
37-1 2 121250-59550  PIPE, FUEL D8X120 2 2 2 2
38 2 124550-59030  JOINT, PIPE 8 1 1 1 1
39 2 124550-59090  JOINT, PIPE 8 1 1 1 1
40 2 121750-59090 JOINT, PIPE 8 1 1 1 1
41 2 124066-59100 CLIP, HOSE 8 4 4 4 4
42 2 124060-77680  CLIP, HOSE 10 2 2 2 2
43 2 121250-59561 PIPE, FUEL D11X460 1
44 1 101147-59810 BOLT, PIPE JOINT M8 3 3 3 3
45 1 104200-59170  GASKET, 12 2 2 2 2

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 ENGINE 3T84A-N/F/P/S 0CT10-M21400 Fig.13

; A)=3T84A-N D)=3T84A-NS
Fig.13. FUEL OIL SYSTEM (T o
(C)=3T84A-LPP (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
46 1  23414-080012 GASKET, 8X1.0 6 6 6 6
g%:’;,:;::: 47 1 121422-59010 PIPE ASSY, FUEL 1 1
Fig.13 FUEL OIL SYSTEM Daszag-sm0t 47-1 1  129354-50011  PIPE ASSY, FUEL 101 1 1 s
(A=*1981.08) (B=*1981.08)
49 2 124250-59260 JOINT, PIPE 12 1 1
49-1 2 101304-59020 JOINT, PIPE 12 1 1 1 1 N
(A=*1981.) (B=*1981.)
50 2 124766-59050 CLIP, HOSE 12 1 1 1 1
51 1 106100-59060 SPRING, PROTECTE 1 1 1 1

X-MARK PARTS I NOT SOLD SEPARATELY

Remarks

(1).MARKED PART CHANGED FROM AUG.1981
NOT APPLICABLE TO THE ORIGINAL
TYPE.

INTERCHANGEABLE PROVIDED PIPE
(P/#129354-59011)IS REPLACED
TOGETHER.

(M).MISPRINT.

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 ENGINE 3T84A-N/F/P/S 0CT10-M21400 Fig.14

: (A)=3T84A-N (D)=3T84ANS
Fig.14. GOVERNOR EQUIPMENT (BI=3TBAANF )=
(C)=3T84A-LPP (F)=
No. Lev. Parts No. Description Qty |

AW B € O E @

1 1  724450-61520 SUPPORT ASSY, WEIGHT 1 1 1 1
p2a50-61100 2-1 2 124450-61200 WEIGHT, GOVERNOR 2 2 2 2
Fig.14 GOVERNOR EQUIPMENT g;:i;g::g:“’g 3 2 124450-61220 PIN, GOVERNOR WEIGHT 2 2 2 2
4 2 22417-200200 PIN, COTTER 2.0X20 4 4
4-1 2 22417-200100 COTTER PIN 2.0X10 4 4 4 4 N
(A=%) (B=*)
5 2  124450-61110 SUPPORT, WEIGHT 1 1 1 1
6 1 121250-61600 SLEEVE 1 1 1 1
7 1 121250-66010 SPRING, REGULATOR 1
7-1 1 121420-66010 SPRING, REGULATOR 1 1 S
(A=*1980.06)
7-2 1 121158-66011 SPRING, REGULATOR 1 1 S
(A=*1982.) (B=*1982.)
7-3 1 121258-66011 SPRING, REGULATOR 1 1 1 1 N
(A=*) (B=%)
8 1  124450-66460 BRACKET 1
8-1 1 121120-66100 HOOK ASSY 1 1 1 S
(A=*1980.06)
9 1  121422-66000 HANDLE ASSY 1
9-1 1  121120-66000  HANDLE ASSY 1 1 1 1 S
(A=*1980.06)
13 2 22322-030180 PIN, TAPER 3X18 2 2
13-1 2  22322-030180 PIN, TAPER 3X18 1 1 1 1 K

(A=*1981.06) (B=*1981.06)

14 2 24311-000070  O-RING, 1AP7.0 1 1 1 1
15 1 103854-66420 SCREW 1 1 1 1
16 1 124550-66370  NUT, M6 1 1 1 1
17 1 124460-66611  LEVER ASSY, GOVERNOR 1 1 1 1
19 2 24190-100001  BALL, STEEL 5/16 2 2 2 2
20 1 124450-66510 SUPPORT 1 1 1 1
3 21 1 26657-060002  NUT, CAP M6 2 2 2 2
1 g 22 1 121250-66400 LINK, GOVERNOR 1 1 1 1
; 23 1 124450-66411 SCREW 1 1 1 1
24 1 124460-66440 WASHER 1 1 1 1
25 1 124450-66430  SPACER 101 1 1
26 1 124450-66420 RETAINER 1 1 1 1
27 1 121250-66801  LIMITER ASSY, FUEL 1 1 1 1
28 2 124450-66822  SHAFT 1 1 1 1
XMARK PARTS I NOT SOLD SEPARATELY 31 2 121250-66860  RETAINER 101 1 1
32 2 121250-66870  RETAINER 1 1 1 1
33 2 26756-050002  NUT, LOCK M5 2 2 2 2
34 1 135210-61090 LEAD 2 2 2 2
35 1 124450-66550  PIN 1 1 1 1
36 1 26557-060082 SCREW, M6X 8 1 1 1 1
37 1 12477266890  NUT 1 1 1 1
38 1 26756-050002  NUT, LOCK M5 101 1 1
Remarks 39 1 26667-080002  NUT, CAP M8 101 1 1
(2) MARKED PARTS CHANGED FROM JULY, 40 1 43400500400  SEALWASHER 6 2 2 2
TO ONE BODY TYPE AND, SIMULTANE- 41 1 22417-200200  PIN, COTTER 2.0X20 2 2
OUSLY, TAPER PIN 3X18 (P/# 22322- 41-1 1 22417-200100 COTTER PIN 2.0X10 2 2 2 2 N
030180)1 PCE. IS DISCONTINUED. (A=*) (B=*)
(M) MISS-PRINT. Yes Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 ENGINE 3T84A-N/F/P/S 0CT10-M21400 Fig.14

; (A)=3T84AN (D)=3T84A-NS
Fig.14. GOVERNOR EQUIPMENT Aalbsnel o
(C)=3T84A-LPP (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
42 1  22451-100000 WIRE, 1.0 2 2
42-1 1  22451-060000 WIRE, 0.6 2 2 2 2 N
D244850-61100
D21253-66100 (A=4) (B=%)
Fig.14 GOVERNOR EQUIPMENT 021253-66110
43 1 22360-060000 PIN, SNAP 6 1 1 1 1
44 1  43400-500410 SEAL WASHER 8 2 2 2 2

45 1 121253-66110 HOOK ASSY 1

NELWN A W

X-MARK PARTS : NOT SOLD SEPARATELY

Remarks
(2) MARKED PARTS CHANGED FROM JULY,
1981. CHANGED FROM SEPARATE TYPE

TO ONE BODY TYPE AND, SIMULTANE-
OUSLY, TAPER PIN 3X18 (P/# 22322-
030180)1 PCE. IS DISCONTINUED.

M) MISS-PRINT.
(M) N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 ENGINE 3T84A-N/F/P/S

Fig.15. ELECTRIC STARTER & THERMO.DEV.

Fig.15 ELECTRIC STARTER§THERMOSTART DEVICE

021253-77100
D21253-77110
D21254-77100
D21243-77200
D21253-77200

3T8B8A-LPP
40

(A)=3T84AN
(B)=3T84A-NF
(C)=3T84A-LPP

0CT10-M21400 Fig.15
(D)=3T84A-NS
(E)=
=

Remarks
(M). MISPRINT.

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 124250-77012  STARTER, S12-77A 1 1 1 1
2 1 124756-77210 GENERATOR, LT115P-52 1 1
2-1 1 121258-77200 GENERATOR, LT135-80 1 1 N
(A=*1980.) (B=*1980.)
2-2 1  124756-77200 GENERATOR, LT115-52 1 1 1 1 N
(A=*1980.) (B=*1980.)
3 1 124550-77710 REGULATOR, TL1Z86E 1 1 1 1
4-1 1 124250-77310  SWITCH, MAGNETIC 1 1 1 1
5 1  124550-77020 COVER, TERMINAL 1 1 1 1
6 1 124550-77030 COVER, TERMINAL 1 1 1 1
7-1 1 124756-77040 COVER, TERMINAL 1 1 1 1
8 1 121250-77210  COVER, GENERATOR 1 1 1 1
9 1 124550-77250  BRACKET, GENERATOR 1 1 1 1
10 1 121252-77330 ADJUSTER 1
10-1 1 121252-77331  ADJUSTER 1 1 1 N
(A=*1980.02)
11 1  22137-080000 WASHER, 8 1 1 z
(A=*1983.) (B=*1983.)
12 1 26116-080162 BOLT, M8X 16 PLATED 1 1
12-1 1  26106-080202  BOLT, M8X 20 PLATED 11 1 N
(A=E/# A0101) (B=E/# A0101)
13 1 26116-080182 BOLT, M8X 18 PLATED 2 2
13-1 1 26106-080182 BOLT, M8X 18 PLATED 2 2 2 2 N
(A=*1982.) (B=*1982.)
14 1 26116-080302 BOLT, M8X 30 PLATED 3 3
14-1 1 26014-080352 BOLT, M8X 35 3 3 1 3 N
(A=*1983.) (B=*1983.)
15 1 26716-080002 NUT, M8 2 2
15-1 1 26366-080002 NUT, M8 2 2 2 2 N
(A=*1982.) (B=*1982.)
16 1 26756-080002 NUT, LOCK M8 1 1
16-1 1 26366-080002 NUT, M8 1 1 1 1 N
(A=*1983.) (B=*1983.)
17 1 22117-050000 WASHER, 5 1 1 1 1
18 1 22217-050000 WASHER, SPRING 5 1 1 1 1
19 1  26756-050002 NUT, LOCK M5 1 1 1 1
20 1 22217-050000 WASHER, SPRING 5 1 1 1 1
21 1 26116-050142 BOLT, M5X 14 PLATED 1 1 1 1
22 1 124060-77680  CLIP, HOSE 10 2 2 2 2
23 1 121250-77701 PIPE, FUEL 1 1 1 1
24 1 121750-77800  TANK ASSY, HEADER 1 1 1
25 1 121250-77812 RETAINER 1 1 1
26 1 124460-77820 RETAINER 1 1 1 1
27 1 121023-77910 PLUG, THERMOSTAT 1 1 1 1
28 1 121120-77920  WIRE 1 1 1
29 1 26116-060122 BOLT, M6X 12 PLATED 2 2 2
30 1 26557-060082  SCREW, M6X 8 2 2 2 2
31 1 121420-59571 PIPE, FUEL RETURN 1 1 1
32 1 124060-77680  CLIP, HOSE 10 2 2 2
33 1 194440-51620 CLAMP 1 1 1 1
34 1 121492-77200  GENERATOR, LT135-54 1

++ CONTINUE ++

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes

Yes' Yes'



0CT10-M21400 ENGINE 3T84A-N/F/P/S 0CT10-M21400 Fig.15

Fig.15. ELECTRIC STARTER & THERMO.DEV. (BaToaA N o eans
(C)=3T84A-LPP (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
35 1 121250-77330 ADJUSTER 1
2128377100 36 1 26106-080302  BOLT, M8X 30 PLATED 2
D21283-717110
37 1 101100-55060 CHAIN 1
ig. HERMOSTART DEVICE D21254-77100
Fig-15 ELECTRIC STARTERST p1za-Tra00 38 1 12446077802 TANKASSY, HEADER 1
TTERA-LPP 39 1 121250-77812  RETAINER 1
40 40 1 26106-080122  BOLT, M8X 12 PLATED 2
Remarks Yes No Yes No
(M). MISPRINT. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 ENGINE 3T84A-N/F/P/S

Fig.16. LABELS (FOR ENGINE)

Fig.16 LABELS(FOR ENGINE)

X1,X2 X1:X2:X16,X17
B
S ® m
-{ YANMAR DIEBEL
| mooee 3T84A-N
e — i~ € 2D
(==
q_— — o

3,4,18

DRANNG ENGINE COOLANT

e in & prabability of engine cooling ater freeting,

5,6,19

SCOOL CONDITION)
ADJUSTING SCREW.

ADJUSTMENT OF VALVES
0150

REPLACK A5 TER EVERT $00 MOURS,

OF OMERATION OR GNCC 4 YEAR

FOLLOW OMERATORS MAMUAL
TG TIoreS

D21243-07200
D21245-07200
D21253-07200
D21253-07210

9,10, 22

I Under nermal circumstences
this cap should rot be spened.
2. Chack the water level in the
- tork 11 i1 ia balow the lewer
mark, odd water to sub-Lonk.
(Engine shoutd be cost.)
3. See sub-tenk caution
plate.

11,12,23

USE

ANTI-FREEZE
1IN WINTER

13,14,24

CAUTION
| Adding of water 1s done through the

XMARK PARTS : NOT SOLD SEPARATELY

0CT10-M21400 Fig.16

Remarks
(M). MISPRINT.

(A)=3T84A-N (D)=3T84A-NS
(B)=3T84A-NF (E)=
(C)=3T84A-LPP (F)=
No. Lev. Parts No. Description Qty |
A B € ©O E ¢
3 1 121254-07150 LABEL, WATER DRAIN 1 1
4 1 121241-07150 LABEL, WATER DRAIN 1
5 1 124764-07160 LABEL, VALVE ADJUST 1 1
6 1  124740-07160 LABEL, ADJ 1
7-1 1 121454-12600 LABEL, PRE-CLEANER 1
7-2 1 121454-12520 LABEL, AIR-CLEANER 1 1 N
(A=*1980.)
8 1 121440-12480 LABEL, AIR CLEANER(F 1
9 1 124764-44800 LABEL, RADIATOR 1 1
10 1  124740-44800 LABEL, RADIATOR 1
11 1 124764-44920 LABEL, ANTI-FREEZING 1 1
12 1  124740-44920 LABEL, ANTI-FREEZING 1
13 1 124764-44810 LABEL, RESERVE TANK 1 1
14 1 124740-44810 LABEL, SUB-TANK 1
18 1  121243-07150 LABEL, WATER DRAIN 1
19 1 124742-07160 LABEL,VALVE(PORTUGAL 1
20 1 102210-07990 RIVET 4 4 4 4 W
(A=%) (B=*)
21 1 124742-12480 LABEL (PORTUGAL 1
22 1 124742-44800 LABEL (PORTUGAL 1
23 1 124742-44920 LABEL (PORTUGAL 1
24 1 124742-44810 LABEL (PORTUGAL 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 ENGINE 3T84A-N/F/P/S 0CT10-M21400 Fig.17

Fig.17. STARTER 12V-1.8KW(TYPE S12-77) B aTaaA N (G TeaAnS
(C)=3T84A-LPP (F)=
No. Lev. Parts No. Description Qty |
A B () DO () (A
1 1 124250-77012  STARTER, S12-77A 1 1 1 1
2 2 X21207100 ARMATURE ASSY 11
Fig.17 STARTER 12V-1.8KW(TYPE S12-77) 2-1 2 124250-77500 ARMATURE ASSY 1 1 1 1 N
(A=FROM 1ST) (B=FROM 1ST)
3 2 X21201115 WASHER SET, THRUST 101
31 2 124250-77510  WASHERKIT 1 1 1 1 N
(A=FROM 1ST) (B=FROM 1ST)
7 2 X21201110 STOPPER SET 1 01
7-1 2 124250-77070  STOPPER SET, PINION 1 1 1 1 N
(A=FROM 1ST) (B=FROM 1ST)
28 9 3 X21143155 STOPPER SET, PINION 1 1
1 < a3 x‘.o—-‘;-gq 9-1 3 124250-77090  WASHER, STOPPER 1 1 1 1 N
(A=FROM 1ST) (B=FROM 1ST)
10 3 X21141107 CLIP, PINION STOPPER 11
10-1 3 124250-77100  CLIP, PINION STOPPER 1 1 1 1 N
(A=FROM 1ST) (B=FROM 1ST)
12 3 X21204259 COILASSY 101
12-1 2 124250-77110  COILASSY, FIELD 1 1 1 1 N
(A=FROM 1ST) (B=FROM 1ST)
13 4 X21142215 SCREW 4 4
13-1 3 124250-77120  SCREW SET, PORE CORE 4 4 4 4 N
(A=FROM 1ST) (B=FROM 1ST)
14 4 X21209311 BRUSH (+) 2 2
14-1 3 124250-77130  BRUSH (+) 2 2 2 2 N
(A=FROM 1ST) (B=FROM 1ST)
15 2 X22501300 COVER ASSY, REAR 1 1
15-1 2 124250-77140  COVERASSY, REAR 1 1 1 1 N
(A=FROM 1ST) (B=FROM 1ST)
16 3 X21204302 METAL, COVER BEARING 11
16-1 3 124250-77150  METAL, REAR COVER 1 1 1 1 N
(A=FROM 1ST) (B=FROM 1ST)
17 2 X21205310 HOLDER ASSY, BRUSH 101
17-1 2 124250-77160  HOLDER ASSY, BRUSH 1 1 1 1 N
(A=FROM 1ST) (B=FROM 1ST)
18 3 X21207312 BRUSH 2 2
18-1 3 124250-77170  BRUSH () 2 2 2 2 N
(A=FROM 1ST) (B=FROM 1ST)
19 3 X21201313 SPRING, BRUSH 4 4
19-1 3 124250-77180  SPRING, BRUSH 4 4 4 4 N
(A=FROM 1ST) (B=FROM 1ST)
20 2 X21205400 BEARING ASSY 11
20-1 2 124250-77190  BEARING ASSY, CENTER 1 1 1 1 N
(A=FROM 1ST) (B=FROM 1ST)
21 3 X21204401 METAL, CENTER BERG. 11
*MARK PARTS : NOT SOLO SEPARATELY 21-1 3 124250-77520  BEARING 101 1 1 N
(A=FROM 1ST) (B=FROM 1ST)
22 2 X212045001 PINION ASSY 101
22-1 2 124250-77210  PINION ASSY 1 1 1 1 N
(A=FROM 1ST) (B=FROM 1ST)
23 2 X21205650 CASE ASSY, GEAR 1 01
231 2 124250-77220  CASE ASSY, GEAR 1 1 1 1 N

Yes Yes

N:Old <T»TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 ENGINE 3T84A-N/F/P/S
Fig.17. STARTER 12V-1.8KW(TYPE S12-77)

Fig.17 STARTER 12V-1.8KW(TYPE $12-77)

38

—

33 x40 x39

%MARK PARTS : NOT SOLO SEPARATELY

0CT10-M21400 Fig.17

(A)=3T84A-N (D)=3T84ANS
(B)=3T84A-NF )=
(C)=3T84A-LPP (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
(A=FROM 1ST) (B=FROM 1ST)
24 3 X21202601 METAL, GEAR CASE 1 1
24-1 3 124250-77230 METAL, GEAR CASE 1 1 1 1 N
(A=FROM 1ST) (B=FROM 1ST)
25 2 X21202602 COVER SET 1 1
25-1 2 124250-77240 COVER SET, DUST 1 1 1 1 N
(A=FROM 1ST) (B=FROM 1ST)
28 2 X212037002 SWITCH, MAGNETIC 1 1
28-1 2  124250-77310 SWITCH, MAGNETIC 1 1 1 1 N
(A=FROM 1ST) (B=FROM 1ST)
29 2  X21201605 LEVER SET 1 1
29-1 2  124250-77270 LEVER SET, SHIFT 1 1 1 1 N
(A=FROM 1ST) (B=FROM 1ST)
32-1 3 124250-77550 PIN 1 1 1 1 S
(A=FROM 1ST) (B=FROM 1ST)
33 2 X21204810 BOLT, THROUGH 2 2
33-1 2 124250-77320 BOLT, THROUGH 2 2 2 2 N
(A=FROM 1ST) (B=FROM 1ST)
34 2 X21145866 BOLT 2 2
34-1 2  26106-060322 BOLT, M6X 32 PLATED 2 2 2 2 N
(A=FROM 1ST) (B=FROM 1ST)
35 2  26557-040082 SCREW, M4X 8 2 2
35-1 2  26557-040122 SCREW, M4X12 2 2 N
(A=FROM 1ST) (B=FROM 1ST)
35-2 2 124250-77540 SCREW, M4X12 2 2 2 2 N
(A=FROM 1ST) (B=FROM 1ST)
36 2  X21301827 WASHER 2 2 Z
(A=FROM 1ST) (B=FROM 1ST)
37 2 X21201744 COVER, RUBBER 1 1 z
(A=FROM 1ST) (B=FROM 1ST)
38 2 X21202803 COVER SET 1 1 Z

(A=FROM 1ST)

(B=FROM 1ST)

Yes

N:Old 555 New, Q:0ld

No
<No_
Yes'

Yes

New, R:Old £— New, S:Old

Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 ENGINE 3T84A-N/F/P/S
Fig.18. AC GENERATOR 12V-15A (LT115-52

Fig.18 AC GENERATOR 12V-15A(TYPE LT115-52)

XMARK PARTS : NOT SOLD SEPARATELY

(A)=3T84AN
(B)=3T84A-NF
(C)=3T84A-LPP

0CT10-M21400 Fig.18
(D)=3T84A-NS
E)=
(F)=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 124756-77210 GENERATOR, LT115P-52 1 1
1-1 1 121258-77200 GENERATOR, LT135-80 1 1 N
(A=*1980.) (B=*1980.)
1-2 1  124756-77200 GENERATOR, LT115-52 1 1 1 N
(A=*1980.) (B=*1980.)

2 2 XLT1157100 ROTOR ASSY 1 1 1

4 3 XB444001A NUT SET, PULLEY 1 1 1

5 3 X6201SD BALL BEARING 1 1 1

6 2 XL135N220 STATOR ASSY 1 1 1

7 2 XL1156300 COVER ASSY, REAR 1 1 1

8 3 XL135N1301 BRUSH ASSY 1 1 1
10-1 4 XL135N1302 N-TERMINAL 1 1 1

11 3 XL135N1303 COVER 1 1 1

12 3 XL1255310A BOLT ASSY, TERMINAL 1 1 1

13 3 XL1256320 DIODE 1 1 1

14 3 XL1152803 COVER, REAR 1 1 1

15 3 26557-040202  SCREW, M4X20 2 2 2

16 3 26557-040082  SCREW, M4X 8 3 3 3

17 3  26117-050169 BOLT, M5X 16 PLATED 1 1 1

18 3 XL1151341 SPACER 1 1 1

19 2 XL1156400 COVER ASSY, FRONT 1 1 1

20 3 XL1201403 RETAINER, GASKET 1 1 1

21 3 XL1201404 RETAINER, GASKET 1 1 1

22 3 26557-040202  SCREW, M4X20 3 3 3

23 3  X6202B BALL BEARING 1 1 1

24 2 XL1151552 PULLEY ASSY 1 1 1

25 2 XL1251801 BOLT, THROUGH 2 2 2

26 2 XL1251802 BOLT, THROUGH 1 1 1

Remarks
(M). MISPRINT.

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 ENGINE 3T84A-N/F/P/S
Fig.19. REPAIR KIT (A) (FOR ENGINE)

Fig.19 REPAIR KIT(A)(FOR ENGINE)

(A)=3T84AN
(B)=3T84A-NF
(C)=3T84A-LPP

0CT10-M21400 Fig.19
(D)=3T84A-NS
E)=
(F)=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1-1 1 721253-92500 REPAIRKIT 1 1
1-2 1 721253-92501 REPAIR KIT 1 1 1 N
(A=%) (B=*)
2 1 721250-92500 REPAIR KIT 1
3-1 2 121253-12510 ELEMENT 1 1 1 1
4 2 721250-22500  RING SET, PISTON 3
4-1 2 721252-22500  RING SET, PISTON 3 3 N
(A=%)
4-2 2 721250-22500  RING SET, PISTON 3 3 3 3 N
(A=) (B=%)
5 2 124550-35110 ELEMENT 1 1 1 1
6 2 121252-39450  SWITCH, 0.5KG 1 1 1 1
7 2 121252-42290  V-BELT, A40 1 1 1
8 2 121250-44900 SWITCH 1
8-1 2 121250-44901  SWITCH, 110 1 1 1 1 N
(A=*1980.)
9 2 124790-49800 THERMOSTAT 1
9-1 2 129350-49800 THERMOSTAT, 71 1 1 1 N
(A=%)
10 2 124770-53000  VALVE ASSY,INJECTION 3 3 3 3
11 2 124550-55700 FILTER, FUEL L=90 1 1 1 1
12 2 121023-77910  PLUG, THERMOSTAT 1 1 1 1
13 2 124240-42291  V-BELT, A37 1

Remarks
(M). MISPRINT.

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 ENGINE 3T84A-N/F/P/S

Fig.20. GASKET KIT (A) (FOR ENGINE)

Fig.20 GASKET KIT(A)(FOR ENGINE)

(A)=3T84AN
(B)=3T84A-NF
(C)=3T84A-LPP

0CT10-M21400 Fig.20
(D)=3T84A-NS
(E)=
=

Remarks
(M). MISPRINT.

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 721253-92600  GASKET SET 1 1
1-1 1 721253-92601  GASKET SET 1 1 1 N
(A=%) (B=*)
2 1 721250-92600  GASKET SET 1
3 2 121250-01990 GASKET 3 3 3 3
4 2 43400-500410 SEAL WASHER 8 4 4 4 4
5-1 2 124550-01300  GASKET, LINER 6 6 6 6
6 2 24311-000140 O-RING, 1AP14.0 1 1 1 1
7 2 121250-01751  GASKET, OIL SUMP 1 1 1 1
8 2 124160-01863  GASKET 1 1 1 1
9 2 124160-34844  GASKET 1 1 1 1
10 2 24321-000350  O-RING, 1AG35.0 2 2
10-1 2 24321-000350 O-RING, 1AG35.0 1 1 1 1 K
(A=%) (B=%)
11 2 121252-01330  GASKET, HEAD 1 1
11-1 2 121250-01331  GASKET, HEAD 1 1 1 1 N
(A=E/# A1786) (B=E/# A1786)
12 2 124160-01532  GASKET 1 1 1 1
13 2 124450-01512 GASKET, GEAR CASE 1 1 1 1
14 2 124950-26021 GASKET 1 1 1
15 2 124250-91412 GASKET 1 1 1 1
16 2 124450-11681 GASKET 1 1 1 1
17 2 121370-11310 GASKET, BONNET 1 1 z
(A=) (B=%)
18 2 24311-000070 O-RING, 1AP7.0 3 3
18-1 2 24311-000070 O-RING, 1AP7.0 4 4 4 4 K
(A=) (B=%)
19 2 124460-03663  GASKET 2 2 2 2
20 2 104900-11450 GASKET, CHAMBER 6 6 6 6
21 2 103854-11490 INSULATOR 3 3 3 3
22 2 24311-000140 O-RING, 1AP14.0 3 3 3 3
23 2 124064-12430  GASKET 2 2 2 2
24 2  124767-12050 GASKET 1 1 1 1
25 2 121250-12710  GASKET, MANIFOLD 1 1 z
(A=) (B=%)
26 2 121250-13520  GASKET 3 3 3 3
27 2 124450-11900 GASKET 1 1 1 1
28 2 124460-02150 GASKET 1 1 1 1
29 2 124450-32020  GASKET 1 1 1 1
30 2 124450-35110 O-RING 1 1 1 1
31 2 23414-100000  GASKET, 10X1.0 2 2 2 2
32 2 23414-080000  GASKET, 8X1.0 6 6 6 6
33 2 124750-42050  GASKET, WATER PUMP 1 1 1
34 2 124450-44410  GASKET 1 1 1 1
35 2 124465-44950  GASKET, 16 1 1 1 1
36 2 24311-000160 O-RING, 1AP16.0 1 1 1 1
37 2 124736-49540 GASKET 1 1 1
38 2 124550-51370  O-RING 3 3 3 3
39 2 124550-51350  GASKET, DELIVERY 3 3 3 3
40 2 174307-51270  GASKET 3 3 3 3
41 2 172100-53200  GASKET 3 3 3 3

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 ENGINE 3T84A-N/F/P/S
Fig.20. GASKET KIT (A) (FOR ENGINE)

Fig.20 GASKET KIT(A)(FOR ENGINE)

(A)=3T84AN
(B)=3T84A-NF
(C)=3T84A-LPP

0CT10-M21400 Fig.20
(D)=3T84A-NS
(E)=
=

No. Lev. Parts No. Description Qty |
A B () O (E) R

42 2 102103-55520 O-RING 1 1 1 1

43 2 43400-500390 SEAL WASHER 6 1 1 1 1

44 2 104200-59170 GASKET, 12 2 2 2 2

45 2 23414-080012 GASKET, 8X1.0 6 6 6 6

46 2 43400-500400 SEAL WASHER 6 2 2 2 2

47 2 124240-01882 GASKET 1

48 2 23414-060000 GASKET, 6X1.0 3 3 3 3
(A=9) (B=9)

49 2  24311-000320 O-RING, 1AP32.0 1 1 1 1
(A=9) (B=%)

50 2 124450-01980 GASKET 1 1 1 1 w
(A=9) (B=%)

51 2 124750-42051 GASKET 1

Remarks
(M). MISPRINT.

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes' Yes'



0CT10-M21400 CHASSIS YM336(D)
Fig.21. THROTTLE(FLOOR SHIFT TYPE)

Fig.2! THROTTLE(FLOOR SHIFT TYPE)

0CT10-M21400 Fig.21

(A)=YM336 (FLOOR (D)=YM336D(COLUM
(B)=YM336D(FLOOR (E)=
(C)=YM336 (COLUM (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 194275-01110 LEVER, THROTTLE 1 1
1-1 1 194170-01110 LEVER, ACCELERATOR 1 1 N
(A=*1980.) (B=*1980.)
2 1  194150-01190 KNOB, LEVER 1 1
2-1 1  194464-01190 KNOB, LEVER 1 1 N
(A=*1980.) (B=*1980.)
3 1  24190-110001 BALL, STEEL 11/32 1 1
4 1 194080-27480  SPRING 1 1
4-1 1  194197-01160 SPRING S
(A=*1980.) (B=*1980.)
5 1 22417-160180  PIN, COTTER 1.6X18 5 5
6 1  194275-01140-U BRACKET, THRTL LEVER 1 1
7 1 26116-080162 BOLT, M8X 16 PLATED 2 2
7-1 1 26013-080162 BOLT, M8X 16 2 2 N
(A=) (B=%)
8 1 194145-01260  PLATE, FRICTION 1 1
9 1 194150-01270  SPACER, 20 1 1
10 1 194322-01350  LEVER, THROTTLE LINK 1 1
11 1 22157-100000 WASHER, 10 1 1
12 1 194740-00160  SPRING, 10 2 2
13 1 22137-100000 WASHER, 10 1 1
14 1 26716-100002 NUT, M10 2 2
15 1 194464-01320 ROD, THROTTLE LINK 1 1
16 1 194322-04400  SPRING, RETURN 1 1
17 1 194150-01370  ADJUSTER 1 1
18 1 26716-080002 NUT, M8 2 2
19 1 22137-080000  WASHER, 8 3 3
20 1 194145-01501  CABLE ASSY 1 1
21 1 194330-01410 PEDAL, THROTTLE 1 1
22 1 194322-01440-U ROD, THROTTLE LINK 1 1
23 1 22137-060000 WASHER, 6 1 1
24 1 26116-050142 BOLT, M5X 14 PLATED 1 1
25 1 26756-050002 NUT, LOCK M5 1 1
26 1 194330-01420 BOLT 1 1
27 1 22242-000140 RING, 14 1 1
27-1 1 22272-000120 RING, E-12 1 1 N
(A=%) (B=%)
28 1 22217-080000 WASHER, SPRING 8 2 2 z

(A= (8=

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)
Fig.22. THROTTLE(COLUMN:EXCEPT U&SCAN)

D94322-01100
tan Fig. 22 THROTTLE (COLUMN: EXCEPT U. & SCAN.) Eotra et

0CT10-M21400 Fig.22

(A)=YM336 (FLOOR (D)=YM336D(COLUM
(B)=YM336D(FLOOR )=
(C)=YM336 (COLUM (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 194170-01110 LEVER, ACCELERATOR 1 1
2 1 194464-01190 KNOB, LEVER 1 1
3 1  24190-110001 BALL, STEEL 11/32 1 1
4 1 194197-01160 SPRING 1 1
5 1 22417-160180 PIN, COTTER 1.6X18 3 3
6 1 194275-01140-U BRACKET, THRTL LEVER 1 1
7 1 26013-080162 BOLT, M8X 16 2 2
8 1 194145-01260 PLATE, FRICTION 1 1
8-1 1 198220-01261 PLATE, FRICTION 1 1 N
(C=TH 21314) (D=T/# 43419)
9 1 194150-01270 SPACER, 20 1 1
10 1 194322-01350 LEVER, THROTTLE LINK 1 1
11 1 22157-100000 WASHER, 10 1 1
12 1  194740-00160 SPRING, 10 2 2
13 1 22137-100000 WASHER, 10 1 1
14 1 26716-100002 NUT, M10 2 2
15 1 194464-01320 ROD, THROTTLE LINK 1 1
16 1 194322-04400 SPRING, RETURN 1 1
17 1 194150-01370 ADJUSTER 1 1
18 1 26716-080002 NUT, M8 2 2
19 1  22137-080000 WASHER, 8 2 2
20 1 194145-01501 CABLE ASSY 1 1
21 1 194490-01440-U ROD, THROTTLE LINK 1 1
22 1 22137-060000 WASHER, 6 2 2
23 1 26116-050142 BOLT, M5X 14 PLATED 1 1
24 1  26756-050002 NUT, LOCK M5 1 1
25 1 22417-160180 PIN, COTTER 1.6X18 2 2
26 1 26716-060002 NUT, M6 2 2 w
(C=TH# 21193) (D=TH# 42247)

Remarks
(STAN) : FIG.22,S "STAN" MEANS
"EXCEPT U & SCAN".

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)
Fig.23. THROTTLE(COLUMN SHIFT:U & SCAN

D9u324-01100
D944s0-01200
D3ut4s-01500

UsaScan

.ig. 23 THROTTLE (COLUMN SHIFT: U. & SCA.)

Sy D= 2

(A)=YM336 (FLOOR
(B)=YM336D(FLOOR
(C)=YM336 (COLUM

0CT10-M21400 Fig.23

(D)=YM336D(COLUM

(E)=
(F)=

No. Lewv. Parts No. Description
A B (€ O (E) (F)
1 1 194324-01120 LEVER LOWER,THROTTLE 1 1
2 1 194464-01190 KNOB, LEVER 1 1
3 1  24190-110001 BALL, STEEL 11/32 1 1
4 1  194197-01160 SPRING 1 1
5 1 22417-160180 PIN, COTTER 1.6X18 3 3
6 1 194275-01140-U BRACKET, THRTL LEVER 1 1
7 1 26013-080162 BOLT, M8X 16 2 2
8 1 194145-01260  PLATE, FRICTION 1 1
8-1 1  198220-01261 PLATE, FRICTION 1 1
(C=TH# 21314) (D=TH# 43419)
9 1 194150-01270  SPACER, 20 1 1
10 1 194322-01350  LEVER, THROTTLE LINK 1 1
11 1 22157-100000 WASHER, 10 1 1
12 1 194740-00160  SPRING, 10 2 2
13 1 22137-100000  WASHER, 10 1 1
14 1 26716-100002 NUT, M10 2 2
15 1  194464-01320 ROD, THROTTLE LINK 1 1
16 1 194322-04400  SPRING, RETURN 1 1
17 1 194150-01370 ADJUSTER 1 1
18 1 26716-080002 NUT, M8 2 2
19 1 22137-080000 WASHER, 8 2 2
20 1 194145-01501  CABLE ASSY 1 1
21 1  194490-01440-U ROD, THROTTLE LINK 1 1
22 1 22137-060000  WASHER, 6 2 2
23 1 26116-050142 BOLT, M5X 14 PLATED 1 1
24 1 26756-050002 NUT, LOCK M5 1 1
25 1 22417-160180  PIN, COTTER 1.6X18 2 2
26 1 26716-060002 NUT, M6 2 2
27 1 194324-01150 LEVER UPPER,THROTTLE 1 1
28 1  22351-040022 PIN, SPRING 4.0X22 1 1

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D) 0CT10-M21400 Fig.24

Fig.24. FUEL TANK (EXCEPT PORTUGAL) (=6 (FLO0R. (DVHssED(COLUM
(C)=YM336 (COLUM (F)=
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
1 1 194145-04112 TANK, FUEL 32L 1 1 1 1
2 1 194145-04301 CAP, TANK 1 1
Stan gg:;;ig:;:g 2-1 1  194145-04302 CAP ASSY, TANK 1 1 1 1 N
Fig. 24 FUEL TANK (EXCEPT PORTUGAL) D94275- 04600 (A=T/# 00206) (B=T/# 00323)
3 2 194145-04310 CAP, TANK 1 1
3-1 2 194145-04311 CAP, FUEL TANK 1 1 1 1 N
DETAIL OF CAP. tank (A=T# 00206) (B=T/# 00323)
4 2 194145-04350 LENS 1 1
‘5—‘7 4-1 2 194145-04351 LENS 1 1 1 1 N
(A=T/# 00206) (B=T/# 00323)
5-1 2 194145-04460 SCREW, TAPPING M4X12 4 4 4 4
6 2 194145-04520 GASKET 1 1
6-1 2 194145-04521 GASKET 1 1 1 1 N
(A=T/# 00206) (B=T/# 00323)
7 2 194145-04530 SCREW M3X 6 2 2
7-1 2 26557-030062 SCREW, M3X 6 2 2 2 2 N
(A=T/# 00206) (B=T/# 00323)
8 1  194320-04210-X BRACKET 1 1 1 1
9 1 26116-100202 BOLT, M10X 20 PLATED 2 2
9-1 1 26013-100202 BOLT, M10X 20 2 2 2 2 N
(A=9) (B=%)
9-2 1 26116-100202 BOLT, M10X 20 PLATED 2 2 N
(€= (6=%
10 1  194145-04810 WASHER 10 2 2 2 2
11 1  194275-04251-X BAND 2 2 2 2
12 1 26116-080502 BOLT, M8X 50 PLATED 2 2 2 2
13 1 26716-080002 NUT, M8 4 4 4 4
14 1 194151-04260 GASKET, FUEL TANK 2 2 2 2
15 1 194331-04260 GASKET, RUBBER 1 1 1 1
16 1  194130-04271 GASKET, FUEL TANK 2 2 2 2
17 1  194145-04720 PIPE, FUEL OIL 1 1
17-1 1  194370-04720 PIPE, FUEL OIL 1 1 1 1 N
(A=*1982.) (B=*1982.)
18 1  124766-59050 CLIP, HOSE 12 2 2 2 2
18-1 1 23080-012000 CLAMP, 12 2 2 N
(C=T/# 21231) (D=T/# 42909)
19 1 194275-04280 PIN 2 2
19-1 1 194275-04281 PIN 2 2 2 2 N
(A=*1981.) (B=*1981.)
20 1 194162-58830 GROMMET, 20 2 2 2 2
21 1 22217-100000 WASHER, SPRING 10 2 2 2 2 z
(A=9 (B=9)
22 1 22217-100000 WASHER, SPRING 10 2 2
Remarks Yes No Yes No
(M) MISS-PRINT. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D) 0CT10-M21400 Fig.25

Fig.25. FUEL TANK (FOR PORTUGAL) Eg;mggg STI:I?(?(?R gzvmsseD(COLUM
(C)=YM336 (COLUM (F)=
No. Lev. Parts No. Description Qty |

AW B € O E @

1 1 19414504112  TANK, FUEL 32L 1 1

2 1 194145-04302  CAP ASSY, TANK 1 1

P . EEOAR AN 3 2 194145-04311  CAP, FUEL TANK 11
Fig. 26 FUEL TANK (FOR PORTUGAL) D94275- 04600 4 2 194145-04351 LENS 1 1

5 2 194145-04460  SCREW, TAPPING M4X12 4 4

6 2 194145-04521  GASKET 11

7 2 26557-030062 SCREW, M3X 6 2 2

DETAIL OF CAP, tank 8 1 194320-04210-X BRACKET 1 1
9 1 26116-100202  BOLT, M10X 20 PLATED 2 2

P 10 1 194145-04810 WASHER 10 2 2
' 11 1 194275-04251-X BAND 2 2
-3—@ 12 1  26116-080502  BOLT, M8X 50 PLATED 2 2
7—y 13 1  26716-080002  NUT, M8 4 4
Le—C> 14 1  194151-04260  GASKET, FUEL TANK 2 2
15 1 194331-04260  GASKET, RUBBER 11

16 1  194130-04271  GASKET, FUEL TANK 2 2

17 1 194370-04720  PIPE, FUEL OIL 11

18 1 23080-012000 CLAMP, 12 2 2

19 1 19427504281  PIN 2 2

20 1 19416258830 GROMMET, 20 2 2

21 1 22217-100000 WASHER, SPRING 10 2 2

22 1 194286-04140  STRAINER, FUEL TANK 1 1

23 1 24311-000450  O-RING, 1AP45.0 1 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)
Fig.26. FRONT AXLE(1) (YM336:EXCEPT U)

(A)=YM336 (FLOOR
(B)=YM336D(FLOOR
(C)=YM336 (COLUM

0CT10-M21400 Fig.26
(D)=YM336D(COLUM
(E)=
=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1  194322-11110-X BRACKET, FRONT AXLE 1
1-1 1  194322-11111-X BRACKET, FRONT AXLE 1 1 N
Stan _ oyt (A=+1980.08
Fig. 26 FRONT AXLE (1), FOR MODEL YM336 (EXCEPT U.) ggz::g:l:ggg 2 1 26013-120302 BOLT, M12X 30 4 4
D34275-05100 3 1 26116-120322 BOLT, M12X 32 PLATED 16 16
4 1 22217-120000 WASHER, SPRING 12 16 16
5 1  194150-24270 CAP, SCREW 13.0 4 4
6 1 194322-11120-X HITCH, FRONT 1 1
§ 7 1  26116-140452 BOLT, M14X 45 PLATED 4
Tv 7-1 1 26013-140452 BOLT, M14X 45 4 4 N
Q A=
0 7-2 1 26013-140352 BOLT, M14X 35 4 N
® (C=T/# 21134)
8 1  194145-11140 PIN, WEIGHT LOCK 1 1
9 1 22360-160000 PIN, SNAP 16 2 2
10 1 194322-11130-X BRACKET, RADIATOR 1 1
11 1 26116-100252 BOLT, M10X 25 PLATED 4 4
12 1 26716-100002 NUT, M10 4 4
13 1 22217-100000 WASHER, SPRING 10 4 4
14 1  194275-11200-X AXLE ASSY, FRONT 1 1
16 2 194151-11480 GREASE NIPPLE A 1
16-1 2 24764-060000 NIPPLE, GREASE MT6X1 1 1 N
(A=*1982.)
18 17 2 194464-11220 BUSH, 35X39X40 2 2
18 1  194145-11400-X EXTENSION (R) ASSY 1 1
20 2 194464-11340 BUSH, 30X34X32 2 2
21 2 194151-11480 GREASE NIPPLE A 1
21-1 2 24764-060000 NIPPLE, GREASE MT6X1 1 1 N
(A=*1982.)
22 1  194145-11300-X EXTENSION (L) ASSY 1 1
24 2 194464-11340 BUSH, 30X34X32 2 2
25 2 194151-11480 GREASE NIPPLE A 1
25-1 2 24764-060000 NIPPLE, GREASE MT6X1 1 1 N
(A=*1982.)
26 1  194145-11350 BOLT, M6X5 2 2
27 1  194145-11240 BOLT, M16X70 4 4
28 1 26716-160002 NUT, M16 4 4
29 1 22217-160000 WASHER, SPRING 16 4 4
30 1  194145-11511 PIN, CENTER 1 1
XMARK PARTS : NOT SOLD SEPARATELY a1 1 194145-11550 WASHER, THRUST 1 1
32 1 194145-11521 CLIP, E29 1 1
33 1 194145-11570 SLEEVE, CENTER PIN 1 1
34 1  26346-200002 NUT, M20 1 1
35 1 22137-200000 WASHER, 20 1 1
36 1 194145-11630 SHIM 1 1
37 1 22137-240000 WASHER, 24 1 1
38 1  194130-11580 NUT, CASTLE M24 1 1
39 1  22417-450400 PIN, COTTER 4.5X40 1 1
40 1  194145-05111-X COVER, BELT L 1 1
Remarks 41 1  194155-05210 BOLT, M6X16 1 1
(STAN) : FIG.26,S "STAN" MEANS 42 1 26116-060162 BOLT, M6X 16 PLATED 2
"EXCEPT U". N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D) 0CT10-M21400 Fig.26

; . (A)=YM336 (FLOOR (D)=YM336D(COLUM
Fig.26. FRONT AXLE(1) (YM336:EXCEPT U) (Y336 (LOOR. o
(C)=YM336 (COLUM (F)=
No. Lev. Parts No. Description Qty |
A B € ©O E ¢

42-1 1 26013-060162 BOLT, M6X 16 2 2 N

(A=9)

Stan By 43 1  194145-11650  WASHER 1 1

Fig. 26 FRONT AXLE (1), FOR MODEL YM336 (EXCEPT U.) ggz::g:l:ggg 44 1 22217-140000 WASHER, SPRING 14 4 z

D94275- 05100 (A:*)
45 1 22217-060000 WASHER, SPRING 6 2 Z

(A=%)

41 ;
40
®
18
%MARK PARTS : NOT SOLD SEPARATELY
Remarks
(STAN) : FIG.26,S "STAN" MEANS

"EXCEPT U". N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)
Fig.27. FRONT AXLE (1) (YM336:FOR U)

09412211100

D94275-11200
Fig. 27 FRONT AXLE (1), FOR MODEL YM336 (FOR U.) D94145-11300
D94145-11500
D94324-05100

%MARK PARTS : NOT SOLD SEPARATELY

(A)=YM336 (FLOOR
(B)=YM336D(FLOOR
(C)=YM336 (COLUM

0CT10-M21400 Fig.27
(D)=YM336D(COLUM
(E)=
=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 194322-11111-X BRACKET, FRONT AXLE 1
2 1 26013-120302 BOLT, M12X 30 4
3 1  26116-120322 BOLT, M12X 32 PLATED 16
4 1 22217-120000 WASHER, SPRING 12 16
5 1  194150-24270 CAP, SCREW 13.0 4
6 1 194322-11120-X HITCH, FRONT 1
7 1 26013-140352 BOLT, M14X 35 4
8 1 194145-11140 PIN, WEIGHT LOCK 1
9 1 22360-160000  PIN, SNAP 16 2
10 1  194322-11130-X BRACKET, RADIATOR 1
11 1 26116-100252 BOLT, M10X 25 PLATED 4
12 1 26716-100002 NUT, M10 4
13 1 22217-100000 WASHER, SPRING 10 4
14 1 194275-11200-X AXLE ASSY, FRONT 1
16 2 24764-060000  NIPPLE, GREASE MT6X1 1
17 2 194464-11220 BUSH, 35X39X40 2
18 1  194145-11400-X EXTENSION (R) ASSY 1
20 2 194464-11340 BUSH, 30X34X32 2
21 2 24764-060000 NIPPLE, GREASE MT6X1 1
22 1  194145-11300-X EXTENSION (L) ASSY 1
24 2 194464-11340 BUSH, 30X34X32 2
25 2 24764-060000  NIPPLE, GREASE MT6X1 1
26 1  194145-11350 BOLT, M6X5 2
27 1 194145-11240 BOLT, M16X70 4
28 1 26716-160002 NUT, M16 4
29 1 22217-160000 WASHER, SPRING 16 4
30 1  194145-11511 PIN, CENTER 1
31 1 194145-11550  WASHER, THRUST 1
32 1 194145-11521 CLIP, E29 1
33 1  194145-11570 SLEEVE, CENTER PIN 1
34 1  26346-200002 NUT, M20 1
35 1 22137-200000 WASHER, 20 1
36 1 194145-11630 SHIM 1
37 1 22137-240000 WASHER, 24 1
38 1  194130-11580 NUT, CASTLE M24 1
39 1 22417-450400 PIN, COTTER 4.5X40 1
40 1  194145-11650 WASHER 1
41 1  194324-05110-X COVER (L), SAFETY 1
42 1 194324-05210-X COVER (R), SAFETY 1
43 1 26014-080162 BOLT, M8X 16 3
44 1 26014-080162 BOLT, M8X 16 3
45 1 26716-080002 NUT, M8 2

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)
Fig.28. FRONT AXLE (2) (FOR YM336)

094145-11800
D94145-12100
Fig.28 FRONT AXLE(2), FOR MODEL YM336 D94145-12300
D94275-12600

e 31
&— 30

25 291 26

28

%MARK PARTS : NOT SOLD SEPARATELY

(A)=YM336 (FLOOR
(B)=YM336D(FLOOR
(C)=YM336 (COLUM

0CT10-M21400 Fig.28
(D)=YM336D(COLUM
(E)=
=

Remarks
(1) SELECTIVE PARTS
(M) MISPRINT.

No. Lewv. Parts No. Description I R
A B (€ O (E) (F)
1 1 194145-11801-X PIN ASSY, KING 2 2
2 1 22512-100340  KEY, 10X 34 2 2
3 1  194145-11860 SEAL, OIL TC38529 2 2
4 1  1A1030-12200 BALL BEARING 2 2
5 1  194990-57740  O-RING, 30X2.4 2 2
6 1 194145-11820 COVER, KING PIN 2 2
7 1 194130-12720  SEAL, OIL TC6406219 2 2
8 1 194145-11920 ROLLER BEARING 2 2
9 1  194145-11910 ROLLER BEARING 2 2
10 1  194145-11970 WASHER T=3 - - 1
11 1 194145-11980 WASHER T=3 - - 1
12 1  194145-11990 WASHER T=3 - - 1
13 1  194145-11870 CASTLE NUT 2 2
14 1  22417-400450  PIN, COTTER 4.0X45 2 2
15 1  26116-140252 BOLT, M14X 25 PLATED 12
15-1 1 26013-140252 BOLT, M14X 25 12 12 N
(A=%)
15-2 1 194278-12650  BOLT, M14X25 12 N
(C=T/#21278)
16 1 22217-140000 WASHER, SPRING 14 12 z
(A=)
17 1  194145-12310-X TIE-ROD 1 1
18 1  194145-12322-X CLAMP 4 4
19 1 22417-250250  PIN, COTTER 2.5X25 4 4
20 1  194145-12331 BOLT, M10X50 4 4
21-1 1  26837-100002 NUT, CASTLE M10 4 4
22 1  194145-12350-X EXTENSION(R),TIE-ROD 1 1
23 1  194145-12340-X EXTENSION(L),TIE-ROD 1 1
24 1 194990-22830  NUT M17 1 1
25 1 194990-22840  NUT M17 1 1
26 1 794730-57122-X END(RL) ASSY,TIE-ROD 1 1
28 2 194730-57411 NIPPLE, GREASE 1 1
28-1 2 24761-060000 NIPPLE, GREASE MT6X1 1 S
(C=T/# 20181)
29 2 194730-57220 COVER, DUCT 1 1
30 2 194730-57241 NUT M12 1 1
31 2 22417-300250  PIN, COTTER 3.0X25 1 1
32 1 794730-57132-X END(LR) ASSY,TIE-ROD 1 1
34 2 194730-57411 NIPPLE, GREASE 1 1
34-1 2 24761-060000  NIPPLE, GREASE MT6X1 1 S
(C=T/# 21227)
35 2 194730-57220  COVER, DUCT 1 1
36 2 194730-57241 NUT M12 1 1
37 2 22417-300250  PIN, COTTER 3.0X25 1 1
38 1  194145-12611-X HUB, FRONT WHEEL 2 2
39 1 194145-12630  GASKET 2 2
40 1  194145-12640-X CAP, FRONT WHEEL HUB 2 2
41 1 26116-060122 BOLT, M6X 12 PLATED 8 8
42 1 22217-060000 WASHER, SPRING 6 8 8
43 1  194145-11930 SHIM 2 2
44 1  194145-12110-X ARM, KNUCKLE L 1

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld
++ CONTINUE ++

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D) 0CT10-M21400 Fig.28

; (A)=YM336 (FLOOR (D)=YM336D(COLUM
Fig.28. FRONT AXLE (2) (FOR YM336) (yevmaze (LOOR o
(C)=YM336 (COLUM (F)=
No. Lev. Parts No. Description Qty I R
A B € ©O E ¢
44-1 1 194145-12111-X ARM, KNUCKLE L 1 1 N
i th=Ti# 00209
Fig.28 FRONT AXLE(2),FOR MODEL YM336 O8u1us-12300 45 1 194145-12120-X ARM, KNUCKLE R 1 1
46 1 26116-120602 BOLT, M12X 60 PLATED 2 2
5"‘3(’7 47 1 22217-120000 WASHER, SPRING 12 2 2
29 | g 48 1  194464-12190 CAP, RUBBER 1 1 W
x27 (A=T/# 00206)
%‘; 14
40 15 XMARK PARTS : NOT SOLD SEPARATELY
Remarks
(1) SELECTIVE PARTS
(M) MISPRINT. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)

Fig.29. FRONT AXLE (A) (FOR YM336D)

Fig.29 FRONT AXLE(A),FOR'MODEL YM336D

098323-11100
D94321-11600
D94321-13700
D94274-13600
D93331-13400
D94275-05100

XMARK PARTS ! NOT SOLD SEPARATELY

(A)=YM336 (FLOOR
(B)=YM336D(FLOOR
(C)=YM336 (COLUM

0CT10-M21400 Fig.29
(D)=YM336D(COLUM
(E)=
=

Remarks
(1),SELECTIVE PARTS.

No. Lev. Parts No. Description I R
A B (€ O (E) (F)
1 1 194323-11110-X BRACKET, FRONT AXLE 1
1-1 1 194323-11111-X BRACKET, FRONT AXLE 1 1 N
(B=*1980.)
2 1 194322-11120-X HITCH, FRONT 1 1
3 1  194322-11130-X BRACKET, RADIATOR 1 1
4 1  194145-11140 PIN, WEIGHT LOCK 1 1
5 1 22360-160000  PIN, SNAP 16 2 2
6 1 26116-100252 BOLT, M10X 25 PLATED 4 4
7 1 22217-100000 WASHER, SPRING 10 4 4
8 1 26716-100002 NUT, M10 4 4
9 1 194150-24270  CAP, SCREW 13.0 4 4
10 1  26116-140452 BOLT, M14X 45 PLATED 4
10-1 1 26013-140452 BOLT, M14X 45 4 4 N
(B=%)
10-2 1 26013-140352 BOLT, M14X 35 4 N
(D=T/# 41615)
11 1 22217-140000 WASHER, SPRING 14 4 z
(B=*)
12 1 26116-120322 BOLT, M12X 32 PLATED 16 16
13 1 22217-120000 WASHER, SPRING 12 16 16
14 1 26013-120302 BOLT, M12X 30 4 w
(B=%)
15 1 194321-11600-X SUPPORT 2 2
15-1 1 194321-11601-X SUPPORT 2 N
(D=T/# 43093)
17 2 194321-11620 BUSH 75X80X30 2 2
17-1 2 194376-11620 BUSH, 75X80X27 2 N
(D=T/# 43093)
17A 2 194376-11650 SEAL VB 758004, OIL 2 W
(D=T/# 43093)
18 2 24761-010000 NIPPLE, GREASE M6F 2 2
19 1 194321-11630-X COVER 1 1
20 1 194321-11640 GASKET 1 1
21 1 26116-080162 BOLT, M8X 16 PLATED 4
21-1 1 26013-080162 BOLT, M8X 16 4 4 N
(B=%)
22 1 22217-080000 WASHER, SPRING 8 4 z
(B=*)
23 1  26116-140452 BOLT, M14X 45 PLATED 8
23-1 1 26013-140452 BOLT, M14X 45 8 8 N
(B=%)
24 1 22217-140000  WASHER, SPRING 14 8 z
(B=%)
25 1 26756-140002 NUT, LOCK M14 8 8
26 1  24321-001000  O-RING, 1AG100.0 2 2
27 1 22252-000850 RING, 85 2 2
28 1 194321-13680  SPACER, 85X1 2 2 1
29 1  194321-13640 SHIM 4 4 1
30 1 194321-13650 SHIMB 4 4 1
31 1 194321-13610-X CASE (L), FRONT AXLE 1 1
32 1 194321-13940-X CASE (R), FRONT AXLE 1 1

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)
Fig.29. FRONT AXLE (A) (FOR YM336D)

098323-11100
D94321-11600
D94321-13700
D94274-13600
D93331-13400
D94275-05100

Fig.29 FRONT AXLE(A),FOR'MODEL YM336D

XMARK PARTS ! NOT SOLD SEPARATELY

(A)=YM336 (FLOOR
(B)=YM336D(FLOOR
(C)=YM336 (COLUM

0CT10-M21400 Fig.29
(D)=YM336D(COLUM
(E)=
=

No. Lev. Parts No. Description Qty |
A B () O (E) R

33 1 194321-13660 SHIM, A 4 4

34 1  194321-13670 SHIM, B 4 4

35 1 194321-13620 GASKET 2 2

36 1 194321-13630 PLUG 1

36-1 1  194313-13630 PLUG, 20 1 1 N

(B=+1980.)

37 1 24311-000220 O-RING, 1AP22.0 1 1

38 1 194274-13550 BOLT, M10X30 16 16

38-1 1 194491-13550 BOLT, M10X30 16 16 N

(D=T/# 43071)

39 1 194274-13570 WASHER, SPRING 10 16 16

40 1 194274-13560 BOLT, M12X20 12 12

41 1 194274-13580 WASHER, SPRING 12 12 12

42 1  194321-13410-X BOXASSY, CENTER 1 1

43 1 194321-13420 WASHER, T=2.0 2 2

44 1 19432113400 WASHER T=2.3 2 2

45 1 194321-13460 WASHER T=2.6 2 2

46 1 194321-13450-X RETAINER 1 1

47 1 194321-13471 SHIM, A 4 4

48 1 194321-13481 SHIM, B 4 4

49 1 22351-080018 PIN, SPRING 8.0X18 4 4

50 1  24311-000160 O-RING, 1AP16.0 1 1

51 1 194151-24770 PLUG 14, OIL 1 1
51-1 1 23491-140002 PLUG, 14 1 N

(D=T/# 43071)

52 1  23873-010000 PLUG, RO1 1 1

53 1  24341-000700 O-RING, 1AS70.0 1 1

54 1 26450-080182 BOLT, M8X 18 2 2

55 1  26450-080222 BOLT, M8X 22 6 6

56 1 194145-05111-X COVER, BELT L 1 1

57 1 194155-05210 BOLT, M6X16 1 1

58 1 26116-060162 BOLT, M6X 16 PLATED 2
58-1 1 26013-060162 BOLT, M6X 16 2 2 N

(B=%)
59 1 22217-060000 WASHER, SPRING 6 2 Z

(B=%)

Remarks
(1),SELECTIVE PARTS.

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D) 0CT10-M21400 Fig.30

Fig.30. FRONT AXLE (B) (FOR YM336D) (Y336 (LOOR. (D ¥M336D(COLUM
(C)=YM336 (COLUM (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 194321-13100 GEAR ASSY, RING 1 1
DoNs1-13100 4 2 194281-31490  BUSH 40X2X22.5 1 1
Fig.30 FRONT AXLE(B),FOR MODEL YM336D Dauz1- 13300 5 1 194321-13160  ROLLER BEARING 2 2
Dot 12500 5-1 1 194145-11920  ROLLER BEARING 2 2 N
Dass21-13m0 (B=*1980.) (D=*1980.)
6 1 194321-13170 COLLAR, SEAL 1 1
7 1 194321-13130 SHIM (A) 1 1
8 1 194321-13140 SHIM, C 1 1 1
9 1  194321-13150 SHIM, D 1 1
10 1 194321-13180 NUT, CASTLE 1 1
11 1 22242-000300 RING, 30 1 1 z
(B=T/# 43071) (D=TH# 43071)
12 1 22417-400400 PIN, COTTER 4.0X40 1 1
13 1 24101-060124 BEARING, BALL 6012 1 1
14 1  24341-000300 O-RING, 1AS30.0 1 1
15 1 194321-13200 CASE ASSY, DIFF. 1 1
17 2 194281-31490 BUSH 40X2X22.5 1 1
18 1 194321-13230 PINION, DIFFERENTIAL 2 2
19 1 194321-13250 GEAR, DIFFERENTIAL 2 2
20 1 194321-13270 SHAFT, DIFFERENTIAL 1 1
21 1 194281-31570 WASHER, DIFFERENTIAL 2 2
22 1 194281-31580 WASHER, DIFFERENTIAL 2 2
23 1 22351-035032 PIN, SPRING 3.5X32 1 1
24 1 22351-060032 PIN, SPRING 6.0X32 1 1
25 1 24101-060124 BEARING, BALL 6012 1 1
26 1  194321-13290 BOLT M10X 72 6 6
26-1 1  194323-13290 BOLT, M10X70 6 N
(D=+1982.11)
27 1 194321-13300-X SHAFT ASSY,PROPELLER 1 1
28 1 194321-13340-X COUPLING, B 1 1
29 1 194321-13350 BOOT, RUBBER 2 2
29-1 1 194321-13350 BOOT, RUBBER 1 K
(D=T/# 42877)
30 1 194321-13360 WASHER, 25 2 2
31 1  194321-13370 SPRING 1 1
32 1 194321-13380 SEAL, SPLINE SHAFT 1 1
33 1  22417-400500 PIN, COTTER 4.0X50 1 1
34 1 24190-110001 BALL, STEEL 11/32 12 12
35 1  194321-13440 SPACER, 62 1 1
36 1  194321-13490 SEAL TC45 62 9, OIL 1 1
36-1 1  24421-456209 SEAL, OIL TC456209 1 R
XMARK PARTS : NOT SOLD SEPARATELY (D=T/i# 42687)
37 1 194321-14610-X COVER, FRONT SHAFT 1 1
38 1 194321-14620-X COVER, REAR SHAFT 1 1
39 1  194321-11640 GASKET 1 1
40 1 194321-14650 BOOT, SHAFT COVER 1 1
41 1 194321-14660 GASKET 1 1
42 1 23010-075000 CLAMP, 75 1 1
43 1 26116-080162 BOLT, M8X 16 PLATED 7 7
43-1 1 26013-080162 BOLT, M8X 16 7 7 N
(B9 (0=%
Remarks Yes No Yes No
(1),SELECTIVE PARTS. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)
Fig.30. FRONT AXLE (B) (FOR YM336D)

Fig.30 FRONT AXLE(B),FOR MODEL YM336D

D9§321-13100
D94321-13200
D94321-13300
D9K274~13600
D9n321-13500
D94321-13800
D94323-14600

X*MARK PARTS ! NOT SOLD SEPARATELY

(A)=YM336 (FLOOR

(B)=YM336D(FLOOR
(C)=YM336 (COLUM

0CT10-M21400 Fig.30
(D)=YM336D(COLUM
(E)=
=

No. Lev. Parts No. Description Qty |
B () ©O () F
44 1 22217-080000 WASHER, SPRING 8 7 7 z
(B=%) (D=%)
45 1 194321-13510 SHAFT, FRONT DRIVE 2 2
46 1 194321-13520 PINION, SHAFT 2 2
46-1 1 194321-13521 PINION, SHAFT 2 2 S
(B=*1981.) (D=*1981.)
47 1 22242-000280 RING, 28 4 4
48 1 24101-062094 BEARING, BALL 6209 2 2
49 1 194321-13850 SHAFT, FRONT 2ND 2 2
50 1 194321-13870 COLLAR 30.5X50 2 2
51 1 194321-13880 GEAR, FRONT SHAFT 2 2
51-1 1 194321-13881 GEAR, FRONT SHAFT 2 2 S
(B=*1981.) (D=*1981.)
52 1 194321-13890 PINION, FRONT FINAL 2 2
52-1 1 194321-13891 PINION, FRONT FINAL 2 2 R
(B=*1981.) (D=*1981.)
53 1 22242-000340 RING, 34 2 2
54 1 24101-062094 BEARING, BALL 6209 2 2
55 1 24104-063064 BEARING, BALL 6306UU 2 2
56 1 22312-080200 PIN, PARALLEL M8X20 1 W
(D=*1982.11)
57 1 194274-13340 BOOT, RUBBER 1 w
(D=T/# 42877)
58 2  194274-13350 BOOT, RUBBER 1 W
(D=T/# 42877)
59 2 194274-13360 COLLAR, 30X40X15.5 1 w

(D=T/# 42877)

Remarks
(1),SELECTIVE PARTS.

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)

Fig.31. FRONT AXLE (C) (FOR YM336D)

a
2
E
a
E
=
o
b
=]
°
=
=
o
2
g
[
g
x
<
E
z
o
3
|4
-
2
I+

(A)=YM336 (FLOOR
(B)=YM336D(FLOOR
(C)=YM336 (COLUM

0CT10-M21400 Fig.31
(D)=YM336D(COLUM
(E)=
=

¥MARK PARTS I NOT SOLO SEPARATELY

Remarks
THE PART KIT OF FRONT SPINDLE (REF.
NO.88, P/# 794491-14160-X), WHEN
THE ORDER IS TO BE GIVEN.

(3) FRONT SPINDLE (SPARE PART), FOR
SEASHORE WORK.

(4) SELECTIVE PARTS.

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 194321-13740-X BOX (L), FRONT GEAR 1 1
1-1 1 194321-13741-X BOX (L), FRONT GEAR 1 S
(D=T/# 41217)
2 1  194321-13910-X CASE (R), FRONT GEAR 1 1
2-1 1  194321-13911-X BOX (R), FRONT GEAR 1 S
(D=T/# 41217)
3 1 194321-13700-X CASE ASSY,FRONT GEAR 2 2
4 1 194321-13720-X COVER, GEAR CASE 2 2
5 1 194321-13730  GASKET, COVER 2 2
6 1 194321-13750-X COVER, F. GEAR CASE 2 2
7 1 194321-13760  GASKET, COVER 2 2
8 1 194321-13860  BEARING, T354530 2 2
9 1 194321-13900  PLATE, BEARING 2 2
10 1 194321-13920 SEALTC60 759, OIL 2 2
10-1 1  194465-13920  SEAL, OIL TC6Y607513 2 2 N
(B=*1981.) (D=*1981.)
10-2 1 194274-13920  SEAL, OIL TC6Y648013 2 S
(D=T/# 41217)
11 1  194321-13930 SEAL, OIL VC60756 2 2 z
(D=T/# 41217)
12 1  194321-13950-X CASE, FRONT BEARING 2 2
13 1 194321-13960 SEAL TC 658812, OIL 2 2
13-1 1 24421-658812  SEAL, OIL TC658812 2 R
(D=T/# 42687)
14 1 194321-13970  SEAL VC 658805, OIL 2 2
14-1 1 24430-658805  SEAL, OIL VC658805 2 R
(D=T/# 42687)
15 1 194321-13980  SHIM, A - -
16 1 194321-13990 SHIM, B - -
17 1  26116-080222 BOLT, M8X 22 PLATED 16 16
17-1 1  194491-13780 BOLT M 8X 22 PLATED 16 N
(D=T/# 43063)
18 1 22217-080000  WASHER, SPRING 8 16 16 z
(D=T/# 43063)
19 1 26116-080222 BOLT, M8X 22 PLATED 8 8
19-1 1 26116-080202 BOLT, M8X 20 PLATED 8 N
(D=T/# 41525)
20 1 22217-080000 WASHER, SPRING 8 8 8
21 1  26116-080222 BOLT, M8X 22 PLATED 12 12
22 1 22217-080000 WASHER, SPRING 8 12 12
23 1 26116-100302 BOLT, M10X 30 PLATED 16 16
24 1 22217-100000 WASHER, SPRING 10 16 16
25 1 22262-000450 RING, R-45 2 2
26 1 22351-100018 PIN, SPRING 10.0X18 4 4
26-1 1 22312-100180  PIN, PARALLEL M10X18 4 N
(D=T/# 43063)
27 1 22351-100018 PIN, SPRING 10.0X18 4 4
28 1  23414-140000 GASKET, 14X1.0 4 4
29 1  23887-140002 PLUG 14 4 4
30 1 24321-002000 O-RING, 1AG200.0 2 2
31 1 194321-11901-X ARM(L) ASSY,STEERING 1 1

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D) 0CT10-M21400 Fig.31

Fig.31. FRONT AXLE (C) (FOR YM336D) Eg;mggg éféfggfq Egzvmsseo(cowm
(C)=YM336 (COLUM (F)=
No. Lev. Parts No. Description Qty |

AW B € O E @

33 2 194321-11921 BUSH, 35X39X20 1 1
34 2 24761-010000 NIPPLE, GREASE M6F 1 1
35 1  194321-11950 ARM (R) ASSY, SIDE 1 1
37 2 194321-11921  BUSH, 35X39X20 1 1
38 2 24761-010000  NIPPLE, GREASE M6F 1 1
39 1 194321-11970  SHIM, A - -
) 40 1  194321-11980 SHIM - - 4
[L 41 1  194321-11990 SHIM, C - -
i 42 1  194321-11940 SEAL, OIL VB354105 2 2
fmf 43 1 26116-100282 BOLT M10X 28 PLATED 4 4
3% 43-1 1  194465-11930 BOLT, M10X28 4 N
i 1 ; (D=T/# 43063)
44 1 26116-100402 BOLT, M10X 40 PLATED 4 4
44-1 1  194465-11920 BOLT, M10X40 4 N
(D=T/# 43063)
» 45 1 22217-100000 WASHER, SPRING 10 8 8
g 45-1 1 194274-13570  WASHER, SPRING 10 8 N
g (D=TH# 43063)
E 46 1 194321-12110-X ARM (L), KNUCKLE 1 1
H 47 1 194321-12210-X ARM, KNUCKLE R 1 1
£ 48 1  26116-100282  BOLT M10X 28 PLATED 6 6
£ 48-1 1  194274-13550 BOLT, M10X30 6 N
H (D=T/# 43063)
49 1 22217-100000 WASHER, SPRING 10 6 6
23 49-1 1 194274-13570 WASHER, SPRING 10 6 N
(D=T/# 43063)
50 1 794730-57122-X END(RL) ASSY,TIE-ROD 1 1
52 2 194730-57241 NUT M12 1 1
. 53 2 194730-57411 NIPPLE, GREASE 1 1
é 53-1 2 24761-060000 NIPPLE, GREASE MT6X1 1 N
- (D=T/# 42664)
§ 54 2 22417-300250  PIN, COTTER 3.0X25 1 1
% 55 2 194730-57220 COVER, DUCT 1 1
::j 56 1  794730-57132-X END(LR) ASSY,TIE-ROD 1 1
g 58 2 194730-57241 NUT M12 1 1
p 59 2 194730-57411  NIPPLE, GREASE 1 1
g 59-1 2 24761-060000 NIPPLE, GREASE MT6X1 1 N
3 (D=T/#42909)
£ 60 2 22417-300250 PIN, COTTER 3.0X25 1 1
61 2 194730-57220 COVER, DUCT 1 1
62 1 194321-12310-X TIE-ROD 1 1
63 1  194990-22830 NUT M17 1 1
64 1  194990-22840 NUT M17 1 1
65 1 194321-14110-X SPINDLE, FRONT 2 2
65-1 1  194465-14112-X SPINDLE, FRONT 2 S

(D=T/# 43203)

Remarks 65-2 1  794491-14160-X FRONT SPINDLE KIT 2 N
THE PART KIT OF FRONT SPINDLE (REF. (D=T/# 43419)

NO.88, P/# 794491-14160-X), WHEN

THE ORDER IS TO BE GIVEN. 66 1 194321-14120 GEAR, FRONT FINAL 2 2

(3) FRONT SPINDLE (SPARE PART), FOR 66-1 1  194465-14130 GEAR, FINAL 2 N
SEASHORE WORK. (D=T/# 43203)

(4) SELECTIVE PARTS. ves Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D) 0CT10-M21400 Fig.31

Fig.31. FRONT AXLE (C) (FOR YM336D) (R-viags (FLOOR. (O-YaseD(COLM
(C)=YM336 (COLUM (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
67 1 194321-14140 ROLLER BEARING 2 2
67-1 1  194465-14140 BEARING, NJ306E 2 S
(D=TH 41217)
68 1 194321-14170  COLLAR, SEAL 2 2
68-1 1 194491-14170  COLLAR, SEAL 2 S
(D=T/# 43203)
) 69 1  24321-000450 O-RING, 1AG45.0 2 2
an 70 1 26116-140252 BOLT, M14X 25 PLATED 12 12
i 70-1 1 26013-140252 BOLT, M14X 25 12 12 R
f’: /9 (B=9 (0=%
A 70-2 1 194279-14210 BOLT M14X 28 12 N
BERL ! ; (D=TH# 43071)
71 1 22217-140000 WASHER, SPRING 14 12 12 z
(B= (0=%
72 1 24101-062114 BEARING, BALL 6211 2 2
» 73 1 24211-035002 NUT, BEARING 35 2 2
H 731 1 194491-14190  NUT, M30 2 S
£ (D=TH# 43203)
3 74 1 24231-035000 WASHER, 35 2 z
g (D=TH# 43203)
% 75 1 194279-13900 SLEEVE, SLY 60X64X28 2 W
% (D=T/# 41217)
H 76 1 194274-13910 COLLAR, 687911.5 2 W
(D=TH 41217)
7 1 194279-14220 WASHER, 14 12 W
(D=T/# 43071)
78 1 194491-14180 O-RING S 56 2 W
(D=TH 43071)
. 79 1 194274-14100 COLLAR, 58X70X2 2 W
2 (D=T/# 41217)
’Sj 80 1  794274-13700-X CASE ASSY, GEAR L&R 1 w
§ (D=TH 41217)
= 80-1 1  794274-13701-X CASE ASSY, GEAR L&R 1 N
3 (D=T/# 41929)
E 81 2 794274-13710-X CASE (L) ASSY, GEAR 1 W
; (D=T/# 41217)
g 81-1 2 794274-13711-X CASE (L) ASSY, GEAR 1 N
3 (D=TH 41929)
£ 81A 3 194321-13741-X BOX (L), FRONT GEAR 1
(D=TH 41217)
81B 3 194274-13920 SEAL, OIL TC6Y648013 1
(D=TH 41217)
81C 3 194274-13910 COLLAR, 687911.5 1
(D=TH 41217)
81D 3 22351-100018 PIN, SPRING 10.0X18 2
(D=TH 41929)
Remarks 82 2 794274-13720-X CASE (R) ASSY, GEAR 1 W

THE PART KIT OF FRONT SPINDLE (REF. (D=T/# 41217)

NO.88, P/# 794491-14160-X), WHEN

THE ORDER IS TO BE GIVEN. 82-1 2 794274-13721-X CASE (R) ASSY, GEAR 1 N
(3) FRONT SPINDLE (SPARE PART), FOR (D=T/# 41929)

SEASHORE WORK. 82A 3 194321-13911-X BOX (R), FRONT GEAR 1 w
(4) SELECTIVE PARTS. Yo ‘s

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)
Fig.31. FRONT AXLE (C) (FOR YM336D)

a
2
E
a
E
=
o
b
=]
°
=
=
o
2
g
[
g
x
<
E
z
o
3
|4
-
2
I+

(A)=YM336 (FLOOR
(B)=YM336D(FLOOR

0CT10-M21400 Fig.31

(D)=YM336D(COLUM
(E)=

No. Lev. Parts No.

(C)=YM336 (COLUM (F)=

Description Qty |

AW B € O E @

(D=T/# 41217)

¥MARK PARTS I NOT SOLO SEPARATELY

Remarks
THE PART KIT OF FRONT SPINDLE (REF.
NO.88, P/# 794491-14160-X), WHEN
THE ORDER IS TO BE GIVEN.

(3) FRONT SPINDLE (SPARE PART), FOR
SEASHORE WORK.

(4) SELECTIVE PARTS.

82B 3 194274-13920 SEAL, OIL TC6Y648013 1 w
(D=T/# 41217)
82C 3 194274-13910 COLLAR, 687911.5 1
(D=T/# 41217)
82D 3 22351-100018 PIN, SPRING 10.0X18 2
(D=T/# 41929)
83 2 194321-13730 GASKET, COVER 2 w
(D=T/# 41217)
84 2 194321-13760 GASKET, COVER 2 w
(D=T/# 41217)
85 2 194279-13900 SLEEVE, SLY 60X64X28 2 W
(D=T/# 41217)
86 2 194274-14100 COLLAR, 58X70X2 2 w
(D=T/# 41217)
87 2 22351-100018 PIN, SPRING 10.0X18 4 w
(D=T/# 41217)
87-1 2 22351-100018 PIN, SPRING 10.0X18 4 V4
(D=T/# 41929)
88 1 794491-14160-X FRONT SPINDLE KIT 1 W
(D=T/# 43419)
89 2 194491-14120-X SPINDLE, FRONT 1 w
(D=T/# 43419)
90 2 194491-13970-X CASE,FRONT BEARING 1 W
(D=T/# 43419)
91 2 194491-14140 GEAR, FRONT FINAL 1 w
(D=T/# 43419)
92 2 194491-14150 COLLAR 1
(D=T/# 43419)
93 2 194491-13980 SEAL TC6Y8611014.5 1
(D=T/# 43419)
94 2 194491-14190 NUT, M30 1
(D=T/# 43419)
95 2 194321-13980 SHIM, A 8
(D=T/# 43419)
96 2  194321-13990 SHIM, B 8
(D=T/# 43419)
97 2 194321-13900 PLATE, BEARING 1
(D=T/# 43419)
98 2 194465-14140 BEARING, NJ306E 1
(D=T/# 43419)
99 2 194279-14210 BOLT M14X 28 6
(D=T/# 43419)
100 2 194279-14220 WASHER, 14 6
(D=T/# 43419)
101 2 26116-100302 BOLT, M10X 30 PLATED 8
(D=T/# 43419)
102 2 22217-100000 WASHER, SPRING 10 8 W
(D=T/# 43419)
103 2 24321-000750 O-RING, 1AG75.0 1 w

(D=T/# 43419)

Yes

Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

++ CONTINUE ++

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D) 0CT10-M21400 Fig.31

Fig.31. FRONT AXLE (C) (FOR YM336D) -russs rLoor (- essCOLUM
(C)=YM336 (COLUM (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
104 1 24321-002000 O-RING, 1AG200.0 1 w
(D=T/# 43419)
105 2  26116-080202 BOLT, M8X 20 PLATED 4 W
(D=T/# 43419)
106 2 22217-080000 WASHER, SPRING 8 4 W
(D=T/# 43419)
) 107 2 24101-062124 BEARING, BALL 6212 1
[Lm (D=TH 43419)
108 2 22252-001100 RING, 110 1

(D=T/# 43419)

109 1 794491-14150-X SPINDLE ASSY, FRONT 1 3
i A ; 110 2 194491-14110-X SPINDLE, FRONT 1 3
111 2 194491-13950-X CASE, FRONT BEARING 1 3
112 2 194491-14160 COLLAR 1 3
13 2 194491-13960  SEAL QLFY 13017524 1 3
. 114 2 194465-14130  GEAR, FINAL 1 3
H 115 2 194321-13900  PLATE, BEARING 1 3
§ 116 2 194465-14140  BEARING, NJ306E 1 3
3 117 2 194491-14190  NUT, M30 1 3
] 118 2 194321-13980  SHIM, A 8 3
£ 119 2 194321-13990  SHIM, B 8 3
120 2 194279-14210  BOLT M14X 28 6 3
H 121 2 194279-14220  WASHER, 14 6 3
122 2 24321-002000  O-RING, 1AG200.0 1 3
123 2  24101-062114  BEARING, BALL 6211 1 3
124 2 26116-080202  BOLT, M8X 20 PLATED 4 3
125 2 22217-080000  WASHER, SPRING 8 4 3
126 2 26116-100302  BOLT, M10X 30 PLATED 8 3
. 127 2 22217-100000  WASHER, SPRING 10 8 3
g
2
g
o
=
3
g
Remarks
THE PART KIT OF FRONT SPINDLE (REF.
NO.88, P/# 794491-14160-X), WHEN
THE ORDER IS TO BE GIVEN.
(3) FRONT SPINDLE (SPARE PART), FOR
SEASHORE WORK.
(4) SELECTIVE PARTS. Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)
Fig.32. POWER STEERING (EXCEPT SCAN)

Stan

Fig. 32 POWER STEERING (EXCEPT SCA.}

D9u3lN-18102
D94322-15700
D94320-16160
DY4323-18100

(A)=YM336 (FLOOR
(B)=YM336D(FLOOR
(C)=YM336 (COLUM

0CT10-M21400 Fig.32
(D)=YM336D(COLUM
(E)=
=

\
bl

74

%MARK PARTS : NOT SOLD SEPARATELY

Remarks
(M) MISPRINT.

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1  194454-15200-X STEERING ASSY, P.ST. 1 1 1 1
1-1 1  194454-15201-X STEERING ASSY, PST 1 1 N
(C=T/# 21228) (D=T/# 42862)
2 2 194454-15250-X BOX W/NEEDLE BEARING 1 1 1 1
2-1 2 194466-15250-X HOUSING ASSY, GEAR N
(C=T/# 21228) (D=T/# 42862)
4 3 194321-15270  NEEDLE BEARING 1 1 1 1
5 3 194454-15280  U-GASKET 1 1 1 1
6 3 194321-15310  SEAL, OIL 1 1 1 1
7 2 194454-15320  VALVE ASSY, BALL NUT 1 1 1 1
8 3 194454-15310  BUSH, COLUMN 1 1 1 1
9 3 24321-000750  O-RING, 1AG75.0 1 1 1 1
10 3 24311-000340 O-RING, 1AP34.0 1 1 1 1
10-1 3 24311-000360 O-RING, 1AP36.0 1 1 1 1 S
(A=) (B=%) (C=9 (=9
10-2 3 24341-000360 O-RING, 1AS36.0 1 1 N
(=9 (b=9
10A 2 194466-15500-X HOUSING ASSY, VALVE 1 1 W
(C=T/# 21222) (D=T/# 42760)
11 3 194454-15370-X HOUSING ASSY, VALVE 1 1 1 1
11-1 3 194466-15530-X HOUSING, VALVE 1 1 N
(C=T/# 21228) (D=T/# 42862)
12 3 24321-000800  O-RING, 1AG80.0 1 1 1 1
13 3 194454-15380  NEEDLE BEARING 1 1 1 1
13-1 3 24162-202612 BEARING, 202612 N
(C=T/# 21228) (D=T/# 42862)
14 3 194454-15390  SEAL, OIL 1 1 1 1
15 3 22252-000320  RING, 32 1 1 1 1
16 3 194454-15400 WASHER 1 1 1 1
17 3 194454-15410  NEEDLE BEARING 1 1 1 1
18 3 194454-15420 WASHER 1 1 1 1
19-1 3 24311-000080 O-RING, 1AP8.0 1 1 1 1
20 2 194454-15460 COVER ASSY, SIDE 1 1 1 1
21 3 194454-15470  COVER, SIDE 1 1 1 1
22 3 194454-15480  NEEDLE BEARING 1 1 1 1
23 3 194454-15280 U-GASKET 1 1 1 1
24 3 24321-000080 O-RING 1AG 8.0 1 1 1 1
25 2 194454-15800  SHAFT, SECTOR 1 1 1 1
26 3 194454-15810  SHAFT, SECTOR 1 1 1 1
27 3 194454-15820 SCREW 1 1 1 1
28-1 3 194278-15830  ADJUSTER 1 1 1 1
28-2 3 194180-15830  ADJUSTER 1 1 N
(C=TH# 21222) (D=T/# 42824)
29 3 194454-15450 PLUG 2 2 2 2 W
(A=%) (B=*) (€= (5=%
30 2 194454-15300-X COLUMN, STEERING 1 1 1 1
31 3 194451-15210 BUSH, COLUMN 1 1 1 1
32 3 194080-15320 GROMMET 1 1 1 1
33 3 194321-15590 COVER 1 1 1 1
33A 3 194454-15650  COLUMN B ASSY 1 1 W

(C=T/# 21228) (D=T/# 42862)

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)
Fig.32. POWER STEERING (EXCEPT SCAN)

Stan

D9u3lN-18102
D94322-15700
D94320-16160
DY4323-18100

Fig. 32 POWER STEERING (EXCEPT SCA.}

(A)=YM336 (FLOOR
(B)=YM336D(FLOOR
(C)=YM336 (COLUM

0CT10-M21400 Fig.32
(D)=YM336D(COLUM
(E)=
=

\
bl

74

%MARK PARTS : NOT SOLD SEPARATELY

Remarks
(M) MISPRINT.

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
34 2 194454-15330 RING 3 3 3 3
35 2 194454-15340  O-RING 3 3 3 3
36 2 194454-15350  RING 1 1 1 1
37 2 194454-15360 O-RING 1 1 1 1
38 2 194454-15520 SHAFT, STEERING 1 1 1 1
38-1 2 194454-15700 SHAFT, STEERING 1 1 N
(C=T/# 21228) (D=T/# 42862)
39 2 194454-15430  BOLT 4 4
40 2 22217-120000  WASHER, SPRING 12 4 4 4 4
40-1 2 194274-13580 WASHER, SPRING 12 4 4 N
(C=T/# 21276) (D=T/# 43071)
41 2 194454-15530 COVER, FRONT 1 1 1 1
41-1 2 194180-15530 COVER, FRONT N
(C=T/# 21228) (D=T/# 42862)
42 2 194454-15540  WASHER 1 1 1 1
43 2 194454-15550  BEARING, NEEDLE 1 1 1 1
44 2 194454-15560 RING, BEARING 1 1 1 1
45 2 194454-15570  LOCK NUT 1 1 1 1
46 2 24341-000500 O-RING, 1AS50.0 1 1 1 1
46-1 2 24341-000530 O-RING, 1AS53.0 1 1 S
(C=T/# 21222) (D=T/# 42760)
47 2 194454-15490  O-RING 2 2 2 2
48 2 194454-15500  SPRING PIN 1 1 1 1
48-1 2 22351-050018 PIN, SPRING 5.0X18 1 1 R
(C=TH# 21228) (D=TH# 42862)
49 2 194454-15510 RIVET 1 1 1 1
50 2 194454-15580  GASKET 1 1 z
(C=TH# 21228) (D=T/# 42862)
51 2 194454-15590  NUT 1 1 1 1
52 2 194454-15610  BOLT 6 6 6 6
53 2 22217-100000 WASHER, SPRING 10 6 6 6 6
53A 2 22217-120000 WASHER, SPRING 12 4 4 w
(C=T/# 21228) (D=T/# 42862)
54 2 194321-15860  NUT M27 1 1 1 1
55 2 22217-270000  WASHER, SPRING 27 1 1 1 1
56 2 194451-15790 BOLT 3 3 3 3
57 2 22217-080000 WASHER, SPRING 8 3 3 3 3
58 2 194454-15600  SPRING 1 1 1 1
59 1 194080-15550  WASHER, 12 1 1 1 1
60 1 194145-15560 BOLT M12X 33 4 4 4 4
60-1 1 194491-15560 BOLT M12X 35 4 4 N
(C=T/# 21276) (D=T/# 43071)
61 1  194321-15620-X ARM, PITMAN 1 1 1 1
61-1 1 194321-15621-X ARM, PITMAN 1 1 1 1 N
(A=*1980.) (B=*1980.) (C=*1980.) (D=*1980.)
61-2 1  194490-15610-X ARM, PITMAN 1 1 S
(C=TH# 21276) (D=T/# 43071)
62 1  194145-15651 GROMMET, 42 1 1 1 1
63 1 26356-120002 NUT, M12 1 1 1 1
64 1 194320-15710  WHEEL, STEERING 1 1 1 1
65 1 194130-15720  COVER (400), COLUMN 1 1 1 1

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D) 0CT10-M21400 Fig.32

Fig.32. POWER STEERING (EXCEPT SCAN) (Y336 (LOOR. (D ¥M336D(COLUM
(C)=YM336 (COLUM (F)=
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
66 1 194130-15770 BUTTON, HORN 1 1 1 1
67 1 26577-040102 SCREW, M4X10 3 3 3 3
R 68 1 794730-57122-X END(RL) ASSY,TIE-ROD 1 1
Stan Fig. 32 POWER STEERING (EXCEPT SCA} DoATz0 15100 70 2 19473057411 NIPPLE, GREASE ! L
D94323-15100 70-1 2 24761-060000 NIPPLE, GREASE MT6X1 1 N
(C=T/H# 21239)
71 2 194730-57220 COVER, DUCT 1 1
72 2 194730-57241 NUT M12 1 1
73 2 22417-300250 PIN, COTTER 3.0X25 1 1
74 1  194450-12400-X END ASSY, TIE-ROD LR 1 1
76 2 194151-11480 GREASE NIPPLE A 1 1
76-1 2 24761-060000 NIPPLE, GREASE MT6X1 1 N
(C=T/# 21239)
7 2 194450-12551 COVER, DUCT 1 1
78 2 194450-16170 CASTLE NUT M16 1 1
79 2 22417-300250 PIN, COTTER 3.0X25 1 1
80 2 194450-12560 RING, SET 1 1
81 1  194450-12590 NUT M20 (L) 1 1
82 1 194320-16310-X ROD, DRUG 1 1
83 1 194990-22840 NUT M17 1 1
84-1 1  194323-16200-X ROD ASSY, DRAG 1 1
85 2 194151-11480 GREASE NIPPLE A 2 2
85-1 2 24761-060000 NIPPLE, GREASE MT6X1 2 N
(D=T/# 42954)
86 2 194450-12551 COVER, DUCT 2 2
87 2 194450-16170 CASTLE NUT M16 2 2
88 2 22417-300250 PIN, COTTER 3.0X25 2 2
89 2 194450-12560 RING, SET 2 2
90 1 194130-15750 SWITCH, HORN 1 1 1 1 W
(A=%) (B=*) (€= (5=%
91 1  194130-15740 SPRING 1 1 1 1 W
\ (A=) (B=) €= (0=
o
80
x75 76|77
74
%MARK PARTS : NOT SOLD SEPARATELY
Remarks Yes No Yes No
(M) MISPRINT. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)

Fig.33. POWER STEERING (COLUMN : SCAN)

Scan

Fig. 33 POWER STEERING (COLUMN: SCA.)

D94331-15102
D94324-15700
D94320- 16100
D94323-18100

(A)=YM336 (FLOOR
(B)=YM336D(FLOOR
(C)=YM336 (COLUM

0CT10-M21400 Fig.33
(D)=YM336D(COLUM
(E)=
=

XMARK PARTS : NOT SOLD SEPARATELY

194454-15510

RIVET

No. Lewv. Parts No. Description |
A B (€ O (E) (F)

1 1  194454-15201-X STEERING ASSY, PST 1 1
2 2 194466-15250-X HOUSING ASSY, GEAR 1 1
4 3 194321-15270  NEEDLE BEARING 1 1
5 3 194454-15280  U-GASKET 1 1
6 3 194321-15310 SEAL, OIL 1 1
7 2 194454-15320 VALVE ASSY, BALL NUT 1 1
8 3 194454-15310 BUSH, COLUMN 1 1
9 3 24321-000750  O-RING, 1AG75.0 1 1
10 3 24311-000360 O-RING, 1AP36.0 1 1
11 2 194466-15500-X HOUSING ASSY, VALVE 1 1
12 3 194466-15530-X HOUSING, VALVE 1 1
13 3 24321-000800  O-RING, 1AG80.0 1 1
14 3 24162-202612 BEARING, 202612 1 1
15 3 194454-15390  SEAL, OIL 1 1
16 3 22252-000320  RING, 32 1 1
17 3 194454-15400 WASHER 1 1
18 3 194454-15410 NEEDLE BEARING 1 1
19 3 194454-15420  WASHER 1 1
20 3 24311-000080 O-RING, 1AP8.0 1 1
21 2 194454-15460  COVER ASSY, SIDE 1 1
22 3 194454-15470 COVER, SIDE 1 1
23 3 194454-15480  NEEDLE BEARING 1 1
24 3 194454-15280  U-GASKET 1 1
25 3 24321-000080  O-RING 1A G 8.0 1 1
26 2 194454-15800  SHAFT, SECTOR 1 1
27 3 194454-15810  SHAFT, SECTOR 1 1
28 3 194454-15820  SCREW 1 1
29 3 194180-15830  ADJUSTER 1 1
30 3 194454-15450 PLUG 2 2
31 2 194454-15300-X COLUMN, STEERING 1 1
32 3 194451-15210 BUSH, COLUMN 1 1
33 3 194080-15320 GROMMET 1 1
34 3 194454-15650  COLUMN B ASSY 1 1
35 2 194454-15330 RING 3 3
36 2 194454-15340  O-RING 3 3
37 2 194454-15350 RING 1 1
38 2 194454-15360 O-RING 1 1
39 2 194454-15700  SHAFT, STEERING 1 1
40 2 194454-15430  BOLT 4 4
41 2 194274-13580 WASHER, SPRING 12 4 4
42 2 194180-15530 COVER, FRONT 1 1
43 2 194454-15540  WASHER 1 1
44 2 194454-15550 BEARING, NEEDLE 1 1
45 2 194454-15560  RING, BEARING 1 1
46 2 194454-15570  LOCK NUT 1 1
47 2 24341-000530 O-RING, 1AS53.0 1 1
48 2 194454-15490 O-RING 2 2
49 2 22351-050018 PIN, SPRING 5.0X18 1 1
2 1 1
2 1 1

194454-15590

52 194454-15610

N

NUT
BOLT

6 6

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)

Fig.33. POWER STEERING (COLUMN : SCAN)

Scan

Fig. 33 POWER STEERING (COLUMN: SCA.)

D94331-15102
D94324-15700
D94320- 16100
D94323-18100

0CT10-M21400 Fig.33

XMARK PARTS : NOT SOLD SEPARATELY

(A)=YM336 (FLOOR (D)=YM336D(COLUM
(B)=YM336D(FLOOR (E)=
(C)=YM336 (COLUM (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
53 2 22217-100000 WASHER, SPRING 10 6 6
54 2 22217-120000 WASHER, SPRING 12 4 4
55 2 194321-15860  NUT M27 1 1
56 2 22217-270000 WASHER, SPRING 27 1 1
57 2 194451-15790 BOLT 3 3
58 2 22217-080000  WASHER, SPRING 8 3 3
59 2 194454-15600  SPRING 1 1
60 1 194080-15550  WASHER, 12 1 1
61 1 194491-15560  BOLT M12X 35 4 4
62 1  194490-15610-X ARM, PITMAN 1 1
63 1 194145-15651  GROMMET, 42 1 1
64 1  26356-120002 NUT, M12 1 1
65 1 194130-15720 COVER (400), COLUMN 1 1
66 1 194130-15770  BUTTON, HORN 1 1
67 1 26577-040102  SCREW, M4X10 3 3
68 1 794730-57122-X END(RL) ASSY,TIE-ROD 1
70 2 24761-060000 NIPPLE, GREASE MT6X1 1
71 2 194730-57220  COVER, DUCT 1
72 2 194730-57241 NUT M12 1
73 2 22417-300250 PIN, COTTER 3.0X25 1
74 1  194450-12400-X END ASSY, TIE-ROD LR 1
76 2 24761-060000  NIPPLE, GREASE MT6X1 1
77 2 194450-12551  COVER, DUCT 1
78 2 194450-16170  CASTLE NUT M16 1
79 2 22417-300250  PIN, COTTER 3.0X25 1
80 2 194450-12560  RING, SET 1
81 1  194450-12590  NUT M20 (L) 1
82 1 194320-16310-X ROD, DRUG 1
83 1 194990-22840  NUT M17 1
84 1  194323-16200-X ROD ASSY, DRAG 1
85 2 24761-060000 NIPPLE, GREASE MT6X1 2
86 2 194450-12551 COVER, DUCT 2
87 2 194450-16170 CASTLE NUT M16 2
88 2 22417-300250  PIN, COTTER 3.0X25 2
89 2 194450-12560  RING, SET 2
90 1 194130-15750 SWITCH, HORN 1 1
91 1 194130-15740  SPRING 1 1

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)
Fig.34. POWER STEERING VALVE

Fig.34 POWER STEERING VALVE

20-1

D94331-17500
D94331-17700

(A)=YM336 (FLOOR

0CT10-M21400 Fig.34
(D)=YM336D(COLUM

oLD

%MARK PARTS | NOT SOLD SEPARATELY

Remarks
(1) SELECTIVE PARTS

(B)=YM336D(FLOOR (E)=
(C)=YM336 (COLUM (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1  194321-17500-X VALVE, STEERING 1 1 1 1
4 2 194321-17580  SPRING 1 1 1 1
5 2 194321-17590  PLUG 1 1 1 1
6 2 24311-000200 O-RING, 1AP20.0 1 1 1 1
7 2 194321-17610 POPPET 1 1 1 1
8 2 194321-17620 SPRING, B 1 1 1 1
9 2 194321-17630 PLUG 1 1 1 1
10 2 24311-000140 O-RING, 1AP14.0 1 1 1 1
11 2 194321-17640  SHIM 1 1 1 1
12 2 194321-17650  SHIM 1 1 1 1
15 1  194321-17551-X BRACKET, VALVE 1 1 1 1
15-1 1 194321-17552-X BRACKET, VALVE 1 1 1 1 N
(A=*1980.) (B=*1980.) (C=*1980.) (D=*1980.)
16 1 26116-080222 BOLT, M8X 22 PLATED 3 3
16-1 1 26014-080222 BOLT, M8X 22 2 2 N
A=+
16-2 (l )26013-080202 BOLT, M8X 20 2 2 2 2 N
(A=%) (B=*)
17 1 22217-080000 WASHER, SPRING 8 6 6
17-1 1 22217-080000 WASHER, SPRING 8 3 3 3 3 K
(A=) (B=%)
18 1 26116-080502 BOLT, M8X 50 PLATED 3 3 3 3
19 1 194321-17710-X PIPE, POWER STEERING 1 1 1 1
19-1 1  194321-17711-X PIPE ASSY, STEERING 1 1 1 1 S
(A=*1980.) (B=*1980.) (C=*1980.) (D=*1980.)
20 1 194321-17751-X PIPE (B) 1 1 1 1
20-1 1  194321-17752-X PIPE ASSY, STEERING 1 1 1 1 N
(A=*1980.) (B=*1980.) (C=*1980.) (D=*1980.)
21 1 194321-17810  PIPE, DRAIN 1 1 z
(A=%) (B=*)
22 1 194321-17730 SPACER 1 1 z
(A=%) (B=%)
23 1  194321-17740 BOLT M16 1 1 Z
(A=%) (B=%)
24 1 194321-17850  BOLT(R) 1 1 z
(A=) (B=%)
25 1 194321-17870  BOLT 10, PIPE JOINT 4 4
25-1 1 194321-17870  BOLT 10, PIPE JOINT 5 5 5 5 K
(A=) (B=%)
26 1 23414-160021  GASKET, 16X1.0 12 12
26-1 1 23414-160021  GASKET, 16X1.0 10 10 10 10 K
(A=) (B=%)
27 1  24311-000220 O-RING, 1AP22.0 1 1 z
(A=%) (B=%)
28 1 22137-080000  WASHER, 8 3 3 W
(A=%) (B=*)
28-1 1 22137-080000 WASHER, 8 3 3 3 3 z
(A=) (B=%)
29 1 22137-080000 WASHER, 8 3 3 W

(C=+1982.12)

(D=+1982.12)

Yes Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D) 0CT10-M21400 Fig.35

; (A)=YM336 (FLOOR (D)=YM336D(COLUM
Fig.35. CLUTCH (EXCEPT SCAN) (-1aso ELooR. o
(C)=YM336 (COLUM (F)=
No. Lev. Parts No. Description Qty |

AW B € O E @

1 1  194330-21100-X HOUSING ASSY, CLUTCH 1 1 1 1
Dou122-21100 3 2 194150-22250 PIN, HOOK 2 2 2 2
Stan g:xg;g‘mgg 4 2  194130-22280 BUSH, 20X25X25 2 2 2 2
Fig. 35 CLUTCH (EXCEPT SCA.) Daizac-21700 5 1 194150-21910 PLUG, 11.2 1 1 1 1
g::gig:g;:g 6 1 194150-24270 CAP, SCREW 13.0 4 4 4 4
D94320-22500 7 1 194310-21210 BUSH, 15X20X25 1 1 1 1
8 1 22351-080018 PIN, SPRING 8.0X18 2 2 2 2
9 1 22351-100018 PIN, SPRING 10.0X18 2 2 2 2
20-1 WJ 9-1 1 22312-100200 PIN, PARALLEL M10X20 2 2 S
—_— (C=TH# 21276) (D=TH 43071)
10 1  26116-120902 BOLT, M12X 90 PLATED 7 7 7 7
10-1 1 26013-120902 BOLT, M12X 90 7 7 7 7 N
i (A=*) (B=%) ()] (0=4
30 11 1 22217-120000 WASHER, SPRING 12 7 7 7 7 z
32 3 (A=) (B=%) (=9 (0=4
12 1 194146-21150-X COVER, SIDE 1 1 1 1
13 1 194146-21160 GASKET, SIDE COVER 1 1 1 1
13-1 1 194146-21161 GASKET, SIDE COVER 1 1 S
(C=T/# 21173) (D=T/# 41929)
14 1 26116-080202 BOLT, M8X 20 PLATED 2 2 2 2
15 1 22217-080000 WASHER, SPRING 8 2 2 2 2
16-1 1 194320-21401 DISC, CLUTCH 1 1
17 1 194276-21400 DISC, CLUTCH 1 1
17-1 1 194276-21401 DISC, CLUTCH 1 N
(D=*1982.12)
18 1 194320-21700 PLATE, PRESSURE 1 1 1 1
19 1 194080-21880 PIN 6X18 3 3 3 3
19-1 1 22351-060016 PIN, SPRING 6.0X16 3 3 N
(C=TH 21140) (D=T/# 41646)
20 1 26116-080162 BOLT, M8X 16 PLATED 6 6 6 6
20-1 1 26013-080162 BOLT, M8X 16 6 6 6 6 N
(A=*) (B=%) ()] (5]
21 1 22217-080000 WASHER, SPRING 8 6 6 6 6 Z
(A=) (B=%) (c=9 (b=4
22 1 194320-22110 SHAFT, MAIN DRIVE 1 1 1 1
22-1 1 194320-22111 SHAFT, MAIN DRIVE 1 1 N
(C=T/# 21076) (D=TH 41181)
23 1 194320-22200 SLEEVE ASSY, BEARING 1 1 1 1
\d 25 2 194990-42710 BEARING, TK40-14 1 1 1 1
XMARK PARTS : NOT SOLD SEPARATELY 26 2 194130-22160  BUSH, 25X30X31 2 2 2 2
27 2 194130-22170 FELT 2 2 2 2
28 1 194320-22240 SPRING, RETURN 2 2 2 2
29 1 194145-22240-X SHAFT, RELEASE 1 1 1 1
30 1  194130-22311 YOKE, CLUTCH SHIFT 1 1 1 1
31 1 22351-035032 PIN, SPRING 3.5X32 1 1 1 1
32 1 22351-060032 PIN, SPRING 6.0X32 1 1 1 1
33 1 194330-22410-X PEDAL, CLUTCH 1 1 1 1
Remarks 34 1 24761-010000 NIPPLE, GREASE M6F 1 1 1 1
35 1 194145-22320 ROD, CLUTCH 1 1 1 1
g,a)OMFg'S?QQ:‘N?RT FOR HEAVY DUTY. 36 1 26716-100002  NUT, M10 11 1 1
(STAN) : FIG.35,S "STAN" MEANS 37 1 194130-37730 TURNBUCKLE M10X70 1 1 1 1
"EXCEPT SCAN". N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D) 0CT10-M21400 Fig.35

Fig.35. CLUTCH (EXCEPT SCAN) E‘B\;zmgggéféfggR EE;:YM%GD(COLUM
(C)=YM336 (COLUM (F)=
No. Lev. Parts No. Description Qty |
A (B (©) O (E ¢

38 1 194150-22460 ROD, CLUTCH 1 1 1 1
39 1 194150-22480  NUT,M10L 1 1 1 1
St an §§§§i§§ié§§ 40 1 22137-100000 WASHER, 10 2 2 2 2
Fig. 35 CLUTCH (EXCEPT SCA.) Dgi320-21700 41 1  22417-200300 PIN, COTTER 2.0X30 2 2 2 2
sz 110 42 1 19414522440  LEVER, CLUTCH LOCK 101 1 1
D3u320-22500 43 1 194145-22430  SPACER, 18 101 1 1
44 1  194310-22510 FORK, RELEASE 1 1 1 1
45 1 24311-000150  O-RING, 1AP15.0 101 1 1
o %/ 46 1 194320-22520-X ARM, RELEASE 101 1 1
e 47 1 22351-060025  PIN, SPRING 6.0X25 1 1 1 1
48 1 194320-22530  ADJUSTER 1 1 1 1
49 1 194320-22540  ROD, RELEASE 101 1 1
50 1 26716-080002  NUT, M8 2 2 2 2
36 51 1 22137-080000 WASHER, 8 2 2 2 2
. 52 1 22417-250300  PIN, COTTER 2.5X30 2 2 2 2
53 1 194490-21400  DISC, CLUTCH 1 1 1 1

\d XMARK PARTS : NOT SOLD SEPARATELY

Remarks
(1) OPTIONAL PART FOR HEAVY DUTY.
(M) MISS-PRINT.

(STAN) : FIG.35,S "STAN" MEANS
"EXCEPT SCAN". N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CT10-M21400 CHASSIS YM336(D) 0CT10-M21400 Fig.36

; . (A)=YM336 (FLOOR (D)=YM336D(COLUM
Fig.36. CLUTCH (COLUMN : SCAN) (-1aso ELooR. o
(C)=YM336 (COLUM (F)=
No. Lev. Parts No. Description Qty |

AW B € O E @

1 1 194330-21100-X HOUSING ASSY, CLUTCH 1 1
3 2 194150-22250  PIN, HOOK 2 2
Scan Doware 310 4 2 194130-22280  BUSH, 20X25X25 2 2
Fig. 36 CLUTCH {COLUMN: SCA.) D94310-21400 2
Doiszo 21100 5 1 194150-21910  PLUG, 11.2 101
Daua2e-22200 6 1 194150-24270  CAP, SCREW 13.0 4 4
P IM336 1 Dsvaz0-22500 7 1 194310-21210  BUSH, 15X20X25 11
aof: 8 1 22351-080018  PIN, SPRING 8.0X18 2 2
& 9 1 22312-100200  PIN, PARALLEL M10X20 2 2
N 10 1 26013-120902  BOLT, M12X 90 7 7
11 1 194146-21150-X COVER, SIDE 1 1
/\ 12 1 194146-21161  GASKET, SIDE COVER 1 1
F : 13 1  26116-080202  BOLT, M8X 20 PLATED 2 2
\@ 14 1 22217-080000 WASHER, SPRING 8 2 2
&S 15 1 19432021401  DISC, CLUTCH 1
J j° 16 1 194276-21401  DISC, CLUTCH 1
17 1 194320-21700  PLATE, PRESSURE 1 1
18 1 22351-060016  PIN, SPRING 6.0X16 3 3
19 1 26013-080162  BOLT, M8X 16 6 6
20 1 194320-22110  SHAFT, MAIN DRIVE 1 1
20-1 1 194320-22111  SHAFT, MAIN DRIVE 1 1 N
(C=T/# 21076) (D=T/# 41181)
21 1 194320-22200  SLEEVE ASSY, BEARING 1 1
23 2 194990-42710  BEARING, TK40-14 1 1
24 2 194130-22160  BUSH, 25X30X31 2 2
25 2 194130-22170  FELT 2 2
26 1 194320-22240  SPRING, RETURN 2 2
27 1 194145-22240-X SHAFT, RELEASE 1 1
28 1 194130-22311  YOKE, CLUTCH SHIFT 1 1
29 1 22351-035032  PIN, SPRING 3.5X32 1 1
30 1 22351-060032  PIN, SPRING 6.0X32 11
31 1 194324-22410-X PEDAL, CLUTCH 1 1
32 1 24761-010000  NIPPLE, GREASE M6F 1 1
33 1 19414522320 ROD, CLUTCH 1 1
34 1  26716-100002  NUT, M10 1 1
35 1 194130-37730  TURNBUCKLE M10X70 1 1
36 1 194150-22460  ROD, CLUTCH 11
39 1 22417-200300  PIN, COTTER 2.0X30 2 2
40 1 194324-22460  LEVER, CLUTCH LOCK 1 1
41 1 194145-22430  SPACER, 18 1 1
42 1 194310-22510  FORK, RELEASE 1 1
43 1 24311-000150  O-RING, 1AP15.0 1 1
44 1 194320-22520-X ARM, RELEASE 1 1
45 1 22351-060025  PIN, SPRING 6.0X25 11
46 1 194320-22530  ADJUSTER 1 1
47 1 194320-22540 ROD, RELEASE 1 1
48 1 26716-080002  NUT, M8 2 2
49 1 22137-080000 WASHER, 8 2 2
50 1 22417-250300  PIN, COTTER 2.5X30 2 2
Remarks 51 1 194490-21400  DISC, CLUTCH 11
(1) OPTIONAL PART FOR HEAVY DUTY. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)
Fig.37. POWER SHIFT PUMP (FOR A(OLD))

Old Type For A.

Fig. 37 POWER SHIFT PUMP (FOR A. (OLD))

Ty, >

697

0
%MARK PARTS ! NOT SOLD SEPARATELY n

D94324-24300
D94320-24400
D94310-24700
D94324- 24800
D94324-25900

0CT10-M21400 Fig.37

(A)=YM336 (FLOOR (D)=YM336D(COLUM

Remarks

(1) APPLICABLE UP TO T/# 21000
FOR YM336.
APPLICABLE UP TO T/# 41000
FOR YM336D.
APPLICABLE TO OLD TYPE FOR
AMERICA.

(B)=YM336D(FLOOR )=
(C)=YM336 (COLUM (F)=
No. Lev. Parts No. Description Qty I R
A (B) () O (B ¢

1 1  194320-24300-X PLATE ASSY, CENTER 1 1 1 1 1
3 2  22312-100280 PIN, PARALLEL M10X28 1 1 1 1 1
4 2 23871-010000 PLUG, RO1 5 5 5 5 1
4-1 2 23873-010000 PLUG, RO1 5 5 5 5 N 1

(A=9) (B=9) (C=% (D=%)
5 2  23871-020000 PLUG, R02 2 2 2 2 1
5-1 2 23873-020000 PLUG, R02 2 2 2 2 N 1

(A=9) (B=9) (C=% (D=4
6 2 23871-030000 PLUG, R03 1 1 1 1 1
6-1 2 23873-030000 PLUG, R0O3 1 1 1 1 N 1

(A=*) (B=%) (=9 (D=4
7 2 26216-080552 STUD, M8X 55 1 1 1 1 1
8 2  26716-080002 NUT, M8 1 1 1 1 1
9 2 22217-080000 WASHER, SPRING 8 1 1 1 1 1
10 1 22252-000620 RING, 62 3 3 3 3 1
11 1 194320-24320 GASKET 1 1 1 1 1
12 1 194320-24330 GASKET 1 1 1 1 1
13 1 26116-080402 BOLT, M8X 40 PLATED 1 1 1 1 1
14 1 22217-080000 WASHER, SPRING 8 1 1 1 1 1
15 1 194320-24400 PUMP ASSY, P. SHIFT. 1 1 1 1 1
16 2 194320-24410 HOUSING 1 1 1 1 1
17 2 24341-000750 O-RING, 1AS75.0 1 1 1 1 1
18 2 194320-24420 COVER, HOUSING 1 1 1 1 1
19 2 22312-080200 PIN, PARALLEL M8X20 2 2 2 2 1
20 2  26116-080252 BOLT, M8X 25 PLATED 2 2 2 2 1
21 2 22217-080000 WASHER, SPRING 8 2 2 2 2 1
22 2  22252-000470 RING, 47 1 1 1 1 1
23 2 194320-24440 SHAFT, PUMP DRIVE 1 1 1 1 1
24 2 194310-24450 GEAR, INTERNAL 1 1 1 1 1
25 2 194320-24490 GEAR, DRIVE 1 1 1 1 1
26 2 194310-24460 KEY, 4X4X17 1 1 1 1 1
27 2 24101-060054 BEARING, BALL 6005 2 2 2 2 1
28 2 194320-24470 SLEEVE 25X30X13 1 1 1 1 1
29 2 194320-24480 SEAL TC 304708, OIL 1 1 1 1 1
29-1 2 24423-304708 SEAL, OIL TC304708 1 1 N 1

(=% (D=%)
30 2 22242-000240 RING, 24 2 2 2 2 1
31 2 194320-24430 GASKET 1 1 1 1 1
32 1 26116-080802 BOLT, M8X 80 PLATED 5 5 5 5 1
32-1 1 26013-080802 BOLT, M8X 80 5 5 5 5 N 1

(A=%) (B=%) (=% (D=%)
33 1 22217-080000 WASHER, SPRING 8 5 5 5 5 Z 1

(A=9) (B=9) (C=% (D=%)
34 1 194110-25220 JOINT, SHAFT 1 1 1 1 1
35 1 22252-000220 RING, 22 1 1 1 1 1
36 1 1E6190-55660 VALVE, 2ND RELIEF 1 1 1 1 1
37 1 1E6190-55710 SEAT, 2ND RELIEF 1 1 1 1 1
38 1 194310-24770 SPRING 1 1 1 1 1
39 1 22117-060000 WASHER, 6 1 1 1 1 1
40 1 22417-200100 COTTER PIN 2.0X10 1 1 1 1 1
41 1 194310-24810 CASE ASSY, OIL SEAL 1 1 1 1 1

Yes

Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

++ CONTINUE ++

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)
Fig.37. POWER SHIFT PUMP (FOR A(OLD))

Old Type For A.

D94320-24400
Fig. 37 POWER SHIFT PUMP (FOR A. (OLD)) D9u310-24700
D94324- 24800
D94324-25900

4 (N v

697

0
%MARK PARTS ! NOT SOLD SEPARATELY n

0CT10-M21400 Fig.37

(A)=YM336 (FLOOR (D)=YM336D(COLUM

(B)=YM336D(FLOOR )=
(C)=YM336 (COLUM (F)=
No. Lev. Parts No. Description Qty I R
A (B) () O (B ¢
43 2 23871-010000 PLUG, RO1 4 4 4 4 1
43-1 2 23873-010000 PLUG, RO1 4 4 4 4 N 1
(A=*) (B=%) (=9 (D=4
44 1 194310-24830 GASKET 1 1 1 1 1
45 1 26116-080302 BOLT, M8X 30 PLATED 3 3 3 3 1
46 1 22217-080000 WASHER, SPRING 8 3 3 3 3 1
47 1 194310-24070 SHAFT, RELEASE 1 1 1 1 1
48 1 194310-24090 RETAINER, SPRING 1 1 1 1 1
49 1  194310-24900 SPRING, SEAL CASE 1 1 1 1 1
50 1  24311-240100 O-RING, 1AP10A 2 2 2 2 1
51 1  194310-24860 PISTON 1 1 1 1 1
52 1  194310-24970 O-RING, 2060 1 1 1 1 1
53 1  194310-24980 O-RING 2045 1 1 1 1 1
54 1 194310-24910 BRAKE, NEUTRAL 1 1 1 1 1
55 1 194310-24080 END, RELEASE SHAFT 1 1 1 1 1
56 1  22351-040020 PIN, SPRING 4.0X20 1 1 1 1 1
57 1 194310-24840 COVER, SEAL CASE 1 1 1 1 1
58 1 22351-080016 PIN, SPRING 8.0X16 1 1 1 1 1
59 1 194310-24850 GASKET 1 1 1 1 1
60 1 26116-080402 BOLT, M8X 40 PLATED 4 4 4 4 1
61 1 22217-080000 WASHER, SPRING 8 4 4 4 4 1
62 1 194320-25910 SHAFT, REVERSE IDLE 1 1 1 1 1
63 1 194320-25920 GEAR, REVERSE IDLE 1 1 1 1 1
64 1 194310-25360 PIN 1 1 1 1 1
65 1  24311-000120 O-RING, 1AP12.0 1 1 1 1 1
66 1 194320-25930 INNER RACE 1 1 1 1 1
67 1  194320-25940 NEEDLE BEARING 1 1 1 1 1
68 1  194310-25350 WASHER 1 1 1 1 1
69 1 22137-060000 WASHER, 6 1 1 1 1 1
70 1 26817-060002 NUT, CASTLE M6 1 1 1 1 1
71 1 22417-160150 PIN, COTTER 1.6X15 1 1 1 1 1

Remarks

(1) APPLICABLE UP TO T/# 21000
FOR YM336.
APPLICABLE UP TO T/# 41000
FOR YM336D.
APPLICABLE TO OLD TYPE FOR
AMERICA.

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)

Fig.38. POWER SHIFT PUMP(A-NEW&F&STAN)

(A)=YM336 (FLOOR
(B)=YM336D(FLOOR
(C)=YM336 (COLUM

0CT10-M21400 Fig.38

(D)=YM336D(COLUM

(E)=
(F)=

No. Lewv. Parts No. Description R
A B (€ O (E) (F)
1 1 194324-24300-X PLATE ASSY, CENTER 1 1 1 1 1
3 2 22312-100280  PIN, PARALLEL M10X28 1 1 1 1 1
A (New) & F. & Stan. Dwze-zu300 4 2 23871-010000  PLUG, ROL 5 5 5 5 1
Fig. 38 POWER SHIFT PUMP (FOR A. (NEW) & F. & STAN)  B24210-2u700 5 2 23871-020000 PLUG, R02 2 2 2 2 1
Dosair23900 6 2 23871-030000 PLUG, RO3 1 1 1 1 1
7 2 26216-080552  STUD, M8X 55 11 1 1 1
8 2 26716-080002  NUT, M8 1 1 1 1 1
9 2 22217-080000 WASHER, SPRING 8 1 1 1 1 1
10 1 22252-000620  RING, 62 3 3 3 3 1
1 1 194320-24320  GASKET 11 1 1 1
12 1 194320-24330  GASKET 1 1 1 1 1
13 1 26116-080402  BOLT, M8X 40 PLATED 11 1 1 1
14 1 22217-080000 WASHER, SPRING 8 1 1 1 1 1
15 1 194320-24400  PUMP ASSY, P. SHIFT. 1 1 1 1 1
16 2 194320-24410  HOUSING 11 1 1 1
17 2 24341-000750  O-RING, 1AS75.0 1 1 1 1 1
18 2 194320-24420  COVER, HOUSING 11 1 1 1
19 2 22312080200  PIN, PARALLEL M8X20 2 2 2 2 1
20 2 26116-080252  BOLT, M8X 25 PLATED 2 2 2 2 1
21 2 22217-080000 WASHER, SPRING 8 2 2 2 2 1
22 2 22252-000470  RING, 47 11 1 1 1
23 2 194320-24440  SHAFT, PUMP DRIVE 11 1 1 1
24 2 194310-24450  GEAR, INTERNAL 1 1 1 1 1
25 2 194320-24490  GEAR, DRIVE 11 1 1 1
26 2 194310-24460  KEY, 4X4X17 1 1 1 1 1
27 2 24101-060054  BEARING, BALL 6005 2 2 2 2 1
28 2 194320-24470  SLEEVE 25X30X13 11 1 1 1
29 2 194320-24480  SEAL TC 304708, OIL 1 1 1 1 1
20-1 2 24423304708  SEAL, OIL TC304708 101 1
(C=T/# 21220) (D=T/# 42687)
30 2 22242000240  RING, 24 2 2 2 2 1
31 2 19432024430  GASKET 11 1 1 1
32 1 26116-080802  BOLT, M8X 80 PLATED 5 5 5 5 1
32-1 1 26013-080802  BOLT, M8X 80 5 5 5 5 1
A= ®=" €= ©=
XMARK PARTS { NOT SOLD SEPARATELY 33 1 22217-080000  WASHER, SPRING 8 5 5 5 5 1
(A= (®=") €= ©=
34 1 194110-25220  JOINT, SHAFT 1 1 1 1 1
35 1 22252-000220  RING, 22 11 1 1 1
36 1 1E6190-55660  VALVE, 2ND RELIEF 11 1 1 1
37 1 1E6190-55710  SEAT, 2ND RELIEF 1 1 1 1 1
38 1 194310-24770  SPRING 11 1 1 1
39 1 22117-060000  WASHER, 6 1 1 1 1 1
40 1 22417-200100  COTTER PIN 2.0X10 1 1 1 1 1
Remarks 41 1 19432424810  CASE ASSY, OIL SEAL 11 1 1 1
(1) APPLICABLE FROM T/# 21001 ON FOR 13 2 23871.010000  PLUG, ROL 1 4 a4 4 1
XI’\DASE%ABLE FROM T/# 41001 ON FOR 44 1 194310-24850 ~ GASKET 11 1 1 1
YM336D. 45 1 26116-080302  BOLT, M8X 30 PLATED 3 3 3 3 1
APPLICABLE TO FRANCE, STANDARD & 46 1 22217-080000 WASHER, SPRING 8 3 3 3 3 1
(S%\Y;/ 'TFYIEESE%R," g&ﬁ? IﬁéANs 47 1 194310-24070  SHAFT, RELEASE 1 1 1 1 1
"EXCEPT FOR A(OLDY" 48 1 194310-24090  RETAINER, SPRING 11 1 1 1

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)

0CT10-M21400 Fig.38

Fig.38. POWER SHIFT PUMP(A-NEW&F&STAN) (y=vusse (LOOR (D)=vn33eDICOLUM
(C)=YM336 (COLUM (F)=
No. Lewv. Parts No. Description ' I R
A (B) () O (B ¢
49 1 194310-24900  SPRING, SEAL CASE 1 1 1 1 1
50 1 24311-240100  O-RING, 1AP10A 2 2 2 2 1
A (New) & F. & Stan. Dwze-zu300 51 1 194310-24860  PISTON 11 1 1 1
Fig. 38 POWER SHIFT PUMP (FOR A. (NEW) & F. & STAN)  B24210-2u700 52 1 194310-24970  O-RING, 2060 11 1 1 1
Dokazu-25900 53 1 194310-24980  O-RING 2045 1 1 1 1 1
54 1 19431024910  BRAKE, NEUTRAL 1 1 1 1 1
54-1 1 194310-24911  BRAKE, NEUTRAL 1 1 N 1
(C=T/# 21236) (D=T/# 42943)
55 1 194310-24080  END, RELEASE SHAFT 1 1 1 1 1
56 1 22351-040020  PIN, SPRING 4.0X20 1 1 1 1 1
57 1 194310-24840  COVER, SEAL CASE 1 1 1 1 1
58 1 22351-080016  PIN, SPRING 8.0X16 1 1 1 1 1
59 1 194310-24830  GASKET 1 1 1 1 1
60 1 26116-080402  BOLT, M8X 40 PLATED 4 4 4 4 1
61 1 22217-080000  WASHER, SPRING 8 4 4 4 4 1
62 1 194324-25910  SHAFT, REVERSE IDLE 1 1 1 1 1
63 1 19432425920  GEAR, REVERSE IDLE 1 1 1 1 1
64 1 194324-25930  PIN, REVERSE SHAFT 1 1 1 1 1
65 1 24311-000140  O-RING, 1AP14.0 1 01 1 1 1
66 1 22217-080000 WASHER, SPRING 8 1 1 1 1 1
67 1 194430-25950  NEEDLE BEARING 2 2 2 2 1
67-1 1 24161-222610 BEARING, 222610 2 2 R 1
(C=T/# 21099) (D=T/# 41324)
68 1 194312-25370  WASHER 18X34X2.3 1 1 1 1 1
69 1 194324-25950  COLLAR 9X22X3.2 1 1 1 1 1
70 1 26116-080142  BOLT M 8X 14 PLATED 1 1 1 1 1

XMARK PARTS ! NOT SOLD SEPARATELY

Remarks

(1) APPLICABLE FROM T/# 21001 ON FOR
YM336.
APPLICABLE FROM T/# 41001 ON FOR
YM336D.
APPLICABLE TO FRANCE, STANDARD &
NEW TYPE FOR AMERICA.

(STAN) : FIG.38,S "STAN" MEANS

"EXCEPT FOR A(OLD)".

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)
Fig.39. TRANSMISSION HOUSING (FLOOR:A)

Fig. 39 TRANSMISSION HOUSING {FLOOR: A.: NO CREEP)

*MARK PAATS : NOT SOLD SEPARATELY

(A)=YM336 (FLOOR
(B)=YM336D(FLOOR
(C)=YM336 (COLUM

0CT10-M21400 Fig.39
(D)=YM336D(COLUM
(E)=
=

Remarks
(M) MISS-PRINT.

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 194322-24100-X HOUSING,TRANSMISSION 1 1
1-1 1 194322-24101-X HOUSING,TRANSMISSION 1 1 S
(A=*1981.) (B=*1981.)
3 2 26216-120352 STUD, M12X 35 1 1
4 2 26716-120002 NUT, M12 1 1
5 2 22217-120000 WASHER, SPRING 12 1 1
6 2 26216-140802  STUD, M14X 80 8 8
7 2 26716-140002 NUT, M14 8 8
8 2 22217-140000  WASHER, SPRING 14 8 8
9 2 22351-100020  PIN, SPRING 10.0X20 2 2
10 2 22351-100028 PIN, SPRING 10.0X28 1 1
11 2 22351-100056 PIN, SPRING 10.0X56 1 1
12 1 194320-24120  GASKET, TRANSMISSION 1 1
13 1  194320-24210-X COVER, TRANSMISSION 1 1
14 1  194320-24220  GASKET, TRANSMISSION 1 1
15 1 26116-080502 BOLT, M8X 50 PLATED 8 8
16 1 22217-080000 WASHER, SPRING 8 8 8
17 1 194320-24290  DIPSTICK 33X244 1 1
18 1 24341-000320 O-RING, 1AS32.0 1 1
19 1 194322-24280-X PLUG 10 1 1
20 1 194464-45920 PLUG, 3/4-16UNF 1 1
21 1 194464-45930 O-RING, 8-1 1 1
22 1  194322-24500-X CASE, REGULATOR 1 1
22-1 1 194322-24501-X CASE, REGULATOR 1 1 N
(A=*1981.) (B=*1981.)
22-2 1 194322-24502-X CASE, REGULATOR 1 1 N
(A=T/# 21314) (B=T/# 43399)
23 1 194310-24510  GASKET, REGULATOR 1 1
24 1 26116-080452 BOLT, M8X 45 PLATED 2 2
25 1  26116-080502 BOLT, M8X 50 PLATED 8 8
26 1 22217-080000 WASHER, SPRING 8 10 10
27 1 23871-010000 PLUG, RO1 2 2
28 1 194321-17830-X COVER, CAM 1 1
29 1 194310-24890  GASKET 1 1
30 1 26116-080182 BOLT, M8X 18 PLATED 2 2
31 1 26116-080602 BOLT, M8X 60 PLATED 2 2
32 1 22217-080000 WASHER, SPRING 8 4 4
33 1 194310-24520 SPOOL, VALVE 1 1
34-1 1 26979-080082  SCREW, M8X 8 1 1
35 1 194310-24660 PLUG, 18 1 1
36 1 23414-180000  GASKET, 18X1.0 1 1
37 1  194322-24560  VALVE ASSY, RELIEF 1 1
37-1 1 194322-24561  VALVE ASSY, RELIEF 1 1 S
(A=T/# 00206) (B=T/# 00343)
40 1 194310-24550  SPRING, RELEASE 1 1
41 1 194310-24580 HOLDER, SPRING 1 1
42 1 194322-24630 VALVE ASSY, DRV 1 1
45 1 194310-24720 PARALLEL PIN 1 1
46 1  24311-000100 O-RING, 1AP10.0 1 1 z
(A=T/# 00206) (B=T/# 00343)
47 1 194310-24610  SPRING 1 1

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D) 0CT10-M21400 Fig.39

Fig.39. TRANSMISSION HOUSING (FLOOR:A) E‘B\;zmgggéféfgg? EE;;YM%GD(COLUM
(C)=YM336 (COLUM (F)=
No. Lev. Parts No. Description Qty |

A ® € O E ©

48 1 194310-24620 VALVE, THROTTLE 1 1
49 1 24311-000180 O-RING, 1AP18.0 1 1
50 1  194310-24920 SHIM, ADJUST T=0.5 3 3
A Fig. 39 TRANSMISSION HOUSING {FLOOR: A.: NO CREEP) 51 1 194310-24680 STRAINER 1 1
52 1  194310-24690 RETAINER, FILTER 1 1
53 1  24341-000250 O-RING, 1AS25.0 1 1
54 1  194310-24670-X PLATE 1 1
55 1 26116-080182 BOLT, M8X 18 PLATED 2 2
56 1 22217-080000 WASHER, SPRING 8 2 2
%MARK PAATS : NOT SOLD SEPARATELY
Remarks Yes No Yes No
(M) MISS-PRINT. N:Old ‘T>TNew, (J:OIdT>‘_S New, R:OId‘T>_S New, S:Old <ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D) 0CT10-M21400 Fig.40

Fig.40. TRANSMISSION HOUSING (FLOOR:F) Eégzmgggéféfg& EE;:YM%GD(COLUM
(C)=YM336 (COLUM (F)=
No. Lev. Parts No. Description Qty |
A B () DO () (A

1 1 194322-24100-X HOUSING, TRANSMISSION 1 1

1-1 1 194322-24101-X HOUSING, TRANSMISSION 11 S

F (A=*1981.) (B=*1981.)

Fig. 40 TRANSMISSION HOUSING (FLOOR: F.: NO CREEP) 3 2 26216-120352 STUD, M12X 35 1 1
4 2 26716-120002  NUT, M12 101
3 30 47 5 2 22217-120000  WASHER, SPRING 12 11
32 ) E—:” 42 6 2 26216-140802  STUD, M14X 80 8 8
&Y % N xﬁ}g 7 2 26716-140002  NUT, M14 8 8
NN 8 2 22217-140000  WASHER, SPRING 14 8 8
24\@ ez - 9 2 22351-100020  PIN, SPRING 10.0X20 2 2
10 2 22351-100028  PIN, SPRING 10.0X28 1 1
#—o | 11 2 22351-100056  PIN, SPRING 10.0X56 11
12 1 194320-24120  GASKET, TRANSMISSION 1 1
13 1 194320-24210-X COVER, TRANSMISSION 11
22 14 1 19432024220  GASKET, TRANSMISSION 11
2 15 1 26116-080502  BOLT, M8X 50 PLATED 8 8
16 1 22217-080000 WASHER, SPRING 8 8 8
17 1 19432024290  DIPSTICK 33X244 11
18 1 24341-000320  O-RING, 1AS32.0 1 1
19 1 194080-01121  KNOB 8X17X30 101
20 1 194464-45920  PLUG, 3/4-16UNF 11
21 1 194464-45930  O-RING, 8-1 1 1
22 1 194322-24500-X CASE, REGULATOR 1 01

~ 22-1 1 194322-24501-X CASE, REGULATOR 11 N

- (A=*1981.) (B=*1981.)
° 222 1 194322-24502-X CASE, REGULATOR 1 1 N
[T (A=T/# 21314) (B=T/# 43399)

23 1 19431024510  GASKET, REGULATOR 1 1
24 1 26116-080452  BOLT, M8X 45 PLATED 2 2
7? Llo 25 1 26116-080502  BOLT, M8X 50 PLATED 8 8
; 26 1 22217-080000 WASHER, SPRING 8 10 10
7 27 1 23871-010000 PLUG, RO1 2 2
28 1 194321-17830-X COVER, CAM 11
29 1 194310-24890  GASKET 1 1
30 1  26116-080182  BOLT, M8X 18 PLATED 2 2
31 1 26116-080602  BOLT, M8X 60 PLATED 2 2
32 1 22217-080000  WASHER, SPRING 8 4 4
33 1 19431024520  SPOOL, VALVE 1 1
34 1 26979-080082  SCREW, M8X 8 11
35 1 194310-24660  PLUG, 18 1 1
36 1 23414-180000  GASKET, 18X1.0 11
37 1 19432224561  VALVE ASSY, RELIEF 11
40 1 194310-24550  SPRING, RELEASE 1 1
XMARK PARTS : NOT SOLD SEPARATELY a1 1 194310-24580  HOLDER, SPRING 11
42 1 194322-24630  VALVE ASSY, DRV 11
45 1 194310-24720  PARALLELPIN 1 1
46 1 24341-000080 O-RING, 1AS8.0 101
47 1 194310-24610  SPRING 11
48 1 19431024620  VALVE, THROTTLE 1 1
49 1 24311-000180  O-RING, 1AP18.0 1 01
50 1 194310-24920  SHIM, ADJUST T=0.5 3 3

Yes Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)
Fig.40. TRANSMISSION HOUSING (FLOOR:F)

F Fig. 40 TRANSMISSION HOUSING (FLOOR: F.: NO CREEP)

?/30
2—@ 32
©y, 28

> S 29

24 \ﬁ Re”
i 27
26 ®

31

XMARK PARTS : NOT SOLD SEPARATELY

0CT10-M21400 Fig.40

(A)=YM336 (FLOOR (D)=YM336D(COLUM

(B)=YM336D(FLOOR )=
(C)=YM336 (COLUM (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
51 1  194310-24680 STRAINER 1 1
52 1  194310-24690 RETAINER, FILTER 1 1
53 1  24341-000250 O-RING, 1AS25.0 2 2
54 1 194310-24670-X PLATE 1 1
55 1 26116-080182 BOLT, M8X 18 PLATED 1 1
56 1 22217-080000 WASHER, SPRING 8 2 2
57 1 194322-27410 ARM, CREEP LOCK 1 1
58 1 194320-27420 LEVER, LOCK 1 1
59 1 194320-27430 SPRING 1 1
60 1 22242-000100 RING, 10 1 1
61 1 22351-040022 PIN, SPRING 4.0X22 1 1

Yes

N:Old 555 New, Q:0ld

No
<No_
Yes'

Yes

New, R:Old £— New, S:Old

Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)
Fig.41. TRANSMISSION HOUSING (FLOOR:A)

A

Fig. 41 TRANSMISSION HOUSING (FLOOR: W/CREEP: A.)

%MARK PARTS : NOT SOLD SEPARATELY

(A)=YM336 (FLOOR
(B)=YM336D(FLOOR
(C)=YM336 (COLUM

0CT10-M21400 Fig.41
(D)=YM336D(COLUM
(E)=
=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 194322-24100-X HOUSING,TRANSMISSION 1 1
1-1 1 194322-24101-X HOUSING,TRANSMISSION 1 1 S
(A=*1981.) (B=*1981.)
3 2 26216-120352 STUD, M12X 35 1 1
4 2 26716-120002 NUT, M12 1 1
5 2 22217-120000 WASHER, SPRING 12 1 1
6 2 26216-140802  STUD, M14X 80 8 8
7 2 26716-140002 NUT, M14 8 8
8 2 22217-140000  WASHER, SPRING 14 8 8
9 2 22351-100020  PIN, SPRING 10.0X20 2 2
10 2 22351-100028 PIN, SPRING 10.0X28 1 1
11 2 22351-100056 PIN, SPRING 10.0X56 1 1
12 1 194320-24120  GASKET, TRANSMISSION 1 1
13 1  194320-24210-X COVER, TRANSMISSION 1 1
14 1  194320-24220  GASKET, TRANSMISSION 1 1
15 1 26116-080502 BOLT, M8X 50 PLATED 8 8
16 1 22217-080000 WASHER, SPRING 8 8 8
17 1 194320-24290  DIPSTICK 33X244 1 1
18 1 24341-000320 O-RING, 1AS32.0 1 1
19 1 194080-01121 KNOB 8X17X30 1 1
20 1 194464-45920 PLUG, 3/4-16UNF 1 1
21 1 194464-45930 O-RING, 8-1 1 1
22 1  194322-24500-X CASE, REGULATOR 1 1
22-1 1 194322-24501-X CASE, REGULATOR 1 1 N
(A=*1981.) (B=*1981.)
22-2 1 194322-24502-X CASE, REGULATOR 1 1 N
(A=T/# 21314) (B=T/# 43399)
23 1 194310-24510  GASKET, REGULATOR 1 1
24 1 26116-080452 BOLT, M8X 45 PLATED 2 2
25 1  26116-080502 BOLT, M8X 50 PLATED 8 8
26 1 22217-080000 WASHER, SPRING 8 10 10
27 1 23871-010000 PLUG, RO1 2 2
28 1 194321-17830-X COVER, CAM 1 1
29 1 194310-24890  GASKET 1 1
30 1 26116-080182 BOLT, M8X 18 PLATED 2 2
31 1 26116-080602 BOLT, M8X 60 PLATED 2 2
32 1 22217-080000 WASHER, SPRING 8 4 4
33 1 194310-24520 SPOOL, VALVE 1 1
34 1 26979-080082  SCREW, M8X 8 1 1
35 1 194310-24660 PLUG, 18 1 1
36 1 23414-180000  GASKET, 18X1.0 1 1
37 1 194322-24561  VALVE ASSY, RELIEF 1 1
40 1 194310-24550  SPRING, RELEASE 1 1
41 1 194310-24580 HOLDER, SPRING 1 1
42 1 194322-24630  VALVE ASSY, DRV 1 1
45 1  194310-24720 PARALLEL PIN 1 1
46 1 24341-000080 O-RING, 1AS8.0 1 1
47 1 194310-24610 SPRING 1 1
48 1 194310-24620  VALVE, THROTTLE 1 1
49 1 24311-000180 O-RING, 1AP18.0 1 1
50 1  194310-24920  SHIM, ADJUST T=0.5 3 3

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D) 0CT10-M21400 Fig.41

Fig.41. TRANSMISSION HOUSING (FLOOR:A) E‘B\;zmgggéféfgg? EE;;YM%GD(COLUM
(C)=YM336 (COLUM (F)=
No. Lev. Parts No. Description Qty |

A ® € O E ©

51 1  194310-24680 STRAINER 1 1
52 1 194310-24690 RETAINER, FILTER 1 1
A Fig. 41 TRANSMISSION HOUSING (FLOOR: W/CREEP: A.) 53 1  24341-000250 O-RING, 1AS25.0 2 2
54 1 194310-24670-X PLATE 1 1
55 1 26116-080182 BOLT, M8X 18 PLATED 1 1
56 1 22217-080000 WASHER, SPRING 8 2 2
57 1 194322-27410  ARM, CREEP LOCK 1 1
58 1  194320-27420-X LEVER, LOCK 1 1
59 1 194320-27430 SPRING 1 1
60 1 22242-000100 RING, 10 1 1
61 1 22351-040022 PIN, SPRING 4.0X22 1 1

%MARK PARTS : NOT SOLD SEPARATELY

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)
Fig.42. TRANSMISSION HOUSING (FLOOR:F)

F Fig. 42 TRANSMISSION HOUSING (FLOOR: W/CREEP: F.)

XMARK PARTS ! NOT SOLD SEPARATELY

(A)=YM336 (FLOOR
(B)=YM336D(FLOOR
(C)=YM336 (COLUM

0CT10-M21400 Fig.42
(D)=YM336D(COLUM
(E)=
=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 194322-24100-X HOUSING,TRANSMISSION 1 1
1-1 1 194322-24101-X HOUSING,TRANSMISSION 1 1 S
(A=*1981.) (B=*1981.)
3 2 26216-120352 STUD, M12X 35 1 1
4 2 26716-120002 NUT, M12 1 1
5 2 22217-120000 WASHER, SPRING 12 1 1
6 2 26216-140802  STUD, M14X 80 8 8
7 2 26716-140002 NUT, M14 8 8
8 2 22217-140000  WASHER, SPRING 14 8 8
9 2 22351-100020  PIN, SPRING 10.0X20 2 2
10 2 22351-100028 PIN, SPRING 10.0X28 1 1
11 2 22351-100056 PIN, SPRING 10.0X56 1 1
12 1 194320-24120  GASKET, TRANSMISSION 1 1
13 1  194320-24210-X COVER, TRANSMISSION 1 1
14 1  194320-24220  GASKET, TRANSMISSION 1 1
15 1 26116-080502 BOLT, M8X 50 PLATED 8 8
16 1 22217-080000 WASHER, SPRING 8 8 8
17 1 194320-24290  DIPSTICK 33X244 1 1
18 1 24341-000320 O-RING, 1AS32.0 1 1
19 1 194080-01121 KNOB 8X17X30 1 1
20 1 194464-45920 PLUG, 3/4-16UNF 1 1
21 1 194464-45930 O-RING, 8-1 1 1
22 1  194322-24500-X CASE, REGULATOR 1 1
22-1 1 194322-24501-X CASE, REGULATOR 1 1 N
(A=*1981.) (B=*1981.)
22-2 1 194322-24502-X CASE, REGULATOR 1 1 N
(A=T/# 21314) (B=T/# 43399)
23 1 194310-24510  GASKET, REGULATOR 1 1
24 1 26116-080452 BOLT, M8X 45 PLATED 2 2
25 1  26116-080502 BOLT, M8X 50 PLATED 8 8
26 1 22217-080000 WASHER, SPRING 8 10 10
27 1 23871-010000 PLUG, RO1 2 2
28 1 194321-17830-X COVER, CAM 1 1
29 1 194310-24890  GASKET 1 1
30 1 26116-080182 BOLT, M8X 18 PLATED 2 2
31 1 26116-080602 BOLT, M8X 60 PLATED 2 2
32 1 22217-080000 WASHER, SPRING 8 4 4
33 1 194310-24520 SPOOL, VALVE 1 1
34 1 26979-080082  SCREW, M8X 8 1 1
35 1 194310-24660 PLUG, 18 1 1
36 1 23414-180000  GASKET, 18X1.0 1 1
37 1 194322-24561  VALVE ASSY, RELIEF 1 1
40 1 194310-24550  SPRING, RELEASE 1 1
41 1 194310-24580 HOLDER, SPRING 1 1
42 1 194322-24630  VALVE ASSY, DRV 1 1
45 1  194310-24720 PARALLEL PIN 1 1
46 1 24341-000080 O-RING, 1AS8.0 1 1
47 1 194310-24610 SPRING 1 1
48 1 194310-24620  VALVE, THROTTLE 1 1
49 1 24311-000180 O-RING, 1AP18.0 1 1
50 1  194310-24920  SHIM, ADJUST T=0.5 3 3

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D) 0CT10-M21400 Fig.42

Fig.42. TRANSMISSION HOUSING (FLOOR:F) E‘B\;zmgggéféfgg? EE;;YM%GD(COLUM
(C)=YM336 (COLUM (F)=
No. Lev. Parts No. Description Qty |

A ® € O E ©

51 1  194310-24680 STRAINER 1 1

52 1 194310-24690 RETAINER, FILTER 1 1

F 53 1  24341-000250 O-RING, 1AS25.0 2 2
Fig. 42 TRANSMISSION HOUSING (FLOOR: W/CREEP: F.) 54 1  194310-24670-X PLATE 1 1
55 1 26116-080182 BOLT, M8X 18 PLATED 1 1

56 1 22217-080000 WASHER, SPRING 8 2 2

57 1 194322-27410  ARM, CREEP LOCK 1 1

58 1  194320-27420-X LEVER, LOCK 1 1

59 1 194320-27430 SPRING 1 1

60 1 22242-000100 RING, 10 1 1

61 1 22351-040022 PIN, SPRING 4.0X22 1 1

XMARK PARTS ! NOT SOLD SEPARATELY

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)

Fig.43. TRANSMISSION HOUSING (COLUMN)

A. & Stan.

Fig. 43 TRANSMISSION HOUSING {COLUMN: NO CREEP: A. & STAN.)

alhg g

32 o

D948322-24110
D94323-24110
DIu310-264700
D96490-28500

0CT10-M21400 Fig.43

Remarks
(STAN) : FIG.43,S "STAN" MEANS
"COLUMN : NO CREEP : EXCEPT F".

(A)=YM336 (FLOOR (D)=YM336D(COLUM
(B)=YM336D(FLOOR (E)=
(C)=YM336 (COLUM (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 194322-24100-X HOUSING,TRANSMISSION 1 1
1-1 1 194322-24101-X HOUSING,TRANSMISSION 1 1 S
(C=*1981.) (D=*1981.)
3 2 26216-120352 STUD, M12X 35 1 1
4 2 26716-120002 NUT, M12 1 1
5 2 22217-120000 WASHER, SPRING 12 1 1
6 2 26216-140802  STUD, M14X 80 8 8
7 2 26716-140002 NUT, M14 8 8
8 2 22217-140000  WASHER, SPRING 14 8 8
9 2 22351-100020  PIN, SPRING 10.0X20 2 2
10 2 22351-100028 PIN, SPRING 10.0X28 1 1
11 2 22351-100056 PIN, SPRING 10.0X56 1 1
12 1 194320-24120  GASKET, TRANSMISSION 1 1
13 1  194320-24210-X COVER, TRANSMISSION 1 1
14 1  194320-24220  GASKET, TRANSMISSION 1 1
15 1 26116-080502 BOLT, M8X 50 PLATED 8 8
16 1 22217-080000 WASHER, SPRING 8 8 8
17 1 194320-24290  DIPSTICK 33X244 1 1
17-1 1  194505-24130 DIPSTICK 33X237 1 1 R
(C=TH# 21294) (D=T/# 43263)
18 1 24341-000320  O-RING, 1AS32.0 1 1
19 1 194322-24280  PLUG, 10 1 1
20 1 194464-45920  PLUG, 3/4-16UNF 1 1
21 1 194464-45930  O-RING, 8-1 1 1
22 1  194322-24500-X CASE, REGULATOR 1 1
22-1 1 194322-24501-X CASE, REGULATOR 1 1 N
(C=*1981.) (D=*1981.)
22-2 1  194322-24502-X CASE, REGULATOR 1 1 N
(C=TH# 21314) (D=T/# 43399)
23 1 194310-24510  GASKET, REGULATOR 1 1
24 1 26116-080452 BOLT, M8X 45 PLATED 2 2
25 1 26116-080502 BOLT, M8X 50 PLATED 7 7
26 1 22217-080000  WASHER, SPRING 8 10 10
27 1 23871-010000 PLUG, RO1 2 2
28 1 194321-17830-X COVER, CAM 1 1
29 1  194310-24890  GASKET 1 1
30 1 26116-080182 BOLT, M8X 18 PLATED 2 2
31 1 26116-080602 BOLT, M8X 60 PLATED 1 1
32 1 22217-080000  WASHER, SPRING 8 4 4
33 1 194310-24520 SPOOL, VALVE 1 1
34 1 26979-080082  SCREW, M8X 8 1 1
35 1 194310-24660  PLUG, 18 1 1
36 1 23414-180000 GASKET, 18X1.0 1 1
37 1 194322-24561  VALVE ASSY, RELIEF 1 1
40 1 194310-24550  SPRING, RELEASE 1 1
41 1 194310-24580 HOLDER, SPRING 1 1
42 1 194322-24630 VALVE ASSY, DRV 1 1
45 1 194310-24720 PARALLEL PIN 1 1
46 1  194490-61680-X STAY, GEAR BOX 1 1
47 1 194310-24610 SPRING 1 1
48 1 194310-24620  VALVE, THROTTLE 1 1

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D) 0CT10-M21400 Fig.43

Fig.43. TRANSMISSION HOUSING (COLUMN) E‘B\;zmgggéféfgg? EE;;YM%GD(COLUM
(C)=YM336 (COLUM (F)=
No. Lev. Parts No. Description Qty |

A ® € O E @

49 1  24311-000180 O-RING, 1AP18.0 1 1
50 1  194310-24920 SHIM, ADJUST T=0.5 3 3
A. & Stan Doszz-28110 51 1 194310-24680  STRAINER 11
" . Dyuaz3-24110 52 1  194310-24690 RETAINER, FILTER 1 1
Fig. 43 TRANSMISSION HOUSING {COLUMN: NO CREEP: A. & STAN.} D9u310-24700 - N
D94490-24500 53 1  24341-000250 O-RING, 1AS25.0 1 1
) 20 47 54 1 194310-24670-X PLATE 1 1
@ g a2 42 55 1 26116-080182 BOLT, M8X 18 PLATED 2 2
32 ol 49 56 1  22217-080000 WASHER, SPRING 8 2 2
4 57 1 26116-080552 BOLT, M8X 55 PLATED 1 1
58 1 26116-080652 BOLT, M8X 65 PLATED 1 1
%MARK PARTS ! NOT 50LO SEPARATELY
Remarks
(STAN) : FIG.43,S "STAN" MEANS
"COLUMN : NO CREEP : EXCEPT F". N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)

Fig.44. TRANSMISSION HOUSING (COLUMN)

D94322-24110
D98323-28110

F Fig. 44 TRANSMISSION HOUSING (COLUMN: NO CREEP: F.) D95310-24700

D94490-24500

%MARK PARTS ! NOT SOLD SEPARATELY

(A)=YM336 (FLOOR

0CT10-M21400 Fig.44
(D)=YM336D(COLUM

(B)=YM336D(FLOOR (E)=
(C)=YM336 (COLUM (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 194322-24100-X HOUSING,TRANSMISSION 1 1
1-1 1 194322-24101-X HOUSING,TRANSMISSION 1 1 S
(C=*1981.) (D=*1981.)

3 2 26216-120352 STUD, M12X 35 1 1

4 2 26716-120002 NUT, M12 1 1

5 2 22217-120000 WASHER, SPRING 12 1 1

6 2 26216-140802  STUD, M14X 80 8 8

7 2 26716-140002 NUT, M14 8 8

8 2 22217-140000  WASHER, SPRING 14 8 8

9 2 22351-100020  PIN, SPRING 10.0X20 2 2

10 2 22351-100028 PIN, SPRING 10.0X28 1 1

11 2 22351-100056 PIN, SPRING 10.0X56 1 1

12 1 194320-24120  GASKET, TRANSMISSION 1 1

13 1  194320-24210-X COVER, TRANSMISSION 1 1

14 1  194320-24220  GASKET, TRANSMISSION 1 1

15 1 26116-080502 BOLT, M8X 50 PLATED 8 8

16 1 22217-080000 WASHER, SPRING 8 8 8

17 1 194320-24290  DIPSTICK 33X244 1 1

18 1 24341-000320 O-RING, 1AS32.0 1 1

19 1 194322-24280  PLUG, 10 1 1

20 1 194464-45920 PLUG, 3/4-16UNF 1 1

21 1 194464-45930 O-RING, 8-1 1 1

22 1  194322-24500-X CASE, REGULATOR 1 1
22-1 1 194322-24501-X CASE, REGULATOR 1 1 N

(C=*1981.) (D=*1981.)

22-2 1 194322-24502-X CASE, REGULATOR 1 1 N

(C=TH# 21314)

(D=T/# 43399)

23 1 194310-24510 GASKET, REGULATOR 1 1
24 1 26116-080452 BOLT, M8X 45 PLATED 2 2
25 1 26116-080502 BOLT, M8X 50 PLATED 7 7
26 1 22217-080000  WASHER, SPRING 8 10 10
27 1 23871-010000 PLUG, RO1 2 2
28 1 194321-17830-X COVER, CAM 1 1
29 1 194310-24890 GASKET 1 1
30 1 26116-080182 BOLT, M8X 18 PLATED 2 2
31 1 26116-080602 BOLT, M8X 60 PLATED 1 1
32 1 22217-080000  WASHER, SPRING 8 4 4
33 1 194310-24520 SPOOL, VALVE 1 1
34 1 26979-080082 SCREW, M8X 8 1 1
35 1  194310-24660 PLUG, 18 1 1
36 1 23414-180000 GASKET, 18X1.0 1 1
37 1 194322-24561 VALVE ASSY, RELIEF 1 1
40 1  194310-24550 SPRING, RELEASE 1 1
41 1  194310-24580 HOLDER, SPRING 1 1
42 1 194322-24630  VALVE ASSY, DRV 1 1
45 1 194310-24720 PARALLEL PIN 1 1
46 1  194490-61680-X STAY, GEAR BOX 1 1
47 1  194310-24610 SPRING 1 1
48 1 194310-24620  VALVE, THROTTLE 1 1
49 1 24311-000180 O-RING, 1AP18.0 1 1
50 1 194310-24920 SHIM, ADJUST T=0.5 3 3

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D) 0CT10-M21400 Fig.44

Fig.44. TRANSMISSION HOUSING (COLUMN) (Ymss (FLOOR, (O)=vusseD(COLUM
(C)=YM336 (COLUM (F)=
No. Lev. Parts No. Description Qty |
A B € ©O E ¢

51 1 194310-24680 STRAINER 1 1
52 1 194310-24690 RETAINER, FILTER 1 1
53 1  24341-000250 O-RING, 1AS25.0 1 1
F EEAE A 54 1 194310-24670-X PLATE 101
Fig. 44 TRANSMISSION HOUSING (COLUMN: NO CREEP: F.) g;::;g:ixgg 55 1 26116-080182 BOLT, M8X 18 PLATED 2 2
56 1 22217-080000 WASHER, SPRING 8 2 2
57 1 26116-080552 BOLT, M8X 55 PLATED 1 1
58 1 26116-080652 BOLT, M8X 65 PLATED 1 1

%MARK PARTS ! NOT SOLD SEPARATELY

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D) 0CT10-M21400 Fig.45

Fig.45. TRANSMISSION HOUSING (COLUMN) -russs rLoor (- essCOLUM
(C)=YM336 (COLUM =
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 194322-24100-X HOUSING,TRANSMISSION 1 1
1-1 1 194322-24101-X HOUSING,TRANSMISSION 1 1 S
Stan Douta 0 (C=1961) (0="1961)
Fig. 45 TRANSMISSION HOUSING (COLUMN: W/CREEP; STAN.} sk 1z sye 3 2 26216120352 STUD, M12X 35 1 1
4 2 26716-120002 NUT, M12 1 1
5 2 22217-120000 WASHER, SPRING 12 1 1
6 2  26216-140802 STUD, M14X 80 8 8
7 2  26716-140002 NUT, M14 8 8
8 2 22217-140000 WASHER, SPRING 14 8 8
9 2 22351-100020 PIN, SPRING 10.0X20 2 2
10 2 22351-100028 PIN, SPRING 10.0X28 1 1
11 2 22351-100056 PIN, SPRING 10.0X56 1 1
12 1 194320-24120 GASKET, TRANSMISSION 1 1
13 1  194320-24210-X COVER, TRANSMISSION 1 1
14 1 194320-24220 GASKET, TRANSMISSION 1 1
15 1 26116-080502 BOLT, M8X 50 PLATED 8 8
16 1 22217-080000 WASHER, SPRING 8 8 8
17 1 194320-24290 DIPSTICK 33X244 1 1
18 1 24341-000320 O-RING, 1AS32.0 1 1
18-1 1  24351-020300 O-RING 1A 2030 1 1 N
(C=T/# 21278) (D=T/# 43071)
19 1 194080-01121 KNOB 8X17X30 1 1
20 1 194464-45920 PLUG, 3/4-16UNF 1 1
21 1 194464-45930 O-RING, 8-1 1 1
22 1 194322-24500-X CASE, REGULATOR 1 1
22-1 1 194322-24501-X CASE, REGULATOR 1 1 N
(C=*1981.) (D=*1981.)
22-2 1 194322-24502-X CASE, REGULATOR 1 1 N
(C=T/# 21314) (D=TH# 43399)
23 1 194310-24510 GASKET, REGULATOR 1 1
24 1 26116-080452 BOLT, M8X 45 PLATED 2 2
25 1 26116-080502 BOLT, M8X 50 PLATED 8 8
25-1 1 26116-080502 BOLT, M8X 50 PLATED 7 7 K
(C=+1982.12) (D=+1982.12)
26 1 22217-080000 WASHER, SPRING 8 10 10
27 1 23871-010000 PLUG, RO1 2 2
28 1 194321-17830-X COVER, CAM 1 1
29 1 194310-24890 GASKET 1 1
30 1 26116-080182 BOLT, M8X 18 PLATED 2 2
30-1 1 26116-080162 BOLT, M8X 16 PLATED 2 2 N
(C=+1982.12) (D=+1982.12)
XMARK PARTS : NOT SOLD SEPARATELY 31 1 26116-080602  BOLT, M8X 60 PLATED 2 2
31-1 1 26116-080602 BOLT, M8X 60 PLATED 1 1 K
(C=*1982.12) (D=*1982.12)
32 1 22217-080000 WASHER, SPRING 8 4 4
33 1 194310-24520 SPOOL, VALVE 1 1
34 1 26979-080082 SCREW, M8X 8 1 1
35 1  194310-24660 PLUG, 18 1 1
36 1  23414-180000 GASKET, 18X1.0 1 1
Remarks 37 1 194322-24561 VALVE ASSY, RELIEF 1 1
(STAN) : FIG.45,S "STAN" MEANS 40 1  194310-24550 SPRING, RELEASE 1 1
"COLUMN : W/CREEP : EXCEPT SCAN". N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)

Fig.45. TRANSMISSION HOUSING (COLUMN)

D9u322-2411¢
D9u323-24110

Stan Fig. 45 TRANSMISSION HOUSING {COLUMN: W/CREEP: STAN.]  Dgu3ro-sa700

D94u90-24500

XMARK PARTS ! NOT SOLD SEPARATELY

(A)=YM336 (FLOOR
(B)=YM336D(FLOOR
(C)=YM336 (COLUM

0CT10-M21400 Fig.45
(D)=YM336D(COLUM
(E)=
=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
41 1 194310-24580 HOLDER, SPRING 1 1
42 1 194322-24630  VALVE ASSY, DRV 1 1
45 1  194310-24720  PARALLEL PIN 1 1
46 1 24341-000080 O-RING, 1AS8.0 1 1
47 1  194310-24610 SPRING 1 1
48 1  194310-24620 VALVE, THROTTLE 1 1
49 1 24311-000180 O-RING, 1AP18.0 1 1
50 1 194310-24920  SHIM, ADJUST T=0.5 3 3
51 1 194310-24680  STRAINER 1 1
52 1 194310-24690 RETAINER, FILTER 1 1
53 1  24341-000250 O-RING, 1AS25.0 2 2
54 1  194310-24670-X PLATE 1 1
55 1 26116-080182 BOLT, M8X 18 PLATED 1 1
55-1 1 26116-080202 BOLT, M8X 20 PLATED 1 1 N
(C=*1982.12) (D=*1982.12)
56 1 22217-080000 WASHER, SPRING 8 2 2
57 1 194322-27410 ARM, CREEP LOCK 1 1
58 1 194320-27420-X LEVER, LOCK 1 1
59 1 194320-27430  SPRING 1 1
60 1 22242-000100 RING, 10 1 1
61 1  22351-040022 PIN, SPRING 4.0X22 1 1
62 1 26116-080552 BOLT, M8X 55 PLATED 1 1 W
(C=*1982.12) (D=*1982.12)
63 1  26116-080652 BOLT, M8X 65 PLATED 1 1 W
(C=*1982.12) (D=*1982.12)

Remarks
(STAN) : FIG.45,S "STAN" MEANS
"COLUMN : W/CREEP : EXCEPT SCAN".

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)

Fig.46. TRANSMISSION HOUSING (COLUMN)

D94324-24100
D94325-24100

Scan Fig. 46 TRANSMISSION HOUSING (COLUMN: W/CREEP: SCAN.} pas3io-24700

X*MARK PARTS : NOT SOLD SEPARATELY

0CT10-M21400 Fig.46

(A)=YM336 (FLOOR (D)=YM336D(COLUM

(B)=YM336D(FLOOR )=
(C)=YM336 (COLUM (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1  194322-24101-X HOUSING,TRANSMISSION 1 1
3 2  26216-120352 STUD, M12X 35 1 1
4 2 26716-120002 NUT, M12 1 1
5 2 22217-120000 WASHER, SPRING 12 1 1
6 2 26216-140802 STUD, M14X 80 8 8
7 2 26716-140002 NUT, M14 8 8
8 2 22217-140000 WASHER, SPRING 14 8 8
9 2  22351-100020 PIN, SPRING 10.0X20 2 2
10 2 22351-100028 PIN, SPRING 10.0X28 1 1
11 2 22351-100056 PIN, SPRING 10.0X56 1 1
12 1 194320-24120 GASKET, TRANSMISSION 1 1
13 1 194320-24210-X COVER, TRANSMISSION 1 1
14 1 194320-24220 GASKET, TRANSMISSION 1 1
15 1 26116-080502 BOLT, M8X 50 PLATED 8 8
16 1 22217-080000 WASHER, SPRING 8 8 8
17 1 194324-24290 DIPSTICK 33X280 1 1
18 1  24351-020300 O-RING 1A 2030 1 1
19 1 194080-01121 KNOB 8X17X30 1 1
20 1 194464-45920 PLUG, 3/4-16UNF 1 1
21 1 194464-45930 O-RING, 8-1 1 1
22 1 194322-24501-X CASE, REGULATOR 1 1
22-1 1 194322-24502-X CASE, REGULATOR 1 1 N
(C=TH 21314) (D=T/# 43399)
23 1  194310-24510 GASKET, REGULATOR 1 1
24 1 26116-080452 BOLT, M8X 45 PLATED 2 2
25 1 26116-080502 BOLT, M8X 50 PLATED 7 7
26 1 22217-080000 WASHER, SPRING 8 10 10
27 1 23871-010000 PLUG, RO1 2 2
28 1 194321-17830-X COVER, CAM 1 1
29 1 194310-24890 GASKET 1 1
30 1 26116-080162 BOLT, M8X 16 PLATED 2 2
31 1 26116-080602 BOLT, M8X 60 PLATED 1 1
32 1 22217-080000 WASHER, SPRING 8 4 4
33 1 194310-24520 SPOOL, VALVE 1 1
34 1 26979-080082 SCREW, M8X 8 1 1
35 1  194310-24660 PLUG, 18 1 1
36 1  23414-180000 GASKET, 18X1.0 1 1
37 1 194322-24561 VALVE ASSY, RELIEF 1 1
40 1  194310-24550 SPRING, RELEASE 1 1
41 1 194310-24580 HOLDER, SPRING 1 1
42 1 194322-24630 VALVE ASSY, DRV 1 1
45 1 194310-24720 PARALLEL PIN 1 1
46 1  24341-000080 O-RING, 1AS8.0 1 1
47 1  194310-24610 SPRING 1 1
48 1 194310-24620 VALVE, THROTTLE 1 1
49 1 24311-000180 O-RING, 1AP18.0 1 1
50 1  194310-24920 SHIM, ADJUST T=0.5 3 3
51 1 194310-24680 STRAINER 1 1
52 1 194310-24690 RETAINER, FILTER 1 1
53 1 24341-000250 O-RING, 1AS25.0 2 2
54 1 194310-24670-X PLATE 1 1

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)
Fig.46. TRANSMISSION HOUSING (COLUMN)

Scan

D98324-24100
5 _
Fig. 46 TRANSMISSION HOUSING (COLUMN: W/CREEP: SCAN.) Daaaro- 24700

X*MARK PARTS : NOT SOLD SEPARATELY

0CT10-M21400 Fig.46

(A)=YM336 (FLOOR (D)=YM336D(COLUM
(B)=YM336D(FLOOR )=
(C)=YM336 (COLUM (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
55 1 26116-080202 BOLT, M8X 20 PLATED 1 1
56 1 22217-080000 WASHER, SPRING 8 2 2
57 1 194322-27410 ARM, CREEP LOCK 1 1
58 1 194324-27420-X LEVER, CREEP LOCK 1 1
59 1 194320-27430 SPRING 1 1
60 1 22242-000100 RING, 10 1 1
61 1  22351-040022 PIN, SPRING 4.0X22 1 1
62 1 194324-24230 PIPE,OIL LEVER 1 1
63 1 26116-080552 BOLT, M8X 55 PLATED 1 1
64 1 26116-080652 BOLT, M8X 65 PLATED 1 1

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)
Fig.47. TRANSMISSION GEARS (1) :A(OLD)

Old Type For A.

Fig. 47 TRANSMISSION GEARS {1) {(FOR A. (OLD)) D314324-25300

0CT10-M21400 Fig.47

(A)=YM336 (FLOOR (D)=YM336D(COLUM
(B)=YM336D(FLOOR (E)=
(C)=YM336 (COLUM (F)=
No. Lewv. Parts No. Description ' I R
A B (€ O (E) (F)
1 1 194322-25210  SHAFT, MAIN 1 1 1 1 1
2 1 194320-25220  JOINT, MAIN SHAFT 1 1 1 1 1
3 1 194320-25230  GEAR, MAIN 23 1 1 1 1 1
4 1 194322-25240 GEAR, MAIN Z=23 1 1 1 1 1
5 1  194320-25250 GEAR, MAIN 29 1 1 1 1 1
6 1  194320-25260  GEAR, MAIN 33 1 1 1 1 1
7 1 194130-25270  PIN, PARALLEL 3.5X6 1 1 1 1 1
8 1 194322-25260  WASHER 25X36X10 1 1 1 1 1
9 1 194320-25270  COLLAR, 30X40X2.5 1 1 1 1 1
10 1 194322-25280 GEAR, COUNTER 1 1 1 1 1
11 1 194322-25290 NEEDLE BEARING 1 1 1 1 1
12 1 1C6140-14050  SPACER, 25.2X34X2 1 1 1 1 1
13 1 194190-25410  BALL BEARING,ANGULAR 1 1 1 1 1
14 1 22242-000250 RING, 25 4 4 4 4 1
15 1 22242-000340  RING, 34 6 6 6 6 1
16 1 24101-063054  BEARING, BALL 6305 1 1 1 1 1
17-1 1  194446-25630 BEARING, HR6306 2 2 2 2 1

Remarks
(M) MISPRINT.
(1) APPLICABLE UP TO T/# 21000
FOR YM336.
APPLICABLE UP TO T/# 41000
FOR YM336D.
APPLICABLE TO OLD TYPE FOR
AMERICA.

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)
Fig.48. TRANSMISSION GEARS (1)

(A)=YM336 (FLOOR
(B)=YM336D(FLOOR
(C)=YM336 (COLUM

0CT10-M21400 Fig.48
(D)=YM336D(COLUM
(E)=
=

No. Lewv. Parts No. Description I R
A B () DO () (A
1 1 194324-25210 SHAFT, MAIN 1 1 1 1 1
2 1 194320-25220 JOINT, MAIN SHAFT 1 1 1 1 1
A (New) & F. & Stan. _— 3 1 194324-25240  GEAR, REVERSE 26 101 1 1 1
Fig. 48 TRANSMISSION GEARS (1) (FOR A. (NEW) & F. & STAN.)  D9u324-25300 4 1 194320-25240  GEAR, MAIN 23 1 1 1 1 1
5 1 194320-25250 GEAR, MAIN 29 1 1 1 1 1
6 1 194324-25260 GEAR, MAIN 35 1 1 1 1 1
7 1 194324-25300 COLLAR, 25.5X30X4.7 1 1 1 1 1
8 1 194324-25310 GEAR, CREEP 1 1 1 1 1
8-1 1 194324-25311 GEAR, CREEP 1 1 S 1
(C=TH# 21134) (D=T/# 41615)
9 1 194320-25270 COLLAR, 30X40X2.5 2 2 2 2 1
10 1 194324-25280 GEAR, COUNTER 1 1 1 1 1
10-1 1 194324-25281 GEAR, COUNTER S 1
(C=TH# 21134) (D=T/# 41615)
11 1 194322-25290 NEEDLE BEARING 2 2 2 2 1
12 1 194320-25340 COLLAR, 25X35X3 1 1 1 1 1
13 1 194324-25340 COLLAR 25.5X42X3 1 1 1 1 1
14 1  194324-25360 BALL BEARING 1 1 1 1 1
15 1 22242-000340 RING, 34 5 5 5 5 1
16 1 24101-063054 BEARING, BALL 6305 1 1 1 1 1
17 1 194446-25630 BEARING, HR6306 2 2 2 2 1
18 1 194170-25700 CLUTCH, BWC13219A 1 1 1 1 1
19 1 194110-26370 SPACER 25X36X4 1 1 1 1 1
20 1 22242-000240 RING, 24 3 3 3 3 1
21 1 22242-000290 RING, 29 1 1 1 1 1
22 1 22252-000450 RING, 45 1 1 1 1 1
23 1 24101-060054 BEARING, BALL 6005 1 1 1 1 1
24 1 194324-25370 GEAR, CREEP 1 1 1 1 1
24-1 1 194324-25371 GEAR, CREEP 1 1 S 1
(C=TH 21134) (D=T/# 41615)
25 1 24121-062024 BEARING, BALL 6202NR 2 2 2 2 1
Remarks
(1) APPLICABLE FROM T/# 21001 ON
FOR YM336.
APPLICABLE FROM T/# 41001 ON
FOR YM336D.
APPLICABLE TO FRANCE, STANDARD
& NEW TYPE FOR AMERICA. Yes Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)
Fig.49. TRANSMISSION GEARS (2) :A(OLD)

Fig. 49 TRANSMISSION GEARS (2} (FOR A. {OLD)}

Old Type For A.

FOR MODEL YM336 D

R
H
F
§
H
:
i

*MARK PARTS : NOT SOLD SEPARATELY

(A)=YM336 (FLOOR
(B)=YM336D(FLOOR
(C)=YM336 (COLUM

0CT10-M21400 Fig.49
(D)=YM336D(COLUM
(E)=
=

Remarks
(M) MISPRINT.
(1) APPLICABLE UP TO T/# 21000
FOR YM336.
APPLICABLE UP TO T/# 41000
FOR YM336D.
APPLICABLE UP TO OLD TYPE
FOR AMERICA.

No. Lewv. Parts No. Description I R
A B (€ O (E) (F)
1 1 194322-25400  SHAFT ASSY, CLUTCH 1 1 1 1 1
3 2 1E6191-54330 SCREW 7X8 4 4 4 4 1
4 1 194320-25420  GEAR, CLUTCH REVERSE 1 1 1 1 1
5 1 194322-25430 GEAR, CLUTCH Z=43 1 1 1 1 1
6 1 194320-25440 GEAR, CLUTCH 39 1 1 1 1 1
7 1  194330-25450 GEAR, OVER-RUNNING 1 1 1 1 1
8 1 194310-25530  KEY, 7X5.8X72 2 2 2 2 1
9 1 794320-25620  CYLINDER ASSY,CLUTCH 2 2 2 2 1
10 2 194320-25620  CYLINDER, CLUTCH 2 2 2 2 1
11 2 194320-25650  SPRING, RETURN 4 4 4 4 1
12 2 981083-20710 RETAINER, SPRING 4 4 4 4 1
13 2 22252-001100 RING, 110 4 4 4 4 1
14 2 194320-25640  PLATE, 1.6 STEEL 12 12 12 12 1
15 2 981083-20640  PLATE, STEEL 4.0 4 4 4 4 1
16 2 981083-20850  DISK, D110 12 12 12 12 1
17 2 1E6140-54360  PIN 2X15 24 24 24 24 1
18 2 194310-25630  SPRING, CLUTCH 72 72 72 72 1
19 2 194320-25630  PISTON, CLUTCH 4 4 4 4 1
20 2 24325-001050 O-RING 1B G-105.0 4 4 4 4 1
21 2 22242-000500 RING, 50 4 4 4 4 1
22 1 24101-060074 BEARING, BALL 6007 4 4 4 4 1
23 1 22252-000620  RING, 62 4 4 4 4 1
24 1 194310-25660  COLLAR, 35X45X5 1 1 1 1 1
25 1 194310-25700  CLUTCH, 1-WAY 1 1 1 1 1
26 1 194330-25440 COLLAR, REDUCTION 1 1 1 1 1
27 1 194330-25480  CIRCLIP 62 1 1 1 1 1
28 1 194320-25660 CIRCRIP 1 1 1 1 1
29 1 24101-062084  BEARING, BALL 6208 1 1 1 1 1
30 1 194310-25680  WASHER, 35 1 1 1 1 1
31 1 194310-25670  NUT 35X1.5 1 1 1 1 1
32 1 24101-062064 BEARING, BALL 6206 1 1 1 1 1
33 1 22242-000300 RING, 30 1 1 1 1 1
34 1 194310-25690  SEAL RING 26303 5 5 5 5 1
35 1 194322-25510  GEAR, SLIDE 20 1 1 1 1 1
36 1 194322-25520  GEAR, SLIDING 1 1 1 1 1
37 1 194322-25590 COLLAR 38X45X15 1 1 1
38 1 22242-000360 RING, 36 1 1 1 1 1
39 1 194322-25580  COLLAR, SPLINE 1 1 1 1 1
40 1  24211-040002 NUT, BEARING 40 1 1 1 1 1
41 1  24231-040000 WASHER 40 1 1 1 1 1
42 1 194322-25530 NEEDLE BEARING 1 1 1 1 1
43-1 1 194320-25540  COLLAR 24X28X3 1 1 1 1 1
44-1 1 194320-25550  CIRCLIP, WR24 1 1 1 1 1
45 1 194323-28280  PINION, FRONT DRIVE 1 1 1

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)
Fig.50. TRANSMISSION GEARS (2)

om:
Dax:
e

XMARK PARTS : NOT SOLD SEPARATELY

(A)=YM336 (FLOOR
(B)=YM336D(FLOOR
(C)=YM336 (COLUM

0CT10-M21400 Fig.50
(D)=YM336D(COLUM
(E)=
=

: ) 3 L
: \ D i
d /\‘““’ : EH
g @ 83
S
Dz
a
ol |
L
3
Zs
22
Q
<
e
<
Remarks
(1) APPLICABLE FROM T/# 21001 ON
FOR YM336.
APPLICABLE FROM T/# 41001 ON
FOR YM336D.

APPLICABLE TO FRANCE, STANDARD
& NEW TYPE FOR AMERICA.

No. Lewv. Parts No. Description I R
A B (€ O (E) (F)
1 1 194324-25400  SHAFT ASSY, CLUTCH 1 1 1 1 1
3 2 1E6191-54330 SCREW 7X8 4 4 4 4 1
4 1 194324-25430  GEAR, CLUTCH REVERSE 1 1 1 1 1
5 1 194320-25430 GEAR, CLUTCH 45 1 1 1 1 1
6 1 194320-25440 GEAR, CLUTCH 39 1 1 1 1 1
7 1 194324-25450 GEAR, CLUTCH 37 1 1 1 1 1
8 1 194310-25530  KEY, 7X5.8X72 2 2 2 2 1
9 1 794320-25620  CYLINDER ASSY,CLUTCH 2 2 2 2 1
10 2 194320-25620  CYLINDER, CLUTCH 2 2 2 2 1
11 2 194320-25650  SPRING, RETURN 4 4 4 4 1
12 2 981083-20710 RETAINER, SPRING 4 4 4 4 1
13 2 22252-001100 RING, 110 4 4 4 4 1
14 2 194320-25640  PLATE, 1.6 STEEL 12 12 12 12 1
15 2 981083-20640  PLATE, STEEL 4.0 4 4 4 4 1
16 2 981083-20850  DISK, D110 12 12 12 12 1
17 2 1E6140-54360  PIN 2X15 24 24 24 24 1
18 2 194310-25630  SPRING, CLUTCH 72 72 72 72 1
19 2 194320-25630  PISTON, CLUTCH 4 4 4 4 1
20 2 24325-001050 O-RING 1B G-105.0 4 4 4 4 1
21 2 22242-000500 RING, 50 4 4 4 4 1
22 1 24101-060074 BEARING, BALL 6007 2 2 2 2 1
23 1 22252-000620  RING, 62 3 3 3 3 1
24 1 194310-25660  COLLAR, 35X45X5 1 1 1 1 1
25 1 194454-25750  BEARING, BALL 16008 2 2 2 2 1
26 1 194454-25770  BEARING, BALL 16007 2 2 2 2 1
27 1 194310-26620  SPACER, 35X46X2.3 1 1 1 1 1
28 1  22242-000290  RING, 29 1 1 1 1 1
29 1 24101-062084  BEARING, BALL 6208 1 1 1 1 1
30 1 194310-25680  WASHER, 35 1 1 1 1 1
31 1 194310-25670  NUT 35X1.5 1 1 1 1 1
32 1 24101-062064 BEARING, BALL 6206 1 1 1 1 1
33 1 194324-25470 COLLAR 40X50X2.5 2 2 2 2 1
34 1 194310-25690  SEAL RING 26303 5 5 5 5 1
35 1 194324-25510 GEAR, SLIDE 20 1 1 1 1 1
36 1 194324-25520  GEAR, SLIDING Z=39 1 1 1 1 1
36-1 1 194324-25521 GEAR, SLIDING Z=39 1 1 S 1
(C=TH 21134) (D=T/# 41615)
37 1 22252-000680 RING, 68 1 1 1 1 1
38 1 22242-000360  RING, 36 2 2 1
39 1 194324-25540  COLLAR, SPLINE 1 1 1 1 1
40 1 194324-25570  NUT M40 1 1 1 1 1
41 1  194324-25550  COLLAR 40.5X70X3 1 1 1 1 1
42 1 194324-25530 NEEDLE BEARING 2 2 2 2 1
43 1 194320-25540  COLLAR 24X28X3 1 1 1 1 1
44 1 194320-25550  CIRCLIP, WR24 1 1 1 1 1
45 1  194325-28280 PINION, FRONT DRIVE 1 1 1
46 1  194320-25270 COLLAR, 30X40X2.5 1 1 1 1 1
47 1  194324-25560 KEY 7X10X49 1 1 1 1 1

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)

Fig.51. FRONT DRIVE & SHIFT(FOR A(OLD)

For Old Type A.

Fig. 51 FRONT DRIVE & SHIFT (FOR A. (OLD)}

D94325-28110

(A)=YM336 (FLOOR

0CT10-M21400 Fig.51
(D)=YM336D(COLUM

Remarks
(M) MISPRINT.
(1) APPLICABLE UP TO T/# 21000
FOR YM336.
APPLICABLE UP TO T/# 41000
FOR YM336D.
APPLICABLE UP TO OLD TYPE
FOR AMERICA.

(B)=YM336D(FLOOR (E)=
(C)=YM336 (COLUM (F)=
No. Lewv. Parts No. Description ' I R
A B (€ O (E) (F)
1 1 194323-28110-X HOUSING, FRONT DRIVE 1 1 1
2 1 22312-100160  PIN, PARALLEL M10X16 2 2 1
3 1  26116-100282 BOLT M10X 28 PLATED 2 2 1
4 1 26116-100902 BOLT, M10X 90 PLATED 2 2 1
5 1 22217-100000 WASHER, SPRING 10 4 4 1
6 1  194151-24770 PLUG 14, OIL 1 1 1
7 1 24311-000160 O-RING, 1AP16.0 1 1 1
8 1 24321-001250 O-RING, 1AG125.0 1 1 1
9 1 194331-28210  SHAFT, FRONT DRIVE 1 1 1
10 1 22242-000300 RING, 30 2 2 1
11 1 194321-28240  SEAL COLLAR 1 1 1
12 1  24311-000240 O-RING, 1AP24.0 1 1 1
13 1 194321-28120  SEAL TC 405508, OIL 1 1 1
14 1 22252-000550 RING, 55 1 1 1
15 1 24101-060064  BEARING, BALL 6006 1 1 1
16 1 22242-000340 RING, 34 1 1 1
17 1  194323-28220 GEAR, FRONT DRIVE 1 1 1
18 1 194321-28230  SPRING, 26.2 1 1 1
19 1  24190-080001 BALL, STEEL 1/4 2 2 1
20 1 1C6140-14050 SPACER, 25.2X34X2 1 1 1
21 1 24101-062054 BEARING, BALL 6205 1 1 1
22 1 194331-28150  SHAFT, FRONT IDLE 1 1 1
23 1 194323-28160 GEAR, FRONT IDLE 1 1 1
24 1 194331-28250  TAPER BEARING 2 2 1
25 1 22262-000470  RING, R-47 2 2 1
26 1 194331-28170  STOPPER 1 1 1
27 1 194331-28180  RETAINER 1 1 1
28 1 194331-28190 WASHER 1 1 1
29 1 26116-080162 BOLT, M8X 16 PLATED 1 1 1
30 1  26116-080202 BOLT, M8X 20 PLATED 2 2 1
31 1 194321-28310 ARM, FRONT SHIFT 1 1 1
32 1  194321-28330-X LEVER, FRONT SHIFT 1 1 1
32-1 1 194321-28331-X LEVER, FRONT SHIFT 1 1 N 1
(B=T/# 02555) (D=T/# 03656)
32-2 1 194321-28332-X LEVER, FRONT SHIFT 1 1 N 1
(B=*1981.) (D=*1981.)
33 1 22351-060025 PIN, SPRING 6.0X25 1 1 1
34 1 194191-28480  KNOB, SHIFT 1 1 1
35 1  24311-000110 O-RING, 1AP11.0 1 1 1
36 1 194311-28320 PLATE, KEEP 1 1 1
37 1 26116-080162 BOLT, M8X 16 PLATED 1 1 1
37-1 1 26013-080162 BOLT, M8X 16 1 1 N 1
(B=%) (b=9
38 1 22217-080000 WASHER, SPRING 8 1 1 zZ 1
(B=*) (5=%
39-1 1  194191-28450 BLOCK, FRONT SHIFT 1 1 1
39-2 1  194191-28451 BLOCK, SHIFT 1 1 N 1
(B=T/# 02555) (D=T/# 03656)
40 1 194320-24260-X COVER, MISSION 1 1 1
41 1 194320-24270  GASKET, COVER 1 1 1
42 1  26116-100302 BOLT, M10X 30 PLATED 4 4 1

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
++ CONTINUE ++

Yes' Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D) 0CT10-M21400 Fig.51

; (A)=YM336 (FLOOR (D)=YM336D(COLUM
Fig.51. FRONT DRIVE & SHIFT(FOR A(OLD) (-1aso ELooR. o
(C)=YM336 (COLUM (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
43 1 22217-100000 WASHER, SPRING 10 4 4
44 1 194151-24770 PLUG 14, OIL 1 1 1
For Old Type A' 45 1 24311-000160 O-RING, 1AP16.0 1 1
Fig. 51 FRONT DRIVE & SHIFT {FOR A. (OLD))

D94325-28110

Remarks

(M) MISPRINT.
(1) APPLICABLE UP TO T/# 21000
FOR YM336.

APPLICABLE UP TO T/# 41000
FOR YM336D.

APPLICABLE UP TO OLD TYPE
FOR AMERICA.

Yes Yes

N:OId‘T>TNew, O:Old%New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)

Fig.52. FRONT DRIVE & SHIFT (A(NEW)&F)

A(New) &F.

Fig. 52 FRONT DRIVE & SHIFT (FOR A. (NEW) & F.)

oLD

D94325-28110

(A)=YM336 (FLOOR

0CT10-M21400 Fig.52
(D)=YM336D(COLUM

FOR MODEL YM336

Remarks
(1) APPLICABLE FROM T/# 21001 ON
FOR YM336.
APPLICABLE FROM T/# 41001 ON
FOR YM336D.
APPLICABLE TO FRANCE, STANDARD
& NEW TYPE FOR AMERICA.

(B)=YM336D(FLOOR (E)=
(C)=YM336 (COLUM (F)=
No. Lewv. Parts No. Description ' I R
A B (€ O (E) (F)

1 1 194323-28110-X HOUSING, FRONT DRIVE 1 1 1
2 1 22312-100160  PIN, PARALLEL M10X16 2 2 1
3 1  26116-100282 BOLT M10X 28 PLATED 2 2 1
3-1 1 26116-100302 BOLT, M10X 30 PLATED 2 N 1

(D=*1982.12)
4 1 26116-100902 BOLT, M10X 90 PLATED 2 2 1
5 1 22217-100000 WASHER, SPRING 10 4 4 1
6 1 194151-24770  PLUG 14, OIL 1 1 1
6-1 1  23491-140002 PLUG, 14 1 N 1

(D=TH# 43071)
7 1 24311-000160 O-RING, 1AP16.0 1 1 1
8 1  24321-001250  O-RING, 1AG125.0 1 1 1
9 1 194325-28210  SHAFT, FRONT DRIVE 1 1 1
10 1 22242-000290 RING, 29 2 2 1
10-1 1 22242-000300 RING, 30 2 2 S 1

(B=T/# 00343) (D=T/# 00343)
11 1  194321-28240 SEAL COLLAR 1 1 1
12 1  24311-000240 O-RING, 1AP24.0 1 1 1
13 1 194321-28120 SEAL TC 405508, OIL 1 1 1
13-1 1  24421-405508 SEAL, OIL TC405508 1 N 1

(D=T/# 42687)
14 1 22252-000550  RING, 55 1 1 1
15 1 24101-060064  BEARING, BALL 6006 1 1 1
16 1 22242-000340  RING, 34 1 1 1
17 1 194325-28220 GEAR, FRONT DRIVE 1 1 1
18 1 194325-28230  SPRING, FRONT DRIVE 1 1 1
19 1  24190-080001 BALL, STEEL 1/4 2 2 1
20 1 194325-28260 COLLAR 29.5X40X3 1 1 1
21 1 24101-062054  BEARING, BALL 6205 1 1 1
22 1 194331-28150  SHAFT, FRONT IDLE 1 1 1
23 1  194325-28160 GEAR, FRONT IDLE 1 1 1
24 1  194331-28250 TAPER BEARING 2 2 1
25 1 22262-000470  RING, R-47 2 2 1
26 1 194331-28170  STOPPER 1 1 1
27 1 194331-28180 RETAINER 1 1 1
28 1  194331-28190 WASHER 1 1 1
29 1 26116-080162 BOLT, M8X 16 PLATED 1 1 1
30 1 26116-080202 BOLT, M8X 20 PLATED 2 2 1
31 1 194321-28310  ARM, FRONT SHIFT 1 1 1
32 1 194321-28331-X LEVER, FRONT SHIFT 1 1 1
32-1 1 194321-28332-X LEVER, FRONT SHIFT 1 1 N 1

(B=*1981.) (D=*1981.)

33 1 22351-060025 PIN, SPRING 6.0X25 1 1 1
34 1 194191-28480  KNOB, SHIFT 1 1 1
35 1  24311-000110 O-RING, 1AP11.0 1 1 1
36 1  194311-28320 PLATE, KEEP 1 1 1
37 1 26013-080162 BOLT, M8X 16 1 1 1
38 1  194191-28451 BLOCK, SHIFT 1 1 1
39 1 194320-24260-X COVER, MISSION 1 1 1
40 1 194320-24270  GASKET, COVER 1 1 1
41 1  26116-100302 BOLT, M10X 30 PLATED 4 4 1

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
++ CONTINUE ++

Yes' Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)

Fig.52. FRONT DRIVE & SHIFT (A(NEW)&F)

A(New) &F.

Fig. 52 FRONT DRIVE & SHIFT (FOR A. (NEW) & F.) D9A325-28110

oLD

0CT10-M21400 Fig.52

(A)=YM336 (FLOOR (D)=YM336D(COLUM
(B)=YM336D(FLOOR )=
(C)=YM336 (COLUM (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
42 1 22217-100000 WASHER, SPRING 10 4 4
43 1 194151-24770 PLUG 14, OIL 1 1
43-1 1  23491-140002 PLUG, 14 1 N
(D=T/# 42687)
44 1 24311-000160 O-RING, 1AP16.0 1 1
45 1 194325-28250 GEAR, SLIDING 1 1

FOR MODEL YM336

Remarks
(1) APPLICABLE FROM T/# 21001 ON
FOR YM336.
APPLICABLE FROM T/# 41001 ON
FOR YM336D.
APPLICABLE TO FRANCE, STANDARD
& NEW TYPE FOR AMERICA.

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)
Fig.53. FRONT DRIVE & SHIFT(COLUMN:SCA

Scan

Fig. 53 FRONT DRIVE & SHIFT (COLUMN: SCAN.}

D94325-28100

FOR MODEL YM336

(A)=YM336 (FLOOR
(B)=YM336D(FLOOR
(C)=YM336 (COLUM

0CT10-M21400 Fig.53

(D)=YM336D(COLUM
(E)=
=

No. Lewv. Parts No. Description |
€ ® B ©
1 1 194323-28110-X HOUSING, FRONT DRIVE 1
2 1 22312-100160  PIN, PARALLEL M10X16 2
3 1  26116-100302 BOLT, M10X 30 PLATED 2
4 1 26116-100902 BOLT, M10X 90 PLATED 2
5 1 22217-100000 WASHER, SPRING 10 4
6 1  23491-140002 PLUG, 14 1
7 1 24311-000160 O-RING, 1AP16.0 1
8 1 24321-001250 O-RING, 1AG125.0 1
9 1 194325-28210  SHAFT, FRONT DRIVE 1
10 1 22242-000300 RING, 30 2
11 1 194321-28240  SEAL COLLAR 1
12 1  24311-000240 O-RING, 1AP24.0 1
13 1  24421-405508  SEAL, OIL TC405508 1
14 1 22252-000550 RING, 55 1
15 1 24101-060064  BEARING, BALL 6006 1
16 1 22242-000340 RING, 34 1
17 1  194325-28220 GEAR, FRONT DRIVE 1
18 1 194325-28230  SPRING, FRONT DRIVE 1
19 1  24190-080001 BALL, STEEL 1/4 2
20 1 194325-28260  COLLAR 29.5X40X3 1
21 1 24101-062054 BEARING, BALL 6205 1
22 1 194331-28150  SHAFT, FRONT IDLE 1
23 1 194325-28160 GEAR, FRONT IDLE 1
24 1 194331-28250  TAPER BEARING 2
25 1 22262-000470  RING, R-47 2
26 1 194331-28170  STOPPER 1
27 1 194331-28180  RETAINER 1
28 1 194331-28190 WASHER 1
29 1 26116-080162 BOLT, M8X 16 PLATED 1
30 1  26116-080202 BOLT, M8X 20 PLATED 2
31 1 194321-28310 ARM, FRONT SHIFT 1
32 1  194325-28330-X LEVER, FRONT SHIFT 1
33 1 22351-060025 PIN, SPRING 6.0X25 1
34 1 194191-28480  KNOB, SHIFT 1
35 1  24311-000110 O-RING, 1AP11.0 1
36 1 194311-28320 PLATE, KEEP 1
37 1 26013-080162 BOLT, M8X 16 1
38 1  194191-28451 BLOCK, SHIFT 1
39 1  194320-24260-X COVER, MISSION 1
40 1 194320-24270  GASKET, COVER 1
41 1 26116-100302 BOLT, M10X 30 PLATED 4
42 1 22217-100000 WASHER, SPRING 10 4
43 1  23491-140002 PLUG, 14 1
44 1 24311-000160 O-RING, 1AP16.0 1
45 1 194325-28250  GEAR, SLIDING 1

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)

Fig.54. FLOOR SHIFT & SHIFT LEVER

AsF

Fig.54 FLOOR SHIFTESHIFT LEVER

(A)=YM336 (FLOOR

0CT10-M21400 Fig.54
(D)=YM336D(COLUM

Remarks
(M) MISPRINT.

(B)=YM336D(FLOOR (E)=
(C)=YM336 (COLUM (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 194320-27110-X COVER 1 1
2 1 194310-24710  GASKET 1 1
3 1  26116-080452 BOLT, M8X 45 PLATED 3 3
4 1 26116-080602 BOLT, M8X 60 PLATED 1 1
5 1 22217-080000 WASHER, SPRING 8 4 4
6 1 194310-24760 BOLT 1 1
7 1 26116-080102 BOLT, M8X 10 PLATED 2 2
8 1 194310-24240  SEAL WASHER 8 3 3
9 1 194320-27120  FORK, GEAR SHIFT 1 1
10 1 194310-27140  SPRING, SHIFT FORK 1 1
11 1  24190-140001 BALL, STEEL 7/16 1 1
12 1 194320-27130  LEVER,GEAR SHIFT 1 1
13 1 194320-27150  SHAFT, FORK 1 1
14 1  24311-000090 O-RING, 1AP9.0 1 1
15 1 22351-040020  PIN, SPRING 4.0X20 1 1
16 1 194320-27140  SHAFT, GEAR SHIFT 1 1
17 1 24311-000110 O-RING, 1AP11.0 1 1
18 1 22351-060025 PIN, SPRING 6.0X25 1 1
19 1  194320-27210-X COVER 1 1
20 1 26116-080162 BOLT, M8X 16 PLATED 3 3
21 1 22217-080000  WASHER, SPRING 8 3 3
22 1 22137-080000 WASHER, 8 3 3
23 1  194320-27230-X GUIDE, LEVER 1 1
23-1 1 194322-27230-X GUIDE, LEVER 1 1 S
(A=T/# 00206) (B=T/# 00323)
24 1 26023-050122  SCREW, M5X12 4 4
25-1 1 194322-27220-X COVER 1 1
25-2 1  194320-27220-X SUPPORT, COVER 1 1 S
(A=%) (B=%)
26 1  26116-080162 BOLT, M8X 16 PLATED 3 3
27 1 22217-080000 WASHER, SPRING 8 3 3
28 1 22137-080000 WASHER, 8 3 3
29 1  194320-27240-X LEVER, MAIN SHIFT 1 1
29-1 1 194320-27241-X LEVER, MAIN SHIFT 1 1 N
(A=*1980.) (B=*1980.)
30 1  194310-29510 KNOB 1 1
31 1  194310-29530-X RETAINER 1 1
32 1 22512-050160 KEY, 5X 16 1 1
33 1  26116-080222 BOLT, M8X 22 PLATED 1 1
34 1 22217-080000 WASHER, SPRING 8 1 1
35 1 194310-29540 PIN 1 1
36 1 22137-100000  WASHER, 10 1 1
37 1  22417-200250  PIN, COTTER 2.0X25 1 1
38 1  194440-29580  SPRING, LEVER 1 1
39 1 194322-27270  LEVER, LOCK 1 1 z
(A=T/# 00206) (B=T/# 00323)
40 1 194446-27250 KNOB 8X17X30 1 1 z
(A=) (B=%)
41 1 194440-61830  SPRING, HOOD LOCK 1 1
41-1 1 194440-61831  SPRING, HOOD LOCK 1 1 N

(A=*1980.) (B=*1980.)

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
++ CONTINUE ++

Yes' Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D) 0CT10-M21400 Fig.54

; (A)=YM336 (FLOOR (D)=YM336D(COLUM
Fig.54. FLOOR SHIFT & SHIFT LEVER (Y336 (LOOR. o
(C)=YM336 (COLUM (F)=
No. Lev. Parts No. Description Qty |
A B € ©O E ¢
42 1 22137-080000 WASHER, 8 1 1
43 1 22351-040040 PIN, SPRING 4.0X40 2 2
A& F . 43-1 1 22351-035014 PIN, SPRING 3.5X14 1 1 S
Fig.54 FLOOR SHIFTESHIFT LEVER &= B
44 1 194322-27310 PLATE, LOCK 1 1 W
(A=T/# 00206) (B=T/# 00323)
45 1 194322-27320 PIN 8X45 1 1 W
(A=T/# 00206) (B=T/# 00323)
Remarks Yes No Yes No
(M) MISPRINT. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)
Fig.55. COLUMN SHIFT

Fig.55 COLUMN SHIFT D94490-27100

(A)=YM336 (FLOOR
(B)=YM336D(FLOOR
(C)=YM336 (COLUM

0CT10-M21400 Fig.55
(D)=YM336D(COLUM
(E)=
=

XMARK PARTS : NOT SOLD SEPARATELY

Remarks
(1) THE POWER SHIFT FORK(REF.NO.9)
MOVES OVER DETENTS ON THE SHAFT(REF
NO.8), BECAUSE OF TOO MUCH CLEARAN-
CE BETWEEN FORK AND SHIFTER COVER
(REF.NO.10).
SO TWO SPACER(REF.NO.54) ARE ADD-
ED TO THE BOTH SIDES OF SHIFT FORK.
IF THE SPACER IS NOT AVAILABLE,
USE THE EQIVALENT PLAIN WASHER HAV-
INGA25TO 3 M/M (0.098 TO 0.118
IN.) THICKNESS.

No. Lewv. Parts No. Description I R
A B (€ O (E) (F)
1 1 194464-01190 KNOB, LEVER 1 1
2 1 194990-20170  NUT, M8 1 1
3 1 194990-22130  NUT, M6 2 2
4 1 194990-22140 NUT, M8 1 1
5 1  194310-24240 SEAL WASHER 8 1 1
5-1 1  194310-24240 SEAL WASHER 8 2 2 K
(=9 (=9
6 1 194310-24710  GASKET 1 1
7 1 1C6053-26020 CAP, RUBBER 8X3 1 1
8 1 194170-27100  SHAFT, FORK 1 1 1
9 1 194490-27120  FORK, SHIFT 1 1 1
10 1  194490-27130-X COVER 1 1 1
11 1 194170-27140  COLLAR 14X10X5 2 2
11-1 1 194145-04810  WASHER 10 2 2 N
(C=TH# 21220) (D=T/# 42691)
12 1 194310-27140  SPRING, SHIFT FORK 1 1
13 1 194490-27150 BOLT, ADJUST 1 1
14 1 194170-27170-X END (L), ROD 1 1
15 1 194170-27180-X END (R), ROD 1 1
16 1 194170-27190 BOLT, M10X28 2 2
17 1  194170-27201 ARM, MAIN SHIFT 1 1
18 1 194490-27210-X ARM, SHIFT 1 1
19 1 194490-27220  ARM, MAIN SHIFT 1 1
20 1 194300-27240  PIN 5X24.5 1 1
20-1 1 194170-27380  PIN, 5X30.5 1 1 S
(C=T/# 21278) (D=T/# 43071)
21 1  194170-27260-X LEVER, MAIN SHIFT 1 1
21-1 1  194170-27261-X LEVER, MAIN SHIFT 1 1 N
(C=TH# 21278) (D=T/# 43071)
22 1 194170-27270-X GUIDE ASSY, LEVER 1 1
24 2 194145-47160 BUSH 13X15X15 2 2
25 1  194170-27290-X PLATE, LOCK 1 1
26 1 194170-27310-X CLAMP 1 1
27 1  194170-27320-X PLATE 1 1
28 1 194170-27340-X COVER 1 1
29 1 194170-27370-X HOLDER 1 1
30 1 194440-29580  SPRING, LEVER 1 1
31 1 194162-53310 SPRING 1 1
32 1 194500-27150  WASHER, 13X19X2 1 1
32-1 1 22127-140000 WASHER, 14 1 1 S
(C=*1981.) (D=*1981.)
32-2 1 22137-140000  WASHER, 14 1 1 N
(C=*1982.12) (D=*1982.12)
33 1 22137-040000 WASHER, 4 2 2
34 1 22137-050000  WASHER, 5 1 1 z
(€= (5=%
35 1 22217-080000 WASHER, SPRING 8 4 4
36 1 22217-100000 WASHER, SPRING 10 2 2
37 1 22351-030020  PIN, SPRING 3.0X20 1 1
38 1  22351-050022 PIN, SPRING 5.0X22 1 1
39 1 22417-120100  PIN, COTTER 1.2X10 1 1

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D) 0CT10-M21400 Fig.55

; A)=YM336 (FLOOR D)=YM336D(COLUM
Fig.55. COLUMN SHIFT (-wsse LooR. (rssao
(C)=YM336 (COLUM (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
40 1 22417-160180 PIN, COTTER 1.6X18 1 1
Fig.55 COLUMN SHIFT S 40-1 1 22417-160150  PIN, COTTER 1.6X15 101 N
(=9 (b=4
40-2 1 22417-160180 PIN, COTTER 1.6X18 2 2 N
(C=TH 21278) (D=T/# 43071)
41 1 22417-300250 PIN, COTTER 3.0X25 1 1
41-1 1 22417-320180 COTTER PIN 3.2X18 1 1 N
(C=% (D=4
41-2 1 22417-300250 PIN, COTTER 3.0X25 1 1 N
(C=*1982.12) (D=*1982.12)
42 1  22487-040140 PIN, H 4X 14 1 1
43 1 23414-220000 GASKET, 22X1.0 1 1
44 1  24190-140001 BALL, STEEL 7/16 1 1
45 1  24311-000090 O-RING, 1AP9.0 1 1
46 1 24311-000140 O-RING, 1AP14.0 1 1
47 1 26116-060102 BOLT, M6X 10 PLATED 1 1
47-1 1 26557-060082 SCREW, M6X 8 1 1 N
(=9 (b=4
48 1 26116-080102 BOLT, M8X 10 PLATED 1 1
49 1 26116-080402 BOLT, M8X 40 PLATED 2 2
50 1 26116-081152 BOLT, M8X115 PLATED 2 2
51 1 26716-080002 NUT, M8 1 1
52 1 26716-100002 NUT, M10 2 2
53 1 26921-080142 SCREW M 8X14 1 1
54 1 22117-120000 WASHER, 12 2 2 w

(C=T/# 21073) (D=T/# 41176)

XMARK PARTS : NOT SOLD SEPARATELY

Remarks

(1) THE POWER SHIFT FORK(REF.NO.9)
MOVES OVER DETENTS ON THE SHAFT(REF
NO.8), BECAUSE OF TOO MUCH CLEARAN-
CE BETWEEN FORK AND SHIFTER COVER

(REE.NO.10).
SO TWO SPACER(REF.NO.54) ARE ADD-
ED TO THE BOTH SIDES OF SHIFT FORK.

IF THE SPACER IS NOT AVAILABLE,
USE THE EQIVALENT PLAIN WASHER HAV-
INGA2.5TO 3 M/M (0.098 TO 0.118
IN.) THICKNESS.

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OIdT”: New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CT10-M21400 CHASSIS YM336(D) 0CT10-M21400 Fig.56

Fig.56. RANGE SHIFT LEVER (FOR A(OLD)) E‘B\;zmggg ST#E(?(?R EE;;YM%GD(COLUM
(C)=YM336 (COLUM (F)=
No. Lev. Parts No. Description Qty |

AW B € O E @

py)

1 1 194330-27511-X LEVER, RANGE SHIFT 1 1 1 1 1
2 1 1A1020-58150 KNOB, LEVER 1 1 1 1 1
Old Type For A. 3 1 194322-27650-X COVER, SHIFT LEVER 1 1 1 1 1
Fig. 56 RANGE SHIFT LEVER (FOR A. (OLD)} D94324-27500 4 1 194310-27210 GASKET, COVER 1 1 1 1 1
5 1 26116-060182 BOLT, M6X 18 PLATED 4 4 4 4 1
6 1 22217-060000 WASHER, SPRING 6 4 4 4 4 1
7 1 194080-27252 BOOT, RUBBER 1 1 1 1 1
8 1 194080-27172 SPRING 1 1 1 1 1
9 1 1E6140-56230 BALL, SHIFTER 1 1 1 1 1
10 1 22351-035040 PIN, SPRING 3.5X40 1 1 1 1 1
11 1 22351-060040 PIN, SPRING 6.0X40 1 1 1 1 1
12 1 194190-27280 O-RING 1 1 1 1 1
13 1 194310-27260 CIRCLIP, BR 32 1 1 1 1 1
14 1 1A1040-26320  CIRCLIP, 30-H 1 1 1 1 1
15 1 194080-27190 WASHER, 13X19X2 1 1 1 1 1
16 1 22272-000100 RING, E-10 1 1 1 1 1
17 1 194322-27520 SHAFT, FORK 1-2 1 1 1 1 1
18 1 194322-27530 SHAFT, FORK 3-4 1 1 1 1 1
19 1 194322-27550 FORK, SHIFT 1 1 1 1 1
20 1 194322-27560 FORK, SHIFT 1 1 1 1 1
21 1 24190-100001 BALL, STEEL 5/16 2 2 2 2 1
22 1 194310-27180 SPRING, 22.2 2 2 2 2 1
23 1  194330-27580 PLATE, GUIDE 1 1 1 1 1
24 1 194320-27570 SUPPORT, FORK SHAFT 2 2 2 2 1
25 1 194320-27620 FEEDER, LUB OIL 1 1 1 1 1
26 1 26116-080402 BOLT, M8X 40 PLATED 4 4 4 4 1
27 1 22217-080000 WASHER, SPRING 8 4 4 4 4 1
1 4 4 4 4 1

28-1 1C6053-32020 WASHER, 8.5X20X3.2

7
v

[

9]

W
\l

@

\/

L\§?/0

Remarks

(M) MISPRINT.

(1) APPLICABLE UP TO T/# 21000
FOR YM336.

APPLICABLE UP TO T/# 41000
FOR YM336D.
APPLICABLE TO OLD TYPE FOR

AMERICA.

Yes Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)
Fig.57. RANGE SHIFT LEVER(A(NEW)&F&STA

A(New) & F. & Stan.

Fig. 57 RANGE SHIFT LEVER (FOR A. (NEW) & F. & STAN.)

D94324-27500

0CT10-M21400 Fig.57

(A)=YM336 (FLOOR (D)=YM336D(COLUM
(B)=YM336D(FLOOR )=
(C)=YM336 (COLUM (F)=
No. Lev. Parts No. Description Qty I R
A (B) () O (B ¢
1 1 194330-27511-X LEVER, RANGE SHIFT 1 1 1 1 1
2 1 1A1020-58150 KNOB, LEVER 1 1 1 1 1
3 1 194322-27650-X COVER, SHIFT LEVER 1 1 1 1 1
4 1 194310-27210 GASKET, COVER 1 1 1 1 1
5 1 26116-060182 BOLT, M6X 18 PLATED 4 4 4 4 1
5-1 1 26116-060162 BOLT, M6X 16 PLATED 4 4 N 1
(C=*1982.12) (D=+*1982.12)
6 1 22217-060000 WASHER, SPRING 6 4 4 4 4 1
7 1 194080-27252 BOOT, RUBBER 1 1 1 1 1
8 1 194080-27172 SPRING 1 1 1 1 1
9 1 1E6140-56230 BALL, SHIFTER 1 1 1 1 1
10 1 22351-035040 PIN, SPRING 3.5X40 1 1 1 1 1
11 1  22351-060040 PIN, SPRING 6.0X40 1 1 1 1 1
12 1 194190-27280 O-RING 1 1 1 1 1
13 1 194310-27260 CIRCLIP, BR 32 1 1 1 1 1
14 1 1A1040-26320 CIRCLIP, 30-H 1 1 1 1 1
15 1 194080-27190 WASHER, 13X19X2 1 1 1 1 1
16 1 22272-000100 RING, E-10 1 1 1 1 1
17 1 194324-27520 SHAFT, FORK (1-2 1 1 1 1 1
18 1 194324-27530 SHAFT, FORK (3-4 1 1 1 1 1
19 1 194324-27550 FORK, SHIFT (1-2 1 1 1 1 1
20 1 194322-27560 FORK, SHIFT 1 1 1 1 1
21 1 24190-100001 BALL, STEEL 5/16 2 2 2 2 1
22 1 194310-27180 SPRING, 22.2 2 2 2 2 1
23 1 194330-27580 PLATE, GUIDE 1 1 1 1 1
24 1 194320-27570 SUPPORT, FORK SHAFT 2 2 2 2 1
25 1 194320-27620 FEEDER, LUB OIL 1 1 1 1 1
25-1 1 194490-27620 FEEDER, OIL GUIDE 1 1 N 1
(C=TH# 21154) (D=T/# 41827)
26 1 26116-080402 BOLT, M8X 40 PLATED 4 4 4 4 1
27 1 22217-080000 WASHER, SPRING 8 4 4 4 4 1
28 1 1C6053-32020 WASHER, 8.5X20X3.2 4 4 4 4 1
28-1 1 1C6053-32020 WASHER, 8.5X20X3.2 2 2 K 1
(C=T/# 21154) (D=T/# 41827)
29 1 194490-27650 STAY, OIL GUIDE 2 2 1
(C=T/# 21154) (D=T/# 41827)
30 1 26013-060302 BOLT, M6X 30 2 2 1
(C=T/# 21154) (D=T/# 41827)

Remarks
(1) APPLICABLE FROM T/# 21001 ON
FOR YM336.
APPLICABLE FROM T/# 41001 ON
FOR YM336D.
APPLICABLE TO FRANCE, STANDARD
& NEW TYPE FOR AMERICA.

Yes

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D) 0CT10-M21400 Fig.58

; (A)=YM336 (FLOOR (D)=YM336D(COLUM
Fig.58. REAR HOUSING (-1aso ELooR. o
(C)=YM336 (COLUM (F)=
No. Lev. Parts No. Description Qty |

AW B € O E @

D98324- 32400 1-1 1 194322-32400-X CASE ASSY, REAR AXLE 1 1 1 1
Fig.58 REAR HOUSING ety 3 2 26216-120352  STUD, M12X 35 77 1 7
4 2 26716-120002 NUT, M12 7 7 7 7
5 2 22217-120000 WASHER, SPRING 12 7 7 7 7
6 2 22351-100025 PIN, SPRING 10.0X25 4 4 4 4
7 1  194150-21910 PLUG, 11.2 4 4 4 4
8 1  194320-24350-X CASE, OIL SEAL 1 1 1 1
9 1  194130-24490 O-RING 85-S 1 1 1 1
10 1 194130-26350 SEAL, OIL TC4 2609 1 1 1 1
11 1 26116-080252 BOLT, M8X 25 PLATED 4 4 4 4
12 1  22217-080000 WASHER, SPRING 8 4 4 4 4
13 1  194322-24980 PLUG, 1-2NPT 1 1 1 1
14 1  194190-26860-X COVER, SHAFT 1 1 1 1
15 1 26116-080142 BOLT M 8X 14 PLATED 2 2 2 2
15-1 1 26013-080122 BOLT, M8X 12 2 2 N
(C=+1982.12) (D=+1982.12)
16 1  22137-080000 WASHER, 8 2 2 2 2 z
(C=*1982.12) (D=*1982.12)
17 1 22217-080000 WASHER, SPRING 8 2 2 2 2 z
(C=+1982.12) (D=+1982.12)
18 1 194130-27390 CAP 15X5, SEAL 4 4 4 4
18-1 1  194130-27390 CAP 15X5, SEAL 1 1 1 1 K
(A=*) (B=%) (=9 (D=4
19 1  194322-32420-X COVER, STRAINER 1 1 1 1
20 1  24325-000550 O-RING, 1BG55.0 1 1 1 1
21 1 26116-080202 BOLT, M8X 20 PLATED 3 3 3 3
22 1 22217-080000 WASHER, SPRING 8 3 3 3 3
23 1 194275-26910-X GUARD, P.T.O. SHAFT 1 1 1 1
24 1 26116-120222 BOLT, M12X 22 PLATED 4 4 4 4
24-1 1 26116-120252 BOLT, M12X 25 PLATED 4 4 4 4 N
(A=*) (B=%) (=9 (D=4
24-2 1 26116-120202 BOLT, M12X 20 PLATED 4 4 N
(C=T/# 21278) (D=T/# 43071)
25 1  22217-120000 WASHER, SPRING 12 4 4 4 4
26 1  194320-32430-X FLANGE 1 1 1 1
27 1 194320-32440 GASKET 1 1 1 1
28 1 26116-080252 BOLT, M8X 25 PLATED 3 3 3 3
CMARK PARTS : NOT SOLD SEPARATELY 29 1 22217-080000 WASHER, SPRING 8 3 3 3 3
30 1  194322-32450 RETAINER, BEARING 1 1 1 1
31 1  194320-32460 SHIM T=0.1 - - - - 1
32 1  194320-32470 SHIM T=0.3 - - - - 1
33 1  194320-32480 SHIM T=0.5 - - - -
34 1  194320-32500 STOPPER (C) 1 1 1 1
35 1  194330-32510 STOPPER (A) 1 1 1 1
36 1  194330-32520 STOPPER (B) 1 1 1 1
37 1 26116-080282 BOLT, M8X 28 PLATED 5 5 5 5
37-1 1 26116-080302 BOLT, M8X 30 PLATED 5 5 N
(C=*1982.12) (D=*1982.12)
38 1  194320-32530-X COVER 1 1 1 1
Remarks 39 1  194320-32540 GASKET 1 1 1 1
(1) SELECTIVE PARTS 39-1 1  194320-32541 GASKET 1 1 1 1 N
(M) MISPRINT. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D) 0CT10-M21400 Fig.58

1 A)=YM336 (FLOOR D)=YM336D(COLUM
Fig.58. REAR HOUSING (Ymss (FLOOR, (0)=vwssen(
(C)=YM336 (COLUM (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
D98324-32400 (A=*1981.) (B=*1981.) (C=*1981.) (D=*1981.)
Fig.58 REAR HOUSING ety 40 1 26116-080252  BOLT, M8X 25 PLATED 4 4 4 4
41 1 22217-080000 WASHER, SPRING 8 4 4 4 4
42 1 194320-32580-X COVER 1 1 1 1
43 1 194320-32590 GASKET, REAR COVER 1 1 1 1
44 1 26116-080202 BOLT, M8X 20 PLATED 4 4 4 4
45 1 22217-080000 WASHER, SPRING 8 4 4 4 4
46 1  194130-33190 CAP, SEAL 20X8 1 1 1 1
47 1  194145-48370 PLUG 20 1 1 1 1
48 1  24311-000220 O-RING, 1AP22.0 1 1 1 1
49 1  194322-24910 STRAINER, OIL 1 1 1 1
50 1  194320-24920 STRAINER, INNER 1 1 1 1
51 1  194322-24930 SPRING 1 1 1 1
52 1  194320-24940 PIPE, SUCTION 1 1 1 1
53 1  194310-24960 O-RING, 1018 2 2 2 2
%MARK PARTS : NOT SOLD SEPARATELY

Remarks

(1) SELECTIVE PARTS

(M) MISPRINT. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D) 0CT10-M21400 Fig.59

; (A)=YM336 (FLOOR (D)=YM336D(COLUM
Fig.59. P.T.0. DRIVING SHAFT (-1aso ELooR. o
(C)=YM336 (COLUM (F)=
No. Lev. Parts No. Description Qty |

AW B € O E @

1 1 194322-26110 SHAFT, PTO PINION 1 1 1 1

094322-26100 2 1 194320-26130 SHAFT, CONNECTING 1 1 1 1

Fig.59 P.T.O.DRIVING SHAFT D94322-26300 3 1 194080-08140 BALL BEARING 1 1 1 1
3-1 1 24512-053054 BEARING, BALL 5305 1 1 R

(C=T/# 21099) (D=T/# 41324)

4 1 24121-063054 BEARING, BALL 6305NR 1 1 1 1
5 1 194110-25220 JOINT, SHAFT 2 2 2 2
6 1 22252-000220 RING, 22 2 2 2 2
7 1 194322-26310 SHAFT, P.T.O. 1 1 1 1
8 1 22242-000290 RING, 29 1 1 1 1
9 1 194320-25270 COLLAR, 30X40X2.5 1 1 1 1
10 1 24101-063064 BEARING, BALL 6306 1 1 1 1
11 1 194275-26580 CLUTCH (A), ONE-WAY 1 1 1 1
12 1 194275-26590 CLUTCH (B), ONE-WAY 1 1 1 1
13 1 22242-000500 RING, 50 1 1 1 1
14 1 194275-26610 SPRING 1 1 1 1
15 1 194322-26570 SHAFT, P.T.O. 1 1 1 1
16 1 194322-26330 GEAR, SLIDE 1 1 1 1
17 1 194322-26550  WASHER 2 2 2 2
18 1 194322-26340 GEAR, P.T.O. 46 1 1 1 1
19 1 24101-060074 BEARING, BALL 6007 2 2 2 2
20 1 194320-26360 COLLAR 35X45X2 2 2 2 2
21 1 22252-000620 RING, 62 1 1 1 1
22 1 24121-063074 BEARING, BALL 6307NR 1 1 1 1
23 1 194130-26370 SPACER, 35X55X2.5 1 1 1 1
24 1 22242-000340 RING, 34 2 2 2 2
25 1 194130-33452 COLLAR, 35X42X13 1 1 1 1

1 1 1 1 1

22292-000340 RING, S-34

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D) 0CT10-M21400 Fig.60

; (A)=YM336 (FLOOR (D)=YM336D(COLUM
Fig.60. P.T.O.SHIFT LEVER (FLOOR SHIFT (B)=YM336D(FLOOR )=
(C)=YM336 (COLUM (F)=
No. Lev. Parts No. Description Qty |

@ B € O E @

1 1 194322-27710-X LEVER, MAIN SHIFT 1 1

2 1  194145-27960 KNOB 1 1

A&F Fig.60 P.T.O.SHIFT LEVER(FLOOR SHIFT TYPE) 3 1 194322-27770  SHAFT, SHIFT ARM PTO 1 1
4 1  24311-000220 O-RING, 1AP22.0 1 1

5 1 19432027760  ARM, P.T.0. SHIFT 101

6 1 22351-035032 PIN, SPRING 3.5X32 2 2

7 1 22351-060032 PIN, SPRING 6.0X32 2 2

8 1  194320-27730 ARM,FORK SHAFT 1 1

9 1 194322-27740 SHAFT, FORK 1 1

10 1 194322-27790 FORK, SHIFT (PTO 1 1

Q 11 1 22351-060025 PIN, SPRING 6.0X25 2 2
12 1  194320-27870 PIN 7X17.7 1 1

13 1  194145-27450 SPRING 1 1

14 1  24190-100001 BALL, STEEL 5/16 1 1

2 15 1  194320-27840 RETAINER, SPRING 1 1
1 16 1 26116-060142 BOLT, M6X 14 PLATED 2 2

17 1 22217-060000 WASHER, SPRING 6 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D) 0CT10-M21400 Fig.61

i . (A)=YM336 (FLOOR (D)=YM336D(COLUM
Fig.61. P.T.O.SHIFT(COLUMN:EXCEPT SCAN (B)=YM336D(FLOOR ©-
(C)=YM336 (COLUM (F)=
No. Lewv. Parts No. Description ' |

AW B € O E @

1 1 194490-27710-X LEVER, CHANGE 1 1
2 1  194145-27960 KNOB 1 1
Fig. 61 P.T.0. SHIFT LEVER (COLUMN: EXCEPT SCAN.) D94u90-27700 Stan 3 1 194322-27770 SHAFT, SHIFT ARM PTO 1 1
4 1  24311-000220 O-RING, 1AP22.0 1 1
5 1 194320-27760 ARM, P.T.O. SHIFT 1 1
6 1 22351-035032 PIN, SPRING 3.5X32 2 2
7 1 22351-060032 PIN, SPRING 6.0X32 2 2
8 1  194320-27730 ARM,FORK SHAFT 1 1
9 1 194322-27740 SHAFT, FORK 1 1
10 1  194322-27790 FORK, SHIFT (PTO 1 1
11 1 22351-060025 PIN, SPRING 6.0X25 2 2
12 1 194320-27870 PIN 7X17.7 1 1
13 1  194145-27450 SPRING 1 1
14 1  24190-100001 BALL, STEEL 5/16 1 1
15 1  194320-27840 RETAINER, SPRING 1 1
16 1 26116-060142 BOLT, M6X 14 PLATED 2 2
16-1 1 26116-060122 BOLT, M6X 12 PLATED 2 2 N
(C=*1982.12) (D=*1982.12)
17 1 22217-060000 WASHER, SPRING 6 2 2
Remarks
(STAN) : FIG.61,S "STAN" MEANS
"COLUMN : EXCEPT SCAN". N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D) 0CT10-M21400 Fig.62

Fig.62. P.T.O.SHIFT LEVER(COLUMN:SCAN) E‘B\;zmggg STEE&RR EE;;YM%GD(COLUM
(C)=YM336 (COLUM (F)=
No. Lev. Parts No. Description Qty |

AW B € O E @

1 1 194324-27710-X LEVER, PTO CHANGE 1 1
2 1 194145-27960 KNOB 1 1
3 1 194322-27770 SHAFT, SHIFT ARM PTO 1 1
Scan Fig. 62 P.T.O. SHIFT LEVER (COLUMN: SCAN.) D94324-27700 4 1 24311-000220 O-RING, 1AP22.0 1 1
5 1 194320-27760 ARM, P.T.O. SHIFT 1 1
6 1 22351-035032 PIN, SPRING 3.5X32 2 2
7 1 22351-060032 PIN, SPRING 6.0X32 2 2
8 1 194320-27730  ARM,FORK SHAFT 1 1
9 1 194322-27740 SHAFT, FORK 1 1
10 1 194322-27790 FORK, SHIFT (PTO 1 1
11 1 22351-060025 PIN, SPRING 6.0X25 2 2
12 1 194320-27870 PIN 7X17.7 1 1
13 1 194145-27450 SPRING 1 1
14 1 24190-100001 BALL, STEEL 5/16 1 1
15 1 194320-27840 RETAINER, SPRING 1 1
16 1 26116-060122 BOLT, M6X 12 PLATED 2 2
17 1 22217-060000 WASHER, SPRING 6 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)
Fig.63. REAR AXLE (FOR A(OLD))

Fig. 63 REAR AXLE {FOR A, (OLD}}

XMARK PARTS : NOT SOLD SEPARATELY

(A)=YM336 (FLOOR
(B)=YM336D(FLOOR
(C)=YM336 (COLUM

0CT10-M21400 Fig.63
(D)=YM336D(COLUM

(E)=
(F)=

<
o
&
=
K
(@)
<3
18
Remarks
(1) APPLICABLE UP TO T/# 21000
FOR YM336.
APPLICABLE UP TO T/# 41000
FOR YM336D.
APPLICABLE TO OLD TYPE FOR
AMERICA.

(2) SELECTIVE PARTS.
(M) MISS-PRINT.

No. Lewv. Parts No. Description R
A (B (C) D)
1 1 194322-31400 GEAR W/COUNTERSHAFT 1 1 1 1 1
4 1 194330-25560 TAPER ROLLER BEARING 1 1 1 1 1
8 1 194130-32210  WASHER, LOCK 3 3 3 3 1
9-1 1 26156-100222 BOLT, M10X 22 PLATED 6 6 6 6 1
10 1  194322-31500 HOUSING ASSY, DIFF. 1 1 1 1 1
12 2 194320-31520 BUSH, 42X45X21 1 1 1 1 1
13 2 194145-32121 BUSH, 33X37X21 1 1 1 1 1
14 1 194320-31530 WASHER, DIFFERENTIAL 2 2 2 2 1
15 1 194320-31550  GEAR, DIFFERENTIAL 1 1 1 1 1
16 1 194320-31560 GEAR, DIFFERENTIAL 1 1 1 1 1
17 1 194320-31610  PINION, DIFFERENTIAL 2 2 2 2 1
18 1 194320-31620  SHAFT, DIFFERENTIAL 1 1 1 1 1
19 1 194320-31630 WASHER, DIFFERENTIAL 2 2 2 2 1
20 1 22242-000500 RING, 50 1 1 1 1 1
21 1 22351-060036 PIN, SPRING 6.0X36 1 1 1 1 1
22 1 24101-062104  BEARING, BALL 6210 1 1 1 1 1
23 1 24101-062114 BEARING, BALL 6211 1 1 1 1 1
24 1 194130-32310 CARRIER,DIFFERENTIAL 1 1 1 1 1
25 1  194130-32320 RETAINER, BEARING 1 1 1 1 1
26 1 194130-32330 SHIMA - - - - 2
27 1 194130-32340 SHIMB - - - - 2
28 1 194130-32350 SHIMC - - - - 2
29 1 194130-32360  PLATE, LOCK 2 2 2 2 1
30 1  26116-080182 BOLT, M8X 18 PLATED 4 4 4 4 1
31 1 22217-080000 WASHER, SPRING 8 4 4 4 4 1
32 1 26116-080182 BOLT, M8X 18 PLATED 4 4 4 4 1
33 1 22217-080000 WASHER, SPRING 8 4 4 4 4 1
33A 1  194145-33200-X PEDAL, DIFF. LOCK 1 1 1
(=9 (b=9
34 2 194145-33211-X PEDAL, DIFF. LOCK 1 1 1 1 1
35 2 194130-33150-X HINGE 1 1 1 1 1
36 2 194130-33161 PIN 1 1 1 1 1
37 2 22417-400300  PIN, COTTER 4.0X30 2 2 2 2 1
38 1 26116-080182 BOLT, M8X 18 PLATED 2 2 2 2 1
38-1 1 26013-080162 BOLT, M8X 16 2 2 1
(c=9 (=9
39 1 22217-080000 WASHER, SPRING 8 2 2 2 2 1
(€= (5=%
40 1  194130-33111 FORK, SHIFT 1 1 1 1 1
41 1 194130-33120 SHAFT, FORK 1 1 1 1 1
42 1 194320-33130  SLIDER, DIFFERENTIAL 1 1 1 1 1
43 1 194130-33170  PLATE, KEEP 1 1 1 1 1
44 1 26116-080182 BOLT, M8X 18 PLATED 2 2 2 2 1
44-1 1 26013-080162 BOLT, M8X 16 2 2 1
(€= (5=%
45 1 22217-080000 WASHER, SPRING 8 2 2 2 2 1
(C=9 (b=9
46 1 22351-080036 PIN, SPRING 8.0X36 1 1 1 1 1
47 1 24311-000160 O-RING, 1AP16.0 1 1 1 1 1
48 1 194130-33180  SPRING, RETURN 1 1 1 1 1
49 1 194320-33410  PINION, FINAL L 1 1 1 1 1

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)
Fig.63. REAR AXLE (FOR A(OLD))

Fig. 63 REAR AXLE {FOR A, (OLD}}

XMARK PARTS : NOT SOLD SEPARATELY

(A)=YM336 (FLOOR
(B)=YM336D(FLOOR
(C)=YM336 (COLUM

0CT10-M21400 Fig.63
(D)=YM336D(COLUM
(E)=
=

No. Lewv. Parts No. Description ' I R
A B (€ O (E) (F)
50 1 194320-33420  PINION, FINALR 1 1 1 1 1
51 1 194145-33430 COLLAR, 40X55X18 2 2 2 2 1
52 1  194145-33480  WASHER 22 2 2 2 2 1
53 1 194145-33490  SPACER 65X78X2.3 2 2 2 2 1
54 1 22217-220000 WASHER, SPRING 22 2 2 2 2 1
55 1 24104-063084 BEARING, BALL 6308UU 2 2 2 2 1
56 1 24321-000350 O-RING, 1AG35.0 2 2 2 2 1
57 1 26776-220002 NUT, LOCK M22 2 2 2 2 1
58 1 194145-33510  GEAR, FINAL L 1 1 1 1 1
59 1 194145-33520 GEAR, FINALR 1 1 1 1 1
60 1 194145-34120  SHAFT, REAR AXLE 2 2 2 2 1
61 1 194322-34180  BOLT M16X 30 12 12 12 12 1
62 1 194280-34170  WASHER 16 12 12 12 12 1
63 1 194320-34170  SPACER 2 2 2 2 1
64 1 194145-34360 COLLAR, 60X75X26 2 2 2 2 1
65 1 194145-34370 WASHER 2 2 2 2 1
66 1 194145-34380 WASHER 2 2 2 2 1
67 1 194145-34390  SPACER, O-RING 2 2 2 2 1
68 1 24101-062124 BEARING, BALL 6212 2 2 2 2 1
69 1 24101-063124 BEARING, BALL 6312 2 2 2 2 1
70 1 24321-000600  O-RING, 1AG60.0 2 2 2 2 1
71 1 26116-100302 BOLT, M10X 30 PLATED 6 6 6 6 1

<
o
&
=
K
(@)
<3
18
Remarks
(1) APPLICABLE UP TO T/# 21000
FOR YM336.
APPLICABLE UP TO T/# 41000
FOR YM336D.
APPLICABLE TO OLD TYPE FOR
AMERICA.

(2) SELECTIVE PARTS.
(M) MISS-PRINT.

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)
Fig.64. REAR AXLE (FOR A(NEW)&F&STAN)

.
F. & Stan.
Fig. 64 REAR AXLE (FOR A. (OLD) & F. & STAN.}

A(New) &

XMARK PARTS : NOT SOLD SEPARATELY

0CT10-M21400 Fig.64

Remarks
(1) APPLICABLE FROM T/# 21001 ON
FOR YM336.
APPLICABLE FROM T/# 41001 ON
FOR YM336D.
APPLICABLE TO FRANCE, STANDARD
& NEW TYPE FOR AMERICA.
(2) SELECTIVE PARTS.

(A)=YM336 (FLOOR (D)=YM336D(COLUM
(B)=YM336D(FLOOR )=
(C)=YM336 (COLUM (F)=
No. Lev. Parts No. Description Qty I R
A (B) () O (B ¢
1 1 194324-31400 GEAR W/COUNTERSHAFT 1 1 1 1 1
4 1 194330-25560 TAPER ROLLER BEARING 1 1 1 1 1
8 1 194130-32210 WASHER, LOCK 3 3 3 3 1
9 1 26156-100222 BOLT, M10X 22 PLATED 6 6 6 6 1
10 1 194322-31500 HOUSING ASSY, DIFF. 1 1 1 1 1
12 2 194320-31520 BUSH, 42X45X21 1 1 1 1 1
13 2 194145-32121 BUSH, 33X37X21 1 1 1 1 1
14 1 194320-31530 WASHER, DIFFERENTIAL 2 2 2 2 1
15 1  194320-31550 GEAR, DIFFERENTIAL 1 1 1 1 1
16 1 194320-31560 GEAR, DIFFERENTIAL 1 1 1 1 1
17 1 194320-31610 PINION, DIFFERENTIAL 2 2 2 2 1
18 1 194320-31620 SHAFT, DIFFERENTIAL 1 1 1 1 1
19 1  194320-31630 WASHER, DIFFERENTIAL 2 2 2 2 1
20 1 22242-000500 RING, 50 1 1 1 1 1
21 1 22351-060036 PIN, SPRING 6.0X36 1 1 1 1 1
22 1 24101-062104 BEARING, BALL 6210 1 1 1 1 1
23 1 24101-062114 BEARING, BALL 6211 1 1 1 1 1
24 1 194130-32310 CARRIER,DIFFERENTIAL 1 1 1 1 1
25 1 194130-32320 RETAINER, BEARING 1 1 1 1 1
26 1  194130-32330 SHIMA - - - - 2
27 1  194130-32340 SHIM B - - 2
28 1 194130-32350 SHIM C - - 2
29 1 194130-32360 PLATE, LOCK 2 2 2 2 1
30 1 26116-080182 BOLT, M8X 18 PLATED 4 4 4 4 1
30-1 1 26013-080202 BOLT, M8X 20 4 4 N 1
(C=*1982.12) (D=*1982.12)
31 1 22217-080000 WASHER, SPRING 8 4 4 4 4 Z 1
(C=*1982.12) (D=+1982.12)
32 1 26116-080182 BOLT, M8X 18 PLATED 4 4 4 4 1
32-1 1 26013-080202 BOLT, M8X 20 4 4 N 1
(C=+1982.12) (D=+1982.12)
33 1 22217-080000 WASHER, SPRING 8 4 4 4 4 Z 1
(C=*1982.12) (D=*1982.12)
33A 1 194145-33200-X PEDAL, DIFF. LOCK 1 1 1 1 W 1
(A=9) (B=9) (C=% (D=%)
34 2 194145-33211-X PEDAL, DIFF. LOCK 1 1 1 1 1
35 2 194130-33150-X HINGE 1 1 1 1 1
36 2 194130-33161 PIN 1 1 1 1 1
37 2  22417-400300 PIN, COTTER 4.0X30 2 2 2 2 1
38 1 26116-080182 BOLT, M8X 18 PLATED 2 2 2 2 1
38-1 1 26013-080162 BOLT, M8X 16 2 2 2 2 N 1
(A=9 (B=9) (=9 (D=4
39 1 22217-080000 WASHER, SPRING 8 2 2 2 2 Z 1
(A=9) (B=%) (C=% (D=%)
40 1 194130-33111 FORK, SHIFT 1 1 1 1 1
41 1 194130-33120 SHAFT, FORK 1 1 1 1 1
42 1 194320-33130 SLIDER, DIFFERENTIAL 1 1 1 1 1
43 1 194130-33170 PLATE, KEEP 1 1 1 1 1
43-1 1 194322-33170 PLATE, KEEP 1 1 N 1
(C=T/H# 21098) (D=T/# 41323)
44 1 26116-080182 BOLT, M8X 18 PLATED 2 2 2 2 1

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)
Fig.64. REAR AXLE (FOR A(NEW)&F&STAN)

.
F. & Stan.
Fig. 64 REAR AXLE (FOR A. (OLD) & F. & STAN.}

A(New) &

XMARK PARTS : NOT SOLD SEPARATELY

(A)=YM336 (FLOOR
(B)=YM336D(FLOOR
(C)=YM336 (COLUM

0CT10-M21400 Fig.64
(D)=YM336D(COLUM
(E)=
=

No. Lewv. Parts No. Description I R
A B (€ O (E) (F)
44-1 1 26013-080162 BOLT, M8X 16 2 2 2 2 N 1
(A=) (B=%) (C=9 (b=9
45 1 22217-080000 WASHER, SPRING 8 2 2 2 2 Z 1
(A=%) (B=*) (C=% (6=%
46 1 22351-080036 PIN, SPRING 8.0X36 1 1 1 1 1
47 1 24311-000160 O-RING, 1AP16.0 1 1 1 1 1
48 1 194130-33180  SPRING, RETURN 1 1 1 1 1
49 1 194324-33410  PINION (L), FINAL 1 1 1 1 1
50 1 194324-33420  PINION (R), FINAL 1 1 1 1 1
51 1 194324-33450 COLLAR 40X60X14 2 2 2 2 1
52 1 194145-33480  WASHER 22 2 2 2 2 1
53 1 194145-33490  SPACER 65X78X2.3 2 2 2 2 1
54 1 22217-220000 WASHER, SPRING 22 2 2 2 2 1
55 1 24104-063084  BEARING, BALL 6308UU 2 2 2 2 1
56 1  24321-000350  O-RING, 1AG35.0 2 2 2 2 1
57 1 26776-220002 NUT, LOCK M22 2 2 2 2 1
58 1  194324-33510 GEAR (L), FINAL 1 1 1 1 1
59 1 194324-33520  GEAR (R), FINAL 1 1 1 1 1
60 1 194145-34120  SHAFT, REAR AXLE 2 2 2 2 1
60-1 1 194275-34120  SHAFT, REAR AXLE 2 2 S 1
(C=T/# 21145) (D=T/# 41770)
61 1 194322-34180 BOLT M16X 30 12 12 12 12 1
61-1 1 194327-34130 BOLT M14X 35 16 16 S 1
(C=TH# 21145) (D=T/# 41770)
61-2 1 194279-34130  BOLT, M14X35 16 16 N 1
(C=T/# 21278) (D=T/# 43063)

62 1 194280-34170  WASHER 16 12 12 12 12 1
62-1 1 194465-14220 WASHER 14 16 16 S 1
(C=TH 21145) (D=TH# 41770)

62-2 1 194279-14220  WASHER, 14 16 16 N 1
(C=T/#21278) (D=T/# 43063)

63 1 194320-34170  SPACER 2 2 2 2 1
64 1  194145-34360 COLLAR, 60X75X26 2 2 2 2 1
65 1 194324-34370 WASHER 2 2 2 2 1
66 1 194145-34380 WASHER 2 2 2 2 1
67 1 194145-34390  SPACER, O-RING 2 2 2 2 1
68 1 24101-062124  BEARING, BALL 6212 2 2 2 2 1
69 1 24101-063124  BEARING, BALL 6312 2 2 2 2 1
70 1  24321-000600  O-RING, 1AG60.0 2 2 2 2 1
71 1 26116-100302 BOLT, M10X 30 PLATED 6 6 6 6 1

Remarks

(1) APPLICABLE FROM T/# 21001 ON

FOR YM336.

APPLICABLE FROM T/# 41001 ON

FOR YM336D.

APPLICABLE TO FRANCE, STANDARD
& NEW TYPE FOR AMERICA.

(2) SELECTIVE PARTS.

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)
Fig.65. REAR AXLE HOUSING (FOR A(OLD))

For Old Type A.

Fig. 65 REAR AXLE HOUSING (FOR A. (OLD))

D9u325-32600

0CT10-M21400 Fig.65
(D)=YM336D(COLUM

(A)=YM336 (FLOOR

(B)=YM336D(FLOOR )=
(C)=YM336 (COLUM (F)=
No. Lev. Parts No. Description Qty I R
A (B) () O (B ¢

1 1 194145-32710-X CASE, OIL SEAL 2 2 2 2 1
2 1 194145-32720 GASKET 2 2 2 2 1
3 1  194145-32620-X HOUSING, REAR AXLE 2 2 2 2 1
3-1 1 194145-32621-X HOUSING, REAR AXLE 2 2 2 2 S 1

(A=T/# 20106) (B=T/# 40182) (C=TH 20106) (D=T/# 40182)
4 1 194130-32681 GASKET 2 2 2 2 1
4-1 1  194130-32682 GASKET 2 2 2 2 N 1

(A=*1981.) (B=*1981.) (C=*1981.) (D=*1981.)

5 1 194145-31750 PLUG, 9.5 4 4 4 4 1
6 1  194150-21910 PLUG, 11.2 4 4 4 4 1
7 1 194150-24270 CAP, SCREW 13.0 2 2 2 2 1
8 1 194274-13550 BOLT, M10X30 8 8 8 8 1
9 1 194320-32720 BOLT M10X 80 8 8 8 8 1
9-1 1 194324-32720 BOLT M10X 85 8 8 8 8 N 1

(A=T/# 20106) (B=T/# 40182) (C=TH# 20106) (D=T/# 40182)
10 1 194145-32650 RETAINER, BEARING 2 2 2 2 1
11 1 194274-13570 WASHER, SPRING 10 20 20 20 20 1
12 1 22137-100000 WASHER, 10 1 1 1 1 1
13 1 194145-51620 CLAMP, HARNESS 1 1 1 1 1
14 1 26116-100552 BOLT, M10X 55 PLATED 8 8 8 8 1
15 1  194145-32730 SEAL TC 750013, OIL 2 2 2 2 1
16 1 194145-32740 SEAL VC 750007, OIL 2 2 2 2 1
17 1  194145-32660 SEAL, OIL TC557812 2 2 2 2 1
18 1 26116-080202 BOLT, M8X 20 PLATED 10 10 10 10 1
18-1 1 26013-080202 BOLT, M8X 20 10 10 10 10 N 1

(A=%) (B=%) (=% (D=%)
19 1 22217-080000 WASHER, SPRING 8 10 10 10 10 Z 1
(A=9) (B=9) (C=% (D=%)

20 1 194320-32730 BOLT M10X 80 4 4 4 4 1
20-1 1 194324-32730 STUD M10X 85 4 4 4 4 S 1

(A=T/# 20106) (B=T/# 40182) (C=T/# 20106) (D=T/# 40182)
21 1 26736-100002 NUT, M10 4 4 4 4 1
22 1 22217-100000 WASHER, SPRING 10 8 8 8 8 1

Remarks
(1) APPLICABLE UP TO T/# 21000
FOR YM336.
APPLICABLE UP TO T/# 41000
FOR YM336D.
APPLICABLE TO OLD TYPE FOR
AMERICA.

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)

Fig.66. REAR AXLE HOUSING(A(NEW)&F&STA

A(New) & F. & Stan.

Fig. 66 REAR AXLE HOUSING (FOR A. (NEW} & F. & STAN.)

D94324-32600

(A)=YM336 (FLOOR
(B)=YM336D(FLOOR
(C)=YM336 (COLUM

0CT10-M21400 Fig.66
(D)=YM336D(COLUM
(E)=
=

No. Lewv. Parts No. Description I R
A B (€ O (E) (F)

1 1 194145-32710-X CASE, OIL SEAL 2 2 2 2 1

2 1 194145-32720  GASKET 2 2 2 2 1

3 1 194324-32620-X HOUSING, REAR AXLE 2 2 2 2 1

4 1 194130-32681  GASKET 2 2 2 2 1

4-1 1 194130-32682  GASKET 2 2 2 2 N 1

(A=*1981.) (B=*1981.) (C=*1981.) (D=*1981.)

4-2 1 198245-32590  GASKET, HOUSING 2 2 N 1
(C=TH# 21222) (D=T/# 42824)

4-3 1 198245-32591  GASKET, HOUSING 2 2 N 1
(C=TH# 21228) (D=TH# 42862)

4-4 1 198245-32592  GASKET,HOUSING 2 2 N 1
(C=T/# 21314) (D=T/# 43422)

5 1 194145-31750 PLUG, 9.5 4 4 4 4 1

6 1 194150-21910 PLUG, 11.2 4 4 4 4 1

7 1 194150-24270  CAP, SCREW 13.0 2 2 2 2 1

8 1 194274-13550  BOLT, M10X30 8 8 8 8 1

9 1 194324-32720  BOLT M10X 85 8 8 8 8 1

10 1 194145-32650  RETAINER, BEARING 2 2 2 2 1

11 1 194274-13570 WASHER, SPRING 10 20 20 20 20 1

12 1  194145-51620 CLAMP, HARNESS 1 1 1 1 1

12-1 1 194180-51640 CLAMP, HARNESS 1 1 N 1
(C=T/# 21193) (D=T/# 42420)

13 1 26116-100552 BOLT, M10X 55 PLATED 8 8 8 8 1

14 1 194145-32730  SEAL TC 750013, OIL 2 2 2 2 1

14-1 1 24421-750013  SEAL, OIL TC7510013 2 2 N 1
(C=T/# 21220) (D=T/# 42687)

15 1 194145-32740  SEAL VC 750007, OIL 2 2 2 2 1

15-1 1  24430-750007  SEAL, OIL VC751007 2 2 N 1
(C=TH# 21220) (D=T/# 42687)

16 1 194324-32660  SEAL, OIL TC607809 2 2 2 2 1

17 1 26013-080202 BOLT, M8X 20 10 10 10 10 1

18 1 194324-32730 STUD M10X 85 4 4 4 4 1

19 1 26736-100002 NUT, M10 4 4 4 4 1

20 1 22217-100000 WASHER, SPRING 10 8 8 8 8 1

Remarks
(1) APPLICABLE FROM T/# 21001 ON
FOR YM336.
APPLICABLE FROM T/# 41001 ON
FOR YM336D.
APPLICABLE TO FRANCE, STANDARD
& NEW TYPE FOR AMERICA.

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)

0CT10-M21400 Fig.67

H A)=YM336 (FLOOR D)=YM336D(COLUM
Flg-67- BRAKE EB;:YM336I§(FLOOR EE;: (
(C)=YM336 (COLUM F=
No. Lev. Parts No. Description Qty |
A (B () O () A

1 1 194320-36510  SHOE, BRAKE 4 4 4 4
Dou322-35300 2 1  194145-36551  SPRING, SHOE 4 4 4 4
Fig-67 BRAKE possza-asun 3 1 194320-36570 DRUM, BRAKE 2 2 2 2
4 1 194320-36610-X COVER (L), BRAKE 1 1 1 1
5 1 194320-36620-X COVER (R), BRAKE 101 1 1
6 1 194145-36630  GASKET 2 2 2 2
7 1  26116-100352  BOLT, M10X 35 PLATED 12 12 12 12
8 1 22217-100000 WASHER, SPRING 10 g8 8 8 8
9 1 194145-36810  WASHER, 10X17X1.6 4 4 4 4
10 1 10414536651 BREATHER, AIR 2 2 2 2
1 1 194320-36710-X CAMSHAFT, BRAKE 101 1 1
12 1 194320-36720-X CAMSHAFT, BRAKE 101 1 1
13 1 24311000280  O-RING, LAP28.0 2 2 2 2
14 1 194320-36730  PIN, ANCHOR 2 2 2 2
15 1 26716-160002  NUT, M16 2 2 2 2
16 1 22217-160000 WASHER, SPRING 16 2 2 2 2
17 1 22137-160000 WASHER, 16 2 2 2 2

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D) 0CT10-M21400 Fig.68

Fig.68. BRAKE PEDAL (FLOOR SHIFT TYPE) (R=vusse (FLOOR. (D)= vMa3D(COLUM
(C)=YM336 (COLUM (F)=
No. Lewv. Parts No. Description ' |

@ B € O E @

1 1  194330-37420-X PEDAL, BRAKE 1 1
2 2 194150-37530 SPACER 1 1
A&F Fia.63 BRAKE PEDAL(FLOOR SHIFT TYPE) 3 2 194145-37540-R CONNECTOR 1 1
9-68 4 2 22351-080018 PIN, SPRING 8.0X18 1 1
5 1 194145-37470-X PEDAL, BRAKE 1 1
6 1 24761-010000 NIPPLE, GREASE M6F 1 1
7 1 194320-37510 SPRING, RETURN 2 2
8 1  194145-37550-X SHAFT, BRAKE PEDAL 1 1
9 1 24311-000300 O-RING, 1AP30.0 4 4
10 1 22351-080050 PIN, SPRING 8.0X50 1 1
11 1 22512-070400 KEY, 7X 40 1 1
12 1 194145-37560  WASHER 2 2
13 1 22272-000240 RING, E-24 1 1
14 1 194330-37660-X LEVER, BRAKE LOCK 1 1
15 1 194150-01190 KNOB, LEVER 1 1
16 1 194110-37691 SPRING 1 1
17 1 194320-37770 ROD, BRAKE R 2 2
18 1 22417-200300 PIN, COTTER 2.0X30 4 4
19 1 194151-37730  TURNBUCKLE M10X90 2 2
20 1 26716-100002 NUT, M10 2 2
21 1 194130-37740 ROD, BRAKE L 2 2
22 1 194080-37781 PIN, 8X25 4 4
23 1  194150-22480 NUT, M10 L 2 2
24 1 194320-37500-X SUPPORTER, BRAKE 1 1
26 2 194145-21120 BUSH, 32X38X30 2 2
27 1 26116-120222 BOLT, M12X 22 PLATED 4 4

27-1 1 26013-120222 BOLT, M12X 22 4 4 N

(A=%) (B=)
28 1 22217-120000  WASHER, SPRING 12 4 4 Z

(A=9) (8=

%MARK PARTS : NOT SOLD SEPARATELY

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)
Fig.69. BRAKE PEDAL(COLUMN:EXCEPT SCAN

Stan

Fig. 69 BRAKE PEDAL (COLUMN: EXCEPT SCAN.)

D94332-37400

%MARK PARTS : NOT SOLD SEPARATELY

(A)=YM336 (FLOOR
(B)=YM336D(FLOOR
(C)=YM336 (COLUM

0CT10-M21400 Fig.69

(D)=YM336D(COLUM
(E)=
=

No. Lewv. Parts No. Description |
€ ® B ©
1 1  194330-37420-X PEDAL, BRAKE 1 1
1-1 1  194332-37420-X PEDAL (L) ASSY,BRAKE 1 1 N
(€= (5=%
2 2 194150-37530 SPACER 1 1
3 2 194145-37540-R CONNECTOR 1 1
4 2 22351-080018 PIN, SPRING 8.0X18 1 1
5 1  194145-37470-X PEDAL, BRAKE 1 1
5-1 1  194145-37471-X PEDAL, BRAKE 1 1 N
(C=TH 21142) (D=TH# 41722)
6 1 24761-010000 NIPPLE, GREASE M6F 1 1
7 1 194320-37510  SPRING, RETURN 2 2
8 1  194145-37550-X SHAFT, BRAKE PEDAL 1 1
9 1  24311-000300 O-RING, 1AP30.0 4 4
10 1 22351-080050  PIN, SPRING 8.0X50 1 1
11 1 22512-070400  KEY, 7X 40 1 1
12 1 194145-37560  WASHER 2 2
13 1 22272-000240 RING, E-24 1 1
14 1 194490-37660-X LEVER, BRAKE LOCK 1 1
15 1  194150-01190 KNOB, LEVER 1 1
16 1 194110-37691 SPRING 1 1
17 1 194320-37770 ROD, BRAKE R 2 2
18 1 22417-200300  PIN, COTTER 2.0X30 4 4
19 1 194151-37730 TURNBUCKLE M10X90 2 2
20 1 26716-100002 NUT, M10 2 2
21 1 194130-37740 ROD, BRAKE L 2 2
22 1  194080-37781 PIN, 8X25 4 4
23 1 194150-22480  NUT, M10 L 2 2
24 1 194320-37500-X SUPPORTER, BRAKE 1 1
26 2 194145-21120 BUSH, 32X38X30 2 2
27 1  26013-120222 BOLT, M12X 22 4 4
27-1 1 26013-120252 BOLT, M12X 25 4 4 N

28 1  194330-01420

(C=*1982.12)
BOLT

(D=*1982.12)

Remarks
(STAN) : FIG.69,S "STAN" MEANS
"COLUMN : EXCEPT SCAN".

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D) 0CT10-M21400 Fig.70

Fig.70. BRAKE PEDAL (COLUMN : SCAN.) (s (Lo0R. (OprMssaD(COLUM

(C)=YM336 (COLUM (F)=

Lewv. Parts No. Description Qty |

AW B € O E @

z
°

1 1 194332-37420-X PEDAL (L) ASSY,BRAKE 1 1
2 2 194150-37530 SPACER 1 1
3 2 194145-37540-R CONNECTOR 1 1
Scan Fig. 70 BRAKE PEDAL (COLUMN: SCAN.] D94k9G-37400 4 2 22351-080018 PIN, SPRING 8.0X18 1 1
5 1 194145-37471-X PEDAL, BRAKE 1 1
6 1 24761-010000 NIPPLE, GREASE M6F 1 1
7 1 194320-37510 SPRING, RETURN 2 2
8 1  194145-37550-X SHAFT, BRAKE PEDAL 1 1
9 1 24311-000300 O-RING, 1AP30.0 4 4
10 1 22351-080050 PIN, SPRING 8.0X50 1 1
11 1 22512-070400 KEY, 7X 40 1 1
12 1 194145-37560  WASHER 2 2
13 1 22272-000240 RING, E-24 1 1
14 1  194490-37660-X LEVER, BRAKE LOCK 1 1
15 1 194150-01190 KNOB, LEVER 1 1
16 1 194110-37691 SPRING 1 1
17 1 194320-37770 ROD, BRAKE R 2 2
18 1 22417-200300 PIN, COTTER 2.0X30 4 4
19 1 194151-37730  TURNBUCKLE M10X90 2 2
20 1 26716-100002 NUT, M10 2 2
21 1 194130-37740 ROD, BRAKE L 2 2
22 1 194080-37781 PIN, 8X25 4 4
23 1  194150-22480 NUT, M10 L 2 2
24 1 194320-37500-X SUPPORTER, BRAKE 1 1
26 2 194145-21120 BUSH, 32X38X30 2 2
27 1 26013-120252 BOLT, M12X 25 4 4
28 1 194330-01420 BOLT 1 1

10

%MARK PARTS : NOT SOLD SEPARATELY

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)
Fig.71. TIRES (FRONT&REAR:FOR A&STAN)

(A)=YM336 (FLOOR
(B)=YM336D(FLOOR
(C)=YM336 (COLUM

0CT10-M21400 Fig.71
(D)=YM336D(COLUM
(E)=
=

No. Lewv. Parts No. Description |
A B © ©® E @
1 1 794145-12900-Q TIRE ASSY, FRONT 2 2
2 2 19414512800  TIRE W/TUBE5 X16 2 2
3 3 19414512810  TIRE 5.5X 16 2 2
4 3 194145-12820  TUBE, 5.50-16 2 2
5 2 194145-12900-Q WHEEL, 4.00EX16 2 2
6 1 794142-34601-Q TIRE(L) ASSY, REAR 1 1 1 1
6-1 1 194335-34760-Q TIREASSY (L), REAR 11 N
4 (C=T/# 21145) (D=T/# 41770)
2 7 2 794082-34900  TIRE W/TUBE 11X28 1 1 1 1
> 8 3 19408234910  TIRE, 12.4-28 4 FSL 1 1 1 1
g 9 3 19408234920  TUBE, 12.4-28 1 1 1 1
= 10 2 794142-34801-Q WHEEL W11X 28W 1 1 1 1
: 10-1 2 194327-34750-Q WHEEL W11X 28W 1 1 N
(C=T/# 21145) (D=T/# 41770)
1 3 194142-34810-Q DISC 1 1 1 1
11-1 3 194327-34770-Q DISK 11 S
(C=T/# 21145) (D=T/# 41770)
12 3 194142-34821-Q RIM 1 1 1 1
13 3 194130-34850  BOLT M16X 35 6 6 6 6
13-1 3 194555-34850  BOLT M16X 35 6 6 N
(C=T/# 21145) (D=T/# 41770)
14 3 194130-34840  NUT M16 6 6 6 6
14-1 3 194555-34210  NUT, M16 6 6 N
(C=T/H# 21145) (D=T/H# 41770)
15 3 22217-160000  WASHER, SPRING 16 6 6 6 6
15-1 3 194555-34190  WASHER, SPRING 16 6 6 N
(C=T/# 21145) (D=T/# 41770)
16 1 794142-34621-Q TIRE(R) ASSY, REAR 1 1 1 1
16-1 1  194335-34860-Q TIREASSY 11 X28 N
- (C=Tl/# 21145) (D=T/# 41770)
g 17 2 794082-34900  TIRE W/TUBE 11X28 1 1 1 1
s 18 3 194082-34910  TIRE, 12.4-28 4 FSL 1 1 1 1
& 19 3 194082-34920  TUBE, 12.4-28 1 1 1 1
P 20 2 794142-34801-Q WHEEL W11X 28W 1 1 1 1
g8 20-1 2 194327-34750-Q WHEEL W11X 28W 101 N
; $ (C=T/# 21145) (D=T/# 41770)
g g 21 3 194142-34810-Q DISC 1 1 1 1
g H 21-1 3 194327-34770-Q DISK 1 1 s
E - (C=T/H# 21145) (D=T/# 41770)
s 22 3 194142-34821-Q RIM 1 1 1 1
- 23 3 194130-34850  BOLT M16X 35 6 6 6 6
e 23-1 3 194555-34850  BOLT M16X 35 6 6 N
© (C=T/# 21145) (D=T/# 41770)
) 24 3 194130-34840  NUT M16 6 6 6 6
o 24-1 3 19455534210  NUT, M16 6 6 N
. (C=T/# 21145) (D=T/# 41770)
< 25 3 22217-160000  WASHER, SPRING 16 6 6 6 6
25-1 3 194555-34190  WASHER, SPRING 16 6 6 N
(C=T/# 21145) (D=T/# 41770)
26 1 794279-14700-Q TIRE(L) ASSY, FRONT 1 1
Remarks 27 2 194279-14700-Q WHEEL DC5JAX16WDC 1 1
(M) MISPRINT. N:Old $=5 New, Q:0ld *725 New, R:0ld $=5 New, S:0ld ¥ New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D) 0CT10-M21400 Fig.71

; . (A)=YM336 (FLOOR (D)=YM336D(COLUM
Fig.71. TIRES (FRONT&REAR:FOR A&STAN) (Y336 (LOOR. o
(C)=YM336 (COLUM (F)=
No. Lev. Parts No. Description Qty |
A B € ©O E ¢
28 2 194279-14800 TIRE W/TUBE 8 X16AG 1 1
29 3 194279-14810 TIRE, 8-16 6 FSLM 1 1
30 3 194279-14820 TUBE 1 1
31-1 1 794279-14800-Q TIRE(R) ASSY, FRONT 1 1
32 2 194279-14700-Q WHEEL DC5JAX16WDC 1 1
33 2 194279-14800 TIRE W/TUBE 8 X16AG 1 1
34 3 194279-14810 TIRE, 8-16 6 FSLM 1 1
] 35 3 194279-14820 TUBE 1 1
i
>
&
o
s
©
2
H
3
<
&
5 [
I 8
3 1]
= £
g »
g g
@ o
[ e
@ H
& ©
E ¢
c
]
d
N
]
<
Remarks Yes No Yes No
(M) MISPRINT. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)
Fig.72. TIRES (FRONT & REAR :

Fig. 72 TIRES (FRONT & REAR: FOR F.)

FOR MODEL YM336

FOR MODEL YM336 D

FOR F)

(A)=YM336 (FLOOR
(B)=YM336D(FLOOR
(C)=YM336 (COLUM

0CT10-M21400 Fig.72
(D)=YM336D(COLUM
(E)=
=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 794145-12900-P TIRE ASSY 5.5X16 2 2
2 2 194145-12800 TIRE W/TUBE 5 X16 2 2
3 3 194145-12810 TIRE 5.5X 16 2 2
4 3 194145-12820 TUBE, 5.50-16 2 2
5 2 194145-12900-P WHEEL DCA4.00E-16 2 2
6 1 794142-34601-P TIRE ASSY 11 X28 1 1 1 1
6-1 1 194335-34760-P TIRE(L) ASSY, REAR 1 1 N
(C=T/# 21145) (D=T/# 41770)
7 2 794082-34900  TIRE W/TUBE 11X28 1 1 1 1
8 3 194082-34910 TIRE, 12.4-28 4 FSL 1 1 1 1
9 3 194082-34920 TUBE, 12.4-28 1 1 1 1
10 2 794142-34801-P WHEEL W11X 28W 1 1 1 1
10-1 2 194327-34750-P WHEEL W-11X28W ASSY 1 1 N
(C=T/# 21145) (D=T/# 41770)
11 3 194142-34810-P DISC 1 1 1 1
11-1 3 194327-34770-P DISC (8-BOLT) 1 1 S
(C=TH 21145) (D=TH# 41770)
12 3 194142-34821-P RIM 1 1 1 1
13 3 194130-34850  BOLT M16X 35 6 6 6 6
13-1 3 194555-34850  BOLT M16X 35 6 6 N
(C=T/# 21145) (D=T/# 41770)
14 3 194130-34840  NUT M16 6 6 6 6
14-1 3 194555-34210  NUT, M16 6 6 N
(C=TH# 21145) (D=T/# 41770)
15 3 22217-160000 WASHER, SPRING 16 6 6 6 6
15-1 3 194555-34190 WASHER, SPRING 16 6 6 N
(C=T/# 21145) (D=T/# 41770)
16 1 794142-34621-P TIRE(R) ASSY, REAR 1 1 1 1
16-1 1 194335-34860-P TIRE(R) ASSY, REAR N
(C=T/# 21145) (D=T/# 41770)
17 2 794082-34900 TIRE W/TUBE 11X28 1 1 1 1
18 3 194082-34910 TIRE, 12.4-28 4 FSL 1 1 1 1
19 3 194082-34920  TUBE, 12.4-28 1 1 1 1
20 2 794142-34801-P WHEEL W11X 28W 1 1 1 1
20-1 2 194327-34750-P WHEEL W-11X28W ASSY 1 1 N
(C=T/# 21145) (D=T/# 41770)
21 3 194142-34810-P DISC 1 1 1 1
21-1 3 194327-34770-P DISC (8-BOLT) 1 1 S
(C=TH# 21145) (D=T/# 41770)
22 3 194142-34821-P RIM 1 1 1 1
23 3 194130-34850 BOLT M16X 35 6 6 6 6
23-1 3 194555-34850  BOLT M16X 35 6 6 N
(C=T/# 21145) (D=T/# 41770)
24 3 194130-34840  NUT M16 6 6 6 6
24-1 3 194555-34210  NUT, M16 6 6 N
(C=T/# 21145) (D=T/# 41770)
25 3 22217-160000 WASHER, SPRING 16 6 6 6 6
25-1 3 194555-34190 WASHER, SPRING 16 6 6 N
(C=T/# 21145) (D=T/# 41770)
26 1 794279-14700-P TIREASSY 8 X16 1 1
27 2 194279-14700-P WHEEL DC5JAX16WDC 1 1

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes
Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D) 0CT10-M21400 Fig.72

Fig.72. TIRES (FRONT & REAR : FOR F) (R EOOR  OpvwsCoLM
(C)=YM336 (COLUM (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
28 2 194279-14800 TIRE W/TUBE 8 X16AG 1 1
29 3 194279-14810 TIRE, 8-16 6 FSLM 1 1
30 3 194279-14820 TUBE 1 1
31 1 794279-14800-P TIRE ASSY 8 X16 1 1
32 2 194279-14700 WHEEL DC5JAX16WDC 1 1
33 2 194279-14800 TIRE W/TUBE 8 X16AG 1 1
34 3 194279-14810 TIRE, 8-16 6 FSLM 1 1
35 3  194279-14820 TUBE 1 1

FOR MODEL YM336

Fig. 72 TIRES (FRONT & REAR: FOR F.)
FOR MODEL YM336 D

Yes

N:OldwNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)
Fig.73. HYDRAULIC CYLINDER

Fig.73 HYDRAULIC CYLINDER

25A

40

XMARK PARTS ! NOT SOLD SEPARATELY

A1

43

D98322-42100
D953Ig-46300
D94450-46400
D9u1us5-1#3300

44

e/.im{%@/

45

(A)=YM336 (FLOOR
(B)=YM336D(FLOOR
(C)=YM336 (COLUM

0CT10-M21400 Fig.73
(D)=YM336D(COLUM
(E)=
=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 194273-42100-X HOUSING, HYDRAULIC 1 1 1 1
3 2 194130-42130  BUSH, 60X65X40 2 2 2 2
4 1 194145-42151  GASKET, HOUSING 1 1 1 1
4-1 1  194145-42152 GASKET, HOUSING 1 1 1 1 N
(A=*1981.) (B=*1981.) (C=*1981.) (D=*1981.)
5 1  194150-42280 BREATHER, AIR 1 1 1 1
6 1 194145-42830  GASKET, HINGE 1 1 1 1
7 1  194320-43210-X HEAD, CYLINDER 1 1 1 1
8 1 194130-43290  BOLT 12X40 PLATED 4 4 4 4
8-1 1 26116-120402 BOLT, M12X 40 PLATED 4 4 N
(C=*1982.11) (D=*1982.11)
9 1 22217-120000  WASHER, SPRING 12 4 4 4 4
10 1  194322-44740-X COVER, REAR 1 1 1 1
11 1 194450-46750 PLUG M18 2 2 2 2
12 1 23414-180023  GASKET, 18X1.0 2 2 2 2
13 1 23873-010000 PLUG, RO1 1 1 1 1
14 1 24311-000140 O-RING, 1AP14.0 1 1 1 1
15 1  24311-000160 O-RING, 1AP16.0 1 1 1 1
16 1  24321-000750 O-RING, 1AG75.0 1 1 1 1
17 1 26116-100352 BOLT, M10X 35 PLATED 5 5 5 5
18 1 26116-100722 BOLT M10X 72 PLATED 1 1 1 1
19 1 26216-101002  STUD, M10X100 1 1 1 1
20 1 22217-100000 WASHER, SPRING 10 7 7 7 7
21 1 26716-100002 NUT, M10 1 1 1 1
22 1 26116-120502 BOLT, M12X 50 PLATED 4 4 4 4
23 1 26450-120402 BOLT, M12X 40 1 1 1 1
23-1 1  26116-120402 BOLT, M12X 40 PLATED 1 1 N
(C=*1982.11) (D=*1982.11)
24 1  26116-120402 BOLT, M12X 40 PLATED 1 1 1 1
25 1 22217-120000  WASHER, SPRING 12 5 5 5 5
25A 1  194310-46300 VALVE KIT, STOP 1 1 w
(C=TH# 21228) (D=TH# 42862)
26 2 194151-46610 VALVE, STOP 1 1 1 1
27 2 24311-000090 O-RING, 1AP9.0 1 1 1 1
28 2 194310-46620  BOLT, STOP 1 1 1 1
28-1 2 194363-46620  BOLT, STOP 1 1 S
(C=TH# 21228) (D=TH# 42862)
29 2 194310-46630 HOLDER, VALVE 1 1 1 1
29-1 2 194312-46630  HOLDER, VALVE 1 1 S
(C=TH# 21228) (D=TH# 42862)
30 2 194151-46640-X KNOB 1 1 1 1
31 2 22351-040012 PIN, SPRING 4.0X12 1 1 1 1
32 2 22351-040022 PIN, SPRING 4.0X22 1 1 1 1
32A 2 24311-000120 O-RING, 1AP12.0 1 1 W
(C=T/# 21228) (D=T/# 42862)
33 1  194145-43310 PISTON, HYDRAULIC 1 1 1 1
34 1  194130-43351 RING, BACK UP 70 1 1 1 1
35 1  24311-000700 O-RING, 1AP70.0 1 1 1 1
36 1 794450-46410  VALVE ASSY, SAFETY 1 1 1 1
39 1  24311-000120 O-RING, 1AP12.0 1 1 1 1
40 1 194450-46430  SPRING, SAFETY VALVE 1 1 1 1

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)
Fig.73. HYDRAULIC CYLINDER

Fig.73 HYDRAULIC CYLINDER

25A

40

XMARK PARTS ! NOT SOLD SEPARATELY

A1

43

D98322-42100
D953Ig-46300
D94450-46400
D9u1us5-1#3300

44

e/.im{%@/

45

0CT10-M21400 Fig.73

(A)=YM336 (FLOOR (D)=YM336D(COLUM
(B)=YM336D(FLOOR )=
(C)=YM336 (COLUM (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
41 1 22351-060028 PIN, SPRING 6.0X28 1 1 1 1
42 1 194310-46460 HOLDER, SPRING 1 1 1 1
43 1 110250-53150 PLATE ASSY, ADJUST 1 1 1 1
43-1 1 110250-53410 SHIM, T=0.2 1 1 S
(C=% (D=%)
44 1 194450-46750 PLUG M18 1 1 1 1
45 1 23414-180023 GASKET, 18X1.0 1 1 1 1

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)

Fig.74. HYDRAULIC LIFT

77
78

&

&
fﬁi 32%

D83273-54100
Du4EY-25100

Fig.74 HYDRAULIC LIFT

83

0CT10-M21400 Fig.74

(A)=YM336 (FLOOR (D)=YM336D(COLUM

Component Parts of CONTROL VALVE 49 //’%

*MARK PARTS I NOT SOLD SEPARATELY

Remarks
(1) SELECTIVE PARTS

(B)=YM336D(FLOOR )=
(C)=YM336 (COLUM (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1  194130-43410 ROD, PISTON 1 1 1 1
2 1 194145-44112 CRANK, LIFT 1 1 1 1
2-1 1 194136-44110 CRANK, LIFT 1 1 Q
(C=TH 21278) (D=T/# 43071)
3 1 194145-44210 SHAFT, LIFTING 1 1 1 1
4 1 194320-44220 SLEEVE, LIFT SHAFT 2 2 2 2
5 1 194130-44230 WASHER, 50X80X3.2 1 1 1 1
6 1 194130-44241 SEAL, SPLINE SHAFT 2 2 2 2
7 1 194320-44260 COLLAR 1 1 1 1
8 1 194320-44270 SPACER 1 1 1 1
8-1 1 194320-44271 SPACER 1 1 N
(C=TH 21218) (D=T/# 42017)
9 1  194130-44421-X ARM (R), LIFT 2 2 2 2
9-1 1  194130-44422-X ARM (R), LIFT 2 2 2 2 N
(A=*1981.) (B=*1981.) (C=*1981.) (D=*1981.)
10 1 194130-44480 PIN, LIFT ARM 2 2 2 2
11 1 194320-44520 RETAINER, LIFT SHAFT 2 2 2 2
12 1 26116-120282 BOLT, M12X 28 PLATED 2 2 2 2
12-1 1 26013-120302 BOLT, M12X 30 2 2 N
(C=*1982.12) (D=+1982.12)
13 1 22217-120000 WASHER, SPRING 12 2 2 2 2 Z
(C=*1982.12) (D=*1982.12)
14 1 22217-160000 WASHER, SPRING 16 2 2 2 2
15 1 26736-160002 NUT, M16 2 2 2 2
16 1 24321-000600 O-RING, 1AG60.0 4 4 4 4
17 1 22351-050056 PIN, SPRING 5.0X56 1 1 1 1
18 1 22351-060014 PIN, SPRING 6.0X14 1 1 1 1
19 1  194464-45100-X VALVE ASSY, CONTROL 1 1 1 1
20 2 794464-45110-X BODY, CONTROL VALVE 1 1 1 1
27 2 194450-45160 GASKET 30X36X2 2 2 2 2
28 2 194464-45170 PLUG 1 1 1 1
29 2 22351-030016 PIN, SPRING 3.0X16 1 1 1 1
30 2 24322-000700 O-RING 2 G-70.0 1 1 1 1
31 2 194450-45590 SPRING, LEAF 1 1 1 1
32 2 194464-45410 HOUSING, SELECTOR 1 1 1 1
33 2 194450-45440 PIN 1 1 1 1
34 2 194450-45420 SHAFT, CONTROL 1 1 1 1
35 2 194450-45430 PLATE 1 1 1 1
36 2 194450-45260 PIN 1 1 1 1
37 2 194450-45250 SEAT, SPRING 1 1 1 1
38 2 194450-45230 SPRING, SPOOL 1 1 1 1
39 2 26116-080702 BOLT, M8X 70 PLATED 4 4 4 4
40 2 22217-080000 WASHER, SPRING 8 4 4 4 4
41 2  26756-080002 NUT, LOCK M8 1 1 1 1
42 2 194450-45610 VALVE, RELIEF 1 1 1 1
43 2 194450-45650 GASKET, 20X27.8X2 1 1 1 1
44 2 194450-45620 SPRING, RELIEF VALVE 1 1 1 1
45 2  194450-45630 O-RING, 2.5X23 1 1 1 1
46 2 194450-45640-X PLUG, RELIEF VALVE 1 1 1 1
47 2 194450-45660 SHIM (A) 2 2 2 2
48 2  194450-45670 SHIM (B) 2 2 2 2

Yes

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld
++ CONTINUE ++

Yes'

Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D) 0CT10-M21400 Fig.74

; (A)=YM336 (FLOOR (D)=YM336D(COLUM
Fig.74. HYDRAULIC LIFT (-1aso ELooR. o
(C)=YM336 (COLUM (F)=
No. Lev. Parts No. Description Qty |

AW B € O E @

49 2 194450-45680  SHIM (C) 2 2 2 2
50 2 194450-45310  PIN 1 1 1 1
N 51 2 194450-45280  PLUG 1 1 1 1
Fig.74 HYDRAULIC LIFT DuagH-e5100 52 2 194450-45290 SCREW 1 1 1 1
53 2 194450-45240  SPRING, PILOT SPOOL 1 1 1 1
54 2 194450-45270-X CAP, PILOT SPOOL 1 1 1 1
55 2 194450-45860  GASKET 16X20X1.5 1 1 1 1
56 2 194450-45850  PLUG, CHECK VALVE 1 1 1 1
57 2 194450-45840  STOPPER, CHECK VALVE 1 1 1 1
58 2 194450-45830  O-RING, 2.5X8 1 1 1 1
59 2 194450-45820  SPRING, CHECK VALVE 1 1 1 1
60 2 194450-45810  VALVE, CHECK 1 1 1 1
61 2 194450-45360  CIRCLIP 1 1 1 1
62 2 194450-45330  STOPPER 1 1 1 1
63 2 194450-45340  SPRING, VALVE 1 1 1 1
64 2 194450-45320  VALVE, LOWERING 1 1 1 1
65 2 194450-45350  O-RING, 1.5X5 1 1 1 1
66 2 194450-45150  O-RING, 2.8X16.4 6 6 6 6
67 2 194450-45720  O-RING 2X5 1 1 1 1
68 2 194450-45710  VALVE, SLOW RETURN 1 1 1 1
69 2 194450-45730  CIRCLIP 11 1 1
70 2 194450-45740  BUSH 1 1 1 1
71 2 194450-45750  WASHER 1 1 1 1
72 2 194450-45760  SHIM 1 1 1 1
73 2 194450-45450  SPRING 6 6 6 6
74 2 194450-45510  SHIM (A) 2 2 2 2
75 2 194450-45520  SHIM (B) 2 2 2 2
76 2 194450-45460  CAP 1 1 1 1
77 2 194450-45470  WASHER 1 1 1 1
78 2 22252-000350  RING, 35 1 1 1 1
79 2 194450-45480  O-RING 2.5X25 1 1 1 1
Y 80 2 194450-45490  O-RING, 2X25 11 1 1
Q 81 2 22351-050032  PIN, SPRING 5.0X32 1 1 1 1
Q(@z,, 7 @ﬁ@ K 8 82 2 19445045530  DRIVER 1 1 1 1
78 ?@& LR Y 83 2 194450-45570  O-RING, 2.5X9 1 1 1 1
V73 Companent Rarts of CONTROL VALVE " /7'%5 84 2 194450-45540  SHAFT, DRIVER 1 01 1 1
48 85 2 22252-000220  RING, 22 1 1 1 1
XMARK PARTS © NOT SOLD SEPARATELY 86 2 194450-45550  WASHER 1 1 1 1
87 2 194450-45560  CIRCLIP 1 1 1 1
88 2 194464-45130-X COVER, HYDRAULIC 1 1 1 1
89 2 194464-45180  SCREW M 6X30 2 2 2 2
90 2 194464-45950  GASKET 8X11.5X1 1 1 1 1
91 2 23871-020000  PLUG, R02 1 1 1 1
91-1 2 23873-020000  PLUG, R02 1 1 1 1 N
(A=4) (B=%) [(S) (D=%)
92 2 26756-080002  NUT, LOCK M8 1 1 1 1
93 2 194450-45580  WASHER 1 1 1 1
94 2 194464-45920  PLUG, 3/4-16UNF 2 2 2 2
95 2 194464-45930  O-RING, 8-1 2 2 2 2
96 2 194464-45940  PLUG 1 1 1 1
Remarks 96A 2 194450-45870  PLUG 18 11 w
(1) SELECTIVE PARTS N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D) 0CT10-M21400 Fig.74

; (A)=YM336 (FLOOR (D)=YM336D(COLUM
Fig.74. HYDRAULIC LIFT (Y336 (LOOR. o
(C)=YM336 (COLUM (F)=
No. Lev. Parts No. Description Qty |
A B € ©O E ¢
(C=% (D=%)
96B 2 194450-45880 GASKET, 18X22X1.5 1 1 W
D83273-54100 (C:*) (D:*)
Fig.74 HYDRAULIC LIFT Danigr-4s100 97 1 26116-080952 BOLT, M8X 95 PLATED 3 3 3 3
97-1 1 26013-080952 BOLT, M8X 95 3 3 3 3 N
(A=9) (B=%) (=% (D=%)
98 1 22217-080000 WASHER, SPRING 8 3 3 z
(A=9) (B=9)
o
SN
78 Q\ BAK
AR o,
73 macnent Parts of CONTROL VALVE
92 Companent Parts of ““{@
XMARK PARTS : NOT SOLD SEPARATELY
Remarks Yes No Yes No
1) SELECTIVE PARTS N:Old == New, Q:0ld*— New, R:0ld =5 New, S:0ld *— New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
( ) No Yes' Yes No

Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CT10-M21400 CHASSIS YM336(D) 0CT10-M21400 Fig.75

; (A)=YM336 (FLOOR (D)=YM336D(COLUM
Fig.75. OIL PRESSURE CONTROL (-1aso ELooR. o
(C)=YM336 (COLUM (F)=
No. Lev. Parts No. Description Qty |

AW B € O E @

1 1  194464-47300-X GUIDE, LEVER 1 1 1 1
2 1 194130-37730  TURNBUCKLE M10X70 1 1 1 1
3 1 26756-100002  NUT, LOCK M10 1 01 1 1
Fig.75 OIL PRESSURE CONTROL poset-aT300 4 1  194450-47420 ROD, FEEDBACK A 1 1 1 1
5 1  194450-47430 ROD, FEEDBACK B 101 1 1
6 1 194450-47460 HOLDER, SPRING 1 1 1 1
7 1 22137-100000 WASHER, 10 3 3 3 3
8 1 22417-300250  PIN, COTTER 3.0X25 3 3 3 3
9 1 19432047410  LEVER, FEED BACK 1 1 1 1
10 1 194464-47360-X LEVER, CONTROL 1 1 1 1
11 1 194420-47370  KNOB, LEVER 1 1 1 1
12 1 194320-47380-X SHAFT, CONTROL LEVER 1 1 1 1
13 1  26116-101002  BOLT, M10X100 PLATED 1 1 1 1
14 1 22217-100000 WASHER, SPRING 10 1 1 1 1
151 1  194450-47470  SPRING, SET 1 1 1 1
16 1 194450-47390 STOPPER 2 2 2 2
17 1 194464-47440  BOLT, STOPPER 2 2 2 2
18 1 22351-040014  PIN, SPRING 4.0X14 2 2 2 2
19 1 22137-080000 WASHER, 8 2 2 2 2
20 1 22217-080000 WASHER, SPRING 8 2 2 2 2
21 1 26635-080002  NUT, WING M8 2 2 2 2
22 1 22272-000040 RING, E- 4 2 2 2 2
23 1 194450-47340-X GUIDE (B), LEVER 1 1 1 1
24 1 194450-47350  SPACER, GUIDE 2 2 2 2
25 1 26116-080352  BOLT, M8X 35 PLATED 2 2 2 2
26 1 22217-080000 WASHER, SPRING 8 2 2 2 2
27 1 26716-080002  NUT, M8 2 2 2 2
28 1 194320-47530  HINGE, STOPPER 1 1 1 1
29 1 194273-47910  KNOB, LEVER 1 1 1 1
30 1 26116-080182  BOLT, M8X 18 PLATED 2 2 2 2
30-1 1 26013-080162 BOLT, M8X 16 2 2 N
(C=*1982.12) (D=*1982.12)
31 1 22217-080000 WASHER, SPRING 8 2 2 2 2 z
(C=*1982.12) (D=*1982.12)
32 1  26116-080122  BOLT, M8X 12 PLATED 1 1 1 1
32-1 1 26013-080122  BOLT, M8X 12 11 N
(C=*1982.12) (D=*1982.12)
33 1 22217-080000 WASHER, SPRING 8 1 1 1 1 z
(C=*1982.12) (D=*1982.12)
34 1  194450-47510  LINK ASSY, CONTROL 1 1 1 1
34-1 1 194464-47510  LINK ASSY, CONTROL 1 1 1 1 N
(A=*1980.) (B=*1980.) (C=*1980.) (D=*1980.)

35 2 194450-47560 RING, CONTROL

35-1 2 194464-47560 RING, CONTROL
(A=*1980.) (B=*1980.) (C=*1980.) (D=*1980.)

N
(S
(S
(S
2

36 2 194450-47620 CAM, POSITION 1 1 1 1
37 2 194450-47610 CAM, DRAFT 1 1 1 1
38 2 194450-47660 SHIM 1 1 1 1
39 2 22242-000950 RING, 95 1 1 1 1
Remarks 40 2 194450-47630 CAM, SELECTION 1 1 1 1
(M) MISPRINT. 41 2 194450-47650 SPRING 3 3 3 3
(1) SELECTIVE PARTS N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D) 0CT10-M21400 Fig.75

1 A)=YM336 (FLOOR D)=YM336D(COLUM
Fig.75. OIL PRESSURE CONTROL y=ruass FLooR vuas
(C)=YM336 (COLUM (F)=
No. Lev. Parts No. Description Qty |
A B € ©O E ¢
42 2 194450-47570  WASHER 1 1 1 1
43 2 194450-47640-X LEVER, SELECTION 1 1 1 1
44 2 22351-040022 PIN, SPRING 4.0X22 1 1 1 1
Fig-75 OIL PRESSURE CONTROL pomer-arate 45 1 194464-47470  BOLT, LOCK 101 1 1
46 1 22351-020012 PIN, SPRING 2.0X12 1 1 1 1
Remarks
(M) MISPRINT,
(1) SELECTIVE PARTS N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D) 0CT10-M21400 Fig.76

H A)=YM336 (FLOOR D)=YM336D(COLUM
Fig.76. DRAFT CONTROL EB;:YMSSGS(FLOOR EE;: (
(C)=YM336 (COLUM F=
No. Lev. Parts No. Description Qty |
A (B () O () A
1 1 194322-47740-X HINGE ASSY, TOP LINK 1 1 1 1
3 2 194190-11520  BUSH, 22X25X25 2 2 2 2
4 1 194130-37730  TURNBUCKLE M10X70 101 1 1
Fig.76 DRAFT CONTROL pasHIATI00 5 1  194450-47430 ROD, FEEDBACK B 1 1 1 1
6 1 194464-47721-X SPRING, SENSING 101 1 1
7 1 194320-47840-X SPACER (A) 101 1 1
8 1 26116-100282  BOLT M10X 28 PLATED 2 2 2 2
81 1 26013-100282  BOLT, M10X 28 2 2 2 2 N
(A=*) (B=*) (C=%) (D=%)
82 1 26013-100252  BOLT, M10X 25 2 2 N
(C=*1982.12) (D=*1982.12)
9 1 22217-100000 WASHER, SPRING 10 2 2 2 2 z
(A=%) (B=%) (C=% (D=%)
10 1 194464-47870-X SPACER 101 1 1
1 1 104464-47890  BOLT M14X28 2 2 2 2
12 1 22217-140000 WASHER, SPRING 14 2 2 2 2
13 1 194320-47880-X NUT M12 2 2 2 2
14 1 194320-47810  BOLT, SET 2 2 2 2
15 1  194464-47830  WASHER, 12 2 2 2 2
16 1 22217-120000 WASHER, SPRING 12 2 2 2 2
17 1 194320-47760  PIN, 22 101 1 1
18 1 24761-010000  NIPPLE, GREASE M6F 1 01 1 1
19 1 194273-47770  PIN, HINGE 101 1 1
20 1 26716-100002  NUT, M10 2 2 2 2
21 1 22217-100000  WASHER, SPRING 10 1 1 1 1
22 1 22137-100000 WASHER, 10 3 3 3 3
221 1 22137-100000 WASHER, 10 4 4 4 4 K
(A=%) (B=%) (C=% (D=%)
23 1 22417-300250  PIN, COTTER 3.0X25 3 3 3 3
24 1 194450-47790 ROD, FEEDBACK C 101 1 1
25 1 26756-100002  NUT, LOCK M10 1 1 1 1
26 1 194320-47860  BOLT, LOCK M10 101 1 1
27 1 22217-100000 WASHER, SPRING 10 101 1 1
28 1 194322-47910-X BAR, LOCK 2 2 2 2
29 1 194322-47920  BOLT, LOCK 2 2 2 2
30 1 194322-47930-U SPRING(L), LOCK BAR 101 1 1
31 1 194322-47940-U SPRING(R), LOCK BAR 1 1 1 1
32 1 22217-160000 WASHER, SPRING 16 2 2 2 2
*MARK PARTS : NOT SOLD SEPARATELY 33 1 22272-000120 RING, E-12 2 2 2 2
34 1 22351-030012  PIN, SPRING 3.0X12 2 2 2 2
35 1 26116-060122  BOLT, M6X 12 PLATED 2 2 2 2
351 1 26013-060122  BOLT, M6X 12 2 2 2 2 N
(A=%) (B=%) (C=% (D=%)
36 1 22217-060000 WASHER, SPRING 6 2 2 z

(A=9) (8=

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)
Fig.77. HYDRAULIC PIPES

Fig.77 HYDRAULIC PIPES

XMARK PARTS : NOT SOLD SEPARATELY 50 49

D94322-58100
D98278-41100

(A)=YM336 (FLOOR

0CT10-M21400 Fig.77
(D)=YM336D(COLUM

Remarks
(M) MISPRINT.

(B)=YM336D(FLOOR (E)=
(C)=YM336 (COLUM (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1  194278-41120-X PUMP ASSY, HYDRAULIC 1 1 1 1
3 2 194278-41150 FLANGE 1 1 1 1
3-1 2 194278-41151 FLANGE 1 1 N
(C=T/#21218) (D=T/# 42247)
4 2 194278-41160 SEAL, OIL TC173008 1 1 1 1
5 2 22252-000300  RING, 30 1 1 1 1
6 2 794275-41200  SEALKIT 2 2 2 2
6-1 2 794275-41200  SEALKIT 1 1 1 1 K
(A=) (B=%) (c=9 (b=9
10 2 194278-41190 COVER 1 1 1 1
11 2 194278-41210 KEY 2 2 2 2
14 2 194278-41230  BOLT 4 4 4 4
14-1 2 194278-41250 BOLT 4 4 S
(C=*1982.12) (D=*1982.12)
15 2 194278-41240  KEY 1 1 1 1
21A 2 194065-41210  PIN, PARALLEL 6X12 2 2 W
(C=T/#21218) (D=TH 42247)
22 1  26726-120002 NUT, M12 1 1 1 1
23 1 22217-120000 WASHER, SPRING 12 1 1 1 1
24 1 22137-120000 WASHER, 12 1 1 1 1
25 1  194331-48110-X PIPE, HIGH-PRESSURE 1 1 1 1
26 1 26116-060352 BOLT, M6X 35 PLATED 4 4 4 4
26-1 1 26013-060352 BOLT, M6X 35 4 4 4 4 N
(A=) (B=%) (c=9 (=9
27 1 22217-060000 WASHER, SPRING 6 4 4 z
(A=%) (B=%)
28 1  24311-000200 O-RING, 1AP20.0 1 1 1 1
29 1 23857-150000  BOLT, JOINT 15 1 1 1 1
30 1 23414-200026  GASKET, 20X1.0 2 2 2 2
31 1 194331-48150-X PIPE, HIGH-PRESSURE 1 1 1 1
32 1  23857-150000 BOLT, JOINT 15 1 1 1 1
33 1 23414-200026  GASKET, 20X1.0 2 2 2 2
34 1  194130-48650 BOLT, JOINT M12 1 1 1 1
34-1 1 198220-48750  BOLT ASSY, JOINT 1 1 S
(C=T/# 21305) (D=T/# 43388)
35 1 23414-180023  GASKET, 18X1.0 2 2
36 1 194464-48850 RUBBER, ABSORBER 1 1 1 1
36-1 1 194464-48850 RUBBER, ABSORBER 2 2 K
(C=T/# 21098) (D=T/# 41323)
37 1  194331-48210-X PIPE, LOW PRESSURE 1 1 1 1
38 1  24311-000200 O-RING, 1AP20.0 1 1 1 1
39 1  26116-060452 BOLT, M6X 45 PLATED 3 3 3 3
40 1 22217-060000 WASHER, SPRING 6 3 3 3 3
41-1 1  194321-48820-X CLAMP 1 1 1 1
42 1  26116-080162 BOLT, M8X 16 PLATED 2 2 2 2
42-1 1 26013-080162 BOLT, M8X 16 2 2 2 2 N
(A=) (B=%) (C=9 (b=9
43 1 22217-080000 WASHER, SPRING 8 2 2 z
(A=%) (B=%)
44 1 194321-48830 RETAINER 1 1 1 1
45 1 194278-48250-X PIPE, LOW PRESSURE 1 1 1 1

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
++ CONTINUE ++

Yes' Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)
Fig.77. HYDRAULIC PIPES

Fig.77 HYDRAULIC PIPES

XMARK PARTS : NOT SOLD SEPARATELY 50 49

D94322-58100
D98278-41100

(A)=YM336 (FLOOR

0CT10-M21400 Fig.77
(D)=YM336D(COLUM

(B)=YM336D(FLOOR (E)=
(C)=YM336 (COLUM (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
46-1 1  24311-000220 O-RING, 1AP22.0 1 1 1 1
47 1 26116-060452 BOLT, M6X 45 PLATED 3 3 3 3
48 1 22217-060000 WASHER, SPRING 6 3 3 3 3
49 1 194278-48280-X PIPE, LOW PRESSURE 1 1 1 1
50 1  24311-000200 O-RING, 1AP20.0 1 1 1 1
51 1 26116-060452 BOLT, M6X 45 PLATED 3 3 3 3
52 1 22217-060000 WASHER, SPRING 6 3 3 3 3
53 1 194322-48310 HOSE, PRESSURE F 1 1 1 1
54 1 194322-48320  PIPE, RUBBER 1 1 1 1
55 1 194464-48220 CLAMP 37 4 4 4 4
56 1 194464-48300-X COVER ASSY, FILTER 1 1 1 1
57 2 194464-48322-X COVER, STRAINER 1 1 1 1
58 2 194464-48331 BOLT, FILTER 1 1 1 1
59 2 194464-48341  COLLAR, SEAL 1 1 1 1
60 2 194464-48351  SPACER 56 1 1 1 1
61 2 194464-48361  WASHER 21.5X35X1.6 1 1 1 1
62 2 194464-48370 SPRING, FILTER 1 1 1 1
63 2 194464-48390  GASKET 1 1 1 1
64 2 22252-000600  RING, 60 1 1 1 1
65 2 24311-000280 O-RING, 1AP28.0 1 1 1 1
66 2 24341-000560  O-RING, 1AS56.0 1 1 z
(A=%) (B=%)
67 1 26116-080222 BOLT, M8X 22 PLATED 2 2 2 2
67-1 1  26014-080222 BOLT, M8X 22 2 2 2 2 N
(A=%) (B=%) (=9 (b=9
67-2 1 26014-080202 BOLT, M8X 20 2 2 N
(C=T/# 21098) (D=T/# 41323)
68 1 22217-080000 WASHER, SPRING 8 2 2 z
(A=%) (B=%)
69 1 22117-080000  WASHER, 8 2 2 z
(A=%) (B=*)
70 1  194464-48310-X FILTER, HYDRAULIC 1 1 1 1
71 1  194322-48430-X BRACKET 1 1 1 1 W
(A=%) (B=%)
71-1 1 194322-48380-X BRACKET, STRAINER 1 1 1 1 N
(A=*1980.) (B=*1980.)
72 1 26587-080202  SCREW, M8X20 3 3 3 3 W
(A=%) (B=*)
72-1 1 26587-080202  SCREW, M8X20 1 1 K
(C=*1982.09) (D=*1982.09)
73 1 194275-48820 CLAMP, PIPE 2 2 W
(C=T/# 21098) (D=T/# 41323)
74 1 26013-080202 BOLT, M8X 20 1 1 W

(C=*1982.09)

(D=*1982.09)

Remarks
(M) MISPRINT.

Yes

Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D) 0CT10-M21400 Fig.78

Fig.78. ELECTRIC PARTS (1) (FLOOR : A) Eg;mggg éféfggfq Egzvmsseo(cowm
(C)=YM336 (COLUM (F)=
No. Lev. Parts No. Description Qty |

@ B € O E @

1-1 1 19427551510  BATTERY (N100), DRY 1 1
2 1  194145-51550-X COVER, BATTERY 11
3 1 19432251560  CLAMP, BATTERY 1 1
A Fig. 78 ELECTRIC PARTS (1) (FLOOR: A.) 4 1 194150-61740 ROD, BATTERY CLAMP 2 2
5 1 194990-22140  NUT, M8 2 2
6 1 26716-080002  NUT, M8 2 2
7 1 194322-51520-X CASE, BATTERY 11
8 1 192060-46110  CAP, RUBBER 101
9 1  26116-100252  BOLT, M10X 25 PLATED 4 4
184 10 1 26716-100002  NUT, M10 4 4
1 1 22217-100000  WASHER, SPRING 10 4 4
12 1 19415104260  GASKET, FUEL TANK 2 2
13 1 194080-51430  INSULATOR 1 1
14 1 19445051410  CABLE, BATTERY 11
14-1 1 194080-51411  CABLE, BATTERY 1 1 N
(A=*1982.) (B=*1982.)
15 1 194190-51420  CABLE, BATTERY EARTH 11
16 1 26116-080162  BOLT, M8X 16 PLATED 1 1
16-1 1 26013-080162  BOLT, M8X 16 11 N
(A=%) (B=)
17 1 22217-080000 WASHER, SPRING 8 11 z
(A=%) (B=%)
18A-1 1 194322-52110  SWITCH, STARTING 101
188 2 19415552190  KEY, START SWITCH 1 1
19 1 19414551210  WIRE, LEAD 1 1
20 1 19413052121  SWITCH, LIGHTING 1 1
21 1 19408052132 SWITCH, TURN SIGNAL 1 1
22 1 19415051250  WIRE, LEAD 11
23 1 19432251110  HARNESS (A), WIRE 11
24-1 1 19415051620  CLAMP, HARNESS 2 2 z
(A=%) (B=%)
25 1 19414551610  CLAMP, HARNESS 11 z
(A=%) (B=*)
26 1 26116-060142  BOLT, M6X 14 PLATED 11 z
(A=%) (B=)
27 1 22217-060000 WASHER, SPRING 6 11 z
(A=%) (B=%)
28 1 23061120040  PIPE 12X 40 2 2 z
(A=%) (B=9)
29 1 19427551210 GROMMET 25 1 1
30 1 19415051620  CLAMP, HARNESS 11 z
(A=%) (B=9)
31 1 19414551650  CLAMP, HARNESS 11
32 1 26022060122  SCREW, M6X12 2 2
321 1 26022060142 SCREW M 6X 14 2 2 N
(A=%) (B=%)
33 1 19414551150  HARNESS (E), WIRE 11
341 1 194440-01550 GROMMET 11
35 1 19415155100  LAMP ASSY, PILOT 11
36 2 19415555820  BULB, 12V1.7W 3 3
Remarks 37 1 19414555290  HOOD, PILOT LAMP 1 1
(M) MISPRINT. N:Old $=5 New, Q:0ld *725 New, R:0ld $=5 New, S:0ld ¥ New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)
Fig.78. ELECTRIC PARTS (1) (FLOOR : A)

A Fig. 78 ELECTRIC PARTS (1) (FLOOR: A}

188
18A

21

(A)=YM336 (FLOOR
(B)=YM336D(FLOOR
(C)=YM336 (COLUM

0CT10-M21400 Fig.78
(D)=YM336D(COLUM
(E)=
=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
37-1 1 194145-55291 BONNET, LAMP 1 1 N
(A=*1981.) (B=*1981.)
38 1 26557-050162  SCREW, M5X16 2 2
39 1 194990-22030  NUT, M5 2 2
40 1  194322-56100 METER ASSY, HOUR 1 1
41-1 2  194440-55820 BULB, 12V3.4W 1 1
42 1 194145-56901  CABLE, HOUR-METER 1 1
42-1 1 194275-56900 CABLE ASSY, METER 1 1 N
(A=*1981.) (B=*1981.)
43 1 194145-53200  LIGHT ASSY, HEAD 2 2
44 2 194155-55810  BULB, 12V35W/25W 2 2
45 1 194250-51660  BAND 250 2 2 W
(A=) (B=%)
46 1 121750-59890  BAND, 140 5 5 W
(A=) (B=%)
47 1 194464-57250  RELAY, CHECK 1 1
48 1 26557-050252  SCREW, M5X25 6 6
49 1  194080-57202 RELAY 1 1
50 1 194151-57210 SPACER 1 1
51 1 26557-050162  SCREW, M5X16 1 1
52 1  26346-050002 NUT, M5 1 1
53 1  194446-51160 WIRE, LEAD 1 1 W
(A=*1980.) (B=*1980.)
54 1 194464-51740  EDGING, 40 1 1
(A=T/# 21125) (B=T/# 41525)
55 1 194151-57100 HORN 1 1
(A=*1983.) (B=*1983.)
56 1 26116-060122 BOLT, M6X 12 PLATED 2 2
(A=%) (B=%)
57 1  194990-22040  NUT, M6 2 2
(A=%) (B=*)
58 1 194446-61580 GROMMET, L=125 1 1 w

(A=*1981.) (B=*1981.)

Remarks
(M) MISPRINT.

Yes

Yes' Yes'

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)

Fig.79. ELECTRIC PARTS (1) (FLOOR : F)

F Fig. 79 ELECTRIC PARTS (1) (FLOOR: F.)

%MARK PARTS ! NOT SOLD SEPARATELY

(A)=YM336 (FLOOR

0CT10-M21400 Fig.79
(D)=YM336D(COLUM

Remarks

(1) PART NO.COLUMN SHOWS THE PART NO.

OF ORIGINAL MAKER.
THE NAME ADDRESS OF THE ORIGINAL
MAKER, TAKING AFTERCARE OF PARTS
PREPARATION AND SUPPLY,IS AS FOL-
LOWS:

AUTEROCHE S.A.

50,RUE GREFFULHE

62300 LEVALLOIS PERRET TEL:757.06-43

FRANCE TELEX:610522

(B)=YM336D(FLOOR (E)=
(C)=YM336 (COLUM (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 194275-51510  BATTERY (N100), DRY 1 1
2 1 194145-51550-X COVER, BATTERY 1 1
3 1 194322-51560  CLAMP, BATTERY 1 1
4 1 194150-61740 ROD, BATTERY CLAMP 2 2
5 1 194990-22140  NUT, M8 2 2
6 1 26716-080002 NUT, M8 2 2
7 1 194322-51520-X CASE, BATTERY 1 1
8 1 192060-46110 CAP, RUBBER 1 1
9 1  26116-100252 BOLT, M10X 25 PLATED 4 4
10 1 26716-100002 NUT, M10 4 4
11 1 22217-100000 WASHER, SPRING 10 4 4
12 1 194151-04260  GASKET, FUEL TANK 2 2
13 1 194080-51430  INSULATOR 1 1
14 1 194450-51410  CABLE, BATTERY 1 1
14-1 1  194080-51411 CABLE, BATTERY 1 1 N
(A=*1982.) (B=*1982.)
15 1  194190-51420 CABLE, BATTERY EARTH 1 1
16 1 26013-080162 BOLT, M8X 16 1 1
17A 1 194322-52110 SWITCH, STARTING 1 1
17B 2 194155-52190 KEY, START SWITCH 1 1
18 1  194145-51210 WIRE, LEAD 1 1
19 1 194240-52120  SWITCH, LIGHTING 1 1
20 1 194080-52132  SWITCH, TURN SIGNAL 1 1
21 1 194150-51250  WIRE, LEAD 1 1
22 1 194324-51110 HARNESS (A), WIRE 1 1
23 1 194275-51210 GROMMET 25 1 1
24 1 194145-51650  CLAMP, HARNESS 1 1
25 1 26022-060142 SCREW M 6X 14 2 2
26 1 194324-51150 HARNESS, WIRE 1 1
27 1  194464-57250  RELAY, CHECK 1 1
28 1  194440-01550 GROMMET 1 1
29 1  194151-55100 LAMP ASSY, PILOT 1 1
30 2 194155-55820 BULB, 12V1.7W 3 3
31 1 194145-55290 HOOD, PILOT LAMP 1 1
31-1 1 194145-55291 BONNET, LAMP 1 1 N
(A=*1981.) (B=*1981.)
32 1 26557-050162  SCREW, M5X16 2 2
33 1 194990-22030  NUT, M5 2 2
34 1 194324-56110 HOUR-METER 1 1
35 2 194440-55820  BULB, 12V3.4W 1 1
36 1 194145-56901  CABLE, HOUR-METER 1 1
36-1 1 194275-56900  CABLE ASSY, METER 1 1 N
(A=*1981.) (B=*1981.)
45 1  194080-57202 RELAY 1 1
46 1 194151-57210  SPACER 1 1
47 1 26557-050162 SCREW, M5X16 1 1
48 1 26346-050002 NUT, M5 1 1
49 1  194446-51160 WIRE, LEAD 1 1
50 1 194464-51740 EDGING, 40 1 1
51 1 194340-57100 HORN ASSY 1 1
52 1  26116-060122 BOLT, M6X 12 PLATED 2 2

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

++ CONTINUE ++

Yes
Yes

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)
Fig.79. ELECTRIC PARTS (1) (FLOOR : F)

F Fig. 79 ELECTRIC PARTS (1) (FLOOR: F.)

%MARK PARTS ! NOT SOLD SEPARATELY

0CT10-M21400 Fig.79

(A)=YM336 (FLOOR (D)=YM336D(COLUM

(B)=YM336D(FLOOR )=
(C)=YM336 (COLUM (F)=

No. Lev. Parts No. Description Qty |

A (B) () O (B ¢

53 1 194990-22040 NUT, M6 2 2

54 1 194250-51660 BAND 250 1 1

55 1 121750-59890 BAND, 140 5 5

56 1  194446-61580 GROMMET, L=125 1 1

Remarks

(1) PART NO.COLUMN SHOWS THE PART NO.
OF ORIGINAL MAKER.
THE NAME ADDRESS OF THE ORIGINAL
MAKER,TAKING AFTERCARE OF PARTS
PREPARATION AND SUPPLY,IS AS FOL-
LOWS:

AUTEROCHE S.A.

50,RUE GREFFULHE

62300 LEVALLOIS PERRET TEL:757.06-43

FRANCE TELEX:610522

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)

Fig.80. ELECTRIC PARTS (2) (FLOOR : A)

Fig. 80 ELECTRIC PARTS (2) (FLOOR: A}

*MARK PARTS : NOT SOLD SEPARATELY

(A)=YM336 (FLOOR
(B)=YM336D(FLOOR
(C)=YM336 (COLUM

0CT10-M21400 Fig.80
(D)=YM336D(COLUM
(E)=
=

Remarks
(M) MISS-PRINT.

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 194440-52190  SWITCH, SAFETY START 2 2
1-1 1 194440-52191  SWITCH, SAFETY START 2 2 N
(A=T/# 21231) (B=T/# 42878)
2 1 194240-52210  NUT, M22 2 2
3 1  194145-52220-X STAY, SAFETY SWITCH 1 1
4 1 26116-080162 BOLT, M8X 16 PLATED 2 2
5 1 26116-080202 BOLT, M8X 20 PLATED 1 1
6 1 26116-080602 BOLT, M8X 60 PLATED 1 1
7 1 22217-080000  WASHER, SPRING 8 4 4
8 1 194320-52230 SPACER 1 1
9 1  194322-52250-X STAY, SAFETY SWITCH 1 1
10 1  194145-52400  BOXASSY, FUSE 1 1
10-1 1  194440-52400 BOXASSY, FUSE 1 1 N
(A=*1981.) (B=*1981.)
12 2 194145-52820  FUSE 5A 1 1
13 2 194145-52830  FUSE 10A 2 2
14 2 194145-52840 FUSE 15A 2 2
15 1 26587-060202  SCREW, M6X20 2 2
16 1 26557-060122  SCREW, M6X12 2 2
17 1  194990-22130  NUT, M6 2 2
18 1  194322-51120 HARNESS (B), WIRE 1 1
19 1 194322-51130 HARNESS, WIRE 1 1
20 1 194322-51140 HARNESS (D), WIRE 1 1
21 1  194145-51180 PLATE, EARTH 2 2
22 1 194080-58810 GROMMET, 8 3 3
23 1 194080-58820 GROMMET, 15 2 2
24 1 1A1040-57701  CLAMP 2 2
24-1 1 194150-51620  CLAMP, HARNESS 3 3 N
(A=%) (B=%)
24-2 1 194150-51620  CLAMP, HARNESS 3 3 z
(A=%) (B=*)
25 1 794275-53401 LAMP ASSY, WORKING 2 2
26 2 194275-53401 LAMP ASSY, WORKING 2 2
27 3 194275-53410 BULB 2 2
28 3 194275-53421 LENS 2 2
29 3 194275-53431 LENS 2 2
31 3 194275-53451  GASKET, LENS 2 2
33 3 26756-100002 NUT, LOCK M10 2 2
34 3 194275-53481  SCREW, TAPPING M4X40 6 6
35 2 26716-100002 NUT, M10 2 2
36 2 22217-100000 WASHER, SPRING 10 2 2
37 2 22137-100000  WASHER, 10 2 2
38-1 1 794275-54100  LIGHT ASSY, WORKING 1 1
38-2 1 794081-54101 LAMP ASSY, WORKING 1 1 S
(A=*1980.) (B=*1980.)
39 2 194275-54100 LAMP, WORKING 1 1
39-1 2 194275-54101 LAMP, WORKING 1 1 N
(A=) (B=%)
39-2 2 194275-54101 LAMP, WORKING 1 1 z
(A=%) (B=*)
40 3 194275-54110 LENS 1 1

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)
Fig.80. ELECTRIC PARTS (2) (FLOOR : A)

(A)=YM336 (FLOOR
(B)=YM336D(FLOOR
(C)=YM336 (COLUM

0CT10-M21400 Fig.80

(D)=YM336D(COLUM

(E)=
(F)=

No. Lewv. Parts No. Description
A B (€ O (E) (F)
40-1 3 194081-54110 LENS 1 1
(A=) (B=%)
41 3 194081-55820 BULB, 12v20W 1 1
42 3 194275-54120 HOUSING 1 1
42-1 3 194081-54131 RIM 1 1
(A=) (B=%)
43 3 194275-54130 REFLECTOR 1 1
(A=%) (B=%)
44 3 194275-54140 HOUSING 1 1
(A=) (B=%)
2 45 3 194275-54150 GASKET 1 1
E 45-1 3 194081-54120 GASKET 1 1
8 (A=) (B=%)
g 46 3 26557-040162 SCREW, M4X16 3 3
% 46-1 3 26557-040162 SCREW, M4X16 1 1
Z (A= (B=")
x 47 3  194275-54160 PLUG 1 1
3 (A=%) (B=*)
48 3 194275-54170 BRACKET 1 1
48-1 3 194081-54221 STAY 1 1
(A=) (B=%)
49 3 194275-54180 LEAD 1 1
(A=%) (B=*)
50 3 194275-54190 LEAD 1 1
(A=%) (B=%)
51 3 22217-060000 WASHER, SPRING 6 2 2
51-1 3 194081-54240 SPRING WASHER 6 2 2
(A=%) (B=%)
52 3  26116-060142 BOLT, M6X 14 PLATED 2 2
52-1 3 194081-54230 BOLT M6X 12 2 2
(A=%) (B=*)
53 3 194275-54210 NUT 2 2
2 (A=) (B=%)
£ 54 3 194275-54220 SPRING 1 1
E 54-1 3 194081-54151 SPRING 1 1
8 (A=) (B=%)
% 55 3 194081-54160 SOCKET 1 1
S 56 3 194081-54171 SWITCH 1 1
g 57 2  26587-080162 SCREW, M8X16 1 1
: 58 2 194990-22050 NUT, M8 1 1
2

Remarks

Yes Yes

(M) MISS-PRINT. N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)

Fig.81. ELECTRIC PARTS (2) (FLOOR :

Fig. 81 ELECTRIC PARTS (2) (FLOOR: F.)

Optionsi pans

i
3
i
i
8
:
H
i
i

(A)=YM336 (FLOOR

0CT10-M21400 Fig.81
(D)=YM336D(COLUM

(B)=YM336D(FLOOR (E)=
(C)=YM336 (COLUM (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 194440-52190  SWITCH, SAFETY START 2 2
1-1 1 194440-52191  SWITCH, SAFETY START 2 2 N

(A=T/# 21231)

(B=T/# 42878)

Remarks

(1) PART NO.COLUMN SHOWS THE PART NO.
OF ORIGINAL MAKER.
THE NAME AND ADDRESS OF THE ORIG-
INAL MAKER, TAKING AFTERCARE OF
PART PREPARATION AND SUPPLY, IS
AS FOLLOWS :

AUTEROCHE S.A.

50, RUE GREFFULHE

62300 LEVALLOIS PERRET TEL:757.06-43

FRANCE TELEX: 610522

2 1 194240-52210 NUT, M22 2 2
3 1 194145-52220-X STAY, SAFETY SWITCH 1 1
4 1 26116-080162 BOLT, M8X 16 PLATED 2 2
5 1 26116-080202 BOLT, M8X 20 PLATED 1 1
6 1 26116-080602 BOLT, M8X 60 PLATED 1 1
7 1 22217-080000 WASHER, SPRING 8 4 4
8 1 194320-52230 SPACER 1 1
9 1 194322-52250-X STAY, SAFETY SWITCH 1 1
10 1 194145-52400 BOX ASSY, FUSE 1 1
10-1 1 194440-52400 BOX ASSY, FUSE 1 1 N
(A=%) (B=*)
12 2 194145-52820 FUSE 5A 1 1
13 2 194145-52830 FUSE 10A 2 2
14 2 194145-52840 FUSE 15A 2 2
15 1 26587-060202 SCREW, M6X20 2 2
16 1 26557-060122 SCREW, M6X12 2 2
17 1 194990-22130 NUT, M6 2 2
18 1 194322-51120 HARNESS (B), WIRE 1 1
19 1 194322-51130 HARNESS, WIRE 1 1
20 1 194322-51140 HARNESS (D), WIRE 1 1
21 1 194145-51180 PLATE, EARTH 2 2
22 1 194080-58810 GROMMET, 8 3 3
22-1 1 194080-58820 GROMMET, 15 2 2 S
(A=*1982.) (B=*1982.)
23 1  194080-58820 GROMMET, 15 2 2
24 1 794081-54101 LAMP ASSY, WORKING 1 1
25 2 194081-54110 LENS 1 1
26 2 194081-55820 BULB, 12V20W 1 1
27 2 194081-54131 RIM 1 1
28 2 194081-54140 REFLECTOR 1 1
29 2 194081-54181 BODY 1 1
30 2 194081-54120 GASKET 1 1
31 2 194081-54210 SCREW 1 1
32 2 194081-54190 GROMMET 1 1
33 2 194081-54221 STAY 1 1
34 2 194081-54240 SPRING WASHER 6 2 2
35 2 194081-54230 BOLT M6X 12 2 2
36 2 194081-54151 SPRING 3 3
37 2 194081-54160 SOCKET 1 1
38 2 194081-54171 SWITCH 1 1
39 1 26587-080162 SCREW, M8X16 1 1
40 1  194990-22050 NUT, M8 1 1
41 1 194240-65370 LABEL, WORK LAMP 1 1
42 1 194270-51700-X BRACKET, SOCKET 1 1
42-1 1 194270-51701-X BRACKET, SOCKET 1 1 N
(A=*1981.) (B=*1981.)
43 1 194448-58810 GROMMET 8 2 2
43-1 1 194448-58811 GROMMET, 15 2 2 S

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
++ CONTINUE ++

Yes' Yes

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)

Fig.81. ELECTRIC PARTS (2) (FLOOR :

Fig. 81 ELECTRIC PARTS (2) (FLOOR: F.)

Optionsi pans

i
3
i
i
8
:
H
i
i

(A)=YM336 (FLOOR

0CT10-M21400 Fig.81
(D)=YM336D(COLUM

(B)=YM336D(FLOOR (E)=
(C)=YM336 (COLUM (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
(A=*1982.) (B=*1982.)
44 1 26013-120222 BOLT, M12X 22 2 2
71 2 22217-050000  WASHER, SPRING 5 2 2
72 2 26716-050002 NUT, M5 2 2
73 2 26116-050162 BOLT, M5X 16 PLATED 2 2
75 1 26116-060202 BOLT, M6X 20 PLATED 3 3
76 1 194990-22040  NUT, M6 3 3
77 1 121750-59890  BAND, 140 2 2
78 1 194240-51800  HARNESS (L), WIRE 1 1
79 1 194240-51810 HARNESS (R), WIRE 1 1
80 1 194240-51820 HARNESS, SOCKET 1 1

Remarks

(1) PART NO.COLUMN SHOWS THE PART NO.
OF ORIGINAL MAKER.
THE NAME AND ADDRESS OF THE ORIG-
INAL MAKER, TAKING AFTERCARE OF
PART PREPARATION AND SUPPLY, IS
AS FOLLOWS :

AUTEROCHE S.A.

50, RUE GREFFULHE

62300 LEVALLOIS PERRET TEL:757.06-43

FRANCE TELEX: 610522

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)
Fig.82. ELECTRIC PARTS (1) (COLUMN: A)

A Fig. 82 ELECTRIC PARTS (1} (COLUMN: A))

D94490-51100
D94322-51500
D94490-52100
D34440-52400
D94490-53100
D94490-56100
D94322-57100
D94322-57200

(A)=YM336 (FLOOR

(B)=YM336D(FLOOR
(C)=YM336 (COLUM

0CT10-M21400 Fig.82

(D)=YM336D(COLUM
(E)=
=

No. Lewv. Parts No. Description |
€ ® B ©
1 1 194275-51510  BATTERY (N100), DRY 1 1
1A 2 194275-51540  CAP, BATTERY 1 1 W
(C=T/# 21272) (D=T/# 43062)
2 1  194145-51550-X COVER, BATTERY 1 1
3 1  194322-51560 CLAMP, BATTERY 1 1
4 1 194150-61740 ROD, BATTERY CLAMP 2 2
5 1 194990-22140  NUT, M8 2 2
6 1 26716-080002 NUT, M8 2 2
7 1  194322-51520-X CASE, BATTERY 1 1
8 1 192060-46110 CAP, RUBBER 1 1
9 1 26116-100252 BOLT, M10X 25 PLATED 4 4
10 1 26716-100002 NUT, M10 4 4
11 1 22217-100000 WASHER, SPRING 10 4 4
12 1 194151-04260  GASKET, FUEL TANK 2 2
13 1 194080-51430  INSULATOR 1 1
14 1 194450-51410  CABLE, BATTERY 1 1
14-1 1 194080-51411 CABLE, BATTERY 1 1 N
(C=*1982.) (D=*1982.)
15 1  194190-51420 CABLE, BATTERY EARTH 1 1
16 1 26013-080162 BOLT, M8X 16 1 1
17A 1  194322-52110 SWITCH, STARTING 1 1
17B 2 194155-52190  KEY, START SWITCH 1 1
17B-1 2 194155-52160 KEY ASSY 1 1 N
(c=9 (=9
18 1 194420-52120  SWITCH, LIGHTING 1 1
18-1 1 194240-52120  SWITCH, LIGHTING 1 1 S
(C=T/# 21180) (D=T/# 41934)
19 1 194170-52130  SWITCH, TURN SIGNAL 1 1
20 1 194322-51110 HARNESS (A), WIRE 1 1
20-1 1  194490-51111 HARNESS (A), WIRE 1 1 S
(C=*1980.) (D=*1980.)
20-2 1  194324-51113 HARNESS (A), WIRE 1 1 S
(C=T/# 21193) (D=T/# 42247)
21 1 194275-51210 GROMMET 25 1 1
22 1 194145-51650 CLAMP, HARNESS 1 1
23 1 26022-060142 SCREW M 6X 14 2 2
24 1  194145-51150 HARNESS (E), WIRE 1 1
25 1 194464-57250  RELAY, CHECK 1 1
26 1  194440-01550 GROMMET 1 1
27 1 194490-56100 HOUR-METER ASSY 1 1
27-1 1 194490-56101 HOUR-METER ASSY 1 1 N
(C=T/# 21001) (D=T/# 41001)
28 2 194155-55820  BULB, 12V1.7W 1 1
28A 2 194990-22030  NUT, M5 1 1 W
(C=T/# 21001) (D=T/# 41001)
29 1  194145-56901 CABLE, HOUR-METER 1 1
29-1 1 194275-56900 CABLE ASSY, METER 1 1 N
(C=*1981.) (D=*1981.)
30 1 194145-53200  LIGHT ASSY, HEAD 2 2
31 2 194155-55810  BULB, 12V35W/25W 2 2
31A 2 194145-53310  SPRING 6 6

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)
Fig.82. ELECTRIC PARTS (1) (COLUMN: A)

A Fig. 82 ELECTRIC PARTS (1} (COLUMN: A))

D94490-51100
D94322-51500
D94490-52100
D34440-52400
D94490-53100
D94490-56100
D94322-57100
D94322-57200

(A)=YM336 (FLOOR
(B)=YM336D(FLOOR
(C)=YM336 (COLUM

0CT10-M21400 Fig.82
(D)=YM336D(COLUM
(E)=
=

No. Lev. Parts No. Description Qty |
A B () O (E) R
32 1  26557-050252 SCREW, M5X25 6 6
33 1  194080-57202 RELAY 1 1
34 1 194151-57210 SPACER 1 1
35 1 26557-050162 SCREW, M5X16 1 1
36 1 26346-050002 NUT, M5 1 1
37 1 194446-51160 WIRE, LEAD 2 2
38 1 194464-51740 EDGING, 40 1 1
39 1 194151-57100 HORN 1 1
40 1 26116-060122 BOLT, M6X 12 PLATED 2 2
41 1 194990-22040 NUT, M6 2 2
42 1 194250-51660 BAND 250 1 1
43 1 121750-59890 BAND, 140 3 3
44 1 194292-51191 WIRE, LEAD 1 1 w
(C=T1# 21142) (D=T/# 41697)
45 1 194312-51210 WIRE, MAIN LEAD 1 1
(C=TH# 21193) (D=T/# 42247)
46 1 194550-51220 LINK, FUSIBLE 0.85 1 1
(C=T/# 21193) (D=T/# 42247)
47 1 194271-51650 CLAMP, HARNESS 1 1
(C=TH 21222) (D=T/# 42844)
48 1 26014-060162 BOLT, M6X 16 2 2
(C=Ti# 21222) (D=T/# 42844)
49 1 22137-100000 WASHER, 10 4 4 w

(C=TH# 21134)

(D=T/# 41615)

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)

Fig.83. ELECTRIC PARTS(2)(COLUMN:STAN)

Stan

Fig. 83 ELECTRIC PARTS (2) (COLUMN: STAN.)

D94490-51100
D94322-51500
D94490~52100
D94nk0-52400
D94490-53100
D94490-56100
D94322-57100
D94322-57200

(A)=YM336 (FLOOR
(B)=YM336D(FLOOR
(C)=YM336 (COLUM

0CT10-M21400 Fig.83
(D)=YM336D(COLUM
(E)=
=

%MARK PARTS : NOT SOLO SEPARATELY

Remarks
(M) MISPRINT.

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 194440-52190  SWITCH, SAFETY START 2 2
1-1 1 194440-52191  SWITCH, SAFETY START 2 2 N
(C=T/# 21231) (D=T/# 42878)
2 1 194240-52210  NUT, M22 2 2
3 1  194145-52220-X STAY, SAFETY SWITCH 1 1
4 1 26116-080162 BOLT, M8X 16 PLATED 2 2
5 1 26116-080202 BOLT, M8X 20 PLATED 1 1
5-1 1 26116-080252 BOLT, M8X 25 PLATED 1 1 N
(c=9 (b=9
6 1 26116-080602 BOLT, M8X 60 PLATED 1 1
7 1 22217-080000 WASHER, SPRING 8 4 4
8 1 194320-52230  SPACER 1 1
9 1 194322-52250-X STAY, SAFETY SWITCH 1 1
10 1  194145-52400 BOXASSY, FUSE 1 1
10-1 1  194440-52400  BOXASSY, FUSE 1 1 N
(C=9 (b=9
12 2 194145-52820 FUSE 5A 1 1
12-1 2 29411-050000 FUSE, CARTRIDGE 5A 1 1 N
(C=T/# 21285) (D=T/# 43112)
13 2 194145-52830  FUSE 10A 2 2
13-1 2 29411-100000 FUSE, CARTRIDGE 10A 2 2 N
(C=T/# 21285) (D=T/# 43112)
14 2 194145-52840  FUSE 15A 2 2
14-1 2 29411-150000 FUSE, CARTRIDGE 15A 2 2 N
(C=T/# 21285) (D=TH 43112)
15 1 26587-060202  SCREW, M6X20 2 2
16 1 26557-060122  SCREW, M6X12 2 2
17 1 194990-22130  NUT, M6 2 2
18 1  194490-51120 HARNESS (B), WIRE 1 1
19 1 194322-51130 HARNESS, WIRE 1 1
19-1 1 194242-51130 HARNESS (C), WIRE 1 1 S
(=9 (b=9
20 1  194322-51140 HARNESS (D), WIRE 1 1
20-1 1 194275-51141 HARNESS, WIRE 1 1 N
(C=TH# 21222) (D=T/# 42844)
21 1  194145-51180 PLATE, EARTH 2 2
22 1 194080-58810 GROMMET, 8 3 3
23 1 194080-58820 GROMMET, 15 2 2
24 1 794275-53401 LAMP ASSY, WORKING 2 2
25 2 194275-53401 LAMP ASSY, WORKING 2 2
26 3 194275-53410 BULB 2 2
27-1 3 194275-53431 LENS 2 2
28-1 3 194275-53421 LENS 2 2
30 3 194275-53451  GASKET, LENS 2 2
32 3 26756-100002 NUT, LOCK M10 2 2
33 3 194275-53481 SCREW, TAPPING M4X40 6 6
34 2 26716-100002 NUT, M10 2 2
35 2 22217-100000 WASHER, SPRING 10 2 2
36 2 22137-100000 WASHER, 10 2 2
37 1 794081-54101 LAMP ASSY, WORKING 1 1
39 2 194081-54110 LENS 1 1

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld
++ CONTINUE ++

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)

Fig.83. ELECTRIC PARTS(2)(COLUMN:STAN)

Stan

D94490-51100
D94322-51500
D94490~52100
D94nk0-52400
D94490-53100
D94490-56100
D94322-57100
D94322-57200

Fig. 83 ELECTRIC PARTS (2) (COLUMN: STAN.)

(A)=YM336 (FLOOR
(B)=YM336D(FLOOR
(C)=YM336 (COLUM

0CT10-M21400 Fig.83

(D)=YM336D(COLUM
(E)=
=

%MARK PARTS : NOT SOLO SEPARATELY

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
40 2 194081-55820  BULB, 12V20W 1 1
41 2 194081-54131 RIM 1 1
42 2 194081-54140 REFLECTOR 1 1
43 2 194081-54181 BODY 1 1
44 2 194081-54120 GASKET 1 1
45 2 194081-54210 SCREW 1 1
46 2 194081-54190 GROMMET 1 1
47 2 194081-54221  STAY 1 1
48 2 194081-54240  SPRING WASHER 6 2 2
49 2 194081-54230 BOLT M6X 12 2 2
50 2 194081-54151  SPRING 1 1
51 2 194081-54160  SOCKET 1 1
52 2 194081-54171  SWITCH 1 1
53 2 26587-080162  SCREW, M8X16 1 1 z
(C=FROM 1ST) (D=FROM 1ST)
54 2 194990-22050  NUT, M8 1 1 z
(C=FROM 1ST) (D=FROM 1ST)
55 1 194990-22030  NUT, M5 6 6
56 1 121750-59890  BAND, 140 2 2
57 1 194170-61600 DASHBOARD ASSY 1 1
58 2 194170-55120 BOX, PILOT 2 2
59 2 194170-55130 CORD 1 1
60 2 194170-55150  LENS, PILOT 1 1
61 2 194170-55160  LENS (B) 1 1
62 2 194170-55170 COVER 1 1
63 2 194155-55820  BULB, 12V1.7W 3 3
64 2 194170-61610  PANEL, DASHBOARD 1 1
65 2 22857-400120 SCREW, 4X12 4 4
66 1 26587-080162  SCREW, M8X16 1 1
67 1  194990-22050  NUT, M8 1 1

Remarks
(M) MISPRINT.

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)
Fig.84. ELECTRIC PARTS (2) (COLUMN: U)

Opnonat pans

Fig. B4 ELECTRIC PARTS (2) {COLUMN: U.)

XMARK PARTS : NOT SOLD SEPARATELY

(A)=YM336 (FLOOR
(B)=YM336D(FLOOR
(C)=YM336 (COLUM

0CT10-M21400 Fig.84

(D)=YM336D(COLUM

(E)=
(F)=

Remarks
AS FOLLOWS :
AUTEROCHE S.A.
50,RUE GREFFULHE
62300 LEVALLOIS PERRET TEL:757.06-43
FRANCE TELEX: 610522

No. Lev. Parts No. Description
A B (€ O (E) (F)
1 1 194440-52190  SWITCH, SAFETY START 2 2
1-1 1 194440-52191  SWITCH, SAFETY START 2 2
(C=T/# 21231) (D=T/# 42878)
2 1 194240-52210  NUT, M22 2 2
3 1  194145-52220-X STAY, SAFETY SWITCH 1 1
4 1 26116-080162 BOLT, M8X 16 PLATED 2 2
5 1 26116-080202 BOLT, M8X 20 PLATED 1 1
6 1 26116-080602 BOLT, M8X 60 PLATED 1 1
7 1 22217-080000  WASHER, SPRING 8 4 4
8 1 194320-52230 SPACER 1 1
9 1  194322-52250-X STAY, SAFETY SWITCH 1 1
10 1  194145-52400  BOXASSY, FUSE 1 1
10-1 1  194440-52400 BOXASSY, FUSE 1 1 N
(=9 (=9
12 2 194145-52820  FUSE 5A 1 1
12-1 2 29411-050000 FUSE, CARTRIDGE 5A 1 1 N
(C=T/# 21285) (D=TH 43112)
13 2 194145-52830  FUSE 10A 2 2
13-1 2 29411-100000 FUSE, CARTRIDGE 10A 2 2 N
(C=T/# 21285) (D=T/ 43112)
14 2 194145-52840 FUSE 15A 2 2
14-1 2 29411-150000 FUSE, CARTRIDGE 15A 2 2 N
(C=T/# 21285) (D=T/# 43112)
15 1 26587-060202  SCREW, M6X20 2 2
16 1 26557-060122  SCREW, M6X12 2 2
17 1 194990-22130  NUT, M6 2 2
18 1 194324-51122 HARNESS (B), WIRE 1 1
19 1 194324-51131 HARNESS (C), WIRE 1 1
20 1 194324-51141 HARNESS (D), WIRE 1 1
21 1  194145-51180 PLATE, EARTH 2 2
22 1 194080-58810 GROMMET, 8 2 2
22-1 1 194080-58820 GROMMET, 15 2 2 S
(C=*1982.) (D=*1982.)
23 1 194080-58820 GROMMET, 15 2 2
24 1 794081-54101 LAMP ASSY, WORKING 1 1
25 2 194081-54110 LENS 1 1
26 2 194081-55820  BULB, 12V20W 1 1
27 2 194081-54131 RIM 1 1
28 2 194081-54140 REFLECTOR 1 1
29 2 194081-54181 BODY 1 1
30 2 194081-54120  GASKET 1 1
31 2 194081-54210  SCREW 1 1
32 2 194081-54190 GROMMET 1 1
33 2 194081-54221  STAY 1 1
34 2 194081-54240  SPRING WASHER 6 2 2
35 2 194081-54230 BOLT M6X 12 2 2
36 2 194081-54151 SPRING 1 1
37 2 194081-54160 SOCKET 1 1
38 2 194081-54171  SWITCH 1 1
39 1 26587-080162  SCREW, M8X16 1 1
40 1 194990-22050  NUT, M8 1 1

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)

Fig.84. ELECTRIC PARTS (2) (COLUMN: U)

Fig. B4 ELECTRIC PARTS (2) {COLUMN: U.)

Opnonat pans

XMARK PARTS : NOT SOLD SEPARATELY

(A)=YM336 (FLOOR
(B)=YM336D(FLOOR
(C)=YM336 (COLUM

0CT10-M21400 Fig.84
(D)=YM336D(COLUM
(E)=
=

No. Lewv. Parts No. Description |
€ ® B ©
41 1  194240-65370  LABEL, WORK LAMP 1 1
42 1 194270-51701-X BRACKET, SOCKET 1 1
43 1 194448-58810 GROMMET 8 2 2
43-1 1  194448-58811 GROMMET, 15 2 2 S
(C=*1982.) (D=*1982.)
44 1 26013-120222 BOLT, M12X 22 2 2
71 2 22217-050000 WASHER, SPRING 5 2 2
72 2 26716-050002 NUT, M5 2 2
73 2 26116-050162 BOLT, M5X 16 PLATED 2 2
75 1 26116-060202 BOLT, M6X 20 PLATED 3 3
76 1 194990-22040  NUT, M6 3 3
77 1 121750-59890  BAND, 140 2 2
78 1 194240-51800 HARNESS (L), WIRE 1 1
79 1 194240-51810 HARNESS (R), WIRE 1 1
80 1 194240-51820  HARNESS, SOCKET 1 1
81 1  194436-51160 HARNESS, LAMP 1 1 W
(C=*1981.) (D=*1981.)

Remarks
AS FOLLOWS :
AUTEROCHE S.A.
50,RUE GREFFULHE
62300 LEVALLOIS PERRET TEL:757.06-43
FRANCE TELEX: 610522

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)
Fig.85. ELECTRIC PARTS(2)(COLUMN:P&S.A

Fig. 85 ELECTRIC PARTS (2) (COLUMN: P. & S. AFRICA}

(A)=YM336 (FLOOR
(B)=YM336D(FLOOR
(C)=YM336 (COLUM

0CT10-M21400 Fig.85
(D)=YM336D(COLUM
(E)=
=

%MARK PARTS :NOT SOLD SEPARATELY

(1]
L
—
(¥
<
v
o
o.

Remarks

(M) MISPRINT.

No. Lewv. Parts No. Description |
€ ® B ©
1 1 194440-52190  SWITCH, SAFETY START 2 2
1-1 1 194440-52191  SWITCH, SAFETY START 2 2 N
(C=T/# 21231) (D=T/# 42878)
2 1 194240-52210  NUT, M22 2 2
3 1  194145-52220-X STAY, SAFETY SWITCH 1 1
4 1 26116-080162 BOLT, M8X 16 PLATED 2 2
5 1 26116-080202 BOLT, M8X 20 PLATED 1 1
5-1 1 26116-080252 BOLT, M8X 25 PLATED 1 1 N
(c=9 (b=9
6 1 26116-080602 BOLT, M8X 60 PLATED 1 1
7 1 22217-080000 WASHER, SPRING 8 4 4
8 1 194320-52230  SPACER 1 1
9 1 194322-52250-X STAY, SAFETY SWITCH 1 1
10 1  194145-52400 BOXASSY, FUSE 1 1
10-1 1  194440-52400  BOXASSY, FUSE 1 1 N
(C=*1981.) (D=*1981.)
12 2 194145-52820 FUSE 5A 1 1
12-1 2 29411-050000 FUSE, CARTRIDGE 5A 1 1 N
(C=T/# 21285) (D=T/# 43112)
13 2 194145-52830  FUSE 10A 2 2
13-1 2 29411-100000 FUSE, CARTRIDGE 10A 2 2 N
(C=T/# 21285) (D=T/# 43112)
14 2 194145-52840  FUSE 15A 2 2
14-1 2 29411-150000 FUSE, CARTRIDGE 15A 2 2 N
(C=T/# 21285) (D=TH 43112)
15 1 26587-060202  SCREW, M6X20 2 2
16 1 26557-060122  SCREW, M6X12 2 2
17 1 194990-22130  NUT, M6 2 2
18 1  194490-51120 HARNESS (B), WIRE 1 1
18-1 1  194332-51121 HARNESS(B),WIRE 1 1 S
(C=T/# 21142) (D=T/# 41697)
19 1 194322-51130 HARNESS, WIRE 1
19-1 1 194242-51130 HARNESS (C), WIRE 1 1 S
(C=T/# 21142) (D=T/# 41697)
20 1 194322-51140 HARNESS (D), WIRE 1 1
20-1 1  194270-51141 HARNESS(D),WIRE 1 1 S
(C=TH 21154) (D=T/# 41802)
21 1 194145-51180 PLATE, EARTH 2 2
22 1 194080-58810 GROMMET, 8 3 3
23 1 194080-58820 GROMMET, 15 2 2
24 1 794275-53401 LAMP ASSY, WORKING 2 2
25 2 194275-53401 LAMP ASSY, WORKING 2 2
26 3 194275-53410 BULB 2 2
27-1 3 194275-53421 LENS 2 2
28-1 3 194275-53431 LENS 2 2
30 3 194275-53451  GASKET, LENS 2 2
32 3 26756-100002 NUT, LOCK M10 2 2
33 3 194275-53481 SCREW, TAPPING M4X40 6 6
34 2 26716-100002 NUT, M10 2 2
35 2 22217-100000 WASHER, SPRING 10 2 2
36 2 22137-100000  WASHER, 10 2 2

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)
Fig.85. ELECTRIC PARTS(2)(COLUMN:P&S.A

Fig. 85 ELECTRIC PARTS (2) (COLUMN: P. & S. AFRICA}

(A)=YM336 (FLOOR
(B)=YM336D(FLOOR
(C)=YM336 (COLUM

0CT10-M21400 Fig.85

(D)=YM336D(COLUM
(E)=
=

%MARK PARTS :NOT SOLD SEPARATELY

(1]
L
—
(¥
<
v
o
o.

Remarks

(M) MISPRINT.

No. Lewv. Parts No. Description |
€ ® B ©
37 1 794081-54101 LAMP ASSY, WORKING 1 1
39 2 194081-54110 LENS 1 1
40 2 194081-55820  BULB, 12V20W 1 1
41 2 194081-54131 RIM 1 1
42 2 194081-54140 REFLECTOR 1 1
43 2 194081-54181 BODY 1 1
44 2 194081-54120  GASKET 1 1
45 2 194081-54210 SCREW 1 1
46 2 194081-54190 GROMMET 1 1
47 2 194081-54221  STAY 1 1
48 2 194081-54240  SPRING WASHER 6 2 2
49 2 194081-54230  BOLT M6X 12 2 2
50 2 194081-54151  SPRING 1 1
51 2 194081-54160 SOCKET 1 1
52 2 194081-54171  SWITCH 1 1
53 2 26587-080162  SCREW, M8X16 1 1 z
(C=FROM 1ST) (D=FROM 1ST)
54 2 194990-22050  NUT, M8 1 1 z
(C=FROM 1ST) (D=FROM 1ST)
55 1 194990-22030  NUT, M5 6 6
56 1 121750-59890  BAND, 140 2 2
57 1 194170-61600 DASHBOARD ASSY 1 1
58 2 194170-55120  BOX, PILOT 2 2
59 2 194170-55130 CORD 1 1
60 2 194170-55150  LENS, PILOT 1 1
61 2 194170-55160 LENS (B) 1 1
62 2 194170-55170 COVER 1 1
63 2 194155-55820  BULB, 12V1.7W 3 3
64 2 194170-61610  PANEL, DASHBOARD 1 1
65 2 22857-400120  SCREW, 4X12 4 4
66 1 26587-080162  SCREW, M8X16 1 1
67 1 194990-22050  NUT, M8 1 1
68 1 194270-51701-X BRACKET, SOCKET 1 1
69 1 194242-51820 HARNESS, SOCKET 1 1
70 1 194450-52150  SWITCH, STOP LAMP 1 1
71 1 26716-080002 NUT, M8 1 1
72 1 26776-120002 NUT, LOCK M12 1 1
73 1 194242-53400  LIGHT ASSY, WORKING 2 2
75 2 194242-55420  LENS 4 4
76 2 194242-55430  SCREW 8 8
77 2 194242-55440  WASHER, 12 2 2
78 2 194081-55820  BULB, 12V20W 2 2
79 2 26776-120002 NUT, LOCK M12 2 2
80 1 194242-53600 LAMP ASSY, STOP 2 2
82 2 194242-53620  BULB, 12V21W/5W 2 2
83 2 194242-53630 LENS, RED 2 2
84 2 194242-53640 LENS, CLEAR 2 2
85 2 194242-55430 SCREW 8 8
86 2 194242-55440  WASHER, 12 2 2
87 2 26776-120002 NUT, LOCK M12 2 2
88 1 194450-53800  LAMP ASSY, LICENSE 1 1

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D) 0CT10-M21400 Fig.85

; . (A)=YM336 (FLOOR (D)=YM336D(COLUM
Fig.85. ELECTRIC PARTS(2)(COLUMN:P&S.A (Y336 (LOOR. o
(C)=YM336 (COLUM (F)=
No. Lev. Parts No. Description Qty |
A B € ©O E ¢
89 2 194450-53810 BULB, 12V/10WG18 1 1
90 2 194450-53820 LENS 1 1
91 2 194450-53830 COVER, LAMP 1 1
92 2 194450-53870 SCREW 5X 70 2 2
93 2 194450-53880 SHADE 1 1
g
@
b
v
:
2 £
H &
: 3
£ z
< d
s ]
3 x
-IHJ *
g
Q¢
-
[tuy
<
)
o
o.
Remarks Yes No Yes No
(M) MISPRINT. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)

Fig.86. HOOD (FLOOR SHIFT : A)

Fig. 86 HOOD (FLDOR SHIFT: A))

52

51

(A)=YM336 (FLOOR
(B)=YM336D(FLOOR
(C)=YM336 (COLUM

0CT10-M21400 Fig.86

(D)=YM336D(COLUM
(E)=
=

Remarks

(1) MARKED PARTS : IN THE FUTURE,NOT
SOLD BY HOOD ASS'Y.

(M) MISPRINT.

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1c 1 194322-61100-R HOOD 1 1
2 1 194371-64750  LABEL, MODEL 2 2
3A 1 194322-64720  LABEL, SIDE 2
3B 1 194323-64720 LABEL, SIDE 2
4 1 194275-53350 BONNET, LAMP 2 2
5 1 194322-61160 PAD 1 1
6-1 1 194322-61181 PAD (RUBBER) 2 2
7 1 194370-61280-R BRACKET 1 1
8 1  26116-060162 BOLT, M6X 16 PLATED 2 2
9 1 26557-060162 SCREW M 6X 16 2 2
9-1 1 26587-060162  SCREW, M6X16 2 2 N
(A=) (B=%)
10 1 194990-22040  NUT, M6 4 4
11 1 22137-060000 WASHER, 6 4 4
11-1 1 22137-060000 WASHER, 6 2 2 K
(A=%) (B=%)
12 1 194322-61290 PAD, (RUBBER) 2 2
13 1 194322-61310  PAD (F) 1 1
13-1 1 194446-61940 PAD, RUBBER 1 1 N
(A=*1980.) (B=*1980.)
14 1 194145-61322-X HINGE, HOOD 1 1
15 1 194322-61260  PAD, (RUBBER) 1 1
16 1 194322-61270  PAD, (RUBBER) 2 2
17 1 194155-61250  BUSH, HINGE 4 4
17-1 1  194155-61251 BUSH, HINGE 2 2 N
(A=*1980.) (B=*1980.)
18 1  26116-100252 BOLT, M10X 25 PLATED 2 2
19 1 22217-100000 WASHER, SPRING 10 2 2
20 1 194145-61570  WASHER, 10 2 2
21 1  194155-61241 BOLT, HINGE 2 2
22 1 26716-120002 NUT, M12 2 2
23 1 194322-61340 PAD, RUBBER 2 2
24 1 194145-61252-Q GRILLE, FRONT UPPER 1 1
25 1 26557-050202  SCREW, M5X20 4 4
26 1 23418-050000 GASKET, 5X1.0 4 4
27 1 194370-61371-Q GRILLE, FRONT LOWER 1 1
28 1 194145-61640 SCREW, TAPPING M5X16 2 2
28-1 1 194420-61640  SCREW, TAPPING M5X16 2 2 N
(A=*1981.) (B=*1981.)
29 1 194145-61650  NUT, SPEED M5 2 2
30 1 22137-050000 WASHER, 5 2 2 z
(A=) (B=%)
31 1 194322-61380  PAD, (RUBBER) 1 1
32 1 194322-61390  PAD, (RUBBER) 1 1
33 1 194322-61410  PAD, (RUBBER) 1 1
34 1 194322-61430 PAD, RUBBER 1 1
35 1  194322-61190-X SCREEN (L) 1 1
35-1 1 194322-61190-R SCREEN (L) 1 1 R
(A=%) (B=%)
36 1 194322-61350-X SCREEN (R) 1 1
36-1 1  194322-61350-R SCREEN (R) 1 1 R

Yes Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)

Fig.86. HOOD (FLOOR SHIFT : A)

Fig. 86 HOOD (FLDOR SHIFT: A))

52

51

(A)=YM336 (FLOOR

0CT10-M21400 Fig.86
(D)=YM336D(COLUM

Remarks

(1) MARKED PARTS : IN THE FUTURE,NOT
SOLD BY HOOD ASS'Y.

(M) MISPRINT.

(B)=YM336D(FLOOR (E)=
(C)=YM336 (COLUM (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
(A=%) (B=%)
37 1 194322-61210-R HOLDER, SCREEN 2 2
38 1 194145-61242-R HOLDER, SCREEN 2 2
39 1 194322-61360  PAD, (RUBBER) 1 1
40 1 26116-060122 BOLT, M6X 12 PLATED 1 1
41 1 22217-060000 WASHER, SPRING 6 1 1
42 1 194322-61480 COVER (L), SIDE 1 1
43 1 194322-61490 COVER (R), SIDE 1 1
44 1  26116-060162 BOLT, M6X 16 PLATED 4 4
45 1 194990-22040  NUT, M6 4 4
46 1 22137-060000 WASHER, 6 4 4
47 1  194322-61330-U STOPPER, HOOD 1 1
48 1 22137-100000 WASHER, 10 1 1
48-1 1 22137-100000 WASHER, 10 2 2 K
(A=) (B=%)
49 1 194151-61831  SPRING, LOCK
50 1 22360-100000  PIN, SNAP 10 1 1
50-1 1 22360-100000  PIN, SNAP 10 2 2 K
(A=%) (B=*)
51 1 194145-61821 LEVER, LOCK 2 2
52 1 194150-01190 KNOB, LEVER 2 2
53 1 22137-100000 WASHER, 10 4 4
54 1 22360-100000  PIN, SNAP 10 2 2
55 1 194145-61501-R DUSH BORD ASSY 1 1
56 1 26116-080142 BOLT M 8X 14 PLATED 4 4
56-1 1 26011-080162 BOLT M 8X 16 4 4 N
(A=) (B=%)
57 1 26587-080122  SCREW, M8X12 2 2
58 1 194990-22140  NUT, M8 2 2 z
(A=%) (B=*)
59 1 194145-61551 GASKET, BONNET 2 2
60 1 194190-61560  RIVET, 5X6 8 8
61 1  194145-61560 RUBBER, ABSORBER 2 2
62 1 194420-61580 GROMMET 125 1 1
63 1 194145-61610  PANEL, DASHBOARD 1 1
64 1 26023-040102  SCREW, M4X10 6 6
65 1 194322-61620-R COVER, DASHBOARD 1 1
66 1 194420-61640  SCREW, TAPPING M5X16 5 5
67 1 194145-61650  NUT, SPEED M5 5 5
68 1 194322-61660-X STAY, PANEL 1 1
69 1 26116-080202 BOLT, M8X 20 PLATED 4 4
70 1 194990-22140  NUT, M8 4 4
71 1 22217-080000 WASHER, SPRING 8 4 4
72 1 194321-61670-X COVER, GEAR BOX 1 1
73 1  26116-060142 BOLT, M6X 14 PLATED 4 4
74 1 22217-060000 WASHER, SPRING 6 4 4
75 1 194321-61690 SPACER 2 2
76 1  194446-62310 CAP, RUBBER 8 2 2
77 1 194145-64430 GROMMET, 12 1 1
78 1 23061-070025 PIPE 7X 25 3 3
78-1 1 23061-070035 PIPE, 7X 35 3 3 N

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)

0CT10-M21400 Fig.86
; . (A)=YM336 (FLOOR (D)=YM336D(COLUM
Fig.86. HOOD (FLOOR SHIFT : A) (-1aso ELooR. o
(C)=YM336 (COLUM (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
(A=9) (B=9)
79 1 194322-61460 PAD, RUBBER 2 2 w
(A=*1980.) (B=*1980.)
80 1 194322-61470 PAD, RUBBER 2 2 W
(A=*1980.) (B=*1980.)

Fig. 86 HOOD (FLDOR SHIFT: A))

Remarks

(1) MARKED PARTS : IN THE FUTURE,NOT
SOLD BY HOOD ASS'Y.

(M) MISPRINT.

Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D) 0CT10-M21400 Fig.87

Fig.87. HOOD (FLOOR SHIFT : FRENCH) Eégzimgggéféfg& Egzvmsseo(cowm
(C)=YM336 (COLUM (F)=
No. Lev. Parts No. Description Qty |

@ B € O E @

1 1 194322-61100-P HOOD 1 1

2 1 194324-53350 HOOD, HEAD LAMP 2 2

3 1 194324-53360-P_ STAY, HOOD 2 2

4 1 19432453370  COLLAR 6.5X10.5X26 6 6

5 1 22217-050000 WASHER, SPRING 5 6 6

6 1 26116-050402  BOLT, M5X 40 PLATED 6 6

7 1 194322-61160  PAD 1 1

8 1 19432261181  PAD (RUBBER) 2 2

9 1 194324-61280-P BRACKET 11

10 1 26116-060162  BOLT, M6X 16 PLATED 2 2

11 1 26587-060162 SCREW, M6X16 2 2

12 1 194990-22040  NUT, M6 4 4

13 1 22137-060000 WASHER, 6 2 2

14 1 19432261290  PAD, (RUBBER) 2 2

15 1 194446-61940  PAD, RUBBER 11

16 1 194145-61322-P HINGE, HOOD 11

17 1 19432261260  PAD, (RUBBER) 11

18 1 194322-61270 _ PAD, (RUBBER) 2 2

19 1 194155-61251  BUSH, HINGE 2 2

20 1 26116-100252  BOLT, M10X 25 PLATED 2 2

21 1 22217-100000  WASHER, SPRING 10 2 2

22 1 19414561570  WASHER, 10 2 2

23 1 194155-61241  BOLT, HINGE 2 2

24 1 26716-120002  NUT, M12 2 2

25 1 194322-61340  PAD, RUBBER 2 2

26 1 194145-61252-P GRILLE, FRONT 1 1

27 1 26557-050202  SCREW, M5X20 4 4

28 1 23418-050000 GASKET, 5X1.0 4 4

29 1 194370-61371-P GRILLE, FRONT 1 1

30 1 194420-61640  SCREW, TAPPING M5X16 2 2

31 1 194145-61650  NUT, SPEED M5 2 2

32 1 194322-61380  PAD, (RUBBER) 101

33 1 194322-61390  PAD, (RUBBER) 11

L 34 1 19432261410  PAD, (RUBBER) 1 1
£ 35 1 194322-61430  PAD, RUBBER 1 1
- 36 1 194322-61190-P SCREEN (L) 11
§ 37 1 194322-61350-P SCREEN (R) 1 1
s 38 1 194322-61210-P HOLDER, SCREEN 2 2
g 39 1 194145-61242-P RETAINER 2 2
5 40 1 19432261360  PAD, (RUBBER) 1 01
£ 41 1 26116-060122  BOLT, M6X 12 PLATED 1 1
42 1 22217-060000 WASHER, SPRING 6 11

43 1 194322-61480 COVER (L), SIDE 11

44 1 194322-61490 COVER (R), SIDE 1 1

45 1 26116-060162  BOLT, M6X 16 PLATED 4 4

46 1 194990-22040  NUT, M6 4 4

47 1 22137-060000 WASHER, 6 4 a4

48 1 194322-61330-U STOPPER, HOOD 11

49 1 22137-100000 WASHER, 10 2 2

i 50 1 19415161831  SPRING, LOCK 2 2
51 1 22360-100000  PIN, SNAP 10 2 2

Yes Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)
Fig.87. HOOD (FLOOR SHIFT : FRENCH)

Fig. 87 HOOD (FLOOR SHIFT: F.)

0CT10-M21400 Fig.87

(A)=YM336 (FLOOR (D)=YM336D(COLUM
(B)=YM336D(FLOOR (E)=
(C)=YM336 (COLUM (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
52 1 194145-61821 LEVER, LOCK 2 2
53 1  194150-01190 KNOB, LEVER 2 2
54 1 22137-100000 WASHER, 10 4 4
55 1 22360-100000  PIN, SNAP 10 2 2
56 1 194273-61501-P DASHBOARD ASSY 1 1
57 1 26011-080162 BOLT M 8X 16 4 4
58 1 26587-080122  SCREW, M8X12 2 2
59 1 194145-61551  GASKET, BONNET 2 2
60 1 194190-61560  RIVET, 5X6 8 8
61 1 194145-61560 RUBBER, ABSORBER 2 2
62 1 194420-61580 GROMMET 125 1 1
63 1 194145-61610  PANEL, DASHBOARD 1 1
64 1 26023-040102  SCREW, M4X10 6 6
65 1 194322-61620-P COVER, DUSH BORD 1 1
66 1  194420-61640  SCREW, TAPPING M5X16 5 5
67 1 194145-61650  NUT, SPEED M5 5 5
68 1 194322-61661-X STAY, PANEL 1 1
69 1  26116-080202 BOLT, M8X 20 PLATED 4 4
70 1 194990-22140 NUT, M8 4 4
71 1 22217-080000 WASHER, SPRING 8 4 4
72 1 194321-61670-X COVER, GEAR BOX 1 1
73 1 26116-060142 BOLT, M6X 14 PLATED 4 4
74 1 22217-060000 WASHER, SPRING 6 4 4
75 1 194321-61690  SPACER 2 2
76 1 194446-62310 CAP, RUBBER 8 1 1
76-1 1 194446-62310 CAP, RUBBER 8 2 2 K
(A=)
77 1 194324-62310 CAP, RUBBER 4.5 2 2 W
(A=*1981.) (B=*1981.)
78 1  194145-64430 GROMMET, 12 1 1
79 1 23061-070035 PIPE, 7X 35 3 3
80 1 194322-61460 PAD, RUBBER 2 2
81 1 194322-61470 PAD, RUBBER 2 2

Yes

N:Old 555 New, Q:0ld

%5 New, R:0ld €25 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)

Fig.88. HOOD (COLUMN SHIFT :

D95322-61100
D9u890-61500

Fig. 88 HOOD (COLUMN SHIFT: A.)

A)

z
°

(A)=YM336 (FLOOR
(B)=YM336D(FLOOR
(C)=YM336 (COLUM

Lewv. Parts No. Description

(QENG)

0CT10-M21400 Fig.88

(D)=YM336D(COLUM
(E)=
=

© ® E ©

194322-61100-R HOOD
194275-53350 BONNET, LAMP
194322-61160 PAD

194322-61181 PAD (RUBBER)
194370-61280-R BRACKET
26116-060162 BOLT, M6X 16 PLATED

© 0O NOOOOMWNE

26587-060162 SCREW, M6X16
194990-22040 NUT, M6
22137-060000  WASHER, 6

B
N P O

194322-61290 PAD, (RUBBER)
194446-61940 PAD, RUBBER
194145-61322-X HINGE, HOOD

2R e
g b~ w

194322-61260 PAD, (RUBBER)
194322-61270 PAD, (RUBBER)
194155-61251 BUSH, HINGE

2R
® N o

26116-100252 BOLT, M10X 25 PLATED
22217-100000 WASHER, SPRING 10
194145-61570  WASHER, 10

NN
= O ©

194155-61241 BOLT, HINGE
26716-120002 NUT, M12
194322-61340 PAD, RUBBER

N NN
A WN

194145-61252-Q GRILLE, FRONT UPPER
26557-050202 SCREW, M5X20
23418-050000 GASKET, 5X1.0

N NN
~N o o

194370-61371-Q GRILLE, FRONT LOWER
194420-61640 SCREW, TAPPING M5X16
194145-61650 NUT, SPEED M5

W NN
o © W

194322-61380 PAD, (RUBBER)
194322-61390 PAD, (RUBBER)
194322-61410 PAD, (RUBBER)

W W w
wWwnN

194322-61430  PAD, RUBBER
194322-61190-R SCREEN (L)
194322-61350-R SCREEN (R)

W W w
o 0 b~

194322-61210-R HOLDER, SCREEN
194145-61242-R HOLDER, SCREEN
194322-61360 _ PAD, (RUBBER)

W W w
© 00

26116-060122 BOLT, M6X 12 PLATED
22217-060000  WASHER, SPRING 6
194322-61480 COVER (L), SIDE

B D
N = O

194322-61490 COVER (R), SIDE
26116-060162 BOLT, M6X 16 PLATED
194990-22040 NUT, M6

A DD
g b w

22137-060000  WASHER, 6
194322-61330-U STOPPER, HOOD
22137-100000  WASHER, 10

5 bAoA
o0 N O

194151-61831 SPRING, LOCK
22360-100000 PIN, SNAP 10
194145-61821 LEVER, LOCK

a b
o ©

51

194150-01190 KNOB, LEVER
22137-100000  WASHER, 10
22360-100000 PIN, SNAP 10

P RrRrRrRrPRrErPRPrPRrPRrERrPPRrRrlRPRrERrlRPRERrlRPRrPRrRRrRRlRRrRRRRRrRRRRRPERIRPRLREIRRLEIRERER

[uny

A NNNNNRERPAMDMBAMRIPPRPPRPEPNNRPRPRPIRPRPRPINNRERPIRERDMERPINNNINNNINNRERERNINENINENIEDNERE
A NNNNNRERPAMDMBAMRIPPRPPRPEPNNRPRPRPIRPRPRPINNRERPIRERDMERPINNNINNNINNRERERNINENINENIEDNERE

2 2

Yes Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

Yes' Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D) 0CT10-M21400 Fig.88

; . (A)=YM336 (FLOOR (D)=YM336D(COLUM
Fig.88. HOOD (COLUMN SHIFT : A) (-1aso ELooR. o
(C)=YM336 (COLUM (F)=
No. Lev. Parts No. Description Qty |

AW B € O E @

52 1 194170-61500-R DASHBOARD ASSY 1 1
53 1 26011-080162 BOLT M 8X 16 4 4
54 1 26587-080122 SCREW, M8X12 2 2
55 1  194145-61551  GASKET, BONNET 2 2
56 1 194190-61560 RIVET, 5X6 8 8
57 1 194145-61560 RUBBER, ABSORBER 2 2
58 1 194420-61580 GROMMET 125 1 1
59 1 194170-61620-R COVER, DASHBOARD 1 1
60 1  194420-61640 SCREW, TAPPING M5X16 5 5
61 1 194145-61650 NUT, SPEED M5 5 5
62 1 194490-61660-X STAY, PANEL 1 1
63 1 26116-080202 BOLT, M8X 20 PLATED 4 4
64 1 22217-080000 WASHER, SPRING 8 4 4
65 1  194490-61670-X COVER, GEAR BOX 1 1
66 1 26014-060142 BOLT, M6X 14 6 6
67 1 194321-61690 SPACER 2 2
68 1 194446-62310 CAP, RUBBER 8 2 2
69 1 194145-64430 GROMMET, 12 1 1
70 1 23061-070035 PIPE, 7X 35 3 3
71 1 194322-61460  PAD, RUBBER 2 2
(C=*1980.) (D=*1980.)
72 1 194322-61470 PAD, RUBBER 2 2
(C=*1980.) (D=*1980.)

D95322-61100
D9u890-61500

Fig. 88 HOOD (COLUMN SHIFT: A.)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D) 0CT10-M21400 Fig.89

; . (A)=YM336 (FLOOR (D)=YM336D(COLUM
Fig.89. HOOD (COLUMN SHIFT : U) (-1aso ELooR. o
(C)=YM336 (COLUM (F)=
No. Lev. Parts No. Description Qty |

AW B € O E @

1 1 194322-61100-R HOOD 1 1

2 1  194324-53350 HOOD, HEAD LAMP 2 2

3 1  194322-61160 PAD 1 1

4 1  194250-61480 PAD, RUBBER 2 2

5 1 194324-61280-R BRACKET 1 1

5A 1  194324-53360 STAY, LAMP 2 2

5B 1  194324-53370 COLLAR 6.5X10.5X26 6 6

6 1 26116-060162 BOLT, M6X 16 PLATED 2 2

7 1 26587-060162 SCREW, M6X16 2 2

8 1  194990-22040 NUT, M6 4 4

9 1 22137-060000 WASHER, 6 2 2

10 1  194322-61290 PAD, (RUBBER) 2 2

11 1 194446-61940 PAD, RUBBER 1 1

12 1 194145-61322-X HINGE, HOOD 1 1

13 1  194322-61260 PAD, (RUBBER) 1 1

14 1 194322-61270 PAD, (RUBBER) 2 2

15 1  194155-61251 BUSH, HINGE 2 2

16 1 26013-100202 BOLT, M10X 20 2 2

17 1 22217-100000 WASHER, SPRING 10 2 2

18 1 194145-61570 WASHER, 10 2 2

19 1  194155-61241 BOLT, HINGE 2 2

- 20 1 26716-120002 NUT, M12 2 2

%g 21 1 194322-61340 PAD, RUBBER 2 2

gg 22 1  194145-61252-Q GRILLE, FRONT UPPER 1 1

23 1 26557-050202 SCREW, M5X20 4 4

24 1 23418-050000 GASKET, 5X1.0 4 4

25 1 194370-61371-Q GRILLE, FRONT LOWER 1 1

26 1 194420-61640 SCREW, TAPPING M5X16 2 2

27 1 194145-61650 NUT, SPEED M5 2 2

:3: 28 1 194322-61380 PAD, (RUBBER) 1 1

% 29 1 194322-61390 PAD, (RUBBER) 1 1

H 30 1 194322-61410 PAD, (RUBBER) 1 1

g 31 1  194322-61430 PAD, RUBBER 1 1

é 32 1 194322-61190-R SCREEN (L) 1 1

= 33 1  194322-61350-R SCREEN (R) 1 1

r 34 1 194322-61210-R HOLDER, SCREEN 2 2

- 35 1  194145-61242-R HOLDER, SCREEN 2 2

36 1 194322-61360 PAD, (RUBBER) 1 1

37 1 26116-060122 BOLT, M6X 12 PLATED 1 1

38 1 22217-060000 WASHER, SPRING 6 1 1

39 1 194322-61480 COVER (L), SIDE 1 1

40 1  194322-61490 COVER (R), SIDE 1 1

% 41 1 26116-060162 BOLT, M6X 16 PLATED 4 4

el 42 1  194990-22040 NUT, M6 4 4

» 43 1 22137-060000 WASHER, 6 4 4

44 1  194322-61330-U STOPPER, HOOD 1 1

45 1 22137-100000 WASHER, 10 2 2

46 1 194151-61831 SPRING, LOCK 2 2

47 1 22360-100000 PIN, SNAP 10 2 2

?seTn/m)k:SFle.gg,s "STAN" MEANS 48 1 194145-61821  LEVER, LOCK 2 2

"COLUMN : EXCEPTA&P & 49 1  194150-01190 KNOB, LEVER 2 2
SOUTH AFRICA". N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)
Fig.89. HOOD (COLUMN SHIFT : U)

DsAI28-61100
D9W90-61500

Fig. 89 HOOD {COLUMN SHIFT: U.}

Stan

0CT10-M21400 Fig.89

(A)=YM336 (FLOOR (D)=YM336D(COLUM

(B)=YM336D(FLOOR (E)=

(C)=YM336 (COLUM (F)=
No. Lewv. Parts No. Description ' |

A B (€ O (E) (F)

50 1 22137-100000 WASHER, 10 4 4
51 1 22360-100000  PIN, SNAP 10 2 2
52 1 194170-61500-R DASHBOARD ASSY 1 1
53 1 26011-080162 BOLT M 8X 16 4 4
54 1 26587-080122  SCREW, M8X12 2 2
55 1 194145-61551 GASKET, BONNET 2 2
56 1 194190-61560  RIVET, 5X6 8 8
57 1 194145-61560 RUBBER, ABSORBER 2 2
58 1  194420-61580  GROMMET 125 1 1
59 1 194170-61620-R COVER, DASHBOARD 1 1
60 1 194420-61640  SCREW, TAPPING M5X16 5 5
61 1 194145-61650  NUT, SPEED M5 5 5
62 1 194490-61660-X STAY, PANEL 1 1
63 1 26116-080202 BOLT, M8X 20 PLATED 4 4
64 1 22217-080000 WASHER, SPRING 8 4 4
65 1 194490-61670-X COVER, GEAR BOX 1 1
66 1 26014-060142 BOLT, M6X 14 4 4
67 1 194321-61690  SPACER 2 2
68 1  194324-62310 CAP, RUBBER 4.5 2 2
69 1  194145-64430 GROMMET, 12 1 1
70 1 23061-070035 PIPE, 7X 35 3 3
71 1 194322-61460  PAD, RUBBER 2 2
72 1 194322-61470  PAD, RUBBER 2 2
73 1 22217-050000  WASHER, SPRING 5 6 6
74 1  26116-050402 BOLT, M5X 40 PLATED 6 6
75 1 22137-060000 WASHER, 6 2 2
76 1 26013-060082 BOLT, M6X 8 2 2

Remarks
(STAN) : FIG.89,S "STAN" MEANS
"COLUMN : EXCEPTA&P &
SOUTH AFRICA".

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)

Fig.90. HOOD (COLUMN:P & SOUTH AFRICA)

D94430-61500

D98322-61100
D9u270-68100

Fig. 90 HOOD (COLUMN: P. & S. AFRICA}

P&S.Africa

(A)=YM336 (FLOOR
(B)=YM336D(FLOOR
(C)=YM336 (COLUM

0CT10-M21400 Fig.90

(D)=YM336D(COLUM
(E)=
=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 194322-61100-R HOOD 1 1
2 1 194275-53350 BONNET, LAMP 2 2
3 1 194322-61160 PAD 1 1
4 1 194322-61181 PAD (RUBBER) 2 2
5 1 194370-61280-R BRACKET 1 1
6 1 26116-060162 BOLT, M6X 16 PLATED 2 2
7 1 26587-060162  SCREW, M6X16 2 2
8 1  194990-22040  NUT, M6 4 4
9 1 22137-060000  WASHER, 6 2 2
10 1 194322-61290  PAD, (RUBBER) 2 2
11 1 194446-61940  PAD, RUBBER 1 1
12 1  194145-61322-X HINGE, HOOD 1 1
13 1 194322-61260  PAD, (RUBBER) 1 1
14 1 194322-61270  PAD, (RUBBER) 2 2
15 1  194155-61251 BUSH, HINGE 2 2
16 1 26116-100252 BOLT, M10X 25 PLATED 2 2
17 1 22217-100000 WASHER, SPRING 10 2 2
18 1 194145-61570  WASHER, 10 2 2
19 1  194155-61241 BOLT, HINGE 2 2
20 1 26716-120002 NUT, M12 2 2
21 1  194322-61340 PAD, RUBBER 2 2
22 1 194145-61252-Q GRILLE, FRONT UPPER 1 1
23 1 26557-050202  SCREW, M5X20 4 4
24 1 23418-050000  GASKET, 5X1.0 4 4
25 1 194370-61371-Q GRILLE, FRONT LOWER 1 1
26 1 194420-61640  SCREW, TAPPING M5X16 2 2
27 1 194145-61650  NUT, SPEED M5 2 2
28 1 194322-61380  PAD, (RUBBER) 1 1
29 1 194322-61390  PAD, (RUBBER) 1 1
30 1 194322-61410  PAD, (RUBBER) 1 1
31 1 194322-61430 PAD, RUBBER 1 1
32 1  194322-61190-R SCREEN (L) 1 1
33 1 194322-61350-R SCREEN (R) 1 1
34 1 194322-61210-R HOLDER, SCREEN 2 2
35 1 194145-61242-R HOLDER, SCREEN 2 2
36 1  194322-61360 PAD, (RUBBER) 1 1
37 1 26116-060122 BOLT, M6X 12 PLATED 1 1
38 1 22217-060000 WASHER, SPRING 6 1 1
39 1 194322-61480  COVER (L), SIDE 1 1
40 1 194322-61490 COVER (R), SIDE 1 1
41 1 26116-060162 BOLT, M6X 16 PLATED 4 4
42 1 194990-22040  NUT, M6 4 4
43 1 22137-060000 WASHER, 6 4 4
44 1 194322-61330-U STOPPER, HOOD 1 1
45 1 22137-100000  WASHER, 10 2 2
46 1 194151-61831 SPRING, LOCK 2 2
47 1 22360-100000  PIN, SNAP 10 2 2
48 1 194145-61821 LEVER, LOCK 2 2
49 1  194150-01190 KNOB, LEVER 2 2
50 1 22137-100000 WASHER, 10 4 4
51 1 22360-100000  PIN, SNAP 10 2 2

Yes Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

Yes' Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)
Fig.90. HOOD (COLUMN:P & SOUTH AFRICA)

D98322-61100
D94430-61500
D9u270-68100

Fig. 90 HOOD (COLUMN: P. & S. AFRICA}

P&S.Africa

(A)=YM336 (FLOOR
(B)=YM336D(FLOOR
(C)=YM336 (COLUM

0CT10-M21400 Fig.90
(D)=YM336D(COLUM
(E)=
=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)

52 1 194170-61500-R DASHBOARD ASSY 1 1

53 1 26011-080162 BOLT M 8X 16 4 4

54 1 26587-080122  SCREW, M8X12 2 2

55 1 194145-61551 GASKET, BONNET 2 2

56 1 194190-61560  RIVET, 5X6 8 8

57 1  194145-61560 RUBBER, ABSORBER 2 2

58 1 194420-61580 GROMMET 125 1 1

59 1 194170-61620-R COVER, DASHBOARD 1 1

60 1 194420-61640  SCREW, TAPPING M5X16 5 5

61 1 194145-61650  NUT, SPEED M5 5 5

62 1  194490-61660-X STAY, PANEL 1 1

63 1  26116-080202 BOLT, M8X 20 PLATED 4 4

64 1 22217-080000 WASHER, SPRING 8 4 4

65 1  194490-61670-X COVER, GEAR BOX 1 1

66 1 26014-060142 BOLT, M6X 14 6 6

67 1 194321-61690 SPACER 2 2

68 1 194446-62310 CAP, RUBBER 8 2 2

69 1 194145-64430 GROMMET, 12 1 1

70 1 23061-070035 PIPE, 7X 35 3 3

71 1  194322-61460 PAD, RUBBER 2 2

72 1  194322-61470 PAD, RUBBER 2 2

73 1 194630-64110 HEAD, MIRROR 1 1

74 1 194145-64120  STAY, MIRROR 1 1

75 1  26116-060122 BOLT, M6X 12 PLATED 2 2
75-1 1 26106-060122 BOLT, M6X 12 PLATED 2 2 S

(C=*1989.09)

(D=+1989.09)

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)

Fig.91. FENDER & SEAT (FLOOR SHIFT :A)

A Fig. 81 FENDER & SEAT (FLOOR SHIFT: A))

(A)=YM336 (FLOOR
(B)=YM336D(FLOOR
(C)=YM336 (COLUM

0CT10-M21400 Fig.91
(D)=YM336D(COLUM
(E)=
=

Optional parts

XMARK PARTS ! NOT SO1.D SEPARATELY

Remarks
(1) OPTIONAL PARTS
(M) MISPRINT.

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1-1 1 194145-62111-R FENDER (L) 1 1
2-1 1 194145-62121-R FENDER (R) 1 1
3 1 194145-62270  BOLT, STEPPED 8 8
4 1 194145-62250 COLLAR 8 8
4-1 1  194145-62251 COLLAR 8 8 N
(A=*1980.) (B=*1980.)
5 1 194145-62260 RUBBER, ABSORBER 1 1
6 1 194130-62180 WASHER 8 8
7 1 194322-62510-X STEP (L) 1 1
8 1 194322-62520-X STEP (R) 1 1
8-1 1  194330-62520-X STEP (R) 1 1 S
(A=*1980.) (B=*1980.)
9 1 194145-62241 BOLT, STEPPED 4 4
10 1 194130-62160 RUBBER, ABSORBER 8 8
11 1 194330-62530  STOPPER, PEDAL 3 3
12 1 194145-62410-R BAR, ASSIST 2 2
13 1  194145-62420 RUBBER, CUSHION 4 4
14 1 26716-120002 NUT, M12 1 1
15 1 22217-120000 WASHER, SPRING 12 1 1
16 1 22137-120000 WASHER, 12 4 4
17 1  194145-62130-R SUB-FENDER (L) 1 1
18 1 194145-62140-R SUB-FENDER (R) 1 1
19 1 22137-080000 WASHER, 8 6 6 z
(A=) (B=%)
20 1 194740-76200 REFLECTOR 2 2
22 2 194990-22030  NUT, M5 2 2
23 1  194275-63111-X SEAT, OPERATOR 1 1
23-1 1  194448-63110-X SEAT, OPERATOR 1 1 N
(A=T/# 21228) (B=T/# 42862)
24-1 1  194322-63221-X BRACKET, SEAT 1 1
25 1 26116-080202 BOLT, M8X 20 PLATED 4 4
25-1 1 26013-080202 BOLT, M8X 20 4 4 N
(A=) (B=%)
26 1 22217-080000 WASHER, SPRING 8 4 4 z
(A=) (B=%)
27 1  194140-63221 PIN, HINGE 1 1
28 1 194140-63270 DAMPER (RUBBER) 2 2
29 1  22417-200200  PIN, COTTER 2.0X20 1 1
30 1 194275-63120  BOLT, STOP 1 1
31 1 194990-22130  NUT, M6 1 1
32 1 26116-060202 BOLT, M6X 20 PLATED 1 1
32-1 1 26014-060202 BOLT, M6X 20 1 1 N
(A=) (B=%)
33 1 22217-060000 WASHER, SPRING 6 1 1 z
(A=%) (B=*)
34 1 22117-060000 WASHER, 6 1 1 z
(A=) (B=%)
35 1 22360-080000 SNAPPIN 8 1 1
36 1 194151-63240 RUBBER, CUSHION 2 2
37 1 194281-63240  SPRING 2 2
38 1 194151-63250  COLLAR, CUSHION 2 2

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)

Fig.91. FENDER & SEAT (FLOOR SHIFT :A)

A Fig. 81 FENDER & SEAT (FLOOR SHIFT: A))

(A)=YM336 (FLOOR
(B)=YM336D(FLOOR
(C)=YM336 (COLUM

0CT10-M21400 Fig.91
(D)=YM336D(COLUM
(E)=
=

Optional parts

XMARK PARTS ! NOT SO1.D SEPARATELY

No. Lewv. Parts No. Description I R
A B (€ O (E) (F)

39 1 194322-63250 HOLDER 2 2

40 1 194322-63280 COVER, SEAT SPRING 2 2

41-1 1  26116-080602 BOLT, M8X 60 PLATED 2 2

42 1 22217-080000 WASHER, SPRING 8 2 2

43 1 22137-080000 WASHER, 8 2 2

44 1 194465-11930 BOLT, M10X28 4 4

45 1 22137-100000 WASHER, 10 4 4

46 1 194145-62280 WASHER 4 4

47 1 194274-13570  WASHER, SPRING 10 4 4

47-1 1 22217-100000 WASHER, SPRING 10 4 4 N
(A=%) (B=*)

48 1 194275-62310  CAP, RUBBER 10 6 6 z
(A=) (B=%)

49 1 194275-62320 CAP 12, RUBBER 3 3 z
(A=) (B=%)

50 1 26587-080122  SCREW, M8X12 4 4

51 1 194990-22140 NUT, M8 4 4

52 1 26587-080122  SCREW, M8X12 6 6

53 1 194990-22140  NUT, M8 6 6

54 1  194145-62220-R STAY 1 1

55 1 194145-62230-R STAY 1 1

56 1 194990-22140  NUT, M8 4 4

57 1 23061-070025 PIPE 7X 25 4 4

57-1 1 23061-070035 PIPE, 7X 35 4 4 N
(A=%) (B=%)

58 1 194322-62540-X STEP, SUB 1 1 1

59 1  26116-080252 BOLT, M8X 25 PLATED 4 4 1

60 1 194990-22140  NUT, M8 4 4 1

61 1 22137-080000 WASHER, 8 4 4 1

62 1  194145-64410-R BOX, TOOL 1 1 1

63 1  194145-64430 GROMMET, 12 1 1 1

Remarks
(1) OPTIONAL PARTS
(M) MISPRINT.

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)

Fig.92. FENDER & SEAT (FLOOR SHIFT :F)

(A)=YM336 (FLOOR
(B)=YM336D(FLOOR
(C)=YM336 (COLUM

0CT10-M21400 Fig.92
(D)=YM336D(COLUM
(E)=
=

No. Lewv. Parts No. Description |
A B () DO () (A
1 1 194145-62111-P FENDER (L) 101
E _ _ 1-1 1 194324-62110-P FENDER (L) 101 N
Fig. 92 FENDER & SEAT (FLOOR SHIFT: F.) (A=*1982.) (B:*1982.)
2 1  194145-62121-P FENDER (R) 11
2-1 1 194324-62120-P FENDER (R) 11 N
(A=*1982.) (B=*1982.)
3 1 194145-62270  BOLT, STEPPED 8 8
4 1 194145-62251  COLLAR 8 8
5 1 194145-62260 RUBBER, ABSORBER 16 16
6 1 194130-62180 WASHER 8 8
7 1 194322-62510-X STEP (L) 11
8 1 194330-62520-X STEP (R) 11
9 1 194145-62241  BOLT, STEPPED 4 4
10 1 194130-62160 RUBBER, ABSORBER 8 8
1 1 194330-62530  STOPPER, PEDAL 3 3
12 1 194145-62410-P BAR, ASSIST 2 2
13 1  194145-62420 RUBBER, CUSHION 4 4
14 1 26716-120002  NUT, M12 12 12
15 1 22217-120000 WASHER, SPRING 12 12 12
16 1 22137-120000 WASHER, 12 4 4
17 1 194145-62130-P  SUB-FENDER (L) 11
18 1 194145-62140-P SUB-FENDER (R) 11
19 1 22137-060000 WASHER, 6 4 4
20 1 22217-060000 WASHER, SPRING 6 4 4
21 1 26557-060122  SCREW, M6X12 4 4
22 1 194275-63111-X SEAT, OPERATOR 11
22-1 1 194448-63110-X SEAT, OPERATOR 11 N
(A=T/# 21228) (B=T/# 42862)
23 1 194490-63210-X BRACKET, SEAT 101
i s oS00 sePAAATEL 24 1 194448-63120-X STAY, NUMBER PLATE 11
25 1 26013-080202  BOLT, M8X 20 4 4
26 1 194140-63221  PIN, HINGE 11
27 1 22417-200200  PIN, COTTER 2.0X20 11
28 1 22360-080000 SNAP PIN 8 11
29 1 194151-63240 RUBBER, CUSHION 2 2
30 1 194281-63240  SPRING 2 2
31 1  194151-63250  COLLAR, CUSHION 2 2
32 1 1C6053-26020 CAP, RUBBER 8X3 11
33 1 194240-62260-P HOOD, TURN SIGNAL 2 2
34 1 194275-62320  CAP 12, RUBBER 11
34-1 1 194145-64430 GROMMET, 12 101 N
Remarks (A=*1981) (B=*1981.)
(1).OPTIONAL PARTS 35 1 26013-060162  BOLT, M6X 16 2 2
(2).PART HAVING A MARK(2)IN PART NO. 6 1 194322-63250  HOLDER P
COLUMN SHOWS THE PART NO.OF ORIG-
INAL MAKER IN THE "REMARKS" COLU- 37 1 194322-63280  COVER, SEAT SPRING 2 2
MN. THE NAME AND ADDRESS OF THE 38 1 26116-080602 BOLT, M8X 60 PLATED 2 2
ORIGINAL MAKER, TAKING AFTERCARE 39 1 22217-080000 WASHER, SPRING 8 2 2
%FAZAE(;EL';F\QA'IE;ARAT'ON AND SUPPLY, 40 1 22137-080000  WASHER, 8 2 2
AUTEROCHE S.A 50,RUE GREFFULHE 41 1 194465-11930  BOLT, M10X28 4 4
62300 LEVALLOIS PERRET TEL;757.06-43 42 1 22137-100000  WASHER, 10 4 4
FRANCE TELEX: 610522 43 1 194145-62280  WASHER 4 4

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

++ CONTINUE ++

Yes
Yes

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)

Fig.92. FENDER & SEAT (FLOOR SHIFT :F)

Fig. 92 FENDER & SEAT (FLOOR SHIFT: F.)

XMARK PARTS : NOT SOLD SEPARATELY

(A)=YM336 (FLOOR

0CT10-M21400 Fig.92
(D)=YM336D(COLUM

(B)=YM336D(FLOOR (E)=
(C)=YM336 (COLUM (F)=
No. Lewv. Parts No. Description ' I R
A B (€ O (E) (F)

44 1 22217-100000 WASHER, SPRING 10 4 4

45 1 26587-080122  SCREW, M8X12 4 4

46 1  194990-22140  NUT, M8 4 4

47 1 26587-080122 SCREW, M8X12 6 6

48 1 194990-22140  NUT, M8 6 6

49 1  194324-62250-P BRACKET (L), SIGNAL 1 1

49-1 1 194324-62251-P BRACKET (L), SIGNAL 1 1 S

(A=*1982.) (B=*1982.)
50 1 194324-62260-P BRACKET (R), SIGNAL 1 1
50-1 1 194324-62261-P BRACKET (R), SIGNAL 1 1 S
(A=*1982.) (B=*1982.)

51 1 194990-22140  NUT, M8 4 4

52 1 23061-070035  PIPE, 7X 35 4 4

53 1  194322-62540-X STEP, SUB 1 1 1
54 1  26116-080252 BOLT, M8X 25 PLATED 4 4 1
55 1 194990-22140  NUT, M8 4 4 1
56 1 22137-080000 WASHER, 8 4 4 1
57 1  194145-64410-R BOX, TOOL 1 1 1
58 1  194145-64430 GROMMET, 12 1 1 1
61 2 22217-050000 WASHER, SPRING 5 2 2 1
62 2 26716-050002 NUT, M5 2 2 1

Remarks
(1).OPTIONAL PARTS
(2).PART HAVING A MARK(2)IN PART NO.

COLUMN SHOWS THE PART NO.OF ORIG-

INAL MAKER IN THE "REMARKS" COLU-
MN. THE NAME AND ADDRESS OF THE
ORIGINAL MAKER, TAKING AFTERCARE
OF PARTS PREPARATION AND SUPPLY,
IS AS FOLLOWS:
AUTEROCHE S.A.50,RUE GREFFULHE
62300 LEVALLOIS PERRET TEL;757.06-43
FRANCE TELEX: 610522

Yes

Yes

N:Old <T»TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)

Fig.93. FENDER & SEAT (COLUMN SHIFT:A)

Fig. 93 FENDER & SEAT (COLUMN SHIFT: A}

55

12
43 61 6-18
W\7.!7~/1§
[ S

D9ua90-§2100
D94490~62500
09432262600
Do4u30-§3100

(A)=YM336 (FLOOR
(B)=YM336D(FLOOR
(C)=YM336 (COLUM

0CT10-M21400 Fig.93
(D)=YM336D(COLUM
(E)=
=

Optional parts

%*MARK PARTS I NOT SOLD SEPARATELY

Remarks
(1).OPTIONAL PARTS.

No. Lewv. Parts No. Description |
€ ® B ©
1 1 194275-62110-R FENDER (L) 1 1
1-1 1 194275-62111-R FENDER (L) 1 1 N
(C=T/# 21220) (D=T/# 42716)
2 1 194275-62120-R FENDER (R) 1 1
2-1 1 194275-62121-R FENDER (R) 1 1 N
(C=T/# 21220) (D=T/# 42716)
3 1 194145-62270  BOLT, STEPPED 8 8
4 1 194145-62251  COLLAR 8 8
5 1 194145-62260 RUBBER, ABSORBER 16 16
6 1 194130-62180 WASHER 8 8
7 1 194322-62510-X STEP (L) 1 1
8 1  194490-62510-X STEP (L) 1 1
11 1 194145-62241 BOLT, STEPPED 4 4
12 1 194130-62160 RUBBER, ABSORBER 8 8
13 1 194330-62530  STOPPER, PEDAL 3 3
14 1 194145-62410-R BAR, ASSIST 2 2
15 1  194145-62420 RUBBER, CUSHION 4 4
16 1 26716-120002 NUT, M12 12 12
16-1 1 26716-120002 NUT, M12 8 8 K
(C=*1982.09) (D=*1982.09)
17 1 22217-120000 WASHER, SPRING 12 12 12
17-1 1 22217-120000 WASHER, SPRING 12 8 8 K
(C=*1982.09) (D=*1982.09)
18 1 22137-120000  WASHER, 12 4 4 z
(C=*1982.09) (D=*1982.09)
19 1 194145-62130-R SUB-FENDER (L) 1 1
19-1 1  194145-62131-R SUB-FENDER (L) 1 1 S
(C=T/# 21125) (D=T/# 41587)
20 1  194145-62140-R SUB-FENDER (R) 1 1
20-1 1  194145-62141-R SUB-FENDER (R) 1 1 S
(C=T/# 21125) (D=T/# 41587)
21 1  194740-76200 REFLECTOR 2 2
23 2 194990-22030  NUT, M5 2 2
24 1 194170-63110-X SEAT, OPERATOR 1 1
24-1 1 194170-63111-X SEAT ASSY, OPERATOR 1 1 N
(C=T/# 21314) (D=T/# 43399)
25 1 194490-63210-X BRACKET, SEAT 1 1
26 1 26013-080202 BOLT, M8X 20 4 4
27 1  194140-63221 PIN, HINGE 1 1
28 1  22417-200200  PIN, COTTER 2.0X20 1 1
29 1 194275-63120  BOLT, STOP 1 1
30 1 194990-22130  NUT, M6 1 1
31 1 26014-060202 BOLT, M6X 20 1 1
32 1 22360-080000 SNAPPIN 8 1 1
33 1 194151-63240 RUBBER, CUSHION 2 2
34 1 194281-63240  SPRING 2 2
35 1 194151-63250 COLLAR, CUSHION 2 2
36 1 194322-63250 HOLDER 2 2
37 1 194322-63280 COVER, SEAT SPRING 2 2
38 1 26116-080602 BOLT, M8X 60 PLATED 2 2
38-1 1  26116-080552 BOLT, M8X 55 PLATED 2 2 N

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)

Fig.93. FENDER & SEAT (COLUMN SHIFT:A)

Fig. 93 FENDER & SEAT (COLUMN SHIFT: A}

55

12
43 61 6-18
“717.!7—/13
[ S

D9ua90-§2100
D94490~62500
09432262600
Do4u30-§3100

(A)=YM336 (FLOOR
(B)=YM336D(FLOOR
(C)=YM336 (COLUM

0CT10-M21400 Fig.93
(D)=YM336D(COLUM
(E)=
=

Optional parts

%*MARK PARTS I NOT SOLD SEPARATELY

No. Lewv. Parts No. Description I R
A B (€ O (E) (F)
(C=9 (b=9

39 1 22217-080000 WASHER, SPRING 8 2 2

40 1 22137-080000  WASHER, 8 2 2

41 1 194465-11930  BOLT, M10X28 4 4

42 1  22137-100000 WASHER, 10 4 4

43 1  194145-62280 WASHER 4 4

44 1 22217-100000 WASHER, SPRING 10 4 4

45 1 194275-62320 CAP 12, RUBBER 2 2 z
(C=TH# 21220) (D=T/# 42716)

46 1 194275-62310 CAP, RUBBER 10 4 4

47 1 194275-62310 CAP, RUBBER 10 2 2

47-1 1 194275-62310  CAP, RUBBER 10 4 4 K
(C=TH# 21220) (D=T/# 42716)

48 1 194275-62320 CAP 12, RUBBER 1 1

49 1 26587-080122  SCREW, M8X12 4 4

50 1 194990-22140  NUT, M8 4 4

51 1 26587-080122 SCREW, M8X12 6 6

52 1  194990-22140  NUT, M8 6 6

53 1  194145-62230-R STAY 1 1

54 1  194145-62220-R STAY 1 1

55 1 194990-22140  NUT, M8 4 4

56 1 23061-070035 PIPE, 7X 35 4 4

57 1 194322-62540-X STEP, SUB 1 1 1

58 1  26116-080252 BOLT, M8X 25 PLATED 4 4 1

59 1 194990-22140  NUT, M8 4 4 1

60 1 22137-080000 WASHER, 8 4 4 1

61 1  194145-64410-R BOX, TOOL 1 1 1

62 1 194145-64430 GROMMET, 12 1 1 1

63 1 194990-22160  NUT, M12 4 4 W
(C=*1982.09) (D=*1982.09)

64 1 194448-61620 GROMMET, 20.5 2 2
(C=TH# 21220) (D=TH# 42716)

65 1  194990-22150 NUT, M10 1 1

(C=T/# 21125)

(D=T/# 41437)

Remarks
(1).OPTIONAL PARTS.

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)
Fig.94. FENDER & SEAT (COLUMN : U)

(A)=YM336 (FLOOR
(B)=YM336D(FLOOR
(C)=YM336 (COLUM

0CT10-M21400 Fig.94
(D)=YM336D(COLUM
(E)=
=

No. Lewv. Parts No. Description I R
A B © O (B ¢
1 1  194324-62110-R FENDER (L) 1 1
2 1  194324-62120-R FENDER (R) 1 1
U ' ‘ Dauss0-61500 3 1  194145-62270  BOLT, STEPPED 8 8
Fig. 94 FENDER & SEAT (COLUMN SHIFT: U.) D94322-62600
D84324-63100 4 1 194145-62251  COLLAR 8 8
5 1 19414562260 RUBBER, ABSORBER 16 16
6 1 194130-62180 WASHER 8 8
e 7 1 194322-62510-X STEP (L) 1 1
8 1 194332-62510-X STEP (R) 1 1
9 1 194145-62241  BOLT, STEPPED 4 4
10 1 194130-62160 RUBBER, ABSORBER 8 8
11 1 194330-62530  STOPPER, PEDAL 3 3
12 1 194145-62410-R BAR, ASSIST 2 2
13 1 194145-62420 RUBBER, CUSHION 4 4
14 1 26716-120002  NUT, M12 8 8
15 1 22217-120000 WASHER, SPRING 12 8 8
16 1  194145-62131-R SUB-FENDER (L) 1 1
17 1  194145-62141-R SUB-FENDER (R) 11
18 1  194740-76200 REFLECTOR 2 2
20 2 194990-22030  NUT, M5 2 2
21 1 194448-63110-X SEAT, OPERATOR 1 1
22 1 194448-63120-X STAY, NUMBER PLATE 11
23 1  26013-080202  BOLT, M8X 20 4 4
24 1 194140-63221  PIN, HINGE 1 1
25 1 194140-63270  DAMPER (RUBBER) 2 2
26 1 22417-200200  PIN, COTTER 2.0X20 1 1
27 1 19427563120  BOLT, STOP 1 1
28 1 194990-22130  NUT, M6 11
29 1  194155-05210  BOLT, M6X16 1 1
30 1 22360-080000 SNAPPIN 8 1 1
31 1 194151-63240  RUBBER, CUSHION 2 2
32 1 194281-63240  SPRING 2 2
33 1 194151-63250 COLLAR, CUSHION 2 2
34 1 194322-63250 HOLDER 2 2
35 1 194322-63280 COVER, SEAT SPRING 2 2
36 1 26116-080602  BOLT, M8X 60 PLATED 2 2
37 1 22217-080000 WASHER, SPRING 8 2 2
38 1  22137-080000 WASHER, 8 2 2
%MARK PARTS | NOT SOLD SEPARATELY 39 1 194465-11930 BOLT, M10X28 4 4
40 1 22137-100000 WASHER, 10 4 4
41 1 19414562280 WASHER 4 4
42 1 22217-100000 WASHER, SPRING 10 4 4
43 1  26587-080122  SCREW, M8X12 4 4
a4 1 26587-080122 SCREW, M8X12 4 4
45 1 194990-22140  NUT, M8 6 6
46 1 194990-22140  NUT, M8 4 4
47 1 23061-070035 PIPE, 7X 35 4 4
48 1 194322-62540-X STEP, SUB 1 1 1
49 1 26116-080252  BOLT, M8X 25 PLATED 4 4 1
50 1 194990-22140  NUT, M8 4 4 1
51 1 22137-080000 WASHER, 8 4 4 1
52 1 194145-64410-R BOX, TOOL 1 1 1

Remarks
(1).OPTIONAL PARTS.

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld
++ CONTINUE ++

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D) 0CT10-M21400 Fig.94

Fig.94. FENDER & SEAT (COLUMN : U) Eg;mggg éféf(?oRR gzvmsseo(cowm
(C)=YM336 (COLUM (F)=
No. Lev. Parts No. Description Qty |

A ® € O E @

53 1 194145-64430 GROMMET, 12 1 1

54 1  194990-22160 NUT, M12 4 4

U ' ‘ Doniso-£2500 55 1 1C6053-26020  CAP, RUBBER 8X3 11

Fig. 94 FENDER & SEAT (COLUMN SHIFT: U.) D94322-62600

D34324-63100 56 1 194448-61620 GROMMET, 20.5 2 2

57 1  194270-62240-R STAY, FLASHER LAMP 2 2

58 1  194324-62251-R BRACKET 1 1

pYm— 59 1  194240-62260-R HOOD, TURN SIGNAL 2 2

60 1 194324-62261-R BRACKET (R) 1 1

61 1 22137-060000 WASHER, 6 4 4

62 1 22217-060000 WASHER, SPRING 6 4 4

63 1 26587-080122 SCREW, M8X12 6 6

64 1  194990-22140 NUT, M8 4 4

65 1 26587-080122 SCREW, M8X12 4 4

66 1 194490-63210-X BRACKET, SEAT 1 1

%MARK PARTS : NOT SOLD SEPARATELY
Remarks Yes No Yes No

(1).OPTIONAL PARTS. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)
Fig.95. FENDER & SEAT (COLUMN :FRENCH)

D384324-62100
D94490-62500
Fig. 95 FENDER & SEAT (COLUMN SHIFT: F.) D94322-62600
D94324-63110

(A)=YM336 (FLOOR
(B)=YM336D(FLOOR
(C)=YM336 (COLUM

0CT10-M21400 Fig.95
(D)=YM336D(COLUM
(E)=
=

Opticnal parts

X%MARK PARTS : NOT SOLD SEPARATELY

No. Lewv. Parts No. Description I R
A B (€ O (E) (F)

1 1 194324-62110-P FENDER (L) 1 1

2 1 194324-62120-P FENDER (R) 1 1

3 1 194145-62270  BOLT, STEPPED 8 8

4 1  194145-62251 COLLAR 8 8

5 1 194145-62260 RUBBER, ABSORBER 16 16

6 1 194130-62180  WASHER 8 8

7 1 194322-62510-X STEP (L) 1 1

8 1  194490-62510-X STEP (L) 1 1

11 1 194145-62241 BOLT, STEPPED 4 4

12 1 194130-62160 RUBBER, ABSORBER 8 8

13 1 194330-62530 STOPPER, PEDAL 3 3

14 1  194145-62410-P BAR, ASSIST 2 2

15 1 194145-62420 RUBBER, CUSHION 4 4

16 1 26716-120002 NUT, M12 8 8

17 1 22217-120000  WASHER, SPRING 12 8 8

18 1 194145-62131-P SUB-FENDER (L) 1 1

19 1 194145-62141-P SUB-FENDER (R). 1 1

20 1 22137-060000  WASHER, 6 4 4

21 1 22217-060000 WASHER, SPRING 6 4 4

22 1 26557-060122  SCREW, M6X12 4 4

23 1 26013-080202 BOLT, M8X 20 4 4

24 1 1C6053-26020 CAP, RUBBER 8X3 1 1

25 1 194240-62260-P HOOD, TURN SIGNAL 2 2

26 1  194155-05210  BOLT, M6X16 2 2

27 1  194465-11930 BOLT, M10X28 4 4

28 1 22137-100000 WASHER, 10 4 4

29 1 194145-62280  WASHER 4 4

30 1 22217-100000 WASHER, SPRING 10 4 4

31 1 26587-080122  SCREW, M8X12 4 4

32 1 194990-22140  NUT, M8 4 4

33 1 26587-080122  SCREW, M8X12 6 6

34 1 194990-22140  NUT, M8 6 6

35 1  194324-62251-P BRACKET (L), SIGNAL 1 1

36 1 194324-62261-P BRACKET (R), SIGNAL 1 1

37 1 23061-070035 PIPE, 7X 35 4 4

38 1  194322-62540-X STEP, SUB 1 1 1
39 1 26116-080252 BOLT, M8X 25 PLATED 4 4 1
40 1 194990-22140  NUT, M8 4 4 1
41 1 22137-080000  WASHER, 8 4 4 1
42 1 194145-64410-R BOX, TOOL 1 1 1
43 1 194145-64430 GROMMET, 12 1 1 1
44 1 194740-76200 REFLECTOR 2 2 1
46 2 22217-050000 WASHER, SPRING 5 2 2 1
47 2 26716-050002 NUT, M5 2 2 1
48 1  194990-22140  NUT, M8 8 8

49 1  194990-22160 NUT, M12 4 4

50 1 194990-22150 NUT, M10 1 1

Remarks
(1).OPTIONAL PARTS

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)
Fig.96. FENDER & SEAT(COLUMN:PORTUGAL)

P Fig. 96 FENDER & SEAT {COLUMN SHIFT: P.)

DSu270-62110
D98132-62500
DSu322-62500
D94332-63100
D94145-64300

(A)=YM336 (FLOOR
(B)=YM336D(FLOOR
(C)=YM336 (COLUM

0CT10-M21400 Fig.96
(D)=YM336D(COLUM
(E)=
=

Optional parts

%MARK PARTS : NOT SOLD SEPARATELY

Remarks
(1).OPTIONAL PARTS

No. Lewv. Parts No. Description I R
A B (€ O (E) (F)
1 1 194324-62110-R FENDER (L) 1 1
2 1 194324-62120-R FENDER (R) 1 1
3 1 194145-62270  BOLT, STEPPED 8 8
4 1  194145-62251 COLLAR 8 8
5 1 194145-62260 RUBBER, ABSORBER 16 16
6 1 194130-62180  WASHER 8 8
7 1 194322-62510-X STEP (L) 1 1
8 1 194332-62510-X STEP (R) 1 1
9 1 194145-62241 BOLT, STEPPED 4 4
10 1 194130-62160 RUBBER, ABSORBER 8 8
11 1 194330-62530 STOPPER, PEDAL 3 3
12 1 194145-62410  BAR, ASSIST 2 2
13 1 194145-62420 RUBBER, CUSHION 4 4
14 1 26716-120002 NUT, M12 8 8
15 1 22217-120000  WASHER, SPRING 12 8 8
16 1 194145-62131-R SUB-FENDER (L) 1 1
17 1  194145-62141-R SUB-FENDER (R) 1 1
18 1  194448-63110-X SEAT, OPERATOR 1 1
19 1  194490-63210-X BRACKET, SEAT 1 1
20 1  194242-63120-X STAY 1 1
21 1 26013-080202 BOLT, M8X 20 4 4
22 1 194140-63221 PIN, HINGE 1 1
23 1 22360-080000 SNAPPIN 8 1 1
24 1 194151-63240 RUBBER, CUSHION 2 2
25 1 194281-63240  SPRING 2 2
26 1 194151-63250 COLLAR, CUSHION 2 2
27 1 194155-05210  BOLT, M6X16 2 2
28 1 194322-63250 HOLDER 2 2
29 1 194322-63280 COVER, SEAT SPRING 2 2
30 1  26116-080552 BOLT, M8X 55 PLATED 2 2
31 1 22217-080000 WASHER, SPRING 8 2 2
32 1 22137-080000 WASHER, 8 2 2
33 1  194465-11930 BOLT, M10X28 4 4
34 1 22137-100000 WASHER, 10 4 4
35 1 194145-62280 WASHER 4 4
36 1 22217-100000 WASHER, SPRING 10 4 4
37 1 26587-080122  SCREW, M8X12 4 4
38 1 194990-22140  NUT, M8 8 8
39 1 26587-080122  SCREW, M8X12 6 6
40 1 194990-22140  NUT, M8 6 6
41 1  194270-62240-R STAY, FLASHER LAMP 2 2
42 1 194270-62260-R STAY B 2 2
43 1 194270-62280 HOLDER, SPRING 2 2
44 1 194270-62290  SPRING, LAMP STAY 2 2
45 1 194322-62540-X STEP, SUB 1 1 1
46 1 26116-080252 BOLT, M8X 25 PLATED 4 4 1
47 1 194990-22140 NUT, M8 4 4 1
48 1 22137-080000 WASHER, 8 4 4 1
49 1 194145-64410-R BOX, TOOL 1 1 1
50 1 194145-64430 GROMMET, 12 1 1 1
51 1 194740-76200 REFLECTOR 2 2 1

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes
Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)
Fig.96. FENDER & SEAT(COLUMN:PORTUGAL)

Fig. 96 FENDER & SEAT {COLUMN SHIFT: P.)

DSu270-62110
D98132-62500
DSu322-62500
D94332-63100
D94145-64300

0CT10-M21400 Fig.96

(A)=YM336 (FLOOR (D)=YM336D(COLUM
(B)=YM336D(FLOOR )=
(C)=YM336 (COLUM (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
53 2 22217-050000 WASHER, SPRING 5 2 2
54 2  26716-050002 NUT, M5 2 2
55 1  194990-22160 NUT, M12 4 4
56 1 194990-22150 NUT, M10 1 1
57 1 22417-200200 PIN, COTTER 2.0X20 1 1

Optional parts

%MARK PARTS : NOT SOLD SEPARATELY

Remarks
(1).OPTIONAL PARTS

Yes

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes' Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)
Fig.97. FENDER & SEAT(COLUMN:S.AFRICA)

(A)=YM336 (FLOOR
(B)=YM336D(FLOOR
(C)=YM336 (COLUM

0CT10-M21400 Fig.97
(D)=YM336D(COLUM
(E)=
=

No. Lewv. Parts No. Description I R
A (B) () O (B ¢
1 1 194324-62110-R FENDER (L) 1 1
2 1 194324-62120-R FENDER (R) 1 1
- D95270-62100 -
S.Afl‘lca Fig. 97 FENDER & SEAT (COLUMN: S. AFRICA) Eég;g%g;g‘é i i igjiizg;;;g igtIASFIEPPED g g
Doutus-guz00 5 1 194145-62260 RUBBER, ABSORBER 16 16
6 1 194130-62180 WASHER 8 8
7 1  194322-62510-X STEP (L) 1 1
Optianal parts 8 1 194490-62510-X STEP (L) 11
11 1  194145-62241 BOLT, STEPPED 4 4
12 1 194130-62160 RUBBER, ABSORBER 8 8
13 1  194330-62530 STOPPER, PEDAL 3 3
14 1  194145-62410-R BAR, ASSIST 2 2
15 1  194145-62420 RUBBER, CUSHION 4 4
16 1 26716-120002 NUT, M12 8 8
17 1 22217-120000 WASHER, SPRING 12 8 8
18 1 26116-100252 BOLT, M10X 25 PLATED 1 1
19 1 194145-62131-R SUB-FENDER (L) 1 1
20 1 194145-62141-R SUB-FENDER (R) 1 1
21 1 194448-63110-X SEAT, OPERATOR 1 1
22 1 194490-63210-X BRACKET, SEAT 1 1
23 1 194448-63120-X STAY, NUMBER PLATE 1 1
24 1 26013-080202 BOLT, M8X 20 4 4
25 1  194140-63221 PIN, HINGE 1 1
26 1 22417-200200 PIN, COTTER 2.0X20 1 1
27 1 22360-080000 SNAP PIN 8 1 1
28 1 194151-63240 RUBBER, CUSHION 2 2
29 1  194281-63240 SPRING 2 2
30 1 194151-63250 COLLAR, CUSHION 2 2
31 1 1C6053-26020 CAP, RUBBER 8X3 1 1
32 1  194370-62220-R STAY (L), FENDER 1 1
33 1 194370-62230-R STAY (R), FENDER 1 1
34 1 194145-64430 GROMMET, 12 1 1
35 1  194155-05210 BOLT, M6X16 2 2
36 1  194322-63250 HOLDER 2 2
37 1  194322-63280 COVER, SEAT SPRING 2 2
38 1 26116-080552 BOLT, M8X 55 PLATED 2 2
39 1 22217-080000 WASHER, SPRING 8 2 2
40 1 22137-080000 WASHER, 8 2 2
%MARK PARTS : NOT SOLO SEPARATELY 41 1 194465-11930 BOLT, M10X28 4 4
42 1 22137-100000 WASHER, 10 4 4
43 1 194145-62280 WASHER 4 4
44 1 22217-100000 WASHER, SPRING 10 4 4
45 1 26587-080122 SCREW, M8X12 4 4
46 1  194990-22140 NUT, M8 4 4
47 1 26587-080122 SCREW, M8X12 6 6
48 1 194990-22140 NUT, M8 6 6
49 1 194990-22140 NUT, M8 4 4
50 1 23061-070035 PIPE, 7X 35 4 4
51 1  194322-62540-X STEP, SUB 1 1 1
52 1 26116-080252 BOLT, M8X 25 PLATED 4 4 1
53 1  194990-22140 NUT, M8 4 4 1

Remarks
(1).OPTIONAL PARTS

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld
++ CONTINUE ++

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D) 0CT10-M21400 Fig.97

1 . (A)=YM336 (FLOOR (D)=YM336D(COLUM
Fig.97. FENDER & SEAT(COLUMN:S.AFRICA) (y=vuzo LoOR o
(C)=YM336 (COLUM (F)=
No. Lev. Parts No. Description Qty I R
A B € ©O E ¢
54 1 22137-080000 WASHER, 8 4 4 1
55 1 194145-64410-R BOX, TOOL 1 1 1
H Daaro-s2ine 56 1  194145-64430 GROMMET, 12 1 1 1
. . D94332-62500 )
S-Afrlca Fig. 97 FENDER & SEAT (COLUMN: S. AFRICA} gg:gg.-:;?:g 57 1 194740-76200 REFLECTOR 2 2 1
pots-6az00 59 2 22217-050000 WASHER, SPRING 5 2 2 1
60 2 26716-050002 NUT, M5 2 2 1
61 1  194990-22160 NUT, M12 4 4
Optional parts 62 1 194990-22150 NUT, M10 1 1
%MARK PARTS : NOT SOLD SEPARATELY
Remarks Yes No Yes No
(1).OPTIONAL PARTS N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)

Fig.98. LABELS (FLOOR SHIFT : A)

Fig. 98 LABELS (FLOOR SHIFT TYPE: A.)

22
A CAUTION

MOUT PTG COVER
FOR SAFETY
25 oo

32

XMARK PARTS : NOT SOLD SEPARATELY

(A)=YM336 (FLOOR
(B)=YM336D(FLOOR
(C)=YM336 (COLUM

0CT10-M21400 Fig.98

(D)=YM336D(COLUM

(E)=
(F)=

Remarks
(M) MISPRINT.

No. Lev. Parts No. Description Qty
A B () O (E) R
1 1 194322-64720 LABEL, SIDE 2
1-1 1 194322-64721 LABEL, SIDE 2
(A=*)
1-2 1 194322-64722 LABEL, SIDE 2
(A=*1981.)
2 1 194371-64750 LABEL, MODEL 2 2
2-1 1 194371-64751 LABEL, MODEL 2 2
(A=*1981.) (B=*1981.)
3 1 194151-65310 LABEL, PILOT LAMP 1 1
4 1 194446-65350 LABEL, ENG. STARTING 1 1
4-1 1 194446-65351 LABEL, ENG. STARTING 1 1
(A=*1981.) (B=*1981.)
5 1  194446-65360 LABEL, COLD STARTING 1 1
5-1 1  194446-65361 LABEL, COLD STARTING 1 1
(A=*1981.) (B=*1981.)
6 1 194240-65431 LABEL,THROTTLE LEVER 1 1
6-1 1 194240-65432 LABEL,THROTTLE LEVER 1 1
(A=*1981.) (B=*1981.)
7 1 194240-65440 LABEL, DIFF. LOCK 1 1
7-1 1 194240-65441 LABEL, DIFF. LOCK 1 1
(A=*1981.) (B=*1981.)
8 1 194370-65450 LABEL, DECOMPRESSION 1 1
8-1 1 194370-65451 LABEL, DECOMPRESSION 1 1
(A=T/# 21145) (B=T/# 41770)
9 1  194370-65460 LABEL,CLUTCH CAUTION 1 1
9-1 1 194370-65461 LABEL,CLUTCH CAUTION 1 1
(A=T/# 21145) (B=T/# 41770)
10 1 194240-65510 LABEL,HYDRAULIC LIFT 1 1
10-1 1 194240-65511 LABEL,HYDRAULIC LIFT 1 1
(A=T/# 21145) (B=T/# 41770)
13 1 194322-65560 LABEL, LUBRICATION 1
13-1 1 194322-65561 LABEL, LUBRICATION 1
(A=*1981.)
14 1 194273-65570 LABEL, SLOW RETURN 1 1
14-1 1 194273-65571 LABEL, SLOW RETURN 1 1
(A=9) (B=%)
15 1 194446-65570 LABEL, OPERATION 1 1
(A=*) (B=%)
16 1 194200-65601 EMBLEM 1 1
17 1 194200-65610 NUT, FLAT 2 2
18 1 194273-65610 LABEL, P.T.O. SHIFT 1 1
18-1 1  194273-65611 LABEL, P.T.O. SHIFT 1 1
(A=T/# 21145) (B=T/# 41770)
19 1 194447-65620 LABEL, 4-DRIVE WHEEL 1
19-1 1 194447-65621 LABEL, 4-DRIVE WHEEL 1
(B=*1981.)
20 1 194446-65630 LABEL, GEAR OIL 1 1
21 1 194273-65650 LABEL, DRAFT CHANGE 1 1
21-1 1 194273-65651 LABEL, DRAFT CHANGE 1 1
(A=T/# 21145) (B=T/# 41770)
22 1 194446-65660 LABEL, CAUTION 1 1

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D) 0CT10-M21400 Fig.98

Fig.98. LABELS (FLOOR SHIFT : A) (vwase (LooR (D= ¥msssD(COLLM
(C)=YM336 (COLUM (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
22-1 1 194275-65660 LABEL, CAUTION 1 1 N
(A=*) (B=%)
23 1  194240-65670 LABEL, FUEL INDICAT. 1 1
23-1 1 194240-65671 LABEL, FUEL INDICAT. 1 1 N
(A=T/# 21145) (B=T/# 41770)
24 1 194446-65680 LABEL, DO NOT TOW 1 1
24-1 1  194446-65681 LABEL, DO NOT TOW 1 1 N
(A=T/# 21145) (B=T/# 41770)
25 1  194240-65710 LABEL, P.T.0. COVER 1 1
25-1 1 194170-65620 LABEL, WARNING 1 1 N
(A=*1981.) (B=*1981.)
26 1  194322-65720 LABEL, SIDE MARK 1 1
26-1 1 194322-65721 LABEL, SIDE MARK 1 1 N
(A=) (B=%)
27 1  194320-65310 LABEL, POWER SHIFT 1 1
28 1  194446-65340 LABEL, WORKING 1 1
28-1 1 194446-65341 LABEL, WORKING 1 1 N
(A=*) (B=%)
29-1 1 194322-65470 LABEL,LEVER POSITION 1 1
= 29-2 1 194322-65471 LABEL,LEVER POSITION 1 1 N
2 ’g g (A=T/# 00206) (B=T/# 00323)
& E Eg ° 30 1  194322-65860 LABEL, DRAFT LOCK 1 1
< §§ ] 30-1 1  194322-65861 LABEL, DRAFT LOCK 1 1 N
(A=*1982.) (B=*1982.)
32 1 194323-64720 LABEL, SIDE 2
N 32-1 1 194323-64721 LABEL, SIDE 2 N
g (B=%)
é 32-2 1 194323-64722 LABEL, SIDE 2 N
s (B=*1981.)
§ 35 1  194323-65560 LABEL, LUBRICATION 1
f, 35-1 1 194323-65561 LABEL, LUBRICATION 1 N
2 H (B=*1981.)
§ £ 36 1 194990-22120  NUT, M5 4 4 w
£ s A= ®=)
2 37 1 124764-44810 LABEL, RESERVE TANK 1 1
§ 38 1 121254-07150 LABEL, WATER DRAIN 1 1
b 39 1 124764-07160 LABEL, VALVE ADJUST 1 1
g 40 1 121454-12480 LABEL, PRE-CLEANER 1 1
. ~ 41 1 124764-12600 LABEL, AIR-CLEANER 1 1
:9' - 41-1 1 121454-12520 LABEL, AIR-CLEANER 1 1 N
(A=*1980.) (B=*1980.)
42 1 124764-44800 LABEL, RADIATOR 1 1
43 1 124764-44920 LABEL, ANTI-FREEZING 1 1
<
Remarks Yes No Yes No
(M) MISPRINT. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)
Fig.99. LABELS (FLOOR SHIFT : FRENCH)

Fig. 98 LABELS (FLOOR SHIFT TYPE: F.)

)

2540

XMARK PARTS : NOT SOLD SEPARATELY

0CT10-M21400 Fig.99

(A)=YM336 (FLOOR (D)=YM336D(COLUM
(B)=YM336D(FLOOR )=
(C)=YM336 (COLUM (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1 194322-64721 LABEL, SIDE 2
1-1 1 194322-64722 LABEL, SIDE 2 N
(A=*1981.)
2 1 194371-64750 LABEL, MODEL 2 2
2-1 1 194371-64751 LABEL, MODEL N
(A=*1981.) (B=*1981.)
3 1 194240-98241 LABEL, PILOT 1 1
4 1 194448-65350 LABEL, ENG. STARTING 1 1
5 1  194448-65360 LABEL, COLD STARTING 1 1
6 1 194240-65432 LABEL,THROTTLE LEVER 1 1
7 1 194240-65441 LABEL, DIFF. LOCK 1 1
8 1 194370-65451 LABEL, DECOMPRESSION 1 1
9 1 194240-98281 LABEL, CLUTCH 1 1
10 1 194240-65511 LABEL,HYDRAULIC LIFT 1 1
13 1 194324-65560 LABEL, LUBRICATION 1
14 1 194273-98431 LABEL, SLOW RETURN 1 1
15 1 194448-65620 LABEL, WARNING 1 1
16 1 194200-65601 EMBLEM 1 1
17 1 194200-65610 NUT, FLAT 2 2
18 1 194273-65611 LABEL, P.T.O. SHIFT 1 1
19 1 194447-65621 LABEL, 4-DRIVE WHEEL 1
20 1 194448-65630 LABEL, GEAR OIL 1 1
21 1 194273-98441 LABEL, CHANGE 1 1
22 1 194448-65660 LABEL, CAUTION 1 1
23 1 194240-98221 LABEL, FUEL OIL 1 1
24 1 194448-65680 LABEL, DO NOT TOW 1 1
25 1 194322-65721 LABEL, SIDE MARK 1 1
26 1 194320-65310 LABEL, POWER SHIFT 1 1
27 1 194322-65470 LABEL,LEVER POSITION 1 1
28 1 194324-65860 LABEL, DRAFT LOCK 1 1
29 1 194324-65650 LABEL, CREEP LOCK (F 1 1
30 1 194323-64721 LABEL, SIDE 2
30-1 1 194323-64722 LABEL, SIDE 2 N
(B=*1981.)
33 1 194325-65560 LABEL, LUBRICATION 1
34 1 194990-22120 NUT, M5 4 4 W
(A=9) (B=%)
35 1 194080-64780 RIVET 4 4
36 1 121241-07150 LABEL, WATER DRAIN 1 1
37 1 124740-07160 LABEL, ADJ 1 1
38 1 121440-12520 LABEL, PRE-CLEANER(F 1 1
39 1 121440-12480 LABEL, AIR CLEANER(F 1 1
40 1 124740-44800 LABEL, RADIATOR 1 1
41 1 124740-44920 LABEL, ANTI-FREEZING 1 1
42 1  124740-44810 LABEL, SUB-TANK 1 1

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)

Fig.100. LABELS (COLUMN SHIFT:A & SCAN)

22

A\ CAUTION

Doax90-65308
Donng1-65300

Fig. 100 LABELS (COLUMN SHIFT TYPE: A. & SCAN.)

As&Scan

HEa -y
iH l!"h:%‘lf

A wWaRNINE

27

*MARK PARTS : NOT SOLD SEPARATELY

0CT10-M21400 Fig.100

(A)=YM336 (FLOOR (D)=YM336D(COLUM

(B)=YM336D(FLOOR )=
(C)=YM336 (COLUM (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1 194322-64721 LABEL, SIDE 2
1-1 1 194322-64722 LABEL, SIDE 2 N
(C=*1981.)
2 1 194371-64750 LABEL, MODEL 2 2
2-1 1 194371-64751 LABEL, MODEL 2 2 N
(C=+1981.) (D=*1981.)
3 1 194170-65620 LABEL, WARNING 1 1
4 1 194446-65351 LABEL, ENG. STARTING 1 1
4-1 1 194446-65352 LABEL, ENG. STARTING 1 1 N
(C=*1982.06) (D=*1982.06)
5 1  194446-65361 LABEL, COLD STARTING 1 1
6 1 194240-65432 LABEL,THROTTLE LEVER 1 1
7 1 194240-65441 LABEL, DIFF. LOCK 1 1
8 1  194370-65451 LABEL, DECOMPRESSION 1 1
9 1 194370-65461 LABEL,CLUTCH CAUTION 1 1
10 1 194240-65511 LABEL,HYDRAULIC LIFT 1 1
13 1 194322-65561 LABEL, LUBRICATION 1
14 1  194273-65571 LABEL, SLOW RETURN 1 1
15 1 194170-65580 LABEL, MAIN SHIFT 1 1
16 1 194200-65601 EMBLEM 1 1
17 1 194200-65610 NUT, FLAT 2 2
18 1 194273-65611 LABEL, P.T.O. SHIFT 1 1
19 1 194447-65621 LABEL, 4-DRIVE WHEEL 1
20 1 194446-65630 LABEL, GEAR OIL 1 1
21 1 194273-65651 LABEL, DRAFT CHANGE 1 1
22 1 194275-65660 LABEL, CAUTION 1 1
23 1 194240-65671 LABEL, FUEL INDICAT. 1 1
24 1  194446-65681 LABEL, DO NOT TOW 1 1
25 1 194310-65720 LABEL, KEY SWITCH 1 1
26 1  194322-65721 LABEL, SIDE MARK 1 1
27 1 194170-65890 LABEL, SEAT 1 1
27-1 1 194170-65891 LABEL, SEAT 1 1 N
(C=+1981.) (D=*1981.)
28 1 194170-65470 LABEL,LEVER POSITION 1 1
29 1 194322-65861 LABEL, DRAFT LOCK 1 1
30 1 194323-64721 LABEL, SIDE 2
30-1 1 194323-64722 LABEL, SIDE 2 N
(D=+1981.)
33 1  194323-65561 LABEL, LUBRICATION 1
34 1 194990-22120 NUT, M5 4 4 w
(=% (D=%)
35 1 121254-07150 LABEL, WATER DRAIN 1 1
36 1 124764-07160 LABEL, VALVE ADJUST 1 1
37 1 121454-12480 LABEL, PRE-CLEANER 1 1
38 1 124764-12600 LABEL, AIR-CLEANER 1 1
38-1 1 121454-12520 LABEL, AIR-CLEANER 1 1 N
(C=*1980.) (D=*1980.)
39 1 124764-44800 LABEL, RADIATOR 1 1
40 1 124764-44920 LABEL, ANTI-FREEZING 1 1
41 1 124764-44810 LABEL, RESERVE TANK 1 1
42 1  194800-65350 LABEL, MAIN SHIFT 2 2 W

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
++ CONTINUE ++

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D) 0CT10-M21400 Fig.100

Fig.100. LABELS (COLUMN SHIFT:A & SCAN) (-1aso ELooR. (rssso(coLUM
(C)=YM336 (COLUM (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
(C=TH 21142) (D=T/# 41697)
43 1  194322-65650 LABEL, CREEP LOCK 1 1 w
(C=*1982.08) (D=+1982.08)

22
A\ CAUTION

Doax90-65308
Donng1-65300

L

*MARK PARTS : NOT SOLD SEPARATELY

Fig. 100 LABELS (COLUMN SHIFT TYPE: A. & SCAN.)

As&Scan

N:OId%‘TSNeW, O:Old%New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)
Fig.101. LABELS (COLUMN SHIFT : FRENCH)

D3%324-65300
D9X325-65300

Fig. 101 LABELS {COLUMN SHIFT TYPE: F.)

5
+

© (vawsan piEser rRacTOR |

%MARK PARTS : NOT SOLD SEPARATELY

(A)=YM336 (FLOOR
(B)=YM336D(FLOOR
(C)=YM336 (COLUM

0CT10-M21400 Fig.101
(D)=YM336D(COLUM
E)=
(F)=

No. Lev. Parts No. Description Qty |
A B () O (E) R

1 1 194322-64722 LABEL, SIDE 2

2 1 194371-64751 LABEL, MODEL 2 2
3 1  194448-65620 LABEL, WARNING 1 1
4 1 194448-65350 LABEL, ENG. STARTING 1 1
5 1 194448-65360 LABEL, COLD STARTING 1 1
6 1 194240-65432 LABEL, THROTTLE LEVER 1 1
7 1 194240-65441 LABEL, DIFF. LOCK 1 1
8 1 194370-65451 LABEL, DECOMPRESSION 1 1
9 1 194240-98281 LABEL, CLUTCH 1 1
10 1 194240-65511 LABEL,HYDRAULIC LIFT 1 1
13 1 194324-65560 LABEL, LUBRICATION 1

14 1 194273-98431 LABEL, SLOW RETURN 1 1
15 1  194170-65580 LABEL, MAIN SHIFT 1 1
16 1 194200-65601 EMBLEM 1 1
17 1 194200-65610 NUT, FLAT 2 2
18 1 194273-65611 LABEL, P.T.O. SHIFT 1 1
19 1 194447-65621 LABEL, 4-DRIVE WHEEL 1
20 1  194448-65630 LABEL, GEAR OIL 1 1
21 1 194324-65650 LABEL, CREEP LOCK (F 1 1
22 1 194448-65660 LABEL, CAUTION 1 1
23 1 194240-98221 LABEL, FUEL OIL 1 1
24 1 194448-65680 LABEL, DO NOT TOW 1 1
25 1 194240-98251 LABEL, KEY SWITCH 1 1
26 1  194800-65350 LABEL, MAIN SHIFT 1 1
27 1 194500-65470 LABEL,LEVER POSITION 1 1
28 1 194324-65730 LABEL, RANGE SHIFT 1 1
29 1 194324-65860 LABEL, DRAFT LOCK 1 1
30 1 194273-98441 LABEL, CHANGE 2
31 1 194323-64722 LABEL, SIDE 2
34 1  194990-22120 NUT, M5 4 4
35 1 121254-07150 LABEL, WATER DRAIN 1 1
36 1 124764-07160 LABEL, VALVE ADJUST 1 1
37 1 121454-12480 LABEL, PRE-CLEANER 1 1
38 1 121454-12520 LABEL, AIR-CLEANER 1 1
39 1 124764-44800 LABEL, RADIATOR 1 1
40 1 124764-44920 LABEL, ANTI-FREEZING 1 1
41 1 124764-44810 LABEL, RESERVE TANK 1 1

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)
Fig.102. LABELS (COLUMN : EUROPEAN)

D3n32a-65310
D9n325-65310

Fig. 102 LABELS (COLUMN SHIFT TYPE: EUROPEAN)

13

A ATTENTION |

%MARK PARTS : NOT SOLD SEPARATELY

(A)=YM336 (FLOOR
(B)=YM336D(FLOOR
(C)=YM336 (COLUM

0CT10-M21400 Fig.102
(D)=YM336D(COLUM
E)=
(F)=

No. Lev. Parts No. Description Qty |
© ©® B ©

1 1 194322-64722 LABEL, SIDE 2

2 1 194371-64751 LABEL, MODEL 2 2
3 1  194448-65620 LABEL, WARNING 1 1
4 1 194324-65650 LABEL, CREEP LOCK (F 1 1
5 1 194446-65361 LABEL, COLD STARTING 1 1
6 1 194240-65432 LABEL, THROTTLE LEVER 1 1
7 1 194240-65441 LABEL, DIFF. LOCK 1 1
8 1 194370-65451 LABEL, DECOMPRESSION 1 1
9 1 194240-98281 LABEL, CLUTCH 1 1
10 1 194240-65511 LABEL,HYDRAULIC LIFT 1 1
13 1 194324-65560 LABEL, LUBRICATION 1

14 1 194273-98431 LABEL, SLOW RETURN 1 1
15 1  194170-65580 LABEL, MAIN SHIFT 1 1
16 1 194200-65601 EMBLEM 1 1
17 1 194200-65610 NUT, FLAT 2 2
18 1 194273-65611 LABEL, P.T.O. SHIFT 1 1
19 1 194447-65621 LABEL, 4-DRIVE WHEEL 1
20 1  194448-65630 LABEL, GEAR OIL 1 1
21 1 194324-65730 LABEL, RANGE SHIFT 1 1
22 1 194448-65660 LABEL, CAUTION 1 1
23 1 194240-98221 LABEL, FUEL OIL 1 1
24 1 194448-65680 LABEL, DO NOT TOW 1 1
25 1 194240-98251 LABEL, KEY SWITCH 1 1
26 1 194273-98441 LABEL, CHANGE 1 1
27 1 194324-65860 LABEL, DRAFT LOCK 1 1
28 1 194323-64722 LABEL, SIDE 2
31 1  194325-65560 LABEL, LUBRICATION 1
32 1 194990-22120 NUT, M5 4 4
33 1 121254-07150 LABEL, WATER DRAIN 1 1
34 1 124764-07160 LABEL, VALVE ADJUST 1 1
35 1 121454-12480 LABEL, PRE-CLEANER 1 1
36 1 121454-12520 LABEL, AIR-CLEANER 1 1
37 1 124764-44800 LABEL, RADIATOR 1 1
38 1 124764-44920 LABEL, ANTI-FREEZING 1 1
39 1 124764-44810 LABEL, RESERVE TANK 1 1
40 1 194800-65350 LABEL, MAIN SHIFT 2 2

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)
Fig.103. LABELS (COLUMN : PORTUGAL)

D983I32-65350
D9N333-65359

Fig. 103 LABELS {COLUMN SHIFT TYPE: PORTUGAL}

*MARK PARTS : NOT SOLD SEPARATELY

(A)=YM336 (FLOOR
(B)=YM336D(FLOOR
(C)=YM336 (COLUM

0CT10-M21400 Fig.103
(D)=YM336D(COLUM
E)=
(F)=

No. Lev. Parts No. Description Qty |
A B () O (E) R

1 1 194322-64722 LABEL, SIDE 2

2 1 194371-64751 LABEL, MODEL 2 2
3 1 194242-65620 LABEL, WARNING 1 1
4 1 194172-65350 LABEL, ENGINE START 1 1
5 1 194172-65360 LABEL, COLD START 1 1
6 1 194240-65432 LABEL, THROTTLE LEVER 1 1
7 1 194240-65441 LABEL, DIFF. LOCK 1 1
8 1 194370-65451 LABEL, DECOMPRESSION 1 1
9 1 194242-65460 LABEL,CLUTCH CAUTION 1 1
10 1 194240-65511 LABEL,HYDRAULIC LIFT 1 1
13 1 194172-65550 LABEL, LUBRICATION 1

14 1 194270-65570 LABEL, SLOW RETURN 1 1
15 1  194170-65580 LABEL, MAIN SHIFT 1 1
16 1 194200-65601 EMBLEM 1 1
17 1 194200-65610 NUT, FLAT 2 2
18 1 194273-65611 LABEL, P.T.O. SHIFT 1 1
19 1 194800-65350 LABEL, MAIN SHIFT 2 2
20 1 194172-65630 LABEL, GEAR OIL 1 1
21 1 194270-65650 LABEL, P. D. CHANGE 1 1
22 1 194242-65660 LABEL, CAUTION 1 1
23 1 194240-65671 LABEL, FUEL INDICAT. 1 1
24 1 194172-65680 LABEL, DO NOT TOW 1 1
25 1 194242-65720 LABEL, KEY SWITCH 1 1
26 1 194324-65740 LABEL, RANGE SHIFT 1 1
27 1 194172-65470 LABEL,LEVER POSITION 1 1
28 1 194324-65600 LABEL, CREEP LOCK 1 1
29 1  194292-65650 LABEL, DRAFT LOCK 1 1
30 1 194242-65670 LABEL, FUEL LNDICAT. 1 1
31 1 194323-64722 LABEL, SIDE 2
34 1 194173-65550 LABEL, LUBRICATION 1
35 1 194990-22120 NUT, M5 4 4
36 1 121254-07150 LABEL, WATER DRAIN 1 1
37 1 124764-07160 LABEL, VALVE ADJUST 1 1
38 1 121454-12480 LABEL, PRE-CLEANER 1 1
39 1 121454-12520 LABEL, AIR-CLEANER 1 1
40 1 124764-44800 LABEL, RADIATOR 1 1
41 1 124764-44920 LABEL, ANTI-FREEZING 1 1
42 1 124764-44810 LABEL, RESERVE TANK 1 1

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)

Fig.104. LABELS (COLUMN : S.AFRICA)

D94332-65300
Fig. 104 LABELS (COLUMN SHIFT TYPE: S. AFRICA} Lot

S.Africa

22
A CAUTION

STARTWG THE ENGINE

%MARK PARTS :NOT SOLD SEPARATELY

(A)=YM336 (FLOOR
(B)=YM336D(FLOOR
(C)=YM336 (COLUM

0CT10-M21400 Fig.104
(D)=YM336D(COLUM
E)=
(F)=

No. Lev. Parts No. Description Qty |
© ©® B ©

1 1 194322-64722 LABEL, SIDE 2

2 1 194371-64751 LABEL, MODEL 2 2
3 1 194170-65620 LABEL, WARNING 1 1
4 1 194446-65352 LABEL, ENG. STARTING 1 1
5 1 194446-65361 LABEL, COLD STARTING 1 1
6 1 194240-65432 LABEL, THROTTLE LEVER 1 1
7 1 194240-65441 LABEL, DIFF. LOCK 1 1
8 1 194370-65451 LABEL, DECOMPRESSION 1 1
9 1 194370-65461 LABEL,CLUTCH CAUTION 1 1
10 1 194240-65511 LABEL,HYDRAULIC LIFT 1 1
13 1 194322-65561 LABEL, LUBRICATION 1

14 1 194273-65571 LABEL, SLOW RETURN 1 1
15 1  194170-65580 LABEL, MAIN SHIFT 1 1
16 1 194200-65601 EMBLEM 1 1
17 1 194200-65610 NUT, FLAT 2 2
18 1 194273-65611 LABEL, P.T.O. SHIFT 1 1
19 1 194800-65350 LABEL, MAIN SHIFT 2 2
20 1  194446-65630 LABEL, GEAR OIL 1 1
21 1 194273-65651 LABEL, DRAFT CHANGE 1 1
22 1 194275-65660 LABEL, CAUTION 1 1
23 1 194240-65671 LABEL, FUEL INDICAT. 1 1
24 1 194446-65681 LABEL, DO NOT TOW 1 1
25 1 194310-65720 LABEL, KEY SWITCH 1 1
26 1 194170-65470 LABEL,LEVER POSITION 1 1
27 1 194170-65891 LABEL, SEAT 1 1
28 1  194322-65650 LABEL, CREEP LOCK 1 1
29 1 194322-65861 LABEL, DRAFT LOCK 1 1
30 1 194323-64722 LABEL, SIDE 2
33 1  194323-65561 LABEL, LUBRICATION 1
34 1  194990-22120 NUT, M5 4 4
35 1 121254-07150 LABEL, WATER DRAIN 1 1
36 1 124764-07160 LABEL, VALVE ADJUST 1 1
37 1 121454-12480 LABEL, PRE-CLEANER 1 1
38 1 121454-12520 LABEL, AIR-CLEANER 1 1
39 1 124764-44800 LABEL, RADIATOR 1 1
40 1 124764-44920 LABEL, ANTI-FREEZING 1 1
41 1 124764-44810 LABEL, RESERVE TANK 1 1
42 1 194490-65730 LABEL, RANGE SHIFT 1 1

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D) 0CT10-M21400 Fig.105

1 A)=YM336 (FLOOR D)=YM336D(COLUM
Fig.105. THREE-POINT HITCH (y=vusse (LOOR (Op=rmeox
(C)=YM336 (COLUM F)=
No. Lev. Parts No. Description Qty |
A B (© O (E) ¢
Douzaeriion 1 1 794322-71500-X LINK ASSY, TOP 1 1 1 1
) D3u275-72100 1-1 1 794286-71100-X LINK ASSY, TOP 11 1 1 N
Fig.105 THREE-POINT HITCH g;::;::;ﬁgg (A=¥) (=Y (€= (=¥
D275 TAS00 2 2 194150-71230  PIN, LINK 2 2 2 2
2-1 2 194150-71230  PIN, LINK 101 K
(C=*1982.09) (D=*1982.09)
3 2 794130-71410  PIN ASSY, BALL 2 2 2 2
4 2 194322-71500-X TURNBUCKLE, TOP LINK 1 1 1 1
41 2 194286-71500-X TURNBUCKLE 11 1 1 N
(A=%) (B=%) c=9 (D=%)
5 2 194322-71600-X EYE-BOLT (R) 1 1 1 1
6 2 194322-71700-X EYE-BOLT (L) 11 1 1
7 2 22351-040024  PIN, SPRING 4.0X24 2 2 2 2
8 2 24764-060000  NIPPLE, GREASE MT6X1 11 1 1
9 2 26756-240002  NUT, LOCK M24 11 1 1
9A 2 195080-15060  PIN, HITCH 101 w
(C=*1982.09) (D=*1982.09)
10 1 794322-72200-X LINK ASSY, LIFT 11 1 1
12 2 794130-71410  PINASSY, BALL 1 1 1 1
13 2 22360-160000  PIN, SNAP 16 11 1 1
14 2 194145-72550  PIN, LIFT YOKE 11 1 1
15 1 794275-72100-X LINK ASSY, LIFT 1 1 1 1
16-1 2 194145-72601-X GEAR ASSY, ADJUSTING 1 1 1 1
17 3 194145-72611-X _HOUSING, ADJUST 11 1 1
18 3 194151-11480  GREASE NIPPLE A 1 1 1 1
18-1 3 24761-060000  NIPPLE, GREASE MT6X1 11 N
(C=*1982.06) (D=*1982.06)
19 3 194145-72620  PINION, ADJUST 11 1 1
20 3 194145-72630-X HANDLE 11 1 1
21 3 22351-060025  PIN, SPRING 6.0X25 11 1 1
22 3 194145-72710  STOPPER 1 1 1 1
23 3 194145-72640-X COLLAR, HANDLE 11 1 1
23-1 3 194145-72641-X COLLAR, HANDLE 11 1 1 N
(A=T/# 21125) (B=T/# 41587) (C=T/# 21125) (D=T/# 41587)
24 3 22351-060020  PIN, SPRING 6.0X20 1 1 1 1
25 3 194145-72671  GEAR, ADJUSTING 11 1 1
26 3 194080-08240  BALL BEARING 1 1 1 1
27 3 27231-450000 PLUG 45 1 1 1 1
27-1 3 27233-450000  PLUG, 45 11 1 1 N
(A= (B=%) c=9 (D=%)
28 2 22351-040020  PIN, SPRING 4.0X20 11 1 1
X¥MARK PARTS : NOT SOLD SEPARATELY 29 2 794130-71410  PIN ASSY, BALL 11 1 1
30 2 194145-72750-X JOINT, CROSS 11 1 1
31 2 194145-72761  PIN, JOINT 11 1 1
32 2 22137-160000  WASHER, 16 11 1 1
33 2 22242-000150  RING, 15 1 1 1 1
34 2 19414572841  COVER, DUST 11 1 1
35 2 22351-050010  PIN, SPRING 5.0X10 11 1 1
36 2 794275-72800-X LINKKIT, LIFT R 1 1 1 1
37 3 194145-72550  PIN, LIFT YOKE 1 1 1 1
Remarks 39 3 194151-11480  GREASE NIPPLE A 11 1 1
(M) MISPRINT. N:Old $=5 New, Q:0ld *725 New, R:0ld $=5 New, S:0ld ¥ New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D) 0CT10-M21400 Fig.105

1 A)=YM336 (FLOOR D)=YM336D(COLUM
Fig.105. THREE-POINT HITCH (y=vuzo LoOR (0 vwzao(
(C)=YM336 (COLUM (F)=
No. Lev. Parts No. Description Qty I R
A (B) () O (B ¢
D9u286-71100 39-1 3 24761-060000 NIPPLE, GREASE MT6X1 1 1 N
Fig.105 THREE-POINT HITCH Dourrs TN (€= (D=*)
D9u275-73100 40 3 22360-160000 PIN, SNAP 16 1 1 1 1
DouaTs TS0 41 1 194275-73180  BOLT 2 2 2 2
42 1 26716-160002 NUT, M16 2 2 2 2
43 1 22217-160000 WASHER, SPRING 16 2 2 2 2
44 1 194275-73110-X BRACKET, LINK L 1 1 1 1
45 1 194275-73120-X BRACKET (R), LINK 1 1 1 1
46 1  26116-120302 BOLT, M12X 30 PLATED 6 6 6 6
46-1 1 26013-120302 BOLT, M12X 30 6 6 6 6 N
(A=*) (B=%) (=9 (D=4
47 1 22217-120000  WASHER, SPRING 12 6 6 6 6 z
(A=9) (B=9) (C=% (D=%)
48 1 22312-120220 PIN, PARALLEL M12X22 2 2 2 2
49 1  194145-73150 SPRING, LOCK 1 1 1 1
50 1 194275-73410-X LINKASSY, LOWER 2 2 2 2
50-1 1 194275-73411-X LINK ASSY, LOWER 2 2 2 2 N
(A=*1982.) (B=*1982.) (C=*1982.) (D=*1982.)
50-2 1 194275-73412-X LINK ASSY, LOWER 2 2 N
(C=T/# 21193) (D=T/# 42017)
51 1 794130-71410 PIN ASSY, BALL 2 2 2 2
52 1  194145-74150-X BRACKET (L) 1 1 1 1
53 1 194145-74240-X BRACKET (R) 1 1 1 1
54 1 794275-74500-X CHAIN ASSY, CHECK 2 2 2 2
55 2 194464-74510-X CHAIN, CHECK 2 2 2 2
56 2 194145-74600-X CHAIN, CHECK 2 2 2 2
57 2 22360-200000 PIN, SNAP 20 2 2 2 2
58 2 194464-74710-X TURNBUCKLE, CHAIN 2 2 2 2
59 2 194080-74631 PIN, SHACKLE SA10 2 2 2 2
60 2 194145-75250 RING, STOPPER 2 2 2 2
61 2 26736-160002 NUT, M16 2 2 2 2
62 2 22217-160000  WASHER, SPRING 16 2 2 2 2
63 1 26116-120302 BOLT, M12X 30 PLATED 8 8 8 8
63-1 1 26013-120302 BOLT, M12X 30 8 8 8 8 N
(A=9) (B=9) (C=% (D=%)
64 1 22217-120000 WASHER, SPRING 12 8 8 8 8 Z
(A=9) (B=%) (C=% (D=%)
%MARK PARTS : NOT SOLD SEPARATELY %
Remarks Yes No Yes No
(M) MISPRINT. N:OId‘T>TNew, O:OIdT»‘_SNew, R:Old% New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)
Fig.106. DRAWBAR (EXCEPT U & P)

Stan(Except U.&P)

Fig. 106 DRAWBAR (EXCEPT U. & P.)

0CT10-M21400 Fig.106

(A)=YM336 (FLOOR (D)=YM336D(COLUM
(B)=YM336D(FLOOR (E)=
(C)=YM336 (COLUM F)=
Qty |
(A B (©) DO () (A

194275-75210-X DRAWBER, REAR

PIN, HITCH 28X80

1

194275-75720-X BRACKET, DRAWBER
BOLT, M14X 30 PLATED

BOLT, M14X 30

N N

o oOR|(k R R
o oOR|(k R R
o oOR|(k R R
o oR|k R

WASHER, SPRING 14

(5=%

(5=%

Remarks
(STAN) : FIG.106,S "STAN" MEANS
"EXCEPT U & P".

N:Old 2555 New, Q:01d %z New, R:0ld £ New, S:Old

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D) 0CT10-M21400 Fig.107

Fig.107. DRAWBAR (U & P) (ovuseioon  EwEsDCOLM
(C)=YM336 (COLUM (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R

1 1 194270-75711-X HITCH, DRAWBAR 1 1 1 1
U&P 2 1  194242-75740 PIN 22X163.5, HITCH 1 1 1 1
Fig. 107 DRAWBAR (U. & P.) D94270-75200 3 1 794130-71410 PIN ASSY, BALL 2 2 2 2
4 1 194275-75720-X BRACKET, DRAWBER 1 1 1 1
5 1 26013-140302 BOLT, M14X 30 6 6 6 6
6 1 194270-75750 PIN 28X 90, HITCH 1 1 1 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D) 0CT10-M21400 Fig.108

Fig.108. TOOLS (COLUMN : PORTUGAL) (R-viags (FLOOR. (O-YaseD(COLM
(C)=YM336 (COLUM (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 794145-82100 TOOL ASSY 1 1
P 1-1 1 794278-82100 TOOL KIT, STANDARD 1 1 N
Fig. 108 TOOLS (COLUMN: PORTUGAL) D94278-82100 (C=T/H# 21253) (D=T/# 42957)
2 2 28110-080100 SPANNER, 8X10 1 1
3 2 28110-100130 SPANNER, 10X13 1 1
3-1 2 28110-120140 SPANNER, 12X14 1 1 S
(C=T/# 21253) (D=T/# 42957)
4 2 28110-170190 SPANNER, 17X19 1 1
5 2 28110-220240 SPANNER, 22X24 1 1
6 2 28110-260320 SPANNER, 26X32 1 1
7 2 28110-270300 SPANNER, 27X30 1 1
8 2 194080-82110 WRENCH 17X19 1 1
9 2 194145-82240 BOX WRENCH 26 1 1
1 9-1 2 194278-82240 WRENCH 22 1 1 S
{ (C=TH# 21253) (D=T/# 42957)
10 2 194080-82140 PLIERS 200
10-1 2 28170-001500 PLIER 1 1 N
(C=+1980.) (D=*1980.)
11 2 104200-92350 DRIVER, SCREW 1 1
12 2 194130-82190 PUMP, GREASE 1 1
13 2 194740-80121 HAMMER, 1 POUND 1 1
14 2 194320-82110 JACK 1 1
15 2 194080-82180 GAUGE, TIRE 3.5KG 1 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D) 0CT10-M21400 Fig.109

Fig.109. TOOLS (EXCEPT PORTUGAL) (y=risao rLoor (O=ruaasocoLUM
(C)=YM336 (COLUM (F)=
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
1 1 794322-82110 TOOL ASSY 1 1 1 1
1-1 1  194323-82110 TOOL ASSY 1 1 N
Stan (Except Portugal) (C=T/# 21220) (D=TH# 42760)
Fig. 109 TOOLS (EXCEPT PORTUGAL) D94323-82110 2 2 194322-82110-R BOX, TOOL 1 1 1 1
3 2 28110-080100 SPANNER, 8X10 1 1 1 1
4 2 28110-100130 SPANNER, 10X13 1 1 1 1
4-1 2 28110-120140 SPANNER, 12X14 1 1 S
(C=T/# 21220) (D=T/# 42760)
5 2 28110-170190 SPANNER, 17X19 1 1 1 1
6 2 28110-220240 SPANNER, 22X24 1 1 1 1
7 2 28110-270300 SPANNER, 27X30 1 1 1 1
7 8 2 28110-260320 SPANNER, 26X32 1 1 1 1
9 2 194080-82110 WRENCH 17X19 1 1 1 1
10 2 194145-82240 BOX WRENCH 26 1 1 1 1
10-1 2 194278-82240 WRENCH 22 1 1 S
(C=TH 21220) (D=T# 42760)
8
14
5
%2
Remarks
(STAN) : FIG.109,S "STAN" MEANS
"EXCEPT PORTUGAL". N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)

Fig.110. TURF-TIRES(FRONT&REAR:A&STAN)

e
>’)a
X

FOR MODEL YM336 D
46
50

FRONT

Fig. 110 TURF-TIRES {FRONT & REAR: A, & STAN.)
FOR MODEL YM336

A. & Stan.

0CT10-M21400 Fig.110

Remarks
(5) THE REAR WHEEL, 44X18-20 (REF.NO.
102, P/# YT1275-34760), MUST BE
INSTALLED USING SPECIAL BOLTS (REF
.NO.103, P/# 194464-34211).
(STAN) : FIG.110,S "STAN" MEANS
"EXCEPT F".

(A)=YM336 (FLOOR (D)=YM336D(COLUM
(B)=YM336D(FLOOR (E)=
(C)=YM336 (COLUM (F)=
No. Lewv. Parts No. Description ' I R
A B (€ O (E) (F)
1 1 794275-14700-Q TIRE ASSY 8.5X15 1 1
2 2 194275-12850  TIRE W/TUBE27X8.5-15 1 1
3 3 194275-12860  TIRE 27X 8.5-15 1 1
4 3 194275-12870 TUBE, 27X8.50-15 1 1
5 2 194275-12810-Q WHEEL ASSY 7.00-15DT 1 1
6 3 194275-12820-Q WHEEL (A) 1 1
7 3 194275-12830-Q WHEEL B 1 1
8 3 26116-100202 BOLT, M10X 20 PLATED 6 6
9 3 22217-100000  WASHER, SPRING 10 6 6
10 3 26716-100002 NUT, M10 6 6
11 1 794275-14800-Q TIRE ASSY 8.5X15 1 1
12 2 194275-12850  TIRE W/TUBE27X8.5-15 1 1
13 3 194275-12860 TIRE 27X 8.5-15 1 1
14 3 194275-12870  TUBE, 27X8.50-15 1 1
15 2 194275-12810-Q WHEEL ASSY 7.00-15DT 1 1
16 3 194275-12820-Q WHEEL (A) 1 1
17 3 194275-12830-Q WHEEL B 1 1
18 3 26116-100202 BOLT, M10X 20 PLATED 6 6
19 3 22217-100000 WASHER, SPRING 10 6 6
20 3 26716-100002 NUT, M10 6 6
21 1 794275-34500-Q TIRE ASSY 13.6X28 1 1 1 1 1
21-1 1 794275-34510-Q TIRE(L) KIT, REAR 1 1 1 1 N 1
(A=T/# 21145) (B=T/# 41770) (C=T/# 21145) (D=T/# 41770)
22 2 194275-34710  TIRE, 13.6/12-28 1 1 1 1 1
23 3 194275-34720  TIRE, TURF 13.6X28 1 1 1 1 1
24 3 194275-34730 TUBE, 13.6-28 1 1 1 1 1
25 2 194275-34760-Q WHEEL W12X 28W 1 1 1 1 1
25-1 2 194275-34770-Q WHEEL W12X 28W 1 1 1 1 N 1
(A=T/# 21145) (B=T/# 41770) (C=TH 21145) (D=TH# 41770)
26 3 194275-34750-Q WHEEL W12X 28W 1 1 1 1 1
27 3 194142-34810-Q DISC 1 1 1 1 1
27-1 3 194327-34770-Q DISK 1 1 1 1 S 1
(A=T/# 21145) (B=T/# 41770) (C=T/# 21145) (D=T/# 41770)
28 3 194130-34850  BOLT M16X 35 6 6 6 6 1
28-1 3 194555-34850  BOLT M16X 35 6 6 6 6 N 1
(A=T/# 21145) (B=T/# 41770) (C=T/# 21145) (D=T/# 41770)
29 3 194130-34840  NUT M16 6 6 6 6 1
29-1 3 194555-34210  NUT, M16 6 6 6 6 N 1
(A=T/# 21145) (B=T/# 41770) (C=TH# 21145) (D=T/# 41770)
30 3 22217-160000 WASHER, SPRING 16 6 6 6 6 1
30-1 3 194555-34190 WASHER, SPRING 16 6 6 6 6 N 1
(A=T/# 21145) (B=T/# 41770) (C=T/# 21145) (D=T/# 41770)
31 1 794275-34600-Q TIRE ASSY 13.6X28 1 1 1 1 1
31-1 1 794275-34610-Q TIREASSY 1 1 1 1 N 1
(A=T/# 21145) (B=T/# 41770) (C=T/# 21145) (D=T/# 41770)
32 2 194275-34710 TIRE, 13.6/12-28 1 1 1 1 1
33 3 194275-34720 TIRE, TURF 13.6X28 1 1 1 1 1
34 3 194275-34730 TUBE, 13.6-28 1 1 1 1 1
35 2 194275-34760-Q WHEEL W12X 28W 1 1 1 1 1
35-1 2 194275-34770-Q WHEEL W12X 28W 1 1 1 1 N 1
(A=T/# 21145) (B=T/# 41770) (C=TH# 21145) (D=T/# 41770)

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
++ CONTINUE ++

Yes' Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D) 0CT10-M21400 Fig.110

Fig.110. TURF-TIRES(FRONT&REAR:A&STAN) E‘B\;zmggg STEE&RR EE;;YM%GD(COLUM
(C)=YM336 (COLUM (F)=
No. Lev. Parts No. Description Qty |

AW B € O E @

36 3 194275-34750-Q WHEEL W12X 28W 1 1 1 1
37 3 194142-34810-Q DISC 1 1 1 1
37-1 3 194327-34770-Q DISK 1 1 1 1 S
(A=T/# 21145) (B=T/# 41770) (C=T/# 21145) (D=T# 41770)
38 3 194130-34850  BOLT M16X 35 6 6 6 6
38-1 3 194555-34850  BOLT M16X 35 6 6 6 6 N
(A=T/# 21145) (B=T/# 41770) (C=T/# 21145) (D=T/# 41770)
39 3 194130-34840  NUT M16 6 6 6 6
39-1 3 194555-34210  NUT, M16 6 6 6 6 N
H )i‘* (A=T/# 21145) (B=T/# 41770) (C=T/# 21145) (D=T/# 41770)
§ R 40 3 22217-160000 WASHER, SPRING 16 6 6 6 6
e, 40-1 3 194555-34190  WASHER, SPRING 16 6 6 6 6 N
é 3 (A=T/# 21145) (B=T/# 41770) (C=T/# 21145) (D=T/# 41770)
5 5 41 1 794323-14700-Q TIRE ASSY 8 X16 1 1
g 42 2 794340-34600  TIRE ASSY, REAR 1 1
43 3 194340-34610  TIRE, TURF 1 1
44 3 194200-34950 TUBE 1 1
45 2 194279-14700-Q WHEEL DC5JAX16WDC 1 1
46 1 794323-14800-Q TIREASSY 8 X16 1 1
47 2 794340-34600 TIRE ASSY, REAR 1 1
48 3 194340-34610  TIRE, TURF 1 1
49 3 194200-34950  TUBE 1 1
50 2 194279-14700-Q WHEEL DC5JAX16WDC 1 1
51 1 194335-34500-Q TIRE ASSY 13.6X26L 1 1 1 1 2
52 2 194335-34520  TIRE W/TUBE 13.6-26 1 1 1 1 2
§ 53 3 194335-34530  TIRE, 13.6-26 4 FL17 1 1 1 1 2
2_ 54 3 194335-34740  TUBE 1 1 1 1 2
; 55 2 194335-34750-Q WHEEL W11X 26W 1 1 1 1 2
g e 56 3 194145-34540-Q RIM 1 1 1 1 2
£ 2 57 3 194335-34770-Q DISC 1 1 1 1 2
£ z 58 3 194555-34850  BOLT M16X 35 6 6 6 6 2
g g 59 3 194555-34210  NUT, M16 6 6 6 6 2
g < 60 3 194555-34190  WASHER, SPRING 16 6 6 6 6 2
f B 61 1 194335-34600-Q TIRE ASSY 13.6X26R 1 1 1 1 2
s 62 2 194335-34520  TIRE W/TUBE 13.6-26 1 1 1 1 2
" 63 3 194335-34530  TIRE, 13.6-26 4 FL17 11 1 1 2
< 64 3 194335-34740 TUBE 1 1 1 1 2
8 65 2 194335-34750-Q WHEEL W11X 26W 1 1 1 1 2
w 66 3 194145-34540-Q RIM 1 1 1 1 2
o 67 3 194335-34770-Q DISC 1 1 1 1 2
< 68 3 194555-34850  BOLT M16X 35 6 6 6 6 2
69 3 194555-34210  NUT, M16 6 6 6 6 2
70 3 194555-34190  WASHER, SPRING 16 6 6 6 6 2
71 1 794279-14700-Q TIRE(L) ASSY, FRONT 1 1 3
72 2 194279-14700-Q WHEEL DC5JAX16WDC 1 1 3
73 2 194279-14800  TIRE W/TUBE 8 X16AG 1 1 3
(Rs‘iﬁar'éSREAR WHEEL, 44X18-20 (REFNO 74 3 194279-14810  TIRE, 8-16 6 FSLM 1 1 3
102, P/# YT1275-34760), MUST BE 75 3 194279-14820 TUBE L L 3
INSTALLED USING SPECIAL BOLTS (REF 76 1 794279-14800-Q TIRE(R) ASSY, FRONT 1 1 3
.NO.103, P/# 194464-34211). 77 2 194279-14700-Q WHEEL DC5JAX16WDC 1 1 3
(STAN) : FIG.110,S "STAN" MEANS 78 2 194279-14800  TIRE W/TUBE 8 X16AG 1 1 3
EXCEPTF". N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)
Fig.110. TURF-TIRES(FRONT&REAR:A&STAN)

e
>’)a
X

FOR MODEL YM336 D
46
50

FRONT

Fig. 110 TURF-TIRES {FRONT & REAR: A, & STAN.)
FOR MODEL YM336

A. & Stan.

(A)=YM336 (FLOOR
(B)=YM336D(FLOOR
(C)=YM336 (COLUM

0CT10-M21400 Fig.110

(D)=YM336D(COLUM
(E)=
=

No. Lewv. Parts No. Description I R
A B (€ O (E) (F)
79 3 194279-14810 TIRE, 8-16 6 FSLM 1 1 3
80 3 194279-14820 TUBE 1 1 3
81 1  194335-34500-Q TIRE ASSY 13.6X26L 1 1 3
82 2 194335-34520 TIRE W/TUBE 13.6-26 1 1 3
83 3 194335-34530 TIRE, 13.6-26 4 FL17 1 1 3
84 3 194335-34740 TUBE 1 1 3
85 2 194335-34750-Q WHEEL W11X 26W 1 1 3
86 3 194145-34540-Q RIM 1 1 3
87 3 194335-34770-Q DISC 1 1 3
88 3 194130-34840  NUT M16 6 6 3
89 3 194130-34850 BOLT M16X 35 6 6 3
90 3 22217-160000  WASHER, SPRING 16 6 6 3
91 1  194335-34600-Q TIRE ASSY 13.6X26R 1 1 3
92 2 194335-34520 TIRE W/TUBE 13.6-26 1 1 3
93 3 194335-34530  TIRE, 13.6-26 4 FL17 1 1 3
94 3 194335-34740 TUBE 1 1 3
95 2 194335-34750-Q WHEEL W11X 26W 1 1 3
96 3 194145-34540-Q RIM 1 1 3
97 3 194335-34770-Q DISC 1 1 3
98 3 194130-34840  NUT M16 6 6 3
99 3 194130-34850  BOLT M16X 35 6 6 3
100 3 22217-160000 WASHER, SPRING 16 6 6 3
103 1 194464-34211 BOLT M14X 27 16 16 16 16 5

Remarks
(5) THE REAR WHEEL, 44X18-20 (REF.NO.
102, P/# YT1275-34760), MUST BE
INSTALLED USING SPECIAL BOLTS (REF
.NO.103, P/# 194464-34211).
(STAN) : FIG.110,S "STAN" MEANS
"EXCEPT F".

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)
Fig.111. TURF-TIRES (FRONT & REAR : F)

Fig. 111 TURF-TIRES (FRONT & REAR: F.}

FOR MODEL YM336 D

FOR MODEL YM336

0CT10-M21400 Fig.111

(A)=YM336 (FLOOR (D)=YM336D(COLUM
(B)=YM336D(FLOOR (E)=
(C)=YM336 (COLUM (F)=
No. Lewv. Parts No. Description ' I R
A B (€ O (E) (F)
1 1 794275-14700-P TIRE(L) ASSY, FRONT 1 1
2 2 194275-12850  TIRE W/TUBE27X8.5-15 1 1
3 3 194275-12860  TIRE 27X 8.5-15 1 1
4 3 194275-12870 TUBE, 27X8.50-15 1 1
5 2 194275-12810-P WHEEL ASSY 7.00-15DT 1 1
6 3 194275-12820-P WHEEL (A) 1 1
7 3 194275-12830-P WHEEL B 1 1
8 3 26116-100202 BOLT, M10X 20 PLATED 6 6
9 3 22217-100000  WASHER, SPRING 10 6 6
10 3 26716-100002 NUT, M10 6 6
11 1 794275-14800-P TIRE(R) ASSY, FRONT 1 1
12 2 194275-12850  TIRE W/TUBE27X8.5-15 1 1
13 3 194275-12860 TIRE 27X 8.5-15 1 1
14 3 194275-12870  TUBE, 27X8.50-15 1 1
15 2 194275-12810-P WHEEL ASSY 7.00-15DT 1 1
16 3 194275-12820-P WHEEL (A) 1 1
17 3  194275-12830-P WHEEL B 1 1
18 3 26116-100202 BOLT, M10X 20 PLATED 6 6
19 3 22217-100000 WASHER, SPRING 10 6 6
20 3 26716-100002 NUT, M10 6 6
21 1  794275-34500-P  TIRE(L) ASSY, REAR 1 1 1 1 1
21-1 1 794275-34510-P TIRE(L) ASSY, REAR 1 1 1 1 N 1
(A=T/# 21145) (B=T/# 41770) (C=T/# 21145) (D=T/# 41770)
22 2 194275-34710  TIRE, 13.6/12-28 1 1 1 1 1
23 3 194275-34720  TIRE, TURF 13.6X28 1 1 1 1 1
24 3 194275-34730 TUBE, 13.6-28 1 1 1 1 1
25 2 194275-34760-P WHEEL W12X 28W 1 1 1 1 1
25-1 2 194275-34770-P WHEEL W12X 28W 1 1 1 1 N 1
(A=T/# 21145) (B=T/# 41770) (C=TH 21145) (D=TH# 41770)
26 3 194275-34750-P  WHEEL W12X 28W 1 1 1 1 1
27 3 194142-34810-P DISC 1 1 1 1 1
27-1 3 194327-34770-P DISC (8-BOLT) 1 1 1 1 S 1
(A=T/# 21145) (B=T/# 41770) (C=T/# 21145) (D=T/# 41770)
28 3 194130-34850  BOLT M16X 35 6 6 6 6 1
28-1 3 194555-34850  BOLT M16X 35 6 6 6 6 N 1
(A=T/# 21145) (B=T/# 41770) (C=T/# 21145) (D=T/# 41770)
29 3 194130-34840  NUT M16 6 6 6 6 1
29-1 3 194555-34210  NUT, M16 6 6 6 6 N 1
(A=T/# 21145) (B=T/# 41770) (C=TH# 21145) (D=T/# 41770)
30 3 22217-160000 WASHER, SPRING 16 6 6 6 6 1
30-1 3 194555-34190 WASHER, SPRING 16 6 6 6 6 N 1
(A=T/# 21145) (B=T/# 41770) (C=T/# 21145) (D=T/# 41770)
31 1 794275-34600-P TIRE(R) ASSY, REAR 1 1 1 1 1
31-1 1 794275-34610-P TIRE(R) ASSY, REAR 1 1 1 1 N 1
(A=T/# 21145) (B=T/# 41770) (C=T/# 21145) (D=T/# 41770)
32 2 194275-34710 TIRE, 13.6/12-28 1 1 1 1 1
33 3 194275-34720 TIRE, TURF 13.6X28 1 1 1 1 1
34 3 194275-34730 TUBE, 13.6-28 1 1 1 1 1
35 2 194275-34760-P WHEEL W12X 28W 1 1 1 1 1
35-1 2 194275-34770-P WHEEL W12X 28W 1 1 1 1 N 1
(A=T/# 21145) (B=T/# 41770) (C=TH# 21145) (D=T/# 41770)

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
++ CONTINUE ++

Yes' Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D) 0CT10-M21400 Fig.111

Fig.111. TURF-TIRES (FRONT & REAR : F) Eg;mggg STEE(%RR Egzvmsseo(cowm
(C)=YM336 (COLUM (F)=
No. Lev. Parts No. Description Qty |

AW B € O E @

36 3 194275-34750-P WHEEL W12X 28W 1 1 1 1
37 3 194142-34810-P DISC 1 1 1 1
37-1 3 194327-34770-P_DISC (8-BOLT) 1 1 1 1 s
(A=T/# 21145) (B=T/# 41770) (C=T/# 21145) (D=T/# 41770)
38 3 194130-34850  BOLT M16X 35 6 6 6 6
38-1 3 194555-34850  BOLT M16X 35 6 6 6 6 N
(A=T/# 21145) (B=T/# 41770) (C=T/# 21145) (D=T/# 41770)
39 3 194130-34840  NUT M16 6 6 6 6
39-1 3 19455534210  NUT, M16 6 6 6 6 N
(A=T/# 21145) (B=T/# 41770) (C=T/# 21145) (D=T/# 41770)
40 3 22217-160000  WASHER, SPRING 16 6 6 6 6
@ 40-1 3 194555-34190  WASHER, SPRING 16 6 6 6 6 N
8 (A=T/# 21145) (B=T/# 41770) (C=TH# 21145) (D=T/# 41770)
3 41 1 794323-14700-P TIRE(L) ASSY, FRONT 1 1
z 42 2 794340-34600  TIRE ASSY, REAR 1 1
g 43 3 194340-34610  TIRE, TURF 1 1
8 44 3 194200-34950  TUBE 1 1
45 2 194279-14700-P WHEEL DC5JAX16WDC 1 1
46 1 794323-14800-P TIRE(R) ASSY, FRONT 1 1
47 2 794340-34600  TIRE ASSY, REAR 1 1
48 3 194340-34610  TIRE, TURF 1 1
49 3 194200-34950  TUBE 1 1
50 2 194279-14700-P WHEEL DC5JAX16WDC 1 1
51 1 194335-34500-P TIRE(L) ASSY, REAR 1 1 1 1 2
52 2 194335-34520  TIRE W/TUBE 13.6-26 1 1 1 1 2
53 3 19433534530  TIRE, 13.6-26 4 FL17 1 1 1 1 2
54 3 194335-34740  TUBE 1 1 1 1 2
55 2 194335-34750-P WHEEL W11X 26W 1 1 1 1 2
56 3 194145-34540-P RIM 1 1 1 1 2
57 3 194335-34770-P_DISC 1 1 1 1 2
58 3 194555-34850  BOLT M16X 35 6 6 6 6 2
59 3 194555-34210  NUT, M16 6 6 6 6 2
= 60 3 194555-34190  WASHER, SPRING 16 6 6 6 & 2
g o 61 1 194335-34600-P TIRE(R) ASSY, REAR 1 1 1 1 2
g ] 62 2 19433534520  TIRE W/TUBE 13.6-26 1 1 1 1 2
£ H 63 3 194335-34530  TIRE, 13.6-26 4 FL17 11 1 1 2
g g 64 3  194335-34740 TUBE 1 1 1 1 2
2 g 65 2 194335-34750-P WHEEL W11X 26W 1 1 1 1 2
£ 5 66 3 194145-34540-P RIM 1 1 1 1 2
g 67 3 194335-34770-P DISC 1 1 1 1 2
- 68 3 194555-34850  BOLT M16X 35 6 6 6 6 2
2 69 3 19455534210  NUT, M16 6 6 6 6 2
- 70 3 194555-34190  WASHER, SPRING 16 6 6 6 6 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D) 0CT10-M21400 Fig.112

1 (A)=YM336 (FLOOR (D)=YM336D(COLUM
Fig.112. HEATER (U.S.A. ONLY) (y=vuzo LoOR o
(C)=YM336 (COLUM (F)=
No. Lev. Parts No. Description Qty I R
A B € O E ¢
[ Spec. Code | Part [A)]®)[©)][©@)]E)]P] Description [ Specification \
A Fig. 112 HEATER (USA. ONLY)
Remarks Yes No Yes No
(1) AVAILABLE IN U.S.A. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D)
Fig.113. FRONT POWER

TAKE OFF

D94322-83100

Fig.113 FRONT. POWER TAKE OFF

../‘/\/}.—55

(A)=YM336 (FLOOR

0CT10-M21400 Fig.113
(D)=YM336D(COLUM

(B)=YM336D(FLOOR (E)=
(C)=YM336 (COLUM (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 794322-83100-X P.T.O. KIT, FRONT 1 1 1 1
2 2 194446-83110-X CLUTCH ASSY, MAGNET. 1 1 1 1
3 3 194446-83120  COIL, FIELD 1 1 1 1
4 3 194446-83130 ROTOR 1 1 1 1
5 3 194446-83140 ARMATURE 1 1 1 1
6 3 194446-83150 CIRCLIP 1 1 1 1
7-1 3 194446-83160  BALL BEARING 2 2 2 2
8 3 194446-83170  WASHER 1 1 1 1
9 3 194446-83180  SHIM 3 3 3 3
10 2 194446-83220-X SHAFT, P.T.O 1 1 1 1
11 2 22512-070280  KEY, 7X 28 1 1 1 1
12 2 26116-120302 BOLT, M12X 30 PLATED 1 1 1 1
12-1 2 26013-120302 BOLT, M12X 30 1 1 1 1 N
(A=%) (B=%) (=9 (=9
13 2 22217-120000  WASHER, SPRING 12 1 1 1 1 z
(A=%) (B=%) (C=9 (b=9
14 2 194322-83250-X SHAFT, IDLE 1 1 1 1
15 2 194446-83210-X CASE, BEARING 1 1 1 1
16 2 24102-060064  BEARING, BALL 6006U 2 2 2 2
16-1 2 24101-060064 BEARING, BALL 6006 2 2 N
(c=9 (=9
17 2 24764-010000  NIPPLE, GREASE M6F 1 1 1 1
18 2 22252-000550  RING, 55 1 1 1 1
19 2 26116-140302 BOLT, M14X 30 PLATED 2 2 2 2
19-1 2 26013-140302 BOLT, M14X 30 2 2 2 2 N
(A=%) (B=%) (=9 (=9
20 1 22217-140000  WASHER, SPRING 14 2 2 2 2 z
(A=%) (B=%) (C=9 (b=9
21 2 26557-060162 SCREW M 6X 16 4 4 4 4
22 2 22217-060000  WASHER, SPRING 6 4 4 4 4
23 2 194446-83240 SPACER 1 1 1 1
24 2 194446-83260 DISC, FRONT P.T.O. 4 4 4 4
25 2 26116-100202 BOLT, M10X 20 PLATED 8 8 8 8
25-1 2 26013-100202 BOLT, M10X 20 8 8 8 8 N
(A=) (B=%) (C=9 (b=9
26 2 22217-100000  WASHER, SPRING 10 8 8 8 8 z
(A=%) (B=%) (=9 (b=9
27 2 22117-100000 WASHER, 10 8 8 8 8
28 2 194446-83310  SWITCH, FRONT P.T.O. 1 1 1 1 W
(A=*1980.) (B=*1980.) (C=*1980.) (D=*1980.)

Remarks
(M) MISPRINT.

Yes

Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D) 0CT10-M21400 Fig.114

; A)=YM336 (FLOOR D)=YM336D(COLUM
Fig.114. FRONT & REAR WHEEL WEIGHT (-1aso ELooR. (rssao
(C)=YM336 (COLUM (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1  194080-81111-R WEIGHT 20KGS. FRONT 1 1 1 1
2 1 194080-81230-R WEIGHT 20KGS. REAR 1 1 1 1
3 1 26116-161102 BOLT, M16X110 PLATED 3 3 3 3
Fig.114 FRONT WEIGHTEREAR WHEEL WEIGHT g 1 ;2312128882 XIVS‘?FI:/IE; SPRING 16 g g g g
6 1 194080-81212-R WEIGHT 25KGS. REAR 1 1 1 1
7 1 22217-160000 WASHER, SPRING 16 3 3 3 3
8 1 26116-160602 BOLT, M16X 60 PLATED 3 3 3 3

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21400 CHASSIS YM336(D) 0CT10-M21400 Fig.115

I (A)=YM336 (FLOOR (D)=YM336D(COLUM
Fig.115. ROLL BAR (FOR USA) (y=vuzo LoOR o
(C)=YM336 (COLUM (F)=
No. Lev. Parts No. Description Qty I R
A B € O E ¢
[ Spec. Code | Part [A)]®)[©)][©@)]E)]P] Description [ Specification \
A Fig. 115 ROLL BAR (FOR A.)
Remarks Yes No Yes No
(1) AVAILABLE IN USA. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



Parts No. Index

Parts No.

101100-55060
101147-12550
101147-59810

101158-11230

101304-59020
101704-22300
101720-55750
102103-55520

102210-07990
103338-11180
103338-11190
103338-14200
103854-11490

103854-53120
103854-53180
103854-59191
103854-66420
104200-03641
104200-55321
104200-55330
104200-55341
104200-55750
104200-59170

104200-92350
104511-11120
104600-11100
104600-11110
104600-22400
104700-11350
104900-11450

104900-53080
106100-59060
110250-53150

110250-53410
110250-55610
111100-11230

113200-53110
113200-53120

Fig. No.

15
4
9

13
3

12
12

Parts No.

120130-11160
120130-43140

120220-03660
121023-77910

121120-12540
121120-12560
121120-12570
121120-13570
121120-13580
121120-44540
121120-49011
121120-49260
121120-49261
121120-59500
121120-59560
121120-66000
121120-66100
121120-77920
121150-02300
121150-51460
121158-66011
121240-21590
121241-07150

121242-42000
121243-07150
121250-01331

121250-01522
121250-01550
121250-01600
121250-01710
121250-01751

121250-01791
121250-01850
121250-01951
121250-01990

121250-02070

121250-02100
121250-02110
121250-02120
121250-02130
121250-02220
121250-02450

Fig. No.

3
10

Ll

[l
WWOOUIUADMMOUW

~NORRPRRPRPRORRRENPR

< ENENENENEN]

-1
-1

-2

-1

Parts No.

121250-03610
121250-03740
121250-03751
121250-03761
121250-03770
121250-03782
121250-03783
121250-11550
121250-12710

121250-13520

121250-13530
121250-14100
121250-21200
121250-21650
121250-22090
121250-26160
121250-26201
121250-26210
121250-26400
121250-35090
121250-35300
121250-42011
121250-42121
121250-44570
121250-44581
121250-44590
121250-44900

121250-44901

121250-49030
121250-49101
121250-49110
121250-49121
121250-49150
121250-49160
121250-55610
121250-55620
121250-59501
121250-59550
121250-59561
121250-59810
121250-59820
121250-59830
121250-59850
121250-59860
121250-61600
121250-66010

Fig. No.

N

N
OQONNNNONNOOWOUIOPRRWWWWWWWW

-1
-1

Parts No.

121250-66400
121250-66801
121250-66860
121250-66870
121250-77210
121250-77330
121250-77701
121250-77812

121252-01230
121252-01330

121252-11260
121252-22090
121252-32200
121252-39200
121252-39450

121252-42000
121252-42120
121252-42121
121252-42240

121252-42260

121252-42290

121252-44510
121252-44740
121252-44760
121252-49010
121252-49030
121252-49250
121252-77330
121252-77331
121253-12110
121253-12500
121253-12510

121253-12530
121253-13490
121253-21650
121253-42121
121253-44500
121253-44610
121253-49020
121253-66110
121254-02140

-1

-1




Parts No. Index

Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No.  Ref. No. Parts No.
121254-02160 7 45 121450-44530 10 28 124064-12450 4 16 124250-77310
121254-02180 7 46 121454-12480 4 33 124064-12460 4 17 124250-77320
121254-02370 7 45 -1 98 40 124064-12470 4 11 124250-77500
121254-02380 7 46 -1 100 37 124066-59100 13 41 124250-77510
121254-07150 16 3 101 37 124085-35300 9 20 -1 124250-77520

98 38 102 35 124085-35350 9 26 -1 124250-77540
100 35 103 38 124160-01532 2 7 124250-77550
101 35 104 37 20 12 124250-91400
102 33 121454-12520 4 18 -2 124160-01650 1 41 124250-91412
103 36 16 7 -2 124160-01751 3 68
104 35 98 41 -1 124160-01863 1 33 124450-01210
121254-44600 10 36 100 38 -1 20 8 124450-01211
121254-55510 13 12 101 38 124160-01910 1 15 124450-01230
121254-55600 13 1 102 36 124160-11290 3 48 124450-01240
121257-12100 4 20 103 39 124160-21700 7 22
121257-44500 10 97 104 38 124160-34844 1 38 124450-01250
121257-44600 10 99 121454-12600 4 18 -1 20 9
121257-44760 10 101 16 7 -1 124160-39140 9 28 124450-01512
121257-49010 10 108 121462-03740 3 55 -1 124160-49480 1 22
121257-49022 10 109 121465-11950 3 25 -1 124220-21130 7 20 124450-01610
121258-21590 7 12 121465-59950 13 28 -1 124220-51890 11 36 124450-01800
121258-26160 2 29 121492-77200 15 34 124227-21920 7 8 124450-01901
121258-66011 14 7 -3 121750-01920 1 21 124240-01882 2 40 124450-01980
121258-77200 15 2 -1 121750-11090 3 29 20 47
18 1-1 121750-59090 13 40 124240-42291 10 92 124450-07300
121267-49500 10 57 -1 121750-59890 78 46 19 13 124450-11161
121370-11080 3 28 79 55 124240-51100 11 3 124450-11171
121370-11310 3 52 81 77 124240-51550 11 31 124450-11320
20 17 82 43 124250-03640 3 67 124450-11401
121390-32001 9 1-1 83 56 124250-59260 13 49 124450-11410
121390-32200 9 9 84 77 124250-77012 15 1 124450-11420
121420-01760 3 69 -1 85 56 17 1 124450-11671
121420-11080 3 28 -1 121750-77800 15 24 124250-77070 17 7 -1 124450-11681
121420-59571 15 31 121820-21690 7 43 124250-77090 17 9 -1
121420-66010 14 7 -1 122117-51560 11 28 124250-77100 17 10 -1 124450-11800
121422-11090 3 29 -1 123325-59100 13 24 124250-77110 17 12 -1 124450-11810
121422-44581 10 98 123325-59110 13 25 124250-77120 17 13 -1 124450-11900
121422-44740 10 100 124060-01050 1 10 124250-77130 17 14 -1
121422-49011 10 54 -2 124060-01640 1 29 124250-77140 17 15 -1 124450-12560
121422-59010 13 47 124060-11290 3 48 -1 124250-77150 17 16 -1 124450-12571
121422-66000 14 9 124060-21660 7 19 124250-77160 17 17 -1 124450-14120
121440-12480 4 19 124060-59380 13 31 124250-77170 17 18 -1 124450-14400
16 8 124060-77680 13 42 124250-77180 17 19 -1 124450-21230
99 39 15 22 124250-77190 17 20 -1 124450-23100
121440-12520 4 34 32 124250-77210 17 22 -1 124450-23200
99 38 124064-12400 4 8 124250-77220 17 23 -1 124450-23300
121450-01560 1 19 -1 124064-12420 4 10 124250-77230 17 24 -1 124450-23350
121450-42310 10 6 124064-12430 4 13 124250-77240 17 25 -1 124450-26410
80 20 23 124250-77270 17 29 -1 124450-32020
87 124064-12440 4 12 124250-77310 15 4 -1

N

N =

N

N

QONWOOOVONOOOPRLPROUIWWOWWWWWARAWWNOORLRNREFLON

N




Parts No. Index

Parts No.

124450-35070
124450-35110

124450-35350
124450-39240
124450-44410

124450-44550
124450-44560
124450-44590
124450-44610
124450-61110
124450-61200
124450-61220
124450-66411
124450-66420
124450-66430
124450-66460
124450-66510
124450-66550
124450-66822
124460-02150

124460-03650
124460-03663

124460-11270
124460-11340
124460-11360
124460-66440
124460-66611
124460-77802
124460-77820
124465-13652
124465-44950

124550-01300
124550-01900
124550-21600
124550-35110
124550-51301
124550-51320
124550-51341
124550-51350
124550-51370

124550-51590

Parts No.

124550-55700
124550-59030
124550-59090
124550-66370
124550-77020
124550-77030
124550-77250
124550-77710
124732-49531
124736-49540
124740-07160

124740-44800

124740-44810

124740-44920

124742-07160

124742-12480

124742-12520
124742-44800

124742-44810
124742-44920
124750-42050
124750-42051
124750-42350
124756-77040
124756-77200
124756-77210

124764-02130
124764-07160

-1
-2
-2

Parts No.

124764-07160
124764-12560
124764-12570
124764-12580
124764-12600

124764-44800

124764-44810

124764-44920

124766-59050

124767-12050
124770-53000

124772-66890
124790-49800

124950-26021

124950-51670
129150-11170
129350-49800

129354-13490
129354-59011
135210-61090

Fig. No.

104

-2
-1
-1
-2
-1

Parts No.
160260-01800

171051-01921
172100-53200

172400-02410
173400-11900
174100-54120
174307-51170
174307-51181
174307-51190
174307-51270

174307-51450
174307-51510
174307-51550
174307-51560

174307-51700
192060-46110

194065-41210
194080-01121

194080-08140
194080-08240
194080-15320
194080-15550

194080-21880
194080-27172

194080-27190
194080-27252
194080-27480
194080-37781

194080-51411

194080-51430

Fig. No.

. No.

-1
-1




Parts No. Index

Parts No.
194080-52132

194080-57202

194080-58810

194080-58820

194080-64780
194080-74631
194080-75790

194080-81111-R
194080-81212-R
194080-81230-R

194080-82110

194080-82140
194080-82180
194081-54110

194081-54120

194081-54131

194081-54140

194081-54151

Parts No.

194081-54151
194081-54160

194081-54171

194081-54181

194081-54190

194081-54210

194081-54221

194081-54230

194081-54240

194081-55820

194082-34910

194082-34920

Parts No.
194082-34920

194110-25220

194110-26370

194110-37691

194130-04271

194130-11580

194130-12720
194130-15720

194130-15740
194130-15750
194130-15770
194130-22160
194130-22170
194130-22280
194130-22311
194130-24490
194130-25270
194130-26350
194130-26370
194130-27390
194130-32210
194130-32310
194130-32320
194130-32330
194130-32340
194130-32350

194130-32360

Fig. No.

72

Ref. No.

Parts No.
194130-32681

194130-32682
194130-33111

194130-33120

194130-33150-X

194130-33161
194130-33170
194130-33180
194130-33190

194130-33452
194130-34840

194130-34850

194130-37730

194130-37740

194130-42130
194130-43290
194130-43351
194130-43410
194130-44230

110

111
71
72

110




Parts No. Index

Parts No.

194130-44241
194130-44421-X
194130-44422-X
194130-44480
194130-48650
194130-52121
194130-62160

194130-62180

194130-82190
194136-44110
194140-63221

194140-63270

194142-34810-P

194142-34810-Q

194142-34821-P
194142-34821-Q

194145-01260

194145-01501

194145-04112

Fig. No.

74
74
74

111

71

110

72

Ref. No.

Parts No.

194145-04301
194145-04302

194145-04310
194145-04311

194145-04350
194145-04351

194145-04460

194145-04520
194145-04521

194145-04530
194145-04720
194145-04810
194145-05111-X

194145-11140

194145-11240
194145-11300-X
194145-11350
194145-11400-X
194145-11511
194145-11521
194145-11550
194145-11570
194145-11630
194145-11650
194145-11801-X
194145-11820
194145-11860
194145-11870

194145-11910
194145-11920

Parts No.

194145-11920
194145-11930
194145-11970
194145-11980
194145-11990
194145-12110-X
194145-12111-X
194145-12120-X
194145-12310-X
194145-12322-X
194145-12331
194145-12340-X
194145-12350-X
194145-12611-X
194145-12630
194145-12640-X
194145-12800

194145-12810
194145-12820
194145-12900-P
194145-12900-Q
194145-15560
194145-15651

194145-21120

194145-22240-X
194145-22320
194145-22430
194145-22440
194145-27450

194145-27960

194145-31750
194145-32121
194145-32620-X

194145-32621-X
194145-32650

Parts No.
194145-32650

194145-32660
194145-32710-X
194145-32720
194145-32730
194145-32740
194145-33200-X
194145-33211-X

194145-33430
194145-33480

194145-33490
194145-33510
194145-33520
194145-34120
194145-34360

194145-34370
194145-34380

194145-34390
194145-34540-P

194145-34540-Q

194145-36551
194145-36630
194145-36651
194145-36810
194145-37470-X

194145-37471-X

194145-37540-R

194145-37550-X

Fig. No.

66
65
65

Ref. No.

10
17

OO WWWARUITUIUITOOON




Parts No. Index

Parts No.
194145-37560

194145-42151
194145-42152
194145-42830
194145-43310
194145-44112
194145-44210
194145-47160
194145-48370
194145-51150

194145-51180

194145-51210

194145-51550-X

194145-51610
194145-51620

194145-51650

194145-52220-X

194145-52400

194145-52820

194145-52830

194145-52840

Parts No.
194145-52840

194145-53200

194145-53310
194145-55290

194145-55291

194145-56901

194145-61242-P
194145-61242-R

194145-61252-P
194145-61252-Q

194145-61322-P
194145-61322-X

194145-61501-R

194145-61551

194145-61560

194145-61570

194145-61610

194145-61640
194145-61650

-1
-1

Parts No.
194145-61650

194145-61821

194145-62111-P
194145-62111-R
194145-62121-P
194145-62121-R
194145-62130-P
194145-62130-R

194145-62131-P
194145-62131-R

194145-62140-P
194145-62140-R

194145-62141-P
194145-62141-R

194145-62220-R
194145-62230-R

194145-62241

194145-62250
194145-62251

Fig. No.

87
88

89

Parts No.
194145-62251

194145-62260

194145-62270

194145-62280

194145-62410
194145-62410-P

194145-62410-R

194145-62420

194145-64120
194145-64410-R

194145-64430




Parts No. Index

Parts No.
194145-64430

194145-72550

194145-72601-X
194145-72611-X
194145-72620
194145-72630-X
194145-72640-X
194145-72641-X
194145-72671
194145-72710
194145-72750-X
194145-72761
194145-72841
194145-73150
194145-74150-X
194145-74240-X
194145-74600-X
194145-75250
194145-82240

194146-21150-X

194146-21160
194146-21161

194150-01190

194150-01270

194150-01370

194150-21910

Fig. No.

91
92

Parts No.
194150-21910

194150-22250

194150-22460

194150-22480

194150-24270

194150-37530

194150-42280

194150-51250

194150-51620

194150-61740

194150-71230

194151-04260

194151-11480

194151-24770

32
105

29
51

Ref. No.

-1
-2

Parts No.
194151-24770

194151-37730

194151-46610
194151-46640-X
194151-55100

194151-57100

194151-57210

194151-61831

194151-63240

194151-63250

194151-65310
194155-05210

194155-52160
194155-52190

194155-55810

194155-55820

194155-61241

Fig. No.

52

0w wm

Parts No.
194155-61241

194155-61250
194155-61251

194162-53310
194162-58830

194170-01110

194170-25700
194170-27100
194170-27140
194170-27170-X
194170-27180-X
194170-27190
194170-27201
194170-27260-X
194170-27261-X
194170-27270-X
194170-27290-X
194170-27310-X
194170-27320-X
194170-27340-X
194170-27370-X
194170-27380
194170-52130
194170-55120

194170-55130
194170-55150
194170-55160
194170-55170

194170-61500-R

194170-61600
194170-61610

194170-61620-R




Parts No. Index

Parts No.
194170-61620-R

194170-63110-X
194170-63111-X
194170-65470

194170-65580

194170-65620

194170-65890
194170-65891

194172-65350
194172-65360
194172-65470
194172-65550
194172-65630
194172-65680
194173-65550
194180-15530

194180-15830
194180-51640
194190-11520
194190-25410
194190-26860-X
194190-27280

194190-51420

194190-61560

194191-28450

194191-28451

194191-28480

194197-01160

Fig. No.

89

90

93

93
100
104
100
101
102
103
104

98
100
104
100
100
104
103
103
103
103
103
103

Ref. No.

39 -2

Parts No.
194197-01160

194200-34950

194200-65601

194200-65610

194240-51800
194240-51810
194240-51820
194240-52120

194240-52210

194240-62260-P

194240-62260-R
194240-65370

194240-65431
194240-65432

194240-65440
194240-65441

Fig. No.

22
23
110

111

Ref. No.

N~N~NNOODOOOhOOOOOO,

Parts No.
194240-65441

194240-65510
194240-65511

194240-65670
194240-65671

194240-65710
194240-98221

194240-98241
194240-98251

194240-98281

194242-51130

194242-51820
194242-53400
194242-53600
194242-53620
194242-53630
194242-53640
194242-55420
194242-55430

194242-55440

194242-63120-X
194242-65460
194242-65620
194242-65660
194242-65670
194242-65720
194242-75740
194250-51660

Fig. No.

101
102
103
104

Ref. No.

Parts No.

194250-61480
194270-51141
194270-51700-X
194270-51701-X

194270-62240-R

194270-62260-R
194270-62280
194270-62290
194270-65570
194270-65650
194270-75711-X
194270-75750
194271-51650
194273-42100-X
194273-47770
194273-47910
194273-61501-P
194273-65570
194273-65571

194273-65610
194273-65611

194273-65650
194273-65651

194273-98431

194273-98441

194274-13340
194274-13350
194274-13360
194274-13550

194274-13560

Fig. No.

Ref. No.




Parts No. Index

Parts No.
194274-13570

194274-13580

194274-13910

194274-13920

194274-14100
194275-01110
194275-01140-U
194275-04251-X

194275-04280
194275-04281

194275-11200-X
194275-12810-P
194275-12810-Q
194275-12820-P
194275-12820-Q
194275-12830-P
194275-12830-Q

194275-12850

194275-12860

194275-12870

Fig. No.

29
31

110
111
110
111
110
110
111
110
111

110

. No.

-1
-1

WWLHLO0

Parts No.

194275-12870
194275-26580
194275-26590
194275-26610
194275-26910-X

194275-34120
194275-34710

194275-34720

194275-34730

194275-34750-P
194275-34750-Q
194275-34760-P
194275-34760-Q
194275-34770-P
194275-34770-Q
194275-48820

194275-51141
194275-51210

194275-51510

194275-51540
194275-53350

194275-53401

194275-53410

194275-53421

Fig. No.

111

110
111
110
111
111
110
111
110
111

110

Ref. No.

Parts No.
194275-53421

194275-53431

194275-53451

194275-53481

194275-54100
194275-54101

194275-54110
194275-54120
194275-54130
194275-54140
194275-54150
194275-54160
194275-54170
194275-54180
194275-54190
194275-54210
194275-54220
194275-56900

194275-62110-R
194275-62111-R
194275-62120-R
194275-62121-R
194275-62310

194275-62320

194275-63111-X

194275-63120

194275-65660

194275-73110-X
194275-73120-X

. No.

-1
-1

-1

-1
-2

-1
-1
-1

Parts No.

194275-73180

194275-73410-X
194275-73411-X
194275-73412-X
194275-75210-X
194275-75430

194275-75720-X

194276-21400
194276-21401

194278-12650
194278-15830
194278-41120-X
194278-41150
194278-41151
194278-41160
194278-41190
194278-41210
194278-41230
194278-41240
194278-41250
194278-48250-X
194278-48280-X
194278-82240

194279-13900

194279-14210

194279-14220

194279-14700

194279-14700-P

194279-14700-Q

194279-14800

Fig. No.

105
105
105
105
106
106
106

108
109
31

31

31

64
72
72
111
71

110

71
72

110

. No.

-1
-2

-2
-1

-1
-1




Parts No. Index

Parts No.

194279-14800
194279-14810

194279-14820

194279-34130
194280-34170

194281-31490
194281-31570

194281-31580
194281-63240

194286-04140

194286-71500-X

194292-51191
194292-65650
194300-27240
194310-21210
194310-22510
194310-24070
194310-24080
194310-24090

194310-24240

194310-24450

194310-24460

194310-24510

Fig. No.

110
71

72
110
71

72

Parts No.
194310-24510

194310-24520

194310-24550

194310-24580

194310-24610

194310-24620

194310-24660

Parts No.
194310-24660

194310-24670-X

194310-24680

194310-24690

194310-24710

194310-24720

194310-24760
194310-24770

194310-24810
194310-24830

194310-24840

194310-24850

194310-24860

Parts No.
194310-24890

194310-24900
194310-24910

194310-24911
194310-24920

194310-24960
194310-24970

194310-24980
194310-25350
194310-25360
194310-25530
194310-25630
194310-25660
194310-25670
194310-25680
194310-25690
194310-25700
194310-26620
194310-27140
194310-27180
194310-27210

194310-27260




Parts No. Index

Parts No.

194310-29510
194310-29530-X
194310-29540
194310-46300
194310-46460
194310-46620
194310-46630
194310-65720
194311-28320
194312-25370
194312-46630
194312-51210
194313-13630
194320-04210-X

194320-15710
194320-16310-X

194320-21401
194320-21700
194320-22110
194320-22111
194320-22200
194320-22240
194320-22520-X
194320-22530
194320-22540

194320-24120

194320-24210-X

Fig. No.

. No.

-1

Parts No.
194320-24210-X

194320-24220

194320-24260-X

194320-24270

194320-24290

194320-24300-X
194320-24320

194320-24330

194320-24350-X
194320-24400

194320-24410
194320-24420
194320-24430
194320-24440
194320-24470
194320-24480
194320-24490

194320-24920
194320-24940

Parts No.
194320-25220

194320-25230
194320-25240
194320-25250

194320-25260
194320-25270

194320-25340
194320-25420
194320-25430
194320-25440

194320-25540
194320-25550
194320-25620
194320-25630
194320-25640
194320-25650

194320-25660
194320-25910
194320-25920
194320-25930
194320-25940
194320-26130
194320-26360
194320-27110-X
194320-27120
194320-27130
194320-27140
194320-27150
194320-27210-X
194320-27220-X
194320-27230-X
194320-27240-X
194320-27241-X
194320-27420
194320-27420-X

194320-27430

Ref. No.

N
OO RANOOOOOOOUUNA,WNN

[EEN

Parts No.
194320-27430

194320-27570

194320-27620

194320-27730

194320-27760

194320-27840

194320-27870

194320-31520
194320-31530
194320-31550
194320-31560
194320-31610
194320-31620
194320-31630

194320-32430-X
194320-32440
194320-32460
194320-32470
194320-32480
194320-32500
194320-32530-X
194320-32540
194320-32541
194320-32580-X
194320-32590
194320-32720
194320-32730
194320-33130

194320-33410




Parts No. Index

Parts No.

194320-33420
194320-34170

194320-36510
194320-36570
194320-36610-X
194320-36620-X
194320-36710-X
194320-36720-X
194320-36730
194320-37500-X

194320-37510

194320-37770

194320-43210-X
194320-44220
194320-44260
194320-44270
194320-44271
194320-44520
194320-47380-X
194320-47410
194320-47530
194320-47760
194320-47810
194320-47840-X
194320-47860
194320-47880-X
194320-52230

194320-65310

194320-82110
194321-11600-X
194321-11601-X
194321-11620
194321-11630-X
194321-11640

194321-11901-X
194321-11921

Parts No.

194321-11940
194321-11950
194321-11970
194321-11980
194321-11990
194321-12110-X
194321-12210-X
194321-12310-X
194321-13100
194321-13130
194321-13140
194321-13150
194321-13160
194321-13170
194321-13180
194321-13200
194321-13230
194321-13250
194321-13270
194321-13290
194321-13300-X
194321-13340-X
194321-13350

194321-13360
194321-13370
194321-13380
194321-13400
194321-13410-X
194321-13420
194321-13440
194321-13450-X
194321-13460
194321-13471
194321-13481
194321-13490
194321-13510
194321-13520
194321-13521
194321-13610-X
194321-13620
194321-13630
194321-13640
194321-13650
194321-13660
194321-13670
194321-13680
194321-13700-X
194321-13720-X
194321-13730

Parts No.

194321-13730
194321-13740-X
194321-13741-X

194321-13750-X
194321-13760

194321-13850
194321-13860
194321-13870
194321-13880
194321-13881
194321-13890
194321-13891
194321-13900

194321-13910-X
194321-13911-X

194321-13920
194321-13930
194321-13940-X
194321-13950-X
194321-13960
194321-13970
194321-13980

194321-13990

194321-14110-X
194321-14120
194321-14140
194321-14170
194321-14610-X
194321-14620-X
194321-14650
194321-14660
194321-15270

194321-15310
194321-15590
194321-15620-X
194321-15621-X
194321-15860

194321-17500-X

Fig. No.

31
31
31

31
31

Ref.

83
1

No.

Parts No.

194321-17551-X
194321-17552-X
194321-17580
194321-17590
194321-17610
194321-17620
194321-17630
194321-17640
194321-17650
194321-17710-X
194321-17711-X
194321-17730
194321-17740
194321-17751-X
194321-17752-X
194321-17810
194321-17830-X

194321-17850
194321-17870

194321-28120
194321-28230
194321-28240
194321-28310
194321-28330-X
194321-28331-X
194321-28332-X
194321-48820-X
194321-48830
194321-61670-X

194321-61690

. No.

-1

-1

-1




Parts No. Index

Parts No.
194322-01350

194322-01440-U
194322-04400

194322-11110-X

194322-11111-X

194322-11120-X

194322-11130-X

194322-24100-X

194322-24101-X

194322-24280

194322-24280-X
194322-24500-X

194322-24501-X

194322-24502-X

[

-1
-1
-1
-1

-1
-1

-1
-1
-1
-1
-1
-1
-1

Parts No.
194322-24502-X

194322-24560
194322-24561

194322-24630

194322-24910
194322-24930
194322-24980
194322-25210
194322-25240
194322-25260
194322-25280
194322-25290

194322-25400
194322-25430
194322-25510
194322-25520
194322-25530
194322-25580
194322-25590
194322-26110
194322-26310
194322-26330
194322-26340
194322-26550
194322-26570
194322-27220-X
194322-27230-X
194322-27270
194322-27310

-1
-1

Parts No.

194322-27320
194322-27410

194322-27520
194322-27530
194322-27550
194322-27560

194322-27650-X

194322-27710-X
194322-27740

194322-27770

194322-27790

194322-31400
194322-31500

194322-32400-X
194322-32420-X
194322-32450
194322-33170
194322-34180

194322-44740-X
194322-47740-X
194322-47910-X
194322-47920
194322-47930-U
194322-47940-U
194322-48310
194322-48320
194322-48380-X
194322-48430-X
194322-51110

194322-51120

194322-51130

Parts No.
194322-51140

194322-51520-X

194322-51560

194322-52110

194322-52250-X

194322-56100
194322-61100-P
194322-61100-R

194322-61160

194322-61181

194322-61190-P
194322-61190-R

194322-61190-X
194322-61210-P
194322-61210-R

194322-61260

194322-61270

el
O©O~N~N0WWWN N~

ADDOOWWWNUORRPRPPPRPOOOWOO

>>>




Parts No. Index
Parts No. Fig. No Ref. No Parts No. Fig. No. Ref. No Parts No. Fig. No.  Ref. No. Parts No. Fig. No.  Ref. No.
194322-61270 87 18 194322-61430 90 31 194322-63280 94 35 194323-64721 98 32 -1
88 14 194322-61460 86 79 96 29 99 30
89 14 87 80 97 37 100 30
90 14 88 71 194322-64720 86 3 A 194323-64722 98 32 -2
194322-61290 86 12 89 71 98 1 99 30 -1
87 14 90 71 194322-64721 98 1-1 100 30 -1
88 10 194322-61470 86 80 99 1 101 31
89 10 87 81 100 1 102 28
90 10 88 72 194322-64722 98 1-2 103 31
194322-61310 86 13 89 72 99 1-1 104 30
194322-61330-U 86 47 90 72 100 1-1 194323-65560 98 35
87 48 194322-61480 86 42 101 1 194323-65561 98 35 -1
88 44 87 43 102 1 100 33
89 44 88 39 103 1 104 33
90 44 89 39 104 1 194323-82110 109 1-1
194322-61340 86 23 90 39 194322-65470 98 29 -1 194324-01120 23 1
87 25 194322-61490 86 43 99 27 194324-01150 23 27
88 21 87 44 194322-65471 98 29 -2 194324-05110-X 27 41
89 21 88 40 194322-65560 98 13 194324-05210-X 27 42
90 21 89 40 194322-65561 98 13 -1 194324-22410-X 36 31
194322-61350-P 87 37 90 40 100 13 194324-22460 36 40
194322-61350-R 86 36 -1 194322-61620-P 87 65 104 13 194324-24230 46 62
88 33 194322-61620-R 86 65 194322-65650 100 43 194324-24290 46 17
89 33 194322-61660-X 86 68 104 28 194324-24300-X 38 1
90 33 194322-61661-X 87 68 194322-65720 98 26 194324-24810 38 41
194322-61350-X 86 36 194322-62510-X 91 7 194322-65721 98 26 -1 194324-25210 48 1
194322-61360 86 39 92 7 99 25 194324-25240 48 3
87 40 93 7 100 26 194324-25260 48 6
88 36 94 7 194322-65860 98 30 194324-25280 48 10
89 36 95 7 194322-65861 98 30 -1 194324-25281 48 10 -1
90 36 96 7 100 29 194324-25300 48 7
194322-61380 86 31 97 7 104 29 194324-25310 48 8
87 32 194322-62520-X 91 8 194322-71500-X 105 4 194324-25311 48 8 -1
88 28 194322-62540-X 91 58 194322-71600-X 105 5 194324-25340 48 13
89 28 92 53 194322-71700-X 105 6 194324-25360 48 14
90 28 93 57 194322-82110-R 109 2 194324-25370 48 24
194322-61390 86 32 94 48 194322-83250-X 113 14 194324-25371 48 24 -1
87 33 95 38 194323-11110-X 29 1 194324-25400 50 1
88 29 96 45 194323-11111-X 29 1-1 194324-25430 50 4
89 29 97 51 194323-13290 30 26 -1 194324-25450 50 7
90 29 194322-63221-X 91 24 -1 194323-16200-X 32 84 -1 194324-25470 50 33
194322-61410 86 33 194322-63250 91 39 33 84 194324-25510 50 35
87 34 92 36 194323-28110-X 51 1 194324-25520 50 36
88 30 93 36 52 1 194324-25521 50 36 -1
89 30 94 34 53 1 194324-25530 50 42
90 30 96 28 194323-28160 51 23 194324-25540 50 39
194322-61430 86 34 97 36 194323-28220 51 17 194324-25550 50 41
87 35 194322-63280 91 40 194323-28280 49 45 194324-25560 50 47
88 31 92 37 194323-64720 86 3B 194324-25570 50 40
89 31 93 37 98 32 194324-25910 38 62




Parts No. Index

Parts No.

194324-25920
194324-25930
194324-25950
194324-27420-X
194324-27520
194324-27530
194324-27550
194324-27710-X
194324-31400
194324-32620-X
194324-32660
194324-32720

194324-32730

194324-33410
194324-33420
194324-33450
194324-33510
194324-33520
194324-34370
194324-51110
194324-51113
194324-51122
194324-51131
194324-51141
194324-51150
194324-53350

194324-53360
194324-53360-P
194324-53370
194324-56110
194324-61280-P
194324-61280-R
194324-62110-P

194324-62110-R

194324-62120-P
194324-62120-R
194324-62250-P
194324-62251-P

194324-62251-R

Fig. No.

38
38
38
46
57
57
57
62
64

Parts No.

194324-62260-P
194324-62261-P

194324-62261-R
194324-62310

194324-65560
194324-65600
194324-65650
194324-65730
194324-65740
194324-65860
194325-28160
194325-28210
194325-28220
194325-28230
194325-28250
194325-28260
194325-28280
194325-28330-X
194325-65560

194327-34130
194327-34750-P

194327-34750-Q

194327-34770-P

194327-34770-Q

194330-01410
194330-01420

Fig. No.

92
92

94

72
111
71
110

21
21

Ref. No.

Parts No.
194330-01420
194330-21100-X
194330-22410-X
194330-25440
194330-25450
194330-25480
194330-25560
194330-27511-X
194330-27580
194330-32510
194330-32520
194330-37420-X

194330-37660-X
194330-62520-X

194330-62530

194331-04260

194331-28150

194331-28170

194331-28180

194331-28190

194331-28210
194331-28250

194331-48110-X
194331-48150-X
194331-48210-X
194332-37420-X

Parts No.

194332-37420-X
194332-51121
194332-62510-X

194335-34500-P
194335-34500-Q

194335-34520

194335-34530

194335-34600-P
194335-34600-Q

194335-34740

194335-34750-P

194335-34750-Q

194335-34760-P
194335-34760-Q
194335-34770-P

194335-34770-Q

194335-34860-P
194335-34860-Q
194340-34610

194340-57100
194363-46620

Fig. No.

70
85
94
96
111
110

110

111

110

111

111
110

110

111
111

110

72
111

110

72
110
111

79
73

Ref. No.

-1
-1

-1
-1




Parts No. Index

Parts No.
194370-04720

194370-61280-R

194370-61371-P
194370-61371-Q

194370-62220-R
194370-62230-R
194370-65450
194370-65451

194370-65460
194370-65461

194371-64750

194371-64751

194376-11620
194376-11650
194420-47370
194420-52120
194420-61580

194420-61640

-1

-1

Parts No.
194420-61640

194430-25950
194436-51160
194440-01550
194440-29580
194440-51620

194440-52190

194440-52191

194440-52400

194440-55820
194440-61830
194440-61831
194446-25630
194446-27250
194446-51160
194446-61580

194446-61940

194446-62310

Fig. No.

89

90

Ref. No.

Parts No.

194446-65340
194446-65341
194446-65350
194446-65351

194446-65352

194446-65360
194446-65361

194446-65570
194446-65630

194446-65660
194446-65680
194446-65681

194446-83110-X

194446-83120
194446-83130
194446-83140
194446-83150
194446-83160
194446-83170
194446-83180

194446-83210-X
194446-83220-X

194446-83240
194446-83260
194446-83310
194447-65620
194447-65621

194448-58810
194448-58811

194448-61620

194448-63110-X

28

NDNNNNDNNN N
WNBABMABMDMANOOOUUOIOIOIOIAABRMBMDMDDOO

-1
-1

-1
-1

Parts No.

194448-63110-X
194448-63120-X

194448-65350

194448-65360

194448-65620

194448-65630

194448-65660

194448-65680

194450-12400-X

194450-12551

194450-12560

194450-12590

194450-16170

194450-45150
194450-45160
194450-45230
194450-45240
194450-45250
194450-45260

194450-45270-X

194450-45280
194450-45290
194450-45310
194450-45320
194450-45330
194450-45340
194450-45350




Parts No. Index

Parts No.

194450-45360
194450-45420
194450-45430
194450-45440
194450-45450
194450-45460
194450-45470
194450-45480
194450-45490
194450-45510
194450-45520
194450-45530
194450-45540
194450-45550
194450-45560
194450-45570
194450-45580
194450-45590
194450-45610
194450-45620
194450-45630

194450-45640-X

194450-45650
194450-45660
194450-45670
194450-45680
194450-45710
194450-45720
194450-45730
194450-45740
194450-45750
194450-45760
194450-45810
194450-45820
194450-45830
194450-45840
194450-45850
194450-45860
194450-45870
194450-45880
194450-46430
194450-46750

194450-47340-X

194450-47350
194450-47390
194450-47420
194450-47430

194450-47460

Parts No.

194450-47470
194450-47510
194450-47560
194450-47570
194450-47610
194450-47620
194450-47630

194450-47640-X

194450-47650
194450-47660
194450-47790
194450-51410

194450-52150
194450-53800
194450-53810
194450-53820
194450-53830
194450-53870
194450-53880
194451-15210

194451-15790

194454-15200-X
194454-15201-X

194454-15250-X
194454-15280

194454-15300-X
194454-15310
194454-15320
194454-15330
194454-15340
194454-15350
194454-15360
194454-15370-X

194454-15380
194454-15390

Parts No.

194454-15390
194454-15400

194454-15410
194454-15420
194454-15430
194454-15450
194454-15460
194454-15470
194454-15480
194454-15490

194454-15500
194454-15510

194454-15520
194454-15530
194454-15540
194454-15550
194454-15560
194454-15570

194454-15580
194454-15590

194454-15600
194454-15610
194454-15650
194454-15700
194454-15800
194454-15810
194454-15820

194454-25750

Parts No.

194454-25770
194464-01190

194464-01320

194464-11220

194464-11340

194464-12190
194464-34211
194464-45100-X
194464-45130-X
194464-45170
194464-45180
194464-45410
194464-45920

194464-45930

194464-45940
194464-45950

194464-47300-X
194464-47360-X

194464-47440
194464-47470
194464-47510
194464-47560

194464-47721-X

194464-47830

194464-47870-X




Parts No. Index

Parts No.

194464-47890
194464-48220
194464-48300-X
194464-48310-X
194464-48322-X
194464-48331
194464-48341
194464-48351
194464-48361
194464-48370
194464-48390
194464-48850

194464-51740

194464-57250

194464-74510-X
194464-74710-X
194465-11920
194465-11930

194465-13920
194465-14112-X
194465-14130
194465-14140
194465-14220
194466-15250-X
194466-15500-X
194466-15530-X
194490-01440-U
194490-15610-X

194490-21400

Fig. No.

76
77
77

105
105

Parts No.

194490-27120
194490-27130-X
194490-27150
194490-27210-X
194490-27220
194490-27620
194490-27650
194490-27710-X
194490-37660-X

194490-51111
194490-51120

194490-56100
194490-56101
194490-61660-X

194490-61670-X

194490-61680-X

194490-62510-X

194490-63210-X

194490-65730
194491-13550
194491-13780
194491-13950-X
194491-13960
194491-13970-X
194491-13980
194491-14110-X
194491-14120-X
194491-14140
194491-14150
194491-14160
194491-14170
194491-14180
194491-14190

194491-15560

38 -1
17 -1

Parts No.

194500-27150
194500-65470
194505-24130
194550-51220
194555-34190

194555-34210

194555-34850

194630-64110
194730-57220

194730-57241

110

111

71
72

110

111

71
72

110

111

90
28

31
32
28

31

Parts No.
194730-57241

194730-57411

194740-00160

194740-76200

194740-80121

194800-65350

194990-20170
194990-22030

194990-22040

194990-22050

88
89

90

81




Parts No. Index

Parts No. Fig. No. Ref. No Parts No. Fig. No. Ref. No. Parts No. Fig. No Ref. No Parts No. Fig. No. Ref. No
194990-22050 83 54 194990-22140 96 47 1E6190-55660 37 36 22137-080000 3 26
67 97 46 38 36 4 30

84 40 48 1E6190-55710 37 37 30 -1
85 54 49 38 37 9 35
67 53 1E6191-54330 49 3 10 23
194990-22120 98 36 194990-22150 93 65 50 3 33
99 34 95 50 22117-050000 15 17 73
100 34 96 56 22117-060000 1 48 15 11
101 34 97 62 3 62 21 19
102 32 194990-22160 93 63 62 -1 22 19
103 35 94 54 62 -2 23 19
104 34 95 49 10 12 34 28

194990-22130 55 3 96 55 37 39 28 -1
80 17 97 61 38 39 29
81 17 194990-22830 28 24 91 34 35 51
83 17 31 63 22117-080000 2 11 36 49
84 17 194990-22840 28 25 22 54 22
85 17 31 64 24 28
91 31 32 83 10 13 42
93 30 33 83 23 -1 58 16
94 28 194990-42710 35 25 13 18 75 19
194990-22140 55 4 36 23 77 69 91 19
78 5 194990-57740 28 5 22117-100000 5 11 43
79 5 195080-15060 105 9 A 11 -1 61
82 5 198220-01261 22 8 -1 113 27 92 40
86 58 23 8 -1 22117-120000 55 54 56
70 198220-48750 77 34 -1 22117-160000 10 62 93 40
87 70 198245-32590 66 4 -2 22127-140000 55 32 -1 60
91 51 198245-32591 66 4 -3 22137-040000 55 33 94 38
53 198245-32592 66 4 -4 22137-050000 55 34 51
56 1A1020-58150 56 2 86 30 95 41
60 57 2 22137-060000 21 23 96 32
92 46 1A1030-12200 28 4 22 22 48
48 1A1040-26320 56 14 23 22 97 40
51 57 14 37 69 54
55 1A1040-57701 80 24 86 11 22137-100000 21 13
93 50 1C6053-26020 55 7 11 -1 22 13
52 92 32 46 23 13
55 94 55 87 13 35 40
59 95 24 47 36 38
94 45 97 31 88 9 54 36
46 1C6053-32020 56 28 -1 43 65 12
50 57 28 89 9 75 7
64 28 -1 43 76 22

95 32 1C6140-14050 47 12 75 22 -1
34 51 20 90 9 80 37
40 1E6140-54360 49 17 43 82 49
48 50 17 92 19 83 36
96 38 1E6140-56230 56 9 94 61 85 36
40 57 9 95 20 86 48




Parts No. Index

Parts No.
22137-100000

22137-120000

22137-140000
22137-160000

22137-200000
22137-240000

22157-100000

22217-050000

22217-060000

Fig. No.

86
87
88

89

Parts No.
22217-060000

22217-080000

Fig. No.

76
77

32

34

35

36
37

-1
-2

Parts No.
22217-080000

Fig. No.

37

38

39

40

41

42

43

44

45

46

Parts No.
22217-080000

22217-100000

Fig. No.

58

63

64

65
74

75




Parts No. Index

Parts No.
22217-100000

22217-120000

Fig. No.

31

Ref. No.

49
102
127

53

53

5

43

42

Parts No.
22217-120000 33

22217-140000 26

22217-160000 26

Ref. No.

(&3]
a

=
oo oror ool

Parts No.
22217-160000

22217-220000
22217-270000

22242-000100

22242-000140
22242-000150
22242-000240

22242-000250
22242-000280
22242-000290

22242-000300

22242-000340

22242-000360

22242-000500

Fig. No.

72
74
76
105

110

Parts No.
22242-000500

22242-000950
22252-000220

22252-000300
22252-000320

22252-000350
22252-000420
22252-000450
22252-000470

22252-000550

22252-000600
22252-000620

22252-000680
22252-000850
22252-001100

22262-000450
22262-000470

22272-000040
22272-000060
22272-000100

22272-000120
22272-000240
22292-000340
22312-040100

22312-080160
22312-080200




Parts No. Index

Parts No.

22312-080200
22312-100160

22312-100180
22312-100200

22312-100280

22312-120220
22322-030180

22351-020012
22351-030012
22351-030016
22351-030020
22351-035014
22351-035032

22351-035040

22351-040012

22351-040014
22351-040020

22351-040022

22351-040024
22351-040040
22351-050010
22351-050018

22351-050022
22351-050032
22351-050056
22351-060012
22351-060014

. No.

-1
-1

Parts No.

22351-060014
22351-060016

22351-060020
22351-060025

22351-060028
22351-060032

22351-060036

22351-060040

22351-080016

22351-080018

22351-080036

22351-080050

22351-100018

22351-100020

Fig. No.

Ref. No.

Parts No.
22351-100020

22351-100025
22351-100028

22351-100056

22360-060000
22360-080000

22360-100000

22360-160000

22360-200000
22417-120100
22417-160150

22417-160180

87
88

89

Parts No.
22417-160180

22417-200100

22417-200200

22417-200250
22417-200300

22417-250250
22417-250300

22417-300250

22417-320180
22417-400300

22417-400400
22417-400450
22417-400500
22417-450400

22451-060000
22451-100000
22487-040140

Fig. No.

23
55

14

. No.

-2

-1




Parts No. Index

Parts No.

22512-050160
22512-070180
22512-070240
22512-070242
22512-070280

22512-070282
22512-070400

22512-100340
22522-030100
22857-400120

23000-013000
23000-019000
23010-038000
23010-075000
23061-070025

23061-070035

23061-070230
23061-120040
23065-090500
23065-090560
23080-012000
23414-060000
23414-080000
23414-080012
23414-100000

23414-140000
23414-160021

23414-180000

Fig. No.

54

Ref. No.

32

Parts No.
23414-180000

23414-180023

23414-200026
23414-220000

23414-270035
23418-050000

23418-060000
23491-140002

23857-150000

23871-010000

23871-020000

23871-030000

23871-040000
23873-010000

4 -1
43 -1
13

Parts No.

23873-020000
23873-030000
23887-100002
23887-140002

24101-060044
24101-060054

24101-060064

24101-060074

24101-060124

24101-062054

24101-062064

24101-062084
24101-062094
24101-062104

24101-062114

24101-062124

24101-063054

24101-063064
24101-063124

24102-060064
24104-063064
24104-063084

24121-062024
24121-063054
24121-063074
24161-222610

Fig. No.

37
74
37

Parts No.
24162-202612

24190-080001

24190-100001

24190-110001

24190-140001
24211-035002
24211-040002
24231-035000

24231-040000
24311-000070

24311-000080

24311-000090

24311-000100
24311-000110

24311-000120

24311-000140

24311-000150

24311-000160




Parts No. Index
Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No Ref. No. Parts No. Fig. No Ref. No
24311-000160 20 36 24321-000350 1 40 24341-000530 32 46 -1 26011-080162 89 53
29 50 3 69 33 47 90 53
51 7 20 10 24341-000560 77 66 26013-060082 89 76
45 10 -1 24341-000700 29 53 26013-060122 76 35 -1
52 7 63 56 24341-000750 37 17 26013-060162 26 42 -1
44 64 56 38 17 29 58 -1
53 7 24321-000450 31 69 24351-020300 45 18 -1 92 35
44 24321-000600 63 70 46 18 26013-060222 10 105
63 47 64 70 24421-405508 52 13 -1 26013-060252 10 44 -1
64 47 74 16 53 13 26013-060302 57 30
73 15 24321-000750 31 103 24421-456209 30 36 -1 26013-060352 77 26 -1
24311-000180 39 49 32 9 24421-658812 31 13 -1 26013-080122 58 15 -1
40 49 33 9 24421-750013 66 14 -1 75 32 -1
41 49 73 16 24423-304708 37 29 -1 26013-080162 21 7 -1
42 49 24321-000800 32 12 38 29 -1 22 7
43 49 33 13 24430-658805 31 14 -1 23 7
44 49 24321-001000 29 26 24430-750007 66 15 -1 29 21 -1
45 49 24321-001250 51 8 24512-053054 59 3-1 30 43 -1
46 49 52 8 24761-010000 29 18 35 20 -1
24311-000200 34 6 53 8 31 34 36 19
77 28 24321-002000 31 30 38 51 37 -1
38 104 35 34 52 37
50 122 36 32 53 37
24311-000220 29 37 24322-000700 74 30 68 6 63 38 -1
34 27 24325-000550 58 20 69 6 44 -1
58 48 24325-001050 49 20 70 6 64 38 -1
60 4 50 20 76 18 44 -1
61 4 24341-000080 40 46 24761-060000 28 28 -1 75 30 -1
62 4 41 46 34 -1 77 42 -1
77 46 -1 42 46 31 53 -1 78 16 -1
24311-000240 51 12 45 46 59 -1 79 16
52 12 46 46 32 70 -1 82 16
53 12 24341-000250 39 53 76 -1 26013-080202 34 16 -2
24311-000280 67 13 40 53 85 -1 64 30 -1
77 65 41 53 33 70 32 -1
24311-000300 68 9 42 53 76 65 18 -1
69 9 43 53 85 66 17
70 9 44 53 105 18 -1 77 74
24311-000320 3 69 -2 45 53 39 -1 91 25 -1
20 49 46 53 24764-010000 113 17 92 25
24311-000340 32 10 24341-000300 30 14 24764-060000 26 16 -1 93 26
24311-000360 32 10 -1 24341-000320 39 18 21 -1 94 23
33 10 40 18 25 -1 95 23
24311-000450 25 23 41 18 27 16 96 21
24311-000700 73 35 42 18 21 97 24
24311-240100 13 4 43 18 25 26013-080222 1 50 -1
37 50 44 18 105 8 26013-080802 37 32 -1
38 50 45 18 26011-080162 86 56 -1 38 32 -1
24321-000080 32 24 24341-000360 32 10 -2 87 57 26013-080952 74 97 -1
33 25 24341-000500 32 46 88 53 26013-100202 24 9 -1




Parts No. Index

Parts No.
26013-100202

26013-100252

26013-100282
26013-120222

26013-120252

26013-120302

26013-120902
26013-140252

26013-140302

26013-140352

26013-140452

26014-060142

26014-060162

26014-060202

26014-080162

26014-080202
26014-080222

26014-080252
26014-080352
26022-060122
26022-060142

26023-040102

Fig. No.

89
113

. No.

-1
-1

-1
-1

-1
-1

-1
-1

-1
-1
-1

-2

-1
-1
-1

Parts No.

26023-050122
26106-060082
26106-060102

26106-060122
26106-060162

26106-060222
26106-060322
26106-060382
26106-060402
26106-080102
26106-080122

26106-080142
26106-080162
26106-080182
26106-080202
26106-080222

26106-080252
26106-080302
26106-080352
26106-080382
26106-080452
26106-080502
26106-080602
26106-080652

26106-080702
26106-080752
26106-081002
26106-081052
26106-100652
26116-050142

26116-050162

26116-050402

26116-060082
26116-060102

Fig. No.

54
3
3

13

90
1

2
9
17
10
10
2
3
10
15
1
2
2
10
4
15
10
15
4
10
4
15
1

Ref. No.

-1

-2
-1

-1
-2

-2

-1
-1

-1

-1

-1

Parts No.
26116-060102

26116-060122

26116-060142

26116-060162

26116-060182

26116-060202

26116-060222

26116-060252
26116-060326
26116-060352
26116-060382

Parts No.
26116-060452

26116-080102

26116-080122

26116-080142

26116-080162

26116-080182

Fig. No.

77

41
42
43
44
45

63

Ref. No.

39
47
51




Parts No. Index
Parts No. Fig. No. Ref. No Parts No. Fig. No. Ref. No. Parts No. Fig. No.  Ref. No. Parts No. Fig. No. Ref. No
26116-080182 63 32 26116-080252 83 5-1 26116-080502 45 25 -1 26116-100202 113 25
38 85 5-1 46 15 26116-100252 7 40
44 91 59 25 26 11
64 30 92 54 26116-080552 43 57 27 11
32 93 58 44 57 29 6
38 94 49 45 62 78 9
44 95 39 46 63 79 9
75 30 96 46 93 38 -1 82 9
26116-080202 4 28 97 52 96 30 86 18
29 -1 26116-080282 58 37 97 38 87 20
10 39 26116-080302 15 14 26116-080602 2 18 88 16
31 19 -1 37 45 39 31 90 16
105 38 45 40 31 97 18
124 58 37 -1 41 31 26116-100282 1 42
35 14 26116-080352 1 46 42 31 31 43
36 13 75 25 43 31 48
45 55 -1 26116-080402 37 13 44 31 51 3
46 55 60 45 31 52 3
51 30 38 13 31 -1 76 8
52 30 60 46 31 26116-100302 31 23
53 30 55 49 54 4 101
58 21 56 26 80 6 126
44 57 26 81 6 51 42
65 18 26116-080452 39 24 83 6 52 3-1
80 5 40 24 84 6 41
81 5 41 24 85 6 53 3
83 5 42 24 91 41 -1 41
84 5 43 24 92 38 63 71
85 5 44 24 93 38 64 71
86 69 45 24 94 36 26116-100352 67 7
87 69 46 24 26116-080652 13 17 73 17
88 63 54 3 43 58 26116-100402 31 44
89 63 26116-080502 2 19 44 58 26116-100552 65 14
90 63 24 12 45 63 66 13
91 25 25 12 46 64 26116-100652 5 8
26116-080222 1 50 34 18 26116-080702 10 15 26116-100722 73 18
31 17 39 15 74 39 26116-100902 51 4
19 25 26116-080802 37 32 52 4
21 40 15 38 32 53 4
34 16 25 26116-080952 74 97 26116-101002 75 13
54 33 41 15 26116-081002 2 17 26116-120202 58 24 -2
77 67 25 26116-081052 2 20 26116-120222 58 24
26116-080252 4 27 -1 42 15 26116-081152 55 50 68 27
28 -1 25 26116-100202 24 9 26116-120252 58 24 -1
10 74 43 15 9 -2 26116-120282 74 12
37 20 25 25 9 26116-120302 105 46
38 20 44 15 110 8 63
58 11 25 18 113 12
28 45 15 111 8 26116-120322 26 3
40 25 18 27 3




Parts No. Index

26346-050002 78 26557-060162 86 9 26706-100002 5 9 -1

113 21 26716-050002 81 72

Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No.  Ref. No. Parts No.
26116-120322 29 12 26346-050002 82 36 26557-080102 9 34 26716-050002
26116-120402 73 8 -1 26346-200002 26 34 10 34

23 -1 27 34 26577-040102 32 67
24 26356-120002 32 63 33 67
26116-120502 73 22 33 64 26587-060162 86 9 -1
26116-120602 28 46 26366-060002 3 61 -2 87 11 26716-060002
26116-120652 2 32 26366-080002 2 10 -1 88 7
26116-120902 35 10 3 20 -1 89 7
26116-140252 28 15 30 90 7
31 70 15 15 -1 26587-060202 80 15 26716-080002
26116-140302 106 5 16 -1 81 15
113 19 26450-080182 29 54 83 15
26116-140452 26 7 26450-080222 29 55 84 15
29 10 26450-080302 10 16 85 15
23 26450-120402 73 23 26587-080122 6 10
26116-160602 114 8 26557-030062 24 7 -1 86 57
26116-161102 114 3 25 7 87 58
26117-050169 18 17 26557-040082 17 35 88 54
26156-100222 63 9 -1 18 16 89 54
64 9 26557-040122 17 35 -1 90 54
26156-120302 7 23 26557-040162 80 46 91 50
26206-100282 1 42 -1 46 -1 52
26216-080142 2 12 26557-040202 18 15 92 45
26216-080222 1 19 22 47
19 -2 26557-050122 3 65 93 49
2 21 26557-050162 78 38 51
5 15 51 94 43
26216-080502 3 18 79 32 44
26216-080552 37 7 47 63
38 7 82 35 65
26216-101002 73 19 26557-050202 86 25 95 31
26216-120352 39 3 87 27 33
40 3 88 23 96 37
41 3 89 23 39 26716-100002
42 3 90 23 97 45
43 3 26557-050252 78 48 47
44 3 82 32 26587-080162 80 57
45 3 26557-060082 14 36 81 39
46 3 15 30 83 53
58 3 55 47 -1 66
26216-140802 39 6 26557-060102 2 34 84 39
40 6 26557-060122 80 16 85 53
41 6 81 16 66
42 6 83 16 26587-080202 77 72
43 6 84 16 72 -1
44 6 85 16 26635-080002 75 21
45 6 92 21 26657-060002 14 21
46 6 95 22 26667-080002 14 39
2
8

~
©
B Ol




Parts No. Index

Parts No.
26716-100002

26716-120002

26716-140002

26716-160002

26726-120002
26736-100002

26736-160002

26756-050002

Parts No.
26756-050002

26756-080002

26756-100002

26756-140002
26756-240002
26776-120002

26776-160002
26776-220002

26817-060002
26837-100002
26921-080142
26979-080082

27231-350000
27231-400000
27231-450000
27233-450000
27241-300000
27310-080001
28110-080100

28110-100130

28110-120140

Fig. No.

14

105

108
109
108
109
108
109

Ref. No.

e

Parts No.
28110-170190

28110-220240
28110-260320
28110-270300

28170-001500
29411-050000

29411-100000

29411-150000

43400-500390
43400-500400

43400-500410

711100-51540
721120-13700
721150-51530
721240-21560
721241-13700
721250-01900
721250-02500
721250-02611
721250-02621
721250-14580
721250-21700
721250-22500

721250-51700
721250-55540
721250-92500
721250-92600
721252-11650
721252-11660
721252-11670
721252-11680
721252-22500

Fig. No.

108
109
108
109
108
109
108
109

[y
ONONN~NRUINP O

=
©

NEFE R R
DWWWWoOOWrR

Ref. No.

N~Noooo oo b

10 -1
12 -1
12 -1
12 1
13 -1
13 -1
13 -1
14 -1

14 -1

-2

Parts No.

721252-22500
721252-32100
721253-01540
721253-01560
721253-01561
721253-01610
721253-01611
721253-11520
721253-11700
721253-11701
721253-92500
721253-92501
721253-92600
721253-92601
721254-13700
721258-21560
721390-32000
721420-13501
721423-21700
721423-21701
724160-01610
724450-23100
724450-61520
724550-51520
724770-53100
794081-54101

794082-34900

794130-71410

794142-34601-P
794142-34601-Q
794142-34621-P
794142-34621-Q
794142-34801-P

794142-34801-Q
794145-12900-P

794145-12900-Q
794145-82100

Fig. No.

[EEY
- O ©

108

Ref.

a1 N
PNRPOWNRNRORRRPRRPRRPRPRPONRRRENRD

=

[EnY

No.

-1
-2

-1
-1
-2

-1
-1
-1




Parts No. Index

Parts No.

794274-13700-X
794274-13701-X
794274-13710-X
794274-13711-X
794274-13720-X
794274-13721-X
794275-14700-P
794275-14700-Q
794275-14800-P
794275-14800-Q
794275-34500-P
794275-34500-Q
794275-34510-P
794275-34510-Q
794275-34600-P
794275-34600-Q
794275-34610-P
794275-34610-Q
794275-41200

794275-53401

794275-54100

794275-72100-X
794275-72800-X
794275-74500-X
794278-82100

794279-14700-P
794279-14700-Q

794279-14800-P
794279-14800-Q

794286-71100-X
794320-25620

794322-71500-X
794322-72200-X
794322-82110

794322-83100-X
794323-14700-P
794323-14700-Q
794323-14800-P
794323-14800-Q
794340-34600

794450-46410

-1
-1

Parts No.

794464-45110-X
794491-14150-X
794491-14160-X

794730-57122-X

794730-57132-X
981083-20640
981083-20710
981083-20850

X21141107
X21142215
X21143155
X21145866
X21201110
X21201115
X21201313
X21201605
X21201744
X21202601
X21202602
X21202803
X212037002
X21204259
X21204302
X21204401
X212045001
X21204810
X21205310
X21205400
X21205650
X21207100
X21207312
X21209311
X21301827
X22501300
X6201SD
X6202B
XB444001A
XL1151341
XL1151552
XL1152803
XL1156300
XL1156400

Fig. No.

74
31
31

Ref. No.

Parts No.

XL1201403
XL1201404
XL1251801
XL1251802
XL1255310A
XL1256320
XL135N1301
XL135N1302
XL135N1303
XL135N220
XLT1157100

Parts No.

Fig. No.

Ref. No.




	Reference Materials
	Contents
	1.CYLINDER BLOCK
	2.GEAR HOUSING
	3.CYLINDER HEAD
	4.AIR CLEANER(WITH PRE-CLEANER)
	5.SILENCER
	6.CAMSHAFT
	7.MAIN BEARING & CRANKSHAFT
	8.PISTON & CONNECTING ROD
	9.LUBRICATING OIL SYSTEM
	10.COOLING WATER SYSTEM
	11.FUEL INJECTION PUMP
	12.FUEL INJECTION VALVE
	13.FUEL OIL SYSTEM
	14.GOVERNOR EQUIPMENT
	15.ELECTRIC STARTER & THERMO.DEV.
	16.LABELS (FOR ENGINE)
	17.STARTER 12V-1.8KW(TYPE S12-77)
	18.AC GENERATOR 12V-15A (LT115-52
	19.REPAIR KIT (A) (FOR ENGINE)
	20.GASKET KIT (A) (FOR ENGINE)
	21.THROTTLE(FLOOR SHIFT TYPE)
	22.THROTTLE(COLUMN:EXCEPT U&SCAN)
	23.THROTTLE(COLUMN SHIFT:U & SCAN
	24.FUEL TANK (EXCEPT PORTUGAL)
	25.FUEL TANK (FOR PORTUGAL)
	26.FRONT AXLE(1) (YM336:EXCEPT U)
	27.FRONT AXLE (1) (YM336:FOR U)
	28.FRONT AXLE (2) (FOR YM336)
	29.FRONT AXLE (A) (FOR YM336D)
	30.FRONT AXLE (B) (FOR YM336D)
	31.FRONT AXLE (C) (FOR YM336D)
	32.POWER STEERING (EXCEPT SCAN)
	33.POWER STEERING (COLUMN : SCAN)
	34.POWER STEERING VALVE
	35.CLUTCH (EXCEPT SCAN)
	36.CLUTCH (COLUMN : SCAN)
	37.POWER SHIFT PUMP (FOR A(OLD))
	38.POWER SHIFT PUMP(A-NEW&F&STAN)
	39.TRANSMISSION HOUSING (FLOOR:A)
	40.TRANSMISSION HOUSING (FLOOR:F)
	41.TRANSMISSION HOUSING (FLOOR:A)
	42.TRANSMISSION HOUSING (FLOOR:F)
	43.TRANSMISSION HOUSING (COLUMN)
	44.TRANSMISSION HOUSING (COLUMN)
	45.TRANSMISSION HOUSING (COLUMN)
	46.TRANSMISSION HOUSING (COLUMN)
	47.TRANSMISSION GEARS (1) :A(OLD)
	48.TRANSMISSION GEARS (1)
	49.TRANSMISSION GEARS (2) :A(OLD)
	50.TRANSMISSION GEARS (2)
	51.FRONT DRIVE & SHIFT(FOR A(OLD)
	52.FRONT DRIVE & SHIFT (A(NEW)&F)
	53.FRONT DRIVE & SHIFT(COLUMN:SCA
	54.FLOOR SHIFT & SHIFT LEVER
	55.COLUMN SHIFT
	56.RANGE SHIFT LEVER (FOR A(OLD))
	57.RANGE SHIFT LEVER(A(NEW)&F&STA
	58.REAR HOUSING
	59.P.T.O. DRIVING SHAFT
	60.P.T.O.SHIFT LEVER (FLOOR SHIFT
	61.P.T.O.SHIFT(COLUMN:EXCEPT SCAN
	62.P.T.O.SHIFT LEVER(COLUMN:SCAN)
	63.REAR AXLE (FOR A(OLD))
	64.REAR AXLE (FOR A(NEW)&F&STAN)
	65.REAR AXLE HOUSING (FOR A(OLD))
	66.REAR AXLE HOUSING(A(NEW)&F&STA
	67.BRAKE
	68.BRAKE PEDAL (FLOOR SHIFT TYPE)
	69.BRAKE PEDAL(COLUMN:EXCEPT SCAN
	70.BRAKE PEDAL (COLUMN : SCAN.)
	71.TIRES (FRONT&REAR:FOR A&STAN)
	72.TIRES (FRONT & REAR : FOR F)
	73.HYDRAULIC CYLINDER
	74.HYDRAULIC LIFT
	75.OIL PRESSURE CONTROL
	76.DRAFT CONTROL
	77.HYDRAULIC PIPES
	78.ELECTRIC PARTS (1) (FLOOR : A)
	79.ELECTRIC PARTS (1) (FLOOR : F)
	80.ELECTRIC PARTS (2) (FLOOR : A)
	81.ELECTRIC PARTS (2) (FLOOR : F)
	82.ELECTRIC PARTS (1) (COLUMN: A)
	83.ELECTRIC PARTS(2)(COLUMN:STAN)
	84.ELECTRIC PARTS (2) (COLUMN: U)
	85.ELECTRIC PARTS(2)(COLUMN:P&S.A
	86.HOOD (FLOOR SHIFT : A)
	87.HOOD (FLOOR SHIFT : FRENCH)
	88.HOOD (COLUMN SHIFT : A)
	89.HOOD (COLUMN SHIFT : U)
	90.HOOD (COLUMN:P & SOUTH AFRICA)
	91.FENDER & SEAT (FLOOR SHIFT :A)
	92.FENDER & SEAT (FLOOR SHIFT :F)
	93.FENDER & SEAT (COLUMN SHIFT:A)
	94.FENDER & SEAT (COLUMN : U)
	95.FENDER & SEAT (COLUMN :FRENCH)
	96.FENDER & SEAT(COLUMN:PORTUGAL)
	97.FENDER & SEAT(COLUMN:S.AFRICA)
	98.LABELS (FLOOR SHIFT : A)
	99.LABELS (FLOOR SHIFT : FRENCH)
	100.LABELS (COLUMN SHIFT:A & SCAN)
	101.LABELS (COLUMN SHIFT : FRENCH)
	102.LABELS (COLUMN : EUROPEAN)
	103.LABELS (COLUMN : PORTUGAL)
	104.LABELS (COLUMN : S.AFRICA)
	105.THREE-POINT HITCH
	106.DRAWBAR (EXCEPT U & P)
	107.DRAWBAR ( U & P )
	108.TOOLS (COLUMN : PORTUGAL)
	109.TOOLS (EXCEPT PORTUGAL)
	110.TURF-TIRES(FRONT&REAR:A&STAN)
	111.TURF-TIRES (FRONT & REAR : F)
	112.HEATER (U.S.A. ONLY)
	113.FRONT POWER TAKE OFF
	114.FRONT & REAR WHEEL WEIGHT
	115.ROLL BAR  (FOR USA)
	Parts No. Index

